UDOR

N Us A
Diaphragm Pumps
&
Accessories

Service Manual
&
Parts Breakdown
Guide

Dlaphragm Pumps & Accessories

rvice Manual & Parts Breakdown Guide







toor: wmmmm ENERAL INFORMATION

SAFETY SYMBOLS
The “WARNING” symbol here at the side draws the operator’s attention to situations
and/or problems related to the correct operation of the Pump.

The “DANGER” symbol here at the side draws the operator’s attention to situations
and/or problems that could compromise the safety of people.

PUMP IDENTIFICATION

The Label on the
Pump bears the
Model, the Code,
the Serial Number
and the main
technical
specifications with
the maximum
operational values
of the product. The
specimen at the
side is an example
of a Label and its
position on the
Pump.

KEEP SUCTION HOSE BALL VALVE OPEN WHENEVER SYSTEM IS BEING OPERATED.

* BY-PASS HOSE MUST BE OPEN AND UNRESTRICTED AT ALL TIMES

MAKE SURE ALL FEED TANKS HAVE PROPER BAFFLES AND VENTING

* NEVER INSTALL AN AGITATOR OR PALL VALVE ON THE BY-PASS HOSE. USE SOFT HOSE ONLY.

* NEVER RUN ANY PUMP WITHOUT A PRESSURE VALVE OR PRESSURE REGULATING VALVE INSTALLED.

ALWAYS KEEP THE BY-PASS LINE AS FAR AWAY AS POSSIBLE FROM THE SUCTION HOSE LINE TO
PREVENT AERATION OR CAVITATION OF THE FLUID BEING PUMPED.

* ONLY USE FILTER SCREENS THAT ARE BETWEEN 10 & 20 MESH ON THE INLET SIDE OF THE PUMP. NEVER
USE A FINE FILTER SCREEN ON THE INLET SIDE OF A DIAPHRAGM PUMP

NOTE: Protect the pump and system from freezing. If freezing conditins exist, flush the pump, all hoses and complete system
with a 50/50 mixture of anti-freeze and water. ** DO NOT RUN PUMP WITH FROZEN FLUID **

WARNING!: DO NOT PUMP OR FLUSH PUMP WITH ANY FLAMMABLE, EXPLOSIVE, CAUSTIC OR CORROSIVE
FLUIDS. DO NOT USE ANY OF THESE PRODUCTS IN AN EXPLOSIVE ATMOSPHERE. FAILURE TO FOLLOW THIS
WARNING CAN RESULT IN PERSONAL INJURY OR PROPERTY DAMAGE AND WILL VOID ANY AND ALL WARRANTIES.



I U S A

PLUMBING DIAGRAMS

TYPICAL LAWN CARE/PEST CONTROL SPRAYER

*BY-PASS HOSE

(SOFT HOSE) UDOR HIGH

PRESSURE
AGITATOR

AGITATION HOSE

SUCTION HOSE
SUCTION HOSE BALL VALVE

~_UDOR LARGE AREA
I 16 MESH STRAINER

UDOR DIAPHRAGM
PUMP SAVER VALVE

UDOR HIGH
PRESSURE
AGITATORS

UDOR
DIAPHRAGM
PUMP

AGITATION

HOSE *BY-PASS HOSE

(SOFT HOSE) PRESSURE

REGULATING
VALVE

SUCTION
HOSE

UDOR
LARGE AREA,
16 MESH \

UDOR PRESSURE
RELIEF VALVE

BOOM SHUT-
STRAINER OFF VALVES
UDOR DIAPHRAGM
PUMP SAVER VALVE

AGITATION
VALVE

SAFETY
POP-OFF
VALVE

*By-pass hoses must be open and unrestricted at all times.
Never install an agitator on the by-pass line.

| |STALLATION

FAILURE TO
FOLLOW THESE
IMPORTANT
INSTRUCTIONS
WILL VOID ANY
AND ALL
WARRANTIES

NOTE: All plumbing accessories
should be the same or greater
diameter as the feed line. All ball
valves should be full port valves only.

On any tank feed system each pump
must be fed by its own separate feed
line only. Never feed multiple pumps
with one common feed line.

FEED TANK SIZE: A recommended
minimum feed tank size is 6-10 times
the maximum GPM output rating of
the pump or pumps being used.
SAMPLE: 10 GPM PUMP x 6=

60 GALLON MINIMUM FEED
TANK SIZE.

USE BLUE THREADLOCKER OR
EQUIVALENT ON ALL PLUMBING
COMPONENTS, FITTINGS AND
ACCESSORIES.

WARNING!: UDOR Diaphragm
Pumps are positive displacement
pumps, therefore a properly
designed pressure relief valve or
pressure regulating valve must be
installed on the pump or in the
discharge plumbing. A secondary
safety relief valve is also recom-
mended. Failure to install a pressure
relief valve or pressure regulating
valve could resultin personal injury,
property damage or damage to
the pump or system and void any
warranty. In no way does UDOR
USA assume any liability or
responsibility for the construction
or operation of a customer’s or
potential customer’s high
pressure system.



UDOR

I U S A

s [ROUBLESHOOTIN

REFER TO THE PROPER PUMP BREAKDOWN AND DIAPHRAGM PUMP SERVICE GUIDE
BEFORE PERFORMING ANY MAINTENANCE OR SERVICING OF THE PUMP. www.udorusa.com

UDOR diaphragm and plunger pumps “pump volume”, not pressure.
The pressure is determined by adjusting the pressure regulating valve
and selecting the proper orifice size of spray nozzle or nozzles.

NEVER run any UDOR diaphragm pump without a pressure regulating valve
installed on the pump or in the discharge plumbing.

PROBLEM

CAUSE

REMEDY

+ NO PRESSURE

* VERY LITTLE PRESSURE

+ PRESSURE DROPS BELOW
WORKING RANGE WHEN
RELIEF VALVE IS OPEN
TO BOOM OR GUN

1) Plugged filter* restricting flow

2) Suction hose obstruction

3) Collapsed suction hose inside or
outside tank restricting flow

4) Pump drawing air through suction
line hoses or fittings

5) Pressure relief valve stuck or worn

6) Excessive tank foam due to low
tank volume

7) Nozzle volume is greater than
pump capacity

8) One or more pump valves / check
valves seating improperly

Clean filter screen
Clear obstruction
Replace collapsed hose

Examine hoses and fittings, ensure
air tight fit and no leaks

Repair or replace relief valve

Refill tank

Reduce nozzle orifice size or
number of nozzles used

Clean or replace pump valves /
check valves

+ PRESSURE GAUGE
FLUCTUATES WILDLY
+ EXCESSIVE PULSATION

1) Pulsation dampener pressure
too low or too high

2) Pump drawing air through suction
line hoses or fittings

3) Plugged filter* restricting flow

4) Air not entirely evacuated from
pump cavity

Adjust pulsation dampener pressure
(Refer to pulsation dampener setting
on Pump Operation Sheet)
Examine hoses and fittings, ensure
air tight fit and no leaks

Clean filter screen

Run pump with an open discharge
to totally evacuate air

+ PUMP DOES NOT
DRAW WATER

1) Pump drawing air through suction
line hoses or fittings

2) Plugged filter* restricting flow

3) One or more pump valves / check
valves seating improperly

Examine hoses and fittings, ensure
air tight fit and no leaks

Clean filter screen

Clean or replace pump valves /
check valves

+  PUMP OIL HAS MILKY COLOR
OR OIL PLUG POPS OUT

1) One or more diaphragms have
ruptured

Replace all diaphragms
Clean filter screen

*NOTE - Only use filter screens that are between 10 & 20 mesh. Never use a fine filter screen on the inlet side of a diaphragm pump.

WARNING!: DO NOT PUMP OR FLUSH PUMP WITH ANY FLAMMABLE, EXPLOSIVE, CAUSTIC
OR CORROSIVE FLUIDS. DO NOT USE ANY OF THESE PRODUCTS IN AN EXPLOSIVE
ATMOSPHERE. FAILURE TO FOLLOW THIS WARNING CAN RESULT IN PERSONAL INJURY
OR PROPERTY DAMAGE AND WILL VOID ANY AND ALL WARRANTIES.



voor: s PUMP OPERATIONS

CAREFULLY READ AND FOLLOW THESE INSTRUCTIONS BEFORE OPERATING YOUR UDOR PUMP.
FAILURE TO FOLLOW THESE INSTRUCTIONS MAY DAMAGE PUMP AND VOID WARRANTY.

WARNING!: UDOR Diaphragm Pumps are positive displacement pumps, therefore a properly designed pressure relief valve or pressure
regulating valve must be installed on the pump or in the discharge plumbing. A secondary safety relief valve is also recommended. Fail-
ure to install a pressure relief valve or pressure regulating valve could result in personal injury, property damage or damage to the pump
or system and void any warranty. In no way does UDOR USA assume any liability or responsibility for the construction or operation of a
customer’s or potential customer'’s high pressure system.

REFER TO THE PROPER PUMP BREAKDOWN AND DIAPHRAGM PUMP SERVICE GUIDE
BEFORE PERFORMING ANY MAINTENANCE OR SERVICING OF THE PUMP. www.udorusa.com

1. HOW THE PUMP WORKS (The diaphragm is what separates the pump oil from the spray material.)
Each piston DOWNSTROKE lowers the piston-attached diaphragm, drawing spray material into pump head. As the piston passes be-
low cylinder sleeve side openings, oil is pulled into lower diaphragm cavity. During each piston UPSTROKE the cushion of oil between
the piston and the diaphragm hydraulically pushes and cushions the diaphragm as the piston tops out. This discharges the fluid in
the pump head. The lower diaphragm cavity oil cushion also lubricates the diaphragm and piston ensuring minimal mechanical wear.
REMEMBER: low oil level causes excessive mechanical wear on diaphragms and internal components. The transparent oil sight gauge
makes oil checks easy. Keep filled to mark on sight gauge.

2. PRESSURE REGULATING VALVE
A proper pressure regulating valve directs the fluid in your system and also provides a by-pass or return feature for the fluid to travel
when the discharge flow of the pump is shut off. Never run any UDOR Diaphragm Pump without a pressure regulating valve installed
on the pump or in the discharge plumbing. Always start the pump with the pressure regulating valve in full by-pass or with minimal
spring tension on the pressure adjustment knob or handle.

3. BEFORE OPERATING SYSTEM
Open suction valve and check tightness of suction lines, fittings and filter.

4. DO NOT RUN PUMP WITH A STARVED SUCTION
The diaphragm pump will not suffer if run dry due to an empty tank. However, a “starved” suction due to a clogged strainer or a closed
suction valve will cause premature failure of the pump diaphragms. NOTE: Only use filter screens that are between 10 & 20 mesh.
Never use a fine filter screen on the inlet side of a diaphragm pump.

5. SUCTION VALVE (To prevent pump damage, shut down system before closing suction valve.)
This valve is in the system to close off tank flow for emergency system repair or if strainer screen requires unexpected cleaning after
a tank refill. (Strainer screen should be cleaned just before each tank refill.)

6. MAINTAIN PROPER OIL LEVEL
The crankcase oil plays a dual role. It lubricates all moving parts and is hydraulically functional in the pumping capacity. Oil supports the
diaphragm during each pressure stroke. It is important to maintain the recommended oil level, marked on the oil sight gauge. Only use
UDOR LUBE premium pump oil. For any pump with a gear reduction, make sure the gear box is filled to the center of the sight glass
or to the level plug with 90 wt. gear lube before operating.

7. PUMP VALVES OR CHECK VALVES
Every UDOR Diaphragm Pump has two valves per cylinder or head assembly. One valve lets fluid “IN" each head assembly (suction)
and the other valve lets fluid “OUT" of each head assembly (discharge). Pay very close attention to valve placement when reinstalling
the head assemblies during diaphragm replacements, pump maintenance or when servicing the pump.

8. PRESSURE GAUGE
Install pressure gauge as close as possible to the outlet or discharge of the pump, or on the high pressure manifold. This is extremely
important for adjusting pressure regulating devices and for proper sizing of nozzle or restricting orifice. The pump is rated for a maxi-
mum pre sure, which should be read at the pump only, not at the gun or nozzle.
9. DO NOT OVER SPEED PUMP
UDOR diaphragm pumps are designed to operate at or below a specific RPM. Over speeding will cause valves and diaphragms to
prematurely fail and could cause other internal damage. Refer to the performance chart of your specific pump for maximum operating
RPM. Most UDOR Diaphragm Pumps are rated at 540 RPM max.

10.PULSATION DAMPENER INTRODUCTION
It is the nature of diaphragm pumps to have some pulsation. This is caused by sudden changes in piston direction. The pulsation damp-
ener has one function in the pumping system: to reduce pulsation by providing a cushion of air to bump against. The UDOR pulsation
dampener uses a rubber bladder to separate the air cushion from the solution being pumped.

11.PULSATION DAMPENER SETTING
The basic rule is to fill the pulsation dampener to twenty percent (20%) of the system working pressure. If you have your spraying
pressure set at 100 psi, the setting for the pulsation dampener should be 20 psi. Always shut down the pump before adding air to the
pulsation dampener or checking its pressure. Air supply can be from a compressor or a manual type pump. The dome containing air
is small. Take care to apply the pressure gauge evenly on the air valve to prevent air from leaking out of the pulsation dampener. It is
not uncommon to lose 5-10 psi when checking pulsation dampener pressure. NOTE: 2-cylinder diaphragm pumps may require more
air than 20% of operating pressure. 20 psi is the minimum pulsation dampener pressure. DO NOT RUN PUMP WITH LESS THAN 20
PSI IN THE PULSATION DAMPENER.

WARNING!: DO NOT PUMP OR FLUSH PUMP WITH ANY FLAMMABLE, EXPLOSIVE, CAUSTIC OR CORROSIVE FLUIDS. DO NOT
USE ANY OF THESE PRODUCTS IN AN EXPLOSIVE ATMOSPHERE. FAILURE TO FOLLOW THIS WARNING CAN RESULT IN PERSON-
AL INJURY OR PROPERTY DAMAGE AND WILL VOID ANY AND ALL WARRANTIES.

PUMP OPERATIONS UDOR DIAPHRAGM PUMPS




uoor s SERVICE GUIDE

1. DRAIN CRANKCASE OIL
Drain pump crankcase by removing the oil drain plug located at the bottom of the pump. Also remove
the oil fill cap or plug. NOTE: On older pump models that DO NOT have the oil drain plug, oil needs to be
drained after the head, diaphragm and piston sleeve have been removed. NOTE: When re-installing piston
sleeves, the oil holes must always align parallel with the pump crankshaft.

2. EXTERNAL MANIFOLD REMOVAL
If your pump has external manifolds, these must be removed prior to head removal.

3. HEAD REMOVAL
Remove the head bolts, and then remove the pump heads which may require some “light” prying.

4. DIAPHRAGM REMOVAL
Turn crankshaft to bring piston up to the top of its stroke, remove the diaphragm bolt and washer, then
remove the diaphragm.

5. CRANKCASE CLEANING
To properly clean the crankcase you need to remove the piston sleeves and wash the crankcase with parts
washing solution or equivalent. Before re-installing the piston sleeves, apply a light coating of oil to both
the pistons and sleeves. NOTE: Make sure the oil holes in the piston sleeve align parallel with the pump
crankshaft.

6. INSTALLING NEW DIAPHRAGMS
Install the diaphragm bolt and washer into the new diaphragm. Install this assembly to the piston, flat side
of the diaphragm down. Use blue threadlocker or equivalent on the diaphragm bolt. Then torque to the
recommended specs. Now rotate crankshaft to bring the piston and diaphragm to the bottom of its stroke.
Then seat the outside edge of the diaphragm into the pump body.

7. HEAD INSTALL

When reinstalling the pump heads, it is very IMPORTANT to make sure that the pump valves or check
valves are installed correctly. For each cylinder or head assembly there are two valves, one valve lets fluid
“IN"” the head assembly (suction), the other valve lets fluid “OUT" of the head assembly (discharge). PAY
VERY CLOSE ATTENTION TO THIS! Then torque pump heads to rated torque specs. WARNING: Never run
any UDOR diaphragm pump with the pump valves or check valves installed incorrectly. Failure to follow
this warning could result in personal injury, property damage or damage to the pump and will void any and
all warranties.

8. INSTALLING PULSATION DAMPENER DIAPHRAGM
Bleed off the air in the chamber and then remove the cover bolts, cover and diaphragm. Install the new
diaphragm dome down. Reinstall cover and torque to recommended specs. Recharge dampener with air
to 20% of the pumps operating pressure.

9. REFILL PUMP CRANKCASE
Check the oil drain plug, making sure that it is installed in the crankcase. Fill the pump with UDOR LUBE
premium pump oil or SAE 30 weight non-detergent oil to the recommended mark on the oil sight glass/
gauge; about halfway on the oil sight glass/gauge. Rotate the crankshaft while filling to eliminate air pockets.

10. INITIAL START UP
Run pump for five minutes under NO Load condition or in full by-pass only. This will evacuate any remaining
air pockets in the crankcase. Turn pump off and re-check oil level. Refill as necessary to proper oil level.

IMPORTANT: During initial start up, monitor the oil color. If it turns milky white, the diaphragms were not
seated or installed correctly.

WARNING!: UDOR Diaphragm Pumps are positive displacement pumps, therefore a properly designed
pressure relief valve or pressure regulating valve must be installed on the pump or in the discharge plumbing.
A secondary safety relief valve is also recommended. Failure to install a pressure relief valve or pressure
regulating valve could result in personal injury, property damage or damage to the pump or system and
void any warranty. In no way does UDOR USA assume any liability or responsibility for the construction or
operation of a customer's or potential customer’s high pressure system.



voor s [\ AINTENANCE

ROUTINE MAINTENANCE
If the Pump is used for light-duty purposes, the following routine maintenance jobs are advised:
- After the first 50 hours: Oil change .
- Every 500 hours: Oil change - Replace the diaphragms (see instructions below)
- Every 1000 hours: Replace the valves
For heavy-duty purposes, carry out the maintenance jobs more often.
- DIAPHRAGM REPLACEMENT INSTRUCTIONS -

1. DRAIN CRANKCASE OIL: Drain Pump crankcase by
removing the oil drain plug (T) located at the bottom of the
Pump, also remove the oil fill cap (F) or plug (R).

2. EXTERNAL MANIFOLD REMOVAL: If your Pump has
external manifolds ( | ), these must be removed prior to
heads (B) removal.

3. HEAD REMOVAL: Do repairs one head (B) at a time.
Remove the head bolts (A), then remove the Pump head
(B) which may require some "light" prying.

4. DIAPHRAGM REMOVAL: Turn crankshaft (N) to bring
piston (Q) up to the top of its stroke, remove the
diaphragm bolt (L) and washer (M), then remove the
diaphragm (O). If necessary, take off one sleeve (P) and
wash well the internal components using diesel fuel. The
sleeve (P) must be re-mounted in the same position as
before.

5. INSTALLING NEW DIAPHRAGMS: Clean well the
threaded hole of the piston (Q). Install the diaphragm bolt
(L) and washer (M) into the new diaphragm (O).

Install this assembly to the piston (Q). Use Loctite 243 thread locker o equivalent on the diaphragm
bolt (L). Then torque to the recommended specifications (see page 19). Now rotate crankshaft (N) to
bring the piston (Q) and diaphragm (O) to the bottom of its stroke. Then seat the outside edge of
the diaphragm (O) into the Pump body.

5. INSTALLING NEW DIAPHRAGMS: Clean well the threaded hole of the piston (Q). Install the
diaphragm bolt (L) and washer (M) into the new diaphragm (O). Install this assembly to the piston
(Q). Use Loctite 243 thread locker o equivalent on the diaphragm bolt (L). Then torque to the
recommended specifications (see page 19). Now rotate crankshaft (N) to bring the piston (Q) and
diaphragm (O) to the bottom of its stroke. Then seat the outside edge of the diaphragm (O) into the
Pump body.

6. HEAD INSTALL: When reinstalling the Pump head (B) it is very important to make sure that the
check valves are installed correctly. For each cylinder there are two valves, one valve lets the fluid
flow into to the head, the other valve lets the fluid flow out of the head. PAY VERY CLOSE
ATTENTION TO THIS. After having correctly positioned the Pump head (B), tighten the screws (A)
with the proper torque (see TORQUE SPECS).

7. INSTALLING PULSATION DAMPENER DIAPHRAGM: Bleed off the air in the chamber using the
air-valve (G) on the dampener, then remove the cover bolts (E), cover (D) and diaphragm (C), install
correctly the new diaphragm (C). Reinstall cover (D) and tighten the screws (A) with the proper
torque (see page 19). Recharge dampener with air according to UDOR specifications at page 13.

8. REFILL PUMP CRANKCASE: Re-mount the oil drain plug (T). Fill Pump with SAE 15W-40 OIL to
recommended mark on the oil reservoir (H) or on the sight glass (S). Rotate the crankshaft (N) while
filling to eliminate air pockets. Re-mount the oil fill cap (F) or the oil fill plug (R).

9. INITIAL START UP: Start the Pump with the outlet line at “0” pressure; after about 5 minutes at “0”
pressure you may increase the outlet pressure and make a few cycles of pressure on/off. This will
evacuate any remaining air pockets in the crankcase. Turn Pump off and re-check oil level. Refill as
necessary to proper oil level.

IMPORTANT: During initial start up, monitor the oil color. If it turns milky white, the diaphragms were
not seated correctly.




voor s [\ AINTENANCE

REFER TO THE PROPER PUMP BREAKDOWN AND DIAPHRAGM PUMP SERVICE GUIDE
BEFORE PERFORMING ANY MAINTENANCE OR SERVICING OF THE PUMP.
www.udorusa.com

Establishing and following a maintenance schedule is a good investment.
It will add greatly to the longevity of your pump and your sprayer.

UDOR DIAPHRAGM PUMP MAINTENANCE PROCEDURES

STEPNO.1 "“AFTER EACH USE" Flush pump with clean water. Most diaphragm “attacks” occur
when chemicals are left sitting in the pump. These few minutes of cleaning are well
spent, extending diaphragm life and minimizing chemical buildup throughout the system

STEP NO.2  “AFTER EVERY 500 HOURS OF USE OR AT SEASON'S END" (whichever comes first).
Install a new set of diaphragms. Inspect pump valves / check valves for spring fatigue
and seat wear. Change oil using UDOR LUBE premium pump oil or a non-detergent 30
weight oil: rotate shaft while filling. This evacuates most unwanted air pockets. Run
pump for five minutes under “no-load” condition or in full by-pass only. This evacuates
remaining air pockets from diaphragm cavity. Re-check oil level. *Refer to proper pump
breakdown and Diaphragm Pump Service Guide before installing new diaphragms or
servicing the pump.

STEP NO.3  “"WINTER STORAGE" Perform Step 1 (above), then, with tank empty and suction and
discharge valves “open,” run pump one minute to ensure complete drainage of pump
heads and lines. Re-circulate anti-freeze at low pressure only and leave in system to com-
plete winterizing procedure.

STEP NO. 4  "RE-STARTING AFTER WINTER STORAGE" Before re-starting the pump after anti-freez-
ing, make sure to purge all anti-freeze from pump and complete system at low pressure
only. Anti-freeze will foam under high pressure and can cause severe damage to the
pump and pressure regulator. Failure to follow this step will void any and all warranty.

NOTE: Allow anti-freeze to replace any possible water in hoses and booms. If a handgun is in the
system, run anti-freeze through the hose and handgun into tank lid opening to clear and/
or dilute water. (Depending on the length of hose and size of tank, more than one gallon
of anti-freeze may be required to protect the system from freezing). **DO NOT RUN
PUMP WITH FROZEN FLUID**-

WARNING!: DO NOT PUMP OR FLUSH PUMP WITH ANY FLAMMABLE, EXPLOSIVE, CAUSTIC OR CORRO-
SIVE FLUIDS. DO NOT USE ANY OF THESE PRODUCTS IN AN EXPLOSIVE ATMOSPHERE. FAILURE TO FOL-
LOW THIS WARNING CAN RESULT IN PERSONAL INJURY OR PROPERTY DAMAGE AND WILL VOID ANY AND
ALL WARRANTIES.



toor: ' Ol CAPACITIES & WEIGHTS

SERIES RECOMMENDED OIL QUANTITY PUMP WEIGHT
Kg. Lbs. Lt. Oz. Kg. Lbs.
ZETA 70 0,50 1.10 0,56 19.2 9 20
ZETA-P 40
ZETAP 85 1,02 2.25 1,14 38.4 12 26
ZETA 85 1,02 2.25 1,14 38.4 12 26
ZETA 100 1,02 2.25 1,14 38.4 13 29
ZETA 120 1,04 2.29 1,16 40.0 18 40
ZETA 170 1,15 2.54 1,28 43.5 24 53
ZETA 200 1,15 2.54 1,28 43.5 26 57
ZEIA ggg 2,40 5.29 2,68 91.0 36 79
ZETA 300 2,50 5.51 2,79 95.0 38 84
ZEIA 3D 4,10 9.04 4,58 155 63 139
:g}ﬁ 20 0,18 0.40 0,20 6.4 4 9
KAPPA 15 0,10 0.22 0,11 4.0 2,5 5.5
K APPA 2 0,26 0.57 0,29 10.0 8 18
KAPEA 20 0,49 1.08 0,55 19.2 11 24
KAPPA 33
KAPPA 43 0,56 1.23 0,63 22.0 11 24
KAPPA o2 0,62 1.37 0,69 23.0 13 29
DELTA 75 1,04 2.29 1,16 40.0 19 42
DELTA 100 1,02 2.25 1,14 38.4. 22 49
DELTA 125 1,82 4.01 2,03 69.0 30 66
DELTA 140 1.45 3.20 1.62 54.0 28 62
DELTA 170 1.80 3.96 2.00 66.0 43 94
OMEGA 135 1.45 3.20 1.62 54.0 28 62
OMEGA 139 1.45 3.20 1.62 54.0 28 62
OMEGA 170 2,42 5.33 2,70 91.0 45 99
BETA-S 135 1.45 3.20 1.62 54.0 28 62
BETA 110 2,14 4.72 2,39 81.0 45 99
BETA 170 2,42 5.33 2,70 91.0 52 115
BETA 200 4,50 9.92 5,03 170 75 165




toor: wmm TORQUE SPECIFICATIONS

10



toor: wmmm TORQUE SPECIFICATIONS

1 2 3 4 5 6 7 8 9
—_ 0 w =
w M [7)] el » —
b = S % 2 28 | 2 2
] 2 gl ] g = oM P
@ 3 i g 2 M~ Mg 8
E [ ] -y g"o E: 0n m orl g
Y- +2] s o = o T & -] )
g% o w 5 g @e = R S8 o
=] = - 0 — Sm o o
g Q S =R B T O =8 o B »
91'4 ﬂ..& 'a v— (= Ri=] (-Ed [
8o i & 9 o [} §§ § 2
@ = Mm = «
Az A C < 5
MOD. Nem [Ibfeft] Nem | lbfeft| Nem | Ibfeft| Nem |Ibfeft] Nem | lbfeft| Nem | ibfeft| Nem |[Ibfeft] Nem |Ibfeft| Nem | ibfeft
ZETA 70 25 (18125 | 18 ---|---}---|---]---|---|] 8 6 |---|---110| 7 |---|---
ZETA-P 40
ZETA-P 85 \ | 18l40 |30 |---|---|---|---|---|---] 8| 6 |---|---]20| 14 |---|---
ZETA-P 100
ZETA 85 25| 1840 |30 |---|---|---|---|---|---| 8 | 6 |---|---]20| 14 |---]|---
ZETA 100 25 | 18140 | 30| 25| 18)---|---]---|---] 8 6 |---|---120 | 14 |---|---
ZETA 120
ZETA 140 30| 22140 | 30|25 | 18)---|---}---|---] 8 6 |---|---120| 14 |---|---
ZETA 170
ZETA 200 30| 22140 | 30| 25| 18]|---|---1 34| 25| 8 6 |---|---120| 14 |---|---
ZETA 230
ZETA 260 30| 22140 | 30 |---|---]---|---1 3 |25]| 8 6 |---|---120| 14 |---|---
ZETA 300
ZETA 350
ZETA 400 30| 22|18 |63)|---|---|---|---|34|25]10| 730|222 | 14)---]|---
IOTA 20
IOTA 25 14 | 10| 25| 18| 25| 18 )|---|---125 |18 ---|---|---|--"-|---|---|---|---
KAPPA 15 14 | 10|14 | 10|14 | 10|---|---110 | 7 }---|---|---|---|---|---|---|---
KAPPA 25
KAPPA 32 25 (18140 | 30140 |30 ---|---|---|---V---|---\---|--“|--"-|---\---|---
DELTA 40
DELTA 50 25 | 18140 | 30140 |30 ---|---|34 |25})---|---|---|--“-|--"-|---\---|---
KAPPA 33
KAPPA 43 2518140 |30 |---|---} 10| 7 |---|---] 8 6 |---|---|---|---1---|---
KAPPA 53
KAPPA 55
KAPPA 65 25 | 18140 | 30140 |30 10| 7 | 34| 25| 8 6 |---|---|---|---1---|---
DELTA 75 25| 18|40 | 30|40 | 30| 10| 7 | 34 | 25| 8 6 |---|---|---|---125| 18
DELTA 100 25 | 18140 | 3028|2010 | 7 |34 |25]| 8 6 |---|---|---|---]125| 18
DELTA 125 25 | 18140 | 30128 |20 10| 7 |34 |25]| 8 6 |---|---|---|---125| 18
DELTA 140 30| 22|19 | 67| 25| 18|50 |36|5 |36 10| 7 | 11 8 |---|---150 | 36
DELTA 170 30| 22|19 | 67| 25| 18|50 |36|50 |36 10| 7 | 11 8 |---]---150 | 36
OMEGA 135 30| 22|18 | 63|---|---|---|---|34|25]10| 730 |22]---|---}---]|---
OMEGA 139 30| 22|18 | 63)|---|---|---|---|34|25]10| 730 |22]---|---}---]|---
OMEGA 170 30| 22|50 |37 28|20|---|---|34|25]110| 730 |22]---|---}---|---
BETA-S 135 30| 22|18 | 63)|---|---|---|---|34|25]10| 730 |22]---|---}---]|---
BETA 110 30| 22|50 |37|28|20|---|---|34|25]10| 730 |22]---|---}---]|---
BETA 170 30| 22|50 |37 28|20|---|---|134|25]10| 7 |30 |22]---|---}---]|---
BETA 200
BETA 240 30| 221580 |37 |---|---|---|---|34|25]10| 73 |22]---|---}---]|---

n



voor s BETA 130 TS2C

Maximum Flow 34,0 GPM /126 Ipm
Maximum Pressure 725 PSI / 50 bar
Maximum RPM 550 RPM
Inlet Port 1-1/2"Hose Barb
Outlet Ports (2) 1/2" Hose Barb Valve, 3/4" FPT
Bypass 1" Hose Barb
Dimensions 16.8"L x 14.9"W x 17.2"H
8700.06CK |||[ 870006 606209 606260 osonts Weight 120 Ibs
m: — K'T:” K'T.“z K'T.559 < Lubrication: Requires 84 oz. of Udor Lube 40W Premium Pump Oil
sl oot Torr W zooe Tary W zone Tore 020264 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
g;g;?: ? 090316 | 1 110101 | 6 010201 | 3 @
000362 | 3 090362 | 3 600697 | 6 030103 | 3 v 110177 150616
110101 6 110101 ] 6 Outlet 000749
sos3ez | & e 060409 180403 ———
%Losoaze =
021411 i
020822] 030102 \ 2 &P 180507

180557 000101

i e—— %0305 | 021602 \
v® 010201 C—1o1es | oootot )
V@ 030103 000229

V& 090362 120349 V B 600697 N e & 110134
% _ %6@ Sz &‘\Gi 160227
020612 = ﬁ%?;f o134
N 10111 s )
S 10134 Cer 120343
020916 Oy
601501 ﬁ ©
060846 < 000310
— \ | 53 090316 A %
000749 12036 A ] A 020821
150616 021411 10104 060816
180403 160521 Cx 603102
?&’ S ‘ > e 10104 180454
180507 8
120346 140305
Revised 4-20-2026
0001.01 RETAINER RING "BETA/OMEGA" 2 1203.43 INLET ELBOW "BETA 110" 4
0002.29 CRANKSHAFT - TS 2C 1 1203.46 OUTLET ELBOW "BETA" 2
000310 PRESSURE ACCUMULATOR BASE 1 1203.49 OIL RESERVOIR "BETA" 1
000749 OIL SEAL D35 2 1205.08 ALUMINIUN PISTON D75 "BETA/OMEGA/ZETA" 3
0102.01 DIAPHRAGM BOLT "ZETA/KAPPA 121" @ ¥ S 1403.05 WASHER M8 M
0202.84 HOSE BARB D40 1 1403.09 WASHER M10 4
0206.12 SLEEVE D75 8 1502.01 PIN D18X64 3)
0208.21 PRESSURE ACCUMULATOR COVER 1 1506.02 SNAP RING D18 3
0208.22 OIL RESERVOIR COVER 1 1506.16 SNAP RING D55 2
020916 CRANKCASE "BETA 110" 1 1509.05 PISTON RING D75 3
02141 BALL BEARING D35 2 1519.03 CONNECTING ROD "OMEGA/BETA 110/150" 3
0216.02 ROLLER BEARING D55 1 160111 SUCTION MANIFOLD "BETA 110" 2
0301.02 ROD DISC "BETA/OMEGA" 2 1602.27 SUCTION MANIFOLD M48X2 “BETA 110" 1
0301.03 DIAPHRAGM DISC "BETA/OMEGA" @ ¥ 3 1603.64 PLUG G3/8 1
0303.47 HEX NUT M8X8 8 1604.54 HEAD "BETA 110/150/200/240" 3
0501.L4 BUSHING FLANGE "BETA/OMEGA" 1 1605.21 OUTLET MANIFOLD "BETA 110" 1
0604.09 BRASS NUT G1/2 1 1804.03 HEX BOLT M10X30 10
0604.48 BRASS NUT M48X2 1 1804.54 HEX BOLT M8X35 8
060543 GASKET D17 1 1805.07 ALLEN BOLT M10X40 12
060816 AIR VALVE ASSY 1 1805.57 ALLEN BOLT M8X22 3
0608.26 HOSE BARB D13+GASKET S 1805.08 ALLEN BOLT M12X30 24
0608.45 BALL VALVE - RIGHT 1 6006.97 VALVE ASSEMBLY W/0O O-RING BV 6
0608.46 BALL VALVE - LEFT 1 6015.01 ROD ASSEMBLY “OMEGA/BETA" D75 3
090316 ACCUMULATOR DIAPHRAGM ® AV 1 6031.02 PRESSURE ACCUMULATOR ASSY "BETA” 1
0903.62 PISTON DIAPHRAGM GREENTECH 130MM ¢V 8 603312 OIL RESERVOIR ASSY “BETA" 1
1101.01 O-RING - VALVE &mV 6 6062.57 DIAPHRAGM KIT BUNA-N 130MM (KIT 556) 1
1101.04 O-RING - OUTLET ELBOW 6 6062.60 DIAPHRAGM DISC "BETA 110" (KIT 559) 1
1101.25 O-RING - PRESSURE ACCUMULATOR 1 6062.D9 IN/JOUTLET VALVE KIT "BETA 110" (KIT 642) 1
1101.34 O-RING - DISCHARGE MANIFOLD TUBES 12 8700.06 DIAPHRAGM KIT GREENTECH 130MM (KIT 627) 1
1101.68 O-RING - OIL RESERVOIR 1 8700.06CK  COMPLETE REPAIR KIT 1
1101.71 O-RING - BUSHING FLANGE 2 @ Parts in 6062.60 (Kit 559)
101.77 O-RING - INLET HOSE BARBY 1 B Parts in 6062.D9 (Kit 642)
1101.85 O-RING - O|L“RESERVO|R . 1 @ Parts in 870006 (Kit 627)
120214 BASE PLATE "BETA 110/150 2 V¥ Parts in 8700.06 (Complete Repair Kit)



voor s BETA 170 TS2C

Maximum Flow 45,0 GPM /170 Ipm
Maximum Pressure 725 PSI / 50 bar
Maximum RPM 550 RPM
Inlet Port 1-1/2"Hose Barb
Outlet Ports (2) 1/2" Hose Barb Valve, 3/4" FPT
Bypass 1" Hose Barb
Dimensions 16"L x 15.5"W x 12.6"H

8700.07¢K ||| 870007 6062E1 606236 et Weight 130 Ibs

v KIT 628 KIT 643 KIT535 osouss ——=D Lubrication: Requires 87 oz. of Udor Lube 40W Premium Pump Oil.

il L * n - 10177 —(), Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

010201 a4 CODE arty CODE ary CODE ory

030103 4

ol 3 |l e | 1 |[lLssoesr| & | oaere | & ot 140309 180403

110101 | 8 8 0501L4 000749

110142 | 1 060409 150616

6063E2 8

020820 060826 D (@g@ \

180423
W
120214

g~ 180557 02141

= 10305 oo 030102

120349 021602

CO— M8

180551
41203
050152

L,

10131

S é 160127
603102 o1 i 5@—110@1
"I} 12035

S 10131
160230

060816
180454
©—— 140305
N 020821

160127
o131
Vo B 110101

VM 600697
ST @
<L )

SN 5@‘
Wil

V@ 010201
V@ 030103
Y& 090362

090316 @V¥

151903

601501

020612
0209G6
120214
000749
150616

120508

10131
160127
10131

OO \
%@'

©- 060543
160364

110104

060846
160522

%060845

120346
110104

180507 ————— &

Revised 4-20-2026 120346

Part # Description Qty Part # Description Qty
0001.01 RETAINER RING "BETA/OMEGA" 2 1203.45 OUTLET ELBOW "BETA" 1
0002.29 CRANKSHAFT - TS 2C 1 1203.46 OUTLET ELBOW “BETA" 3
0003.10 PRESSURE ACCUMULATOR BASE 1 1203.49 OIL RESERVOIR "BETA" 1
0007.49 OIL SEAL D35 2 1203.54 INLET ELBOW “BETA 150" 4
0102.01 DIAPHRAGM BOLT “ZETA/KAPPA 121" @ ¥ 4 1205.08 ALUMINIUN PISTON D75 "BETA/OMEGA/ZETA" 4
0202.84 HOSE BARB D40 1 1403.05 WASHER M8 M
0206112 SLEEVE D75 4 1403.09 WASHER M10 6
0208.21 PRESSURE ACCUMULATOR COVER 1 1412.03 BONDED WASHER D6.7 2
0208.22 OIL RESERVOIR COVER 1 1502.01 PIN D18X64 4
0209.G6 CRANKCASE “BETA 170/OMEGA 170" 1 1506.02 SNAP RING D18 4
02141 BALL BEARING D35 2 1506.16 SNAP RING D55 2
0216.02 ROLLER BEARING D55 1 1509.05 PISTON RING D75 4
0301.02 ROD DISC "BETA/OMEGA" 2 1519.03 CONNECTING ROD "OMEGA/BETA 110/150" 4
0301.03 DIAPHRAGM DISC "BETA/OMEGA" @' ¥ 4 1601.27 SUCTION MANIFOLD "BETA 150" 3
0303.47 HEX NUT M8X8 8 1602.30 SUCTION MANIFOLD M48X2 "BETA 150" 1
0501.52 OIL CUP SUPPORT FLANGE "BETA / OMEGA" 1 1603.64 PLUG G3/8 1
0501.L4 BUSHING FLANGE "BETA/OMEGA" 1 1604.54 HEAD "BETA 110/150/200/240" 4
0604.09 BRASS NUT G1/2 1 1605.22 OUTLET MANIFOLD 1
0604.48 BRASS NUT M48X2 1 1804.03 HEX BOLT M10X30 10
0605.43 GASKET D17 1 1804.23 HEX BOLT M10X40 2
0608.16 AIR VALVE ASSY 1 1804.54 HEX BOLT M12X50 8
0608.26 HOSE BARB D13+GASKET 1 1805.07 ALLEN BOLT M10X40 16
0608.45 BALL VALVE RIGHT 1 1805.08 ALLEN BOLT M12X30 32
0608.46 BALL VALVE LEFT 1 1805.51 ALLEN BOLT M6X40 2
090316 ACCUMULATOR DIAPHRAGM Y & A 1 1805.57 ALLEN BOLT M8X22 3
0903.62 PISTON DIAPHRAGM 130MM GREENTECH ¢V 4 6006.97 VALVE ASSEMBLY W/O O-RING =V 8
1101.01 O-RING - VALVE ¢mV 8 6015.01 ROD ASSEMBLY "OMEGA/BETA" D75 4
1101.04 O-RING - DISCHARGE ELBOWS 8 6031.02 PRESSURE ACCUMULATOR ASSEMBLY 1
10116 O-RING - PRESSURE ACCUMULATOR AIR VALVE 1 6033.02 OIL RESERVOIR ASSEMBLY 1
1101.25 O-RING - PRESSURE ACCUMULATOR 1 6062.36 DIAPHRAGM DISC "BETA 150" (KIT 535) 1
101.31 O-RING - INLET MANIFOLD TUBES 16 6062.E1 IN/JOUTLET VALVE KIT "BETA 150" (KIT 643) 1
1101.68 O-RING - OIL RESERVOIR 1 8700.07 DIAPHRAGM KIT 130MM GREENTECH (KIT 628) 1
101.71 O-RING - BUSHING FLANGE 2 8700.07CK COMPLETE REPAIR KIT 1
101.77 O-RING - INLET HOSE BARBVY 1 ® Parts in 6062.36 (Kit 535)

1101.85 O-RING - OIL RESERVOIR 1 B Parts in 6062.E1 (Kit 643)

1101.A3 O-RING - OIL CUP SUPPORT FLANGE 1 : :

120214 BASE PLATE "BETA 110/150" 2 : Parts in 8700.07 (Kit 628) -

Parts in 8700.07CK (Complete Repair Kit)



voor s BETA 195 TS2C

Maximum Flow 51.0 GPM /193 Ipm
Maximum Pressure 725 PSI / 50 bar
Maximum RPM 550 RPM
Inlet Port 2" Hose Barb
Outlet Ports (3) 1/2" Hose Barb Valve, 3/4" FPT
Bypass 1" Hose Barb
Dimensions 16"L x 15.5"W x 12.6"H
Weight 130 lbs
870007 6062E1 664003 Lubrication: Requires 87 oz. of Udor Lube 40W Premium Pump Oil.
KTeze |\ |[ KTess )\ K76 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
CODE ary CoDE ary CoDE oty 180403
090316 1 110101 8 010217 4 140309 140401
lﬁg?gf g 600697 | 8 030103 | 4 0507K3 j 180423 Inlet
110171 060431
021420
@? 35355272 030102 120283 020271 @é
& 140305 000101 10101 <
- 1iotes 0P
021602 000749 Qutlet
120349 150616 —
e— 060409

110168 0002A6

060826
180551

060816

180454 603102
o 140305
020821

© 010217
® 030103
090362

140309

iy 150602

@ﬁmzow LS 160105
151903 01 )— 0903164 *m10101

120556 W600697

O 150907 ? 000310
030102 &~ 030301 1=
021420 o 10125 [ 9

120345 &

0104 ————2 %
060846 ) . 10346
—— 110104
060845

10346 % 2
10104 @ o104
060509 120346

020676
0209G6

120283
000749
150616

180403
140401

Revised 11-13-2025 160364 v 180507

Part # Description Qty Part # Description Qty
0001.01 RETAINER RING "BETA/OMEGA" 2 1203.46 OUTLET ELBOW "BETA” 3
0002.A6 CRANKSHAFT 1 1203.49 OIL RESERVOIR "BETA" 1
000310 PRESSURE ACCUMULATOR BASE 1 1205.56 ALUMINUM PISTON 4
0007.49 OIL SEAL D35 2 1403.05 WASHER M8 M
0102.07 DIAPHRAGM BOLT ® 4 1403.09 WASHER M10 12
0202.71 HOSE BARB ELBOW - INLET 1 1404.01 WASHER 10
0206.76 SLEEVE 4 1412.03 BONDED WASHER D6.7 2
0208.21 PRESSURE ACCUMULATOR COVER 1 1502.01 PIN D18X64 4
0208.22 OIL RESERVOIR COVER 1 1506.02 SNAP RING D18 4
0209.G6 CRANKCASE "BETA/OMEGA" 1 1506.16 SNAP RING D55 2
0214.20 BALL BEARING 2 1509.07 PISTON RING 4
0216.02 ROLLER BEARING 1 1519.03 CONNECTING ROD 4
0301.02 ROD DISC "BETA/OMEGA" 2 1601.05 MANIFOLD - SUCTION 1
030103 DIAPHRAGM WASHER @ 4 1603.64 PLUG G3/8 3
0303.01 HEX NUT M8x8 8 1604.54 HEAD "BETA 110/150/195/200/240" 4
0501.52 OIL CUP SUPPORT FLANGE "BETA / OMEGA" 1 1605.22 MANIFOLD - DISCHARGE 1
0501.K3 BEARING FLANGE 1 1804.03 HEX BOLT M10X30 13
0604.09 BRASS NUT G1/2 3 1804.23 HEX BOLT M10X40 5
0604.31 NUT - INLET HOSE BARB 1 1804.54 HEX BOLT M12X50 8
0605.09 GASKET 2 1805.07 ALLEN BOLT M10X40 8
0605.43 GASKET D17 1 1805.08 ALLEN BOLT M12X30 32
060816 AIR VALVE ASSY 1 1805.29 ALLEN BOLT 8
0608.26 HOSE BARB D13+GASKET 3} 1805.51 ALLEN BOLT M6X40 2
0608.45 BALL VALVE RIGHT 1 1805.57 ALLEN BOLT M8X22 3
0608.46 BALL VALVE LEFT 2 6006.97 VALVE ASSEMBLY W/O O-RING m 8
0903.16 ACCUMULATOR DIAPHRAGM 4 1 6031.02 ACCUMULATOR ASSEMBLY 1
0903.62 PISTON DIAPHRAGM 130MM GREENTECH @ 4 603312 OIL RESERVOIR ASSEMBLY 1
1101.01 O-RING - VALVE m & 8 6240.01 ROD ASSEMBLY "BETA 195" 4
1101.01 O-RING - INLET BARB 1 6062.E1 IN/OUTLET VALVE KIT “BETA 150" (KIT 643) 1
1101.04 O-RING - DISCHARGE ELBOWS 8 6640.03 DIAPHRAGM BOLT KIT (KIT 576) 1
110116 O-RING 1 8700.07 DIAPHRAGM KIT 130MM GREENTECH (KIT 628) 1
1101.25 O-RING - PRESSURE ACCUMULATOR 1 . )

1101.68 O-RING - OIL RESERVOIR 1 B Parts in 6062.E1 (Kit 643)

1101.71 O-RING - BEARING FLANGE 2 ® Parts in 6640.03 (Kit 576)

1101.85 O-RING - OIL RESERVOIR 1 @ Parts in 8700.07 (Kit 628)

1101.A3 O-RING - OIL CUP SUPPORT FLANGE 1

1202.83 BASE PLATE “BETA 195" 2

1203.45 OUTLET ELBOW "BETA" 1



®
I U S A

870007 606233

KIT 628 KIT 532

* A
CoDe | OoTY CODE

6062E1
KIT 643

664003
KIT 576
[ ]

ary cope | aTY copE |aTy

090316 | 1
090362 4
110101 | 8

090301
090316
110101

110101

8 010217
600697 | 8

4
030103 | 4

PN

10171

021420

020822
180557

©- 140305
10185 603312

120349

030102
000101

021602

10168
180551

© 010217
® 030103
090362

020676
0209G6
120283
000749
150616

030102
021420

180403
140401

Revised 11-13-2025

Part #

0001.01
0002.A6
000310
000749
0102.07
0202.71
0206.76
0208.21
0208.22
0209.G6
0214.20
0216.02
0301.02
0301.03
0303.01
0501.52
0501.K3
0604.09
0604.31
0605.09
0605.43
0608.16
0608.26
0608.45
0608.46
0903.01
0903.16
0903.62
1101.01
1101.01
1101.04
110116
1101.25
1101.68
1101.71
1101.85
1101.A3
1202.83

Description

RETAINER RING “BETA/OMEGA"
CRANKSHAFT

PRESSURE ACCUMULATOR BASE
OIL SEAL D35

DIAPHRAGM BOLT @

HOSE BARB ELBOW - INLET

SLEEVE

PRESSURE ACCUMULATOR COVER
OIL RESERVOIR COVER

CRANKCASE "BETA/OMEGA"

BALL BEARING

ROLLER BEARING

ROD DISC "BETA/OMEGA"
DIAPHRAGM WASHER @

HEX NUT M8X8

OIL CUP SUPPORT FLANGE “BETA / OMEGA"
BEARING FLANGE

BRASS NUT G1/2

NUT - INLET HOSE BARB

GASKET

GASKET D17

AIR VALVE ASSY

HOSE BARB D13+GASKET

BALL VALVE RIGHT

BALL VALVE LEFT

PISTON DIAPHRAGM 130MM BUNA-N A
ACCUMULATOR DIAPHRAGM A 4
PISTON DIAPHRAGM 130MM GREENTECH 4
O-RING - VALVE AR @

O-RING - INLET BARB

O-RING - DISCHARGE ELBOWS
O-RING

O-RING - PRESSURE ACCUMULATOR
O-RING - OIL RESERVOIR

O-RING - BEARING FLANGE

O-RING - OIL RESERVOIR

O-RING - OIL CUP SUPPORT FLANGE
BASE PLATE "BETA 195"

3
Eﬁ& 150201
151903

iy 150602

120556

O 150907

120346
10104

N—m 2N =2 20—~ RN =W NN —=W—=a 2 0ORAN N == 2N RN = 2N

624001

180403
140309
0501K3

0903169,
N~

000310

& 030301

S 10125 (

am— BETA 195 TS2C

Maximum Flow
Maximum Pressure

510 GPM /193 lpm
725 PSI / 50 bar

Maximum RPM 550 RPM
Inlet Port 2" Hose Barb
Outlet Ports (3) 1/2" Hose Barb Valve, 3/4" FPT
Bypass 1" Hose Barb
Dimensions 16"L x 15.5"W x 12.6"H
Weight 130 lbs

Lubrication: Requires 87 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

140401
180423

Inlef

060431

020271 @é
10101 -
Outlet

e 060409
060826

000749
150616 —

060816

180454
o 140305
020821

603102

140309

160105
4 m110101
W 600697

I
Qs
%@
120346

—— 110104
060845

’i@ 10104
?& 120346

Part #

1203.45
1203.46
1203.49
1205.56
1403.05
1403.09
1404.01
1412.03
1502.01
1506.02
150616
1509.07
1519.03
1601.05
1603.64
1604.54
1605.22
1804.03
1804.23
1804.54
1805.07
1805.08
1805.29
1805.51
1805.57
6006.97
6031.02
603312
6240.01
6062.33
6062.E1
6640.03
8700.07

180507

Description

OUTLET ELBOW “BETA"

OUTLET ELBOW "BETA"

OIL RESERVOIR "BETA"
ALUMINUM PISTON

WASHER M8

WASHER M10

WASHER

BONDED WASHER D6.7

PIN D18X64

SNAP RING D18

SNAP RING D55

PISTON RING

CONNECTING ROD

MANIFOLD - SUCTION

PLUG G3/8

HEAD "BETA 110/150/195/200/240"
MANIFOLD - DISCHARGE

HEX BOLT M10X30

HEX BOLT M10X40

HEX BOLT M12X50

ALLEN BOLT M10X40

ALLEN BOLT M12X30

ALLEN BOLT

ALLEN BOLT M6X40

ALLEN BOLT M8X22

VALVE ASSEMBLY W/O O-RING m
ACCUMULATOR ASSEMBLY

OIL RESERVOIR ASSEMBLY

ROD ASSEMBLY "BETA 195"
DIAPHRAGM KIT 130MM BUNA-N (KIT 532)
IN/OUTLET VALVE KIT "BETA 150" (KIT 643)
DIAPHRAGM BOLT KIT (KIT 576)
DIAPHRAGM KIT 130MM GREENTECH (KIT 628)
Parts in 6062.33 (Kit 532)

Parts in 6062.E1 (Kit 643)

Parts in 6640.03 (Kit 576)

Parts in 8700.07 (Kit 628)

Qty

— e, R, oWV B RAWARNABRND O AW

onm)



voor . BETA 200 TS2C

110177
6063E2 12

Maximum Flow 56.0 GPM / 218 Ipm
Maximum Pressure 725 PSI / 50 bar
Maximum RPM 550 RPM
Inlet Port (2) 1-1/2"Hose Barb
Outlet Ports (2) 1/2" Hose Barb Valve, 3/4" FPT
Bypass 1-1/2" Hose Barb

870055k ||| Goe2c7 6062E2 606264 Dimensions 161"L x 15.3"W x 19.7"H

KIT 631 KIT 644 KIT 563 .

cooe |ory * [] O Welght 200 Ibs

groao1| 6 ||| CO0F [TV |} || COPE |ATY |} )| COPF |aTY Lubrication: Requires 160 oz. of Udor Lube 40W Premium Pump Oil.

00362 | 6 || || 90301 | 12 |||| 6ooss7 | 12 || || os0103 | Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

1

150616

020822
180557 603312

. 10305 160120

C O otss \Q) 11017 \
20351 o
120349 021420 ) jjy - 160423 007 U 10107
030102 5 160507
180508 3 10168 000110 10171 0226 =
160454 4 180551 021809 A
) 110107 -
Vo000 — b (1)‘51021%32 g‘@
120351 —(Y 9 o7
veonms <& L ,‘,’)
>—— 1101A3 =
V& 090362 B

020638
0209F5

120252

000749
150616

160367—@’T' [
060549 3

YOm110101
VI600697%
e

o 150602 160374 —y 160454 SEIF $) 16020

< A G

\\[@i &2 w0201 e —S mous A0 w Oy 1007 P
g : =

o
0 - Q—Mmm
151925 ?ﬂ%jﬂéi 1 @®®@ A i % 120351 \}‘(@ 160120
160374 4@, | 2A -rovimev 10107 &J (S
o1 — o 600697 MV 160120 @@
120346 ' &1 1010 060509 10107 120351
q Eweoaca

0104
" )
< 0¢ A 020284 Ouftet

060846 N
120346
i S5 B @ o
004 -2, v
1&0507—@‘@@ 1203464@?&%060845 o ¢ 060826

060448

Revised 4-20-2026 120346

Part #

000110
0002.87
0007.49
0102.01
0202.84
0206.38
0208.22
0209.F5
0214.20
0216.09
0301.02
0301.03
0501.52
0501.L4
0604.09
0604.48
0605.09
0605.49
0608.26
0608.45
0608.46
0903.62
1101.01
1101.04
1101.68
1101.71
10177
1101.A3
1101.85
1101.D7
1101.G3
1202.52
1203.45
1203.46
1203.49

Description Qty Part # Description Qty

RETAINER RING “ZETA 200/300/400" 2 1203.51 INLET ELBOW "BETA 200/240" 6

CRANKSHAFT TS 2C 1 1205.08 ALUMINIUN PISTON D75 “BETA/OMEGA/ZETA" 6

OIL SEAL D35 2 1403.05 WASHER M8 3

DIAPHRAGM BOLT “ZETA/KAPPA 121" @ ¥ 6 1403.09 WASHER M10 4
HOSE BARB D40 2 1412.03 BONDED WASHER D6.7 2

SLEEVE D75 6 1502.01 PIN D18X64 6

OIL RESERVOIR COVER 1 1506.02 SNAP RING D18 6

CRANKCASE "BETA 200/240" 1 1506.16 SNAP RING D55 2

BALL BEARING D35 2 1509.05 PISTON RING D75 6

ROLLER BEARING D55 1 1519.25 CONNECTING ROD “ZETA 350/400/BETA 200" 6

ROD DISC “BETA/OMEGA" 2 1601.20 SUCTION MANIFOLD "BETA 200/240" 4
DIAPHRAGM DISC “BETA/OMEGA" ® ¥ 6 1602.26 SUCTION MANIFOLD M48X2 "BETA 200/240" 2

OIL CUP SUPPORT FLANGE “BETA 200/240" 1 1603.44 PLUG G3/8 1

BUSHING FLANGE “BETA/OMEGA" 1 1603.64 PLUG G3/8 1

BRASS NUT G1/2 3 1603.67 PLUG G1/4 1

BRASS NUT M48X2 1 1603.74 PLUG G3/4 2

GASKET D17 1 1604.54 HEAD “BETA 110/150/200/240" 6

GASKET D13 1 1605.25 OUTLET MANIFOLD "BETA 200/240" 1

HOSE BARB D13+GASKET 3 1804.03 HEX BOLT M10X30 12
BALL VALVE RIGHT 2 1804.23 HEX BOLT M10X40 2

BALL VALVE LEFT 1 1805.07 ALLEN BOLT M10X40 24
PISTON DIAPHRAGM GREENTECH 130MM ¥ 6 1805.08 ALLEN BOLT M12X30 48
O-RING - VALVE BV 12 1805.51 ALLEN BOLT M6X40 2

O-RING - DISCHARGE ELBOWS 12 180557 ALLEN BOLT M8x22 3

O-RING - OIL RESERVOIR 1 6006.97 VALVE ASSEMBLY W/O O-RING BV 12
O-RING - BUSHING FLANGE 2 6015.37 ROD ASSEMBLY D75 6

O-RING - INLET HOSE BARBY 2 603312 OIL RESERVOIR ASSEMBLY 1

O-RING - OIL CUP SUPPORT FLANGE 1 6062.64 DIAPHRAGM BOLT / WASHER KIT (KIT 563) 1

O-RING - OIL RESERVOIR 1 6062.C7 DIAPHRAGM KIT GREENTECH 130MM (KIT 631) 1

O-RING - INLET ELBOWS / TUBES 24 6062.E2 IN/OUTLET VALVE KIT (KIT 644) 1

O-RING - PLUG 2 870055CK  COMPLETE REPAIR KIT 1

BASE PLATE "BETA 200/240" 2 ® Parts in 6062.64 (Kit 563)

OUTLET ELBOW "BETA" 1 @ Parts in 6062.C7 (Kit 631)

OUTLET ELBOW "BETA 5 W Parts in 6062.E2 (Kit 644)

OIL RESERVOIR 1 v

Parts in 8700.55CK (Complete Repair Kit)



®
I U S A

8700.55CK 6062C7 6062E2 606264
v KIT 631 KIT 644 KIT 563
cooe |ary 3 | | [ ]
010201 6 CODE ary CODE ary CODE ary
030103 6
090362 6 090362 6 110101 12 010201 6
110101 12 110101 12 600697 12 030103 6
110177 1
6063E2 12
020822
180557 (803312
e 140305
o185
% 120349 g;g‘ég
180508 ——— R@“ Mo 000110
(‘4/‘/% 180551 021609
160454 (CN. O
v 010201 11203 000110
050152 000229
v@030103 ——= N

0209F5
160367—9{ [
060549
120252

000749
150616

601537

Revised 4-20-2026

Part # Description

000110 RETAINER RING “ZETA 200/300/400"
0002.29 CRANKSHAFT TS 2C

000749 OIL SEAL D35

0102.01 DIAPHRAGM BOLT “"ZETA/KAPPA 121" @' ¥
0202.84 HOSE BARB D40

0206.12 SLEEVE D75

0208.22 OIL RESERVOIR COVER

0209.F5 CRANKCASE "BETA 200/240"

0214.20 BALL BEARING D35

0216.09 ROLLER BEARING D55

0301.02 ROD DISC "BETA/OMEGA"

0301.03 DIAPHRAGM DISC "BETA/OMEGA" @ ¥
0501.52 OIL CUP SUPPORT FLANGE "BETA 200/240"
0501.L4 BUSHING FLANGE "BETA/OMEGA"
0604.09 BRASS NUT G1/2

0604.48 BRASS NUT M48X2

0605.09 GASKET D17

0605.49 GASKET D13

0608.26 HOSE BARB D13+GASKET

0608.45 BALL VALVE RIGHT

0608.46 BALL VALVE LEFT

0903.62 PISTON DIAPHRAGM GREENTECH 130MM V¥
1101.01 O-RING - VALVE BV

1101.04 O-RING - DISCHARGE ELBOWS

1101.68 O-RING - OIL RESERVOIR

1101.71 O-RING - BUSHING FLANGE

10177 O-RING - INLET HOSE BARBY

1101.A3 O-RING - OIL CUP SUPPORT FLANGE
1101.85 O-RING - OIL RESERVOIR

1101.D7 O-RING - INLET ELBOWS / TUBES
101.G3 O-RING - PLUG

1202.52 BASE PLATE "BETA 200/240"

1203.45 OUTLET ELBOW "BETA"

1203.46 QUTLET ELBOW "BETA”

1203.49 OIL RESERVOIR

1203.51 INLET ELBOW "BETA 200/240"

/./
= g
o)
7 190602
2= 150201
Qo 151925

120508
150905

10374 —
110163 —<
120345
10104
160376 B, ..
10163 —
120346—% ’
1101044@@

060846

Qty

D=2 RPN SRR NW—_ 22 W= =N =N==ONON =N

©©i
180507 —— 5> @
120346

150616

mmmm—— BETA 240 TS2C

Maximum Flow
Maximum Pressure

64.0 GPM / 243 lpm
725 PSI / 50 bar

Maximum RPM 550 RPM
Inlet Port (2) 1-1/2"Hose Barb
Outlet Ports (2) 1/2" Hose Barb Valve, 3/4" FPT
Bypass 1-1/2" Hose Barb
Dimensions 161"L x 15.3"W x 19.7"H
Weight 200 Ibs

Lubrication: Requires 160 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

160120

\ 10107
\ 120351 %
&5 180423 oy g
o 160226 —@
007 —

120351 —(¥ 110107
VR 110101 u—
vl600697j®,_
SIS @
T N 160120

10107
120351

1101D7 4@

160120
110107

2
1101D7
160120
110107
120351

% N S
®®@§ S
@A( 10101 MOV
600697MY
Sl Hoto4 060509
10525 | 51603

(@ W 10104

'

060448

Outlef

020284
\ A 120346 o 060409
ggggé %V & 060845 v 10177 ——2 060826

Part # Description (013
1205.08 ALUMINIUN PISTON D75 "BETA/OMEGA/ZETA" 6
1403.05 WASHER M8 3
1403.09 WASHER M10 4
1412.03 BONDED WASHER D6.7 2
1502.01 PIN D18X64 6
1506.02 SNAP RING D18 6
1506.16 SNAP RING D55 2
1509.05 PISTON RING D75 6
1519.25 CONNECTING ROD “ZETA 350/400/BETA 200" 6
1601.20 SUCTION MANIFOLD "BETA 200/240" 4
1602.26 SUCTION MANIFOLD M48X2 "BETA 200/240" 2
1603.44 PLUG G3/8 1
1603.64 PLUG G3/8 1
1603.67 PLUG G1/4 1
1603.74 PLUG G3/4 2
1604.54 HEAD "BETA 110/150/200/240" 6
1605.25 OUTLET MANIFOLD "BETA 200/240" 1
1804.03 HEX BOLT M10X30 12
1804.23 HEX BOLT M10X40 2
1805.07 ALLEN BOLT M10X40 24
1805.08 ALLEN BOLT M12X30 48
1805.51 ALLEN BOLT M6X40 2
1805.57 ALLEN BOLT M8Xx22 3
6006.97 VALVE ASSEMBLY W/O O-RING mV 12
6015.37 ROD ASSEMBLY D75 6
603312 OIL RESERVOIR ASSEMBLY 1
6062.64 DIAPHRAGM BOLT / WASHER KIT (KIT 563) 1
6062.C7 DIAPHRAGM KIT GREENTECH 130MM (KIT 631) 1
6062.E2 IN/OUTLET VALVE KIT (KIT 644) 1
8700.55CK  COMPLETE REPAIR KIT 1

Parts in 6062.64 (Kit 563)
Parts in 6062.C7 (Kit 631)
Parts in 6062.E2 (Kit 644)
Parts in 8700.55CK (Complete Repair Kit)

dméo



UDOR

I U S A

8700.30CK 6062E8 6062E7 6062D9 606216
v KIT 650 KIT 649 KIT 642 KIT515
CoDE |aTy < A | [ ]
010201 3 CODE | aTy CODE | QTY CODE | aTy CODE | QTY
ggg;% ? 090316 | 1 090302 | 3 110101 | 6 010201 | 3
090361 | 3 090361 | 3 090316 | 1 600697 | 6 030107 | 3
110101 & 110101 | 6 110101 | 6
110142 1
6063E2 | 6 10158
021424
@ 020822 030128
180557 000108
g 030259
@——140305
O 1mones 021607
030259
e 120349 > 603312 000108
2 . 0102018V = ot
ve 030107 ") '
Ve - 030128 ‘
sty & S 150602
V4 0950361 ‘/ d
) <O 150201
020619 %ﬁ 151920

020998
000749

150616 4Q =‘

060543 —b)
160364 ————<P

120287

Revised 11-13-2025

Part # Description

0001.08 RETAINER RING

0002.A6 SHAFT TS 2C

000310 PRESSURE ACCUMULATOR BASE
0007.49 OIL SEAL D35

0102.01 DIAPHRAGM BOLT “ZETA/KAPPA 121" @ ¥
0202.72 HOSE BARB D40

0206.19 SLEEVE D75 "OMEGA 135/139"
0208.21 PRESSURE ACCUMULATOR COVER
0208.22 OIL RESERVOIR COVER

0209.98 CRANKCASE

0214.24 BALL BEARING D35

0216.07 ROLLER BEARING D55

0301.07 DIAPHRAGM DISC @V

0301.28 ROD DISC

0302.59 ROD SPACER

0303.47 HEX NUT M8X8

0501.L.2 BUSHING FLANGE

0604.09 BRASS NUT G1/2

0604.50 BARB NUT G1-1/2"

0605.09 GASKET D17

0605.43 GASKET D17

060816 AIR VALVE ASSY

0608.26 HOSE BARB D13+GASKET

0608.45 BALL VALVE RIGHT

0608.46 BALL VALVE LEFT

0903.02 PISTON DIAPHRAGM BUNA-N 116MM A
0903.16 ACCUMULATOR DIAPHRAGM A&V
0903.61 PISTON DIAPHRAGM GREENTECH 116MM 'V
1101.01 O-RING - VALVE ANV

1101.25 O-RING - ACCUMULATOR

1101.42 O-RING - INLET HOSE BARBV
1101.58 O-RING - BEARING FLANGE

1101.68 O-RING - OIL RESERVOIR

1101.85 O-RING - OIL RESERVOIR

1101.G3 O-RING - PLUG

601553

aty

Wea—m s W W ey N = —m O NNNW—_N — = W —m WN — — N

U049 ——o

80525 5 160411 - @160374
060843 % ‘ VoA B0D] e e
1406A4 —@ 1 vE 60069/ 16007
160374 —8p K o 10101 B AV
0163 — - 600657 MY
000310
090316 ASV
G 020821
160364
060846 =5 oL TTT %% > 603102
1406A4 030347 * 00
10125 : 180454
] P=d oms
Part # Description (0147
1202.87 BASE PLATE 2
1203.49 OIL RESERVOIR 1
1205.08 ALUMINIUN PISTON D75 3
1403.05 WASHER M8 11
1403.49 WASHER M10 38
1406.A4 ELBOW G3/8 M - G3/8 F 2
1502.01 PIN D18X64 3
1506.02 SNAP RING D18 3
150616 SNAP RING D55 2
1509.05 PISTON RING D75 3
1519.20 CONNECTING ROD 3
1601.47 SUCTION MANIFOLD 1
1603.64 PLUG G3/8 3
1603.74 PLUG G3/4 3
160411 HEAD "BETA-S 135" 3
1605.47 OUTLET MANIFOLD “BETA-S 135" 1
1804.54 HEX BOLT M8X35 8
1804.99 HEX BOLT M10X25 8
1805.25 ALLEN BOLT M10X45 30
1805.57 ALLEN BOLT M8x22 3
6006.97 VALVE ASSEMBLY W/O O-RING m'V¥ 6
6015.53 ROD ASSEMBLY D75 3
6031.02 PRESSURE ACCUMULATOR ASSEMBLY 1
603312 OIL RESERVOIR ASSEMBLY 1
6062116 DIAPHRAGM BOLT/WASHER KIT (KIT 515) 1
6062.D9 IN/OUTLET VALVE KIT (KIT 642) 1
6062.E7 DIAPHRAGM KIT - BUNA-N (KIT 649) 1
6062.E8 DIAPHRAGM KIT - GREENTECH (KIT 650) 1
8700.30CK  COMPLETE REPAIR KIT 1

180499

mm— BETA-S 135 TS2C

Maximum Flow
Maximum Pressure

370 GPM /137 Ipm
725 PSI / 50 bar

Maximum RPM 550 RPM
Inlet Port (2) 1-1/2"Hose Barb
Outlet Ports (2) 1/2" Hose Barb Valve, 3/4" FPT
Bypass 1" Hose Barb
Dimensions 16"L x 15.5"W x 12.6"H
Weight 51 Ibs

Lubrication: Requires 40 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

o

Inlet

060450
020272 @5

Y10142 S

Outlet
e 060409

060826

140349
P 180525

10163 e
4 10163

160374

Parts in 606216 (Kit 515)

Parts in 6062.D9 (Kit 642)

Parts in 6062.E7 (Kit 649)

Parts in 6062.E8 (Kit 650)

Parts in 8700.30CK Complete Repair Kit)

4o P> moe



UDOR

I U S A

606284 6062G3 6062G4 8700.85CK
KIT 612 KIT 663 KIT 664 v
o [ | < CODE | aTy
CoDE | ary coDE | aTy copE | ary 010204 | 2
030143 2
010204 | 2 110131 | 4 090314 | 1 090314 | 1
030143 | 2 606304 | 4 090320 | 2 090320 | 2
1101B8 4 110131 4
110141 1
180456 —F oy 1603G9 1otos | 4
6017E3 140305 —’ 060509 606304 | 4
oA 02112
1
- 110195
]
v 110131 060816
wE606304 < § B 606304mw
S0 4
01020{ @V

1604G2

160364 &

120202
180406

Revised 3-4-2026

Part # Description

0001.06 RETAINER RING

0002.H3 SHAFT "DELTA 40"

0006.02 BUSHING D25

000761 OIL SEAL D35

0102.04 DIAPHRAGM BOLT @V

020218 HOSE BARB D25 (1)

0206.08 SLEEVE D55

0209.D1 CRANKCASE

021112 VALVE COVER

0214.05 BALL BEARING D35

0301.30 BEARING DISC

030143 DIAPHRAGM DISC @'V

0302.50 ROD SPACER

0302.89 SPACER

0519.09 REMOTE CONTROL FLANGE G1/2
060418 BARB NUT M42X2

0605.09 GASKET D17

0605.43 GASKET D17

060816 AIR VALVE ASSEMBLY

0801.02 KEY A8X7X25

090313 PISTON DIAPHRAGM D100 BUNA-N
090314 ACCUMULATOR DIAPHRAGM €V
0903.20 PISTON DIAPHRAGM D100 GREENTECH €V
110110 O-RING - DISCHARGE PORT
110116 O-RING - OIL PLUG

1101.31 O-RING - VALVE BV

101.41 O-RING - INLET HOSE BARBY
1101.95 O-RING - VALVE COVERVY

1101.B8 O-RING - HEAD @V

1202.02 BASE PLATE

1205.07 ALUMINIUM PISTON D55

060543 &

E; 180445

= 140309

s [)ELTA 40 GR3/4

Maximum Flow
Maximum Pressure

10.5 GPM / 40 Ipm
560 PSI / 40 bar

Maximum RPM 540
Inlet Port - Hose Barb 1"HB
Outlet Ports - Hose Barb, Valve (2)1/2" HB
Bypass - Hose Barb 3/4"HB
Dimensions - Pump Only 10.5"L x 11.5"W x 10.5"H
Weight - with GR 39 Ibs

Lubrication: Requires 20 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

150607
000761
021405

120202

0002” 030289
)
150203
150615 601527
030250 120507
180454 ;g G— 160369 118
140305 —= 060509 > 6017E4 Inlet
02112 ‘ =
: 10195 060418
A 4 iR 020218
0
| VI606304{ & 606304 MY V¥ 110141
WeHOBE . . —— 1031 EY Outlet
0 ey v 110110 @V
\\\ (@ | ‘\ o 1604G1 051909
N ' & o 1804a1 %01
o 140309 180553
Qty Part # Description Qty
2 1403.05 WASHER M8 4
1 1403.09 WASHER M10 12
1 141101 SERATED WASHER M6 2
1 1502.03 PIN D15X48 2
2 1506.07 SNAP RING D72 1
1 150615 SNAP RING D15 2
2 151918 CONNECTING ROD 2
1 1603.23 OIL PLUG W/O O-RINGS 1
2 1603.33 PLUG G3/8+GASKET 1
1 1603.64 PLUG G3/8 1
1 1603.70 PLUG G3/8 1
2 1603.G9 HEAD PLUG 3/8 2
2 1604.G1 RIGHT HEAD 1
2 1604.G2 LEFT HEAD 1
1 1804.06 HEX BOLT M10X20 2
1 1804.07 HEX BOLT M10X25 2
2 1804.45 HEX BOLT M10X60 4
1 1804.54 HEX BOLT M8X35 4
1 1804.A1 HEX BOLT M10X70 8
1 1805.53 ALLEN BOLT M6X22 2
2 6015.27 ROD ASSEMBLY D55 2
1 6017.E3 HEAD ASSEMBLY - LEFT 1
2 6017.E4 HEAD ASSEMBLY - RIGHT 1
1 6063.04 VALVE ASSEMBLY W/O O-RING B'Y 4
2 6062.B4 DIAPHRAGM BOLT / WASHER KIT (KIT 612) 1
4 6062.G3 IN/OUTLET VALVE KIT (KIT 663) 1
1 6062.G4 DIAPHRAGM KIT - GREENTECH (KIT 664) 1
4 8700.85CK  COMPLETE REPAIR KIT 1
4 ® Parts in 6062.B4 (Kit 612)
2 W Parts in 6062.G3 (Kit 663)
2 @ Parts in 6062.G4 (Kit 664)
V¥ Parts in 8700.85CK (Complete Repair Kit)



voor: o EITA 40 TSFVA

Maximum Flow 10.5 GPM / 40 Ipm
606284 606263 6062G4 8700.85CK Maximum Pressure 560 PSI / 40 bar
KIT612 KIT 663 KIT 664 v Maximum RPM 550 RPM
L‘ODE. ary CODE. oty L’ODE’ ary ;Z; DZY Inlet Port - Hose Barb 1" HB
030143 | 2 Outlet Ports - Hose Barb, Valve (2)1/2" HB
030143 | 2 |||| eoeson | 4 ||||os0a20 | 2 |||| St 1 Bypass - Hose Barb 3/4" HB
110188 | 4 110131 4 Dimensions 10.5"L x 11.5"W x 10.5"H
10195 | 4 Weight 29 lbs
180454 ﬁg 160363 coes0a | 4 Lubrication: Requires 20 oz. of Udor Lube 40W Premium Pump Oil.
6017E3 140305 —= 060509 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
g — 02112
& 180407
vYR1N0131-© 1oy 140309 120202
ST T 060816 Eﬁ 180445 090102 180407
wm606304 < § & 60630imv "o g o 0309 000701

020886 000272
FL 0102040V Qs 080122
- 00UIeY ) 021401 ‘
V09031 = 150601 @
\ (@ & 160370 '

L AL 4

1604G2

601527
120507
(L s ,’ Boish g G 160368 151918
160323— & U A 140305 — } 060509 > 6017E4 Inlet
10116 U N 0212 — T 060418
60333 97 = S S 10195V 02021
Ny R -©
| v 10141 ——L
160364 —€ | 2 &
120202 3 06304.' Outlet
WeNBs L, M0V y
180406 o ey ¥ 10110 O
e /‘“ . 1604G1 051909
N | o 1804a1 14101
2 180553
Revised 9-26-2024 140309

Part # Description Qty Part # Description (0147

0002.72 SHAFT "DELTA 40" TS FVA 1 1403.05 WASHER M8 4
0007.01 OIL SEAL D78 1 1403.09 WASHER M10 14
000719 OIL SEAL D25 1 1411.01 SERATED WASHER M6 2
0102.04 DIAPHRAGM BOLT @'V 2 1502.03 PIN D15X48 2
020218 HOSE BARB D25 (1") 1 1506.01 SNAP RING D60 1
0206.08 SLEEVE D55 2 1506.15 SNAP RING D15 2
0209.D3 CRANKCASE "DELTA 40/50" TS 1 151918 CONNECTING ROD 2
021112 VALVE COVER 2 1603.23 OIL PLUG W/O O-RINGS 1
0214.01 DIAPHRAGM 1 1603.33 PLUG G3/8+GASKET 1
030143 DIAPHRAGM DISC @'V 2 1603.64 PLUG G3/8 1
0302.50 ROD SPACER 2 1603.G9 HEAD PLUG 3/8 2
0302.89 SPACER 2 1604.G1 RIGHT HEAD 1
0501.02 FLANGE 1 1604.G2 LEFT HEAD 1
0519.09 REMOTE CONTROL FLANGE G1/2 1 1804.06 HEX BOLT M10X20 2
060418 BARB NUT M42X2 1 1804.07 HEX BOLT M10X25 4
0605.09 GASKET D17 2 1804.45 HEX BOLT M10X60 4
0605.43 GASKET D17 1 1804.54 HEX BOLT M8X35 4
060816 AIR VALVE ASSEMBLY 1 1804.A1 HEX BOLT M10X70 8
0801.22 KEY A8X7X45 1 1805.53 ALLEN BOLT M6X22 2
090313 PISTON DIAPHRAGM D100 BUNA-N 2 6015.27 ROD ASSEMBLY D55 2
090314 ACCUMULATOR DIAPHRAGM €V 1 6017.E3 HEAD ASSEMBLY - LEFT 1
0903.20 PISTON DIAPHRAGM D100 GREENTECH €V 2 6017.E4 HEAD ASSEMBLY - RIGHT 1
110110 O-RING - DISCHARGE PORT 1 6063.04 VALVE ASSEMBLY W/O O-RING BV 4
110116 O-RING - OIL PLUG 2 6062.B4 DIAPHRAGM BOLT / WASHER KIT (KIT 612) 1
1101.31 O-RING - VALVE BV 4 6062.G3 IN/OUTLET VALVE KIT (KIT 663) 1
1101.41 O-RING - INLET HOSE BARBY 1 6062.G4 DIAPHRAGM KIT - GREENTECH (KIT 664) 1
1101.95 O-RING - VALVE COVERVY 4 8700.85CK  COMPLETE REPAIR KIT 1
1101.B8 O-RING - HEAD® 'V 4 ® Parts in 6062.B4 (Kit 612)

1202.02 BASE PLATE 2 W Parts in 6062.G3 (Kit 663)

1205.07 ALUMINIUM PISTON D55 2 @ Parts in 6062.G4 (Kit 664)

V¥ Parts in 8700.85CK (Complete Repair Kit)



I U S A

UDOR

6062B4 6062G3 6062G4 8700.85CK
KIT 612 KIT 663 KIT 664 v
o | | < CoDE | ary
CoDE | aTy CODE | QTy CoDE | aTy 010204 | 2
030143 2
010204 | 2 110131 | 4 090314 | 1 090314 | 1
030143 | 2 606304 | 4 090320 | 2 090320 | 2
1101B8 4 110131 4
110141 1
180454 ﬁ@ 1603G9 bl I
140305 —=<=— 060509 606304 | 4
6017E3 ,
eos — 02112
Lo
- 110195
Vl110131 060816
wm606304 < & & 606304mw

LAV El A 4
010204 W

Eﬁ 180445
= 140309

I ELTA 40

Maximum Flow
Maximum Pressure

10.5 GPM / 40 Ipm
560 PSI / 40 bar

Maximum RPM 540
Inlet Port - Hose Barb 1"HB
Outlet Ports - Hose Barb, Valve (2)1/2" HB
Bypass - Hose Barb 3/4"HB
Dimensions 10.5"L x 11.5"W x 10.5"H
Weight 29 lbs

Lubrication: Requires 20 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

150607 120202

000761 B
021405 é
080102 —— T
030289

000ZH3 &
1604G2 ggggg Q"“\J"
V090314 / 150203
0209D1 000602 150615
= 4 160370 601527
‘ 030250 1;?951%7
o [ sy g @ 160369
P 140305 —=, 060509 > 6017E4 Inlet
02112 ‘ =
= ; 110195 W 060418
060543 = VRN © 020218
!
e "606304{ & cos304mv vt ——0
120202 :
180406 AL EPE 10131 mw oy
P 160461 ¥ 110110 Q?
Nl , a1 051909
N ' B | o 1804a1 %01
& 140309 180553
Revised 9-26-2024
Part # Description Qty Part # Description Qty
0001.06 RETAINER RING 2 1403.05 WASHER M8 4
0002.H3 SHAFT “DELTA 40" 1 1403.09 WASHER M10 12
0006.02 BUSHING D25 1 1411.01 SERATED WASHER M6 2
000761 OIL SEAL D35 1 1502.03 PIN D15X48 2
0102.04 DIAPHRAGM BOLT @'V 2 1506.07 SNAP RING D72 1
020218 HOSE BARB D25 (1") 1 1506115 SNAP RING D15 2
0206.08 SLEEVE D55 2 151918 CONNECTING ROD 2
0209.D1 CRANKCASE 1 1603.23 OIL PLUG W/O O-RINGS 1
021112 VALVE COVER 2 1603.33 PLUG G3/8+GASKET 1
0214.05 BALL BEARING D35 1 1603.64 PLUG G3/8 1
0301.30 BEARING DISC 1 1603.70 PLUG G3/8 1
030143 DIAPHRAGM DISC @'V 2 1603.G9 HEAD PLUG 3/8 2
0302.50 ROD SPACER 2 1604.G1 RIGHT HEAD 1
0302.89 SPACER 2 1604.G2 LEFT HEAD 1
0519.09 REMOTE CONTROL FLANGE G1/2 1 1804.06 HEX BOLT M10X20 2
060418 BARB NUT M42X2 1 1804.07 HEX BOLT M10X25 2
0605.09 GASKET D17 2 1804.45 HEX BOLT M10X60 4
0605.43 GASKET D17 1 1804.54 HEX BOLT M8X35 4
060816 AIR VALVE ASSEMBLY 1 1804.A1 HEX BOLT M10X70 8
0801.02 KEY A8BX7X25 1 1805.53 ALLEN BOLT M6X22 2
090313 PISTON DIAPHRAGM D100 BUNA-N 2 6015.27 ROD ASSEMBLY D55 2
090314 ACCUMULATOR DIAPHRAGM 4V 1 6017E3 HEAD ASSEMBLY - LEFT 1
0903.20 PISTON DIAPHRAGM D100 GREENTECH ¢V 2 6017E4 HEAD ASSEMBLY - RIGHT 1
110110 O-RING - DISCHARGE PORT 1 6063.04 VALVE ASSEMBLY W/O O-RING BV 4
110116 O-RING - OIL PLUG 2 6062.B4 DIAPHRAGM BOLT / WASHER KIT (KIT 612) 1
110131 O-RING - VALVE BV 4 6062.G3 IN/OUTLET VALVE KIT (KIT 663) 1
110141 O-RING - INLET HOSE BARBY 1 6062.G4 DIAPHRAGM KIT - GREENTECH (KIT 664) 1
110195 O-RING - VALVE COVERY 4 870085CK  COMPLETE REPAIR KIT 1
1101.88 O-RING - HEAD® V 4 ® Parts in 6062.B4 (Kit 612)
1202.02 BASE PLATE 2 B Parts in 6062.G3 (Kit 663)
1205.07 ALUMINIUM PISTON D55 2 @ Parts in 6062.G4 (Kit 664)
V¥ Parts in 8700.85CK (Complete Repair Kit)



voor s DELTA 75 TSVA

Maximum Flow 20.0 GPM / 79 Ipm
Maximum Pressure 560 PSI / 38 bar
Maximum RPM 540
- /@ 160369 Inlet Port - Hose Barb 1-1/4" HB
v 606304 060509 Outlet Ports - Hose Barb, Valve (2)1/2" HB
2 6017E4 &
v m 001 / PR V4117 'V.légggz % . Bypass - Hose Barb 3/4"HB
2 J - . . n n n
= 9 @@Qf%m@“ 9 " N?S‘ o | Dimensions 135"L x 14.0"W x 12.0"H
7 .
/L@@»i e R 8% #owsv | Weight 46 Ibs
?20643814 mv - %%ﬁg?‘.'vv Lubrication: Requires 40 oz. of Udor Lube 40W Premium Pump Oil.
= opseV Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
= V0010206 —F 05017 Inlet
020865 ™ v 03013 — @ 180443 =)
10186 O v o020 -j 111311:2 N 060418 = 8700.v75CK
11;3159;: | 09030 Bunar 1018 eom | 0022 cooe | ary
603313 ol 00624 = 1w 4 10176
~— 140309 V110141 010204 | 3
oy g, 50 o 0N outes poa| 3
120328 T I 09 !
10129 02094 ._/L‘v*ll / V05031 020886 160371 — -9 go0320| 3
021405+ & '0;1109132 Q™" 110110 | 1
151919 030132 ~ 060816 110131 6
A
0 | o °3°251 B G il o 7
601558 < 120560 ) ‘ 10188 | 6
0207 ;@ 030251 ®® 060543 < | 1603F9 — Tomsl ¢

5 @ 160364 % | v 10195 9

8 V H 606304 = = 6017E3
50615 160370 Vo1 & \ 10 6062E4
18052  OF (i' 606248 6062E6

180505 000253 I es?® 02112 T 527 Toas KIT 646
\ @ 021401 > & 10195 ¥ = 5 *
" (1)  “ 101318V coDE |ary
| @ iy 000762 ¥ g 606304 W'Y copE | ary copE |ary
NG wsono oot 3 1| et e 11222 | 3
050170 030143 | 3 606304 | 6 1101B8 | 6
Revised 9-26-2024
0001.07 RETAINER RING 2 101.M4 O-RING - CRANKCASE FLANGE 1
0002.53 SHAFT "DELTA 75/100/125" TSVA 1 1202.A4 BASE PLATE 2
000755 OIL SEAL D16 1 1203.28 OIL RESERVOIR 1
000762 OIL SEAL D60 1 1205.60 ALUMINIUM PISTON D60 3
0102.04 DIAPHRAGM BOLT @V S 1403.05 WASHER M8 2
0202.52 HOSE BARB D32 1 1403.07 WASHER M6 2
0206.24 SLEEVE D60 S 1403.09 WASHER M10 16
0208.86 ACCUMULATOR COVER 1 1411.01 SERATED WASHER D6 2
0208.65 OIL RESERVOIR COVER 1 1502.07 PIN D15X54 3
0209.C4 CRANKCASE "DELTA 75" 1 150615 SNAP RING D15 3
021112 VALVE COVER S 1509.09 PISTON RING D60 3
0214.01 BALL BEARING D60 1 151919 CONNECTING ROD 3
0214.05 BALL BEARING D35 1 1603.36 PLUG G3/4 2
0301.32 BEARING DISC 1 1603.64 PLUG G3/8 1
030143 DIAPHRAGM DISC @V 3 1603.70 PLUG G3/8 1
0302.51 ROD SPACER 2 1603.71 PLUG G1/2 1
0501.70 FLANGE - VA 1 1603.F9 PLUG G3/4 1
0501.L7 CRANKCASE FLANGE 1 1603.G9 HEAD PLUG 3/8 3
0501.M2 BEARING FLANGE - VA 1 1604.G1 RIGHT/TOP HEAD 2
0519.09 REMOTE CONTROL FLANGE G1/2 1 1604.G2 LEFT HEAD 1
060418 PLASTIC NUT M42X2 1 1804.43 HEX BOLT M6X35 6
0605.09 GASKET D17 3 1804.54 HEX BOLT M8X35 6
0605.43 GASKET D17 1 1804.A1 HEX BOLT M10X70 16
060816 AIR VALVE ASSEMBLY 1 1805.05 ALLEN BOLT M10X30 4
0903.38 PISTON DIAPHRAGM D100 BUNA-N S 1805.24 ALLEN BOLT M8X16 6
090314 ACCUMULATOR DIAPHRAGM €V 1 1805.71 ALLEN BOLT M6X50 2
0903.38 PISTON DIAPHRAGM D100 GREENTECH €V S 1805.53 ALLEN BOLT M6X22 2
110110 O-RING - DISCHARGE PORTVY 1 6015.58 ROD ASSY “DELTA 75" D60 3
1101.29 O-RING - OIL RESERVOIR 1 6017.E3 HEAD ASSEMBLY - LEFT 1
1101.31 O-RING - VALVE BV 6 6017.E4 HEAD ASSEMBLY - RIGHT/TOP 2
1101.41 O-RING - INLET HOSE BARBY 1 603313 OIL RESERVOIR ASSEMBLY 1
1101.48 O-RING - CRANKCASE FLANGE 1 6063.04 VALVE ASSEMBLY W/O O-RING BV 6
1101.63 O-RING - CRANKCASE FLANGE 1 6062.48 DIAPHRAGM BOLT / WASHER KIT (KIT 547) 1
1101.76 O-RING - PLUG 2 6062.E4 DIAPHRAGM KIT - GREENTECH (KIT 646) 1
1101.95 O-RING - VALVE COVERVY 6 6062.E6 IN/OUTLET VALVE KIT (KIT 648) 1
1101.98 O-RING - OIL RESERVOIR 1 8700.75CK  COMPLETE REPAIR KIT 1
1101.B6 O-RING - OIL RESERVOIR 1 @ Parts in 6062.48 (Kit 547)
1101.B8 O-RING - HEAD@® 'V 6 @ Parts in 6062.E4 (Kit 646)
1101.C1 O-RING - CRANKCASE FLANGE 1 B Parts in 6062.E6 (Kit 648)
V¥ Parts in 8700.75CK (Complete Repair Kit)



I U S A

A )ELTA /5 VA

Maximum Flow
Maximum Pressure

20.0 GPM / 79 Ipm
560 PSI / 38 bar

601558 < 120560

0501M2

180524 <

V0195
'V H606304 %
VI1101316 QO
> w
7

050170 @ ¢

@ 1603G9
3 060509
021112

6017E4

\
2

Q—— 10195 v
g { L LT A 4
606304 MV
1604G1

020865 i v @ 03013 —®

10198 ——<> 090313-Buna-N
603313

10129

151919
150909 —~

150207 ;@

150615 3

\ .‘ 000256
J 021401

? 60505 000762

Revised 9-26-2024

Part #

0001.07
0002.56
0007.62
0102.04
0202.52
0206.24
0208.86
0208.65
0209.C4
021112
0214.01
0214.05
0218.07
0301.32
0301.43
0302.51
0501.70
0501.L7
0501.M2
0519.09
060418
0605.09
0605.43
060816
090313
090314
0903.20
110110
1101.29
1101.31
10141
1101.48
1101.63
1101.76
1101.95
1101.98
1101.B6
1101.B8
1101.C1

Description

RETAINER RING

SHAFT - VA

OIL SEAL D60

DIAPHRAGM BOLT @V

HOSE BARB D32

SLEEVE D60

ACCUMULATOR COVER

OIL RESERVOIR COVER
CRANKCASE

VALVE COVER

BALL BEARING D60

BALL BEARING D35

CAP D47X7

BEARING DISC

DIAPHRAGM DISC @V

ROD SPACER

FLANGE - VA

CRANKCASE FLANGE

BEARING FLANGE- VA

REMOTE CONTROL FLANGE G1/2
BARB NUT M42X2

GASKET D17

GASKET D17

AIR VALVE ASSEMBLY

PISTON DIAPHRAGM D100 BUNA-N
ACCUMULATOR DIAPHRAGM €V
PISTON DIAPHRAGM D100 GREENTECH ¢V
O-RING - DISCHARGE PORTY
O-RING - OIL RESERVOIR

O-RING - VALVE BV

O-RING - INLET HOSE BARBVY
O-RING - CRANKCASE FLANGE
O-RING - CRANKCASE FLANGE
O-RING - PLUG

O-RING - VALVE COVERVY
O-RING - OIL RESERVOIR

O-RING - OIL RESERVOIR

O-RING - HEAD @V

O-RING - CRANKCASE FLANGE

10186 ——C v 4090320

130571&
140307 — -
120328 T -

NS 4

Maximum RPM 540
Inlet Port - Hose Barb 1-1/4" HB
Outlet Ports - Hose Barb, Valve (2)1/2" HB
Bypass - Hose Barb 3/4"HB
Dimensions 13.5"L x 14.0"W x 12.0"H
Weight 46 Ibs

Lubrication: Requires 40 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

1202A4

Parts in 6062.48 (Kit 547)
Parts in 6062.E4 (Kit 646)

Inlet
180443 060418 {5) kaCK
L 1160334 020252 "(?5 cobe | ary
10176 V10141 (L 010204 | 3
140309 030143 | 3
o B W o oo
020886
emoT ||
e ol 110195 | ¢
1603F9 @ socs0s| ¢
N ”?1?160369 = 6062E4
Ci 0333‘1’; 606248 6062E6 T oac
110195 W KIT 547 KIT 648 03
HoImY [] B ooe [orr
606304 WV, copE | ary copE |ary
090314 1
010204 3 110131 6 090320 3
030143 3 606304 6 1101B8 6
Qty Part # Description (0147
2 1101.M4 O-RING - CRANKCASE FLANGE 1
1 1202.A4 BASE PLATE 2
1 1203.28 OIL RESERVOIR 1
3 1205.60 ALUMINIUM PISTON D60 3
1 1403.05 WASHER M8 2
3 1403.07 WASHER M6 2
1 1403.09 WASHER M10 16
1 1411.01 SERATED WASHER D6 2
1 1502.07 PIN D15X54 3
3 1506.15 SNAP RING D15 3
1 1509.09 PISTON RING D60 3
1 1519.19 CONNECTING ROD 3
1 1603.36 PLUG G3/4 2
1 1603.64 PLUG G3/8 1
S 1603.70 PLUG G3/8 1
2 1603.71 PLUG G1/2 1
1 1603.F9 PLUG G3/4 1
1 1603.G9 HEAD PLUG 3/8 3
1 1604.G1 RIGHT/TOP HEAD 2
1 1604.G2 LEFT HEAD 1
1 1804.43 HEX BOLT M6X35 6
3 1804.54 HEX BOLT M8X35 6
1 1804.A1 HEX BOLT M10X70 16
1 1805.05 ALLEN BOLT M10X30 4
3 1805.24 ALLEN BOLT M8X16 6
1 1805.71 ALLEN BOLT M6X50 2
3 1805.53 ALLEN BOLT M6X22 2
1 6015.58 ROD ASSEMBLY D60 3
1 6017.E3 HEAD ASSEMBLY - LEFT 1
6 6017.E4 HEAD ASSEMBLY - RIGHT/TOP 2
1 603313 OIL RESERVOIR ASSEMBLY 1
1 6063.04 VALVE ASSEMBLY W/O O-RING BV 6
1 6062.48 DIAPHRAGM BOLT/WASHER KIT (KIT547) 1
2 6062.E4 DIAPHRAGM KIT GREENTECH (KIT 646) 1
6 6062.E6 IN/JOUTLET VALVE KIT (KIT 648) 1
1 8700.75CK COMPLETE REPAIR KIT 1
1
6
1

Parts in 6062.E6 (Kit 648)
Parts in 8700.75CK (Complete Repair Kit)

dm oo



voor: o EITA 75 VAGRT

Maximum Flow 20.0 GPM / 79 Ipm

Maximum Pressure 560 PSI / 38 bar

Maximum RPM 540

Inlet Port - Hose Barb 1-1/4" HB

) 160369 Outlet Ports - Hose Barb, Valve (2)1/2" HB

"'62,12;31 % ¢ O ocosoo Bypass - Hose Barb 3/4"HB
v 10131 , _ 021tz Dimensions - Pump Only 13.5"L x 14.0"W x 12.0"H
._; S Weight - with GR 58 Ibs

Lubrication: Requires 40 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

Inlet

020865 =N 180643 060418 45 8700.75CK
10186 ——C v 090320 \ = v
10198 ——C 090313- Buna- b5 9% o33 020252 & cooE | ary
603313 180571 Q% 020624 1 10176 vt ——=0 010204 | 3
[ 140309 030143 | 3
140307 IO - O 1BO4AY Outlet 090314 | 1
120328 o v 2 160371 — <0 o%0320) 3
10129 0209C4 | o/ =N — 020886 v 10110 @‘ 110110 | 1
021405 T ( ) . \ o 051909 110131 6
5110 030132 AN R\ - X % 060816 141101 el e
150909 —~ 030251 @ S8y S5 180553 Toes| o
601558 < 120560 % 000107 @ I — 1603F9 — 606304 | 6
150207 —55 030251 160364 2| V606304 - ?i? 160359 ¢ 017E3
50615 160370 -8 V10131 / A 060509 6062E4
_ s 606248 6062E6
; 50) 021112 KIT 646
239 &° 10195 Y KIT 547 KIT 648 ry
0501M2 oY L u ooe larr
( \ 000256 606304 W'V, CODE | aTy CODE | QTY 090314 T
050170 @ J 021401 1804A1 010204 | 3 110131 | 6 090320 | 3
180524 ** ? 180505 000762 030143 | 3 606304 | 6 110188 | 6

Revised 3-4-2026

0001.07 RETAINER RING 2 1101.M4 O-RING - CRANKCASE FLANGE 1
0002.56 SHAFT - VA 1 1202.A4 BASE PLATE 2
0007.62 OIL SEAL D60 1 1203.28 OIL RESERVOIR 1
0102.04 DIAPHRAGM BOLT @'V 3 1205.60 ALUMINIUM PISTON D60 3
0202.52 HOSE BARB D32 1 1403.05 WASHER M8 2
0206.24 SLEEVE D60 3 1403.07 WASHER M6 2
0208.86 ACCUMULATOR COVER 1 1403.09 WASHER M10 16
0208.65 OIL RESERVOIR COVER 1 1411.01 SERATED WASHER D6 2
0209.C4 CRANKCASE 1 1502.07 PIN D15X54 3
021112 VALVE COVER 3 1506.15 SNAP RING D15 3
0214.01 BALL BEARING D60 1 1509.09 PISTON RING D60 3
0214.05 BALL BEARING D35 1 151919 CONNECTING ROD 3
0218.07 CAP D47X7 1 1603.36 PLUG G3/4 2
0301.32 BEARING DISC 1 1603.64 PLUG G3/8 1
030143 DIAPHRAGM DISC @V 3 1603.70 PLUG G3/8 1
0302.51 ROD SPACER 2 1603.71 PLUG G1/2 1
0501.70 FLANGE - VA 1 1603.F9 PLUG G3/4 1
0501.L7 CRANKCASE FLANGE 1 1603.G9 HEAD PLUG 3/8 3
0501.M2 BEARING FLANGE- VA 1 1604.G1 RIGHT/TOP HEAD 2
0519.09 REMOTE CONTROL FLANGE G1/2 1 1604.G2 LEFT HEAD 1
060418 BARB NUT M42X2 1 1804.43 HEX BOLT M6X35 6
0605.09 GASKET D17 3 1804.54 HEX BOLT M8X35 6
0605.43 GASKET D17 1 1804.A1 HEX BOLT M10X70 16
0608.16 AIR VALVE ASSEMBLY 1 1805.05 ALLEN BOLT M10X30 4
090313 PISTON DIAPHRAGM D100 BUNA-N 3 1805.24 ALLEN BOLT M8X16 6
090314 ACCUMULATOR DIAPHRAGM 4V 1 1805.71 ALLEN BOLT M6X50 2
0903.20 PISTON DIAPHRAGM D100 GREENTECH ¢V 3 1805.53 ALLEN BOLT M6X22 2
110110 O-RING - DISCHARGE PORTY 1 6015.58 ROD ASSEMBLY D60 3
1101.29 O-RING - OIL RESERVOIR 1 6017.E3 HEAD ASSEMBLY - LEFT 1
1101.31 O-RING - VALVE BV 6 6017.E4 HEAD ASSEMBLY - RIGHT/TOP 2
1101.41 O-RING - INLET HOSE BARBY 1 603313 OIL RESERVOIR ASSEMBLY 1
1101.48 O-RING - CRANKCASE FLANGE 1 6063.04 VALVE ASSEMBLY W/O O-RING BV 6
1101.63 O-RING - CRANKCASE FLANGE 1 6062.48 DIAPHRAGM BOLT/WASHER KIT (KIT547) 1
1101.76 O-RING - PLUG 2 6062.E4 DIAPHRAGM KIT GREENTECH (KIT 646) 1
1101.95 O-RING - VALVE COVERY 6 6062.E6 IN/OUTLET VALVE KIT (KIT 648) 1
1101.98 O-RING - OIL RESERVOIR 1 8700.75CK  COMPLETE REPAIR KIT 1
1101.B6 O-RING - OIL RESERVOIR 1 ® Parts in 6062.48 (Kit 547)

1101.B8 O-RING - HEAD@® 'V 6 @ Parts in 6062.E4 (Kit 646)

1101.C1 O-RING - CRANKCASE FLANGE 1 B Parts in 6062.E6 (Kit 648)

V Parts in 8700.75CK (Complete Repair Kit)



voor s DELTA 100 1C

Maximum Flow 26.0 GPM

Maximum Pressure 560 PSI

Maximum RPM 540

Inlet Port - Hose Barb 1-1/2" HB

oi7Es 323233 Outlet Ports - Hose Barb, Valve (2)1/2" HB

10195 < Bypass - Hose Barb 3/4" HB

;:?%g?‘ *&8} ; Dimensions 13.5"L x 17.0"W x 13.0"H

}fggggQ €D g\w@@; Weight 51 Ibs

Lubrication: Requires 38.4 oz. of Udor Lube 40W Premium Pump Oil.

N @060509 6017E4
Y "o e Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

110195 160369
v 10131 ‘& %@— 021112

v-émoié gi ows g 0309 HOt63
o VOU20L 2 10509 - tHOMs 8700.80CK |
<E P Lom my fows ——> Y 9030143 j_/ L fiows v
~ v 090320 )
P RIEY 603313 180571& % 090313-Buna-% [ e 0! cope |ty
1604G1 140307 —8 020624 g i 010204 | 4
110188 @V 120328 020989 — S ‘*“‘ osoats| 1
o 10129 021405 - p ’ 090320 | 4
51919 030132 . 8. 160371 — 0
TR AL Rk o | [
060509 iQ el o fperied @ ? 5 0609 41101 110195 | 8
110195 TA & @ 160374 160367 180553 110188 | 8
v 606304 % 1603F9 —@ 606304 | 8
v 1031 %t 021112 “ v.110131vm195 ‘g
=~ < " 870080
‘ ) @ﬁ HWBEY ) 000255 v 606304 @% @ 060509 606212 6062E5
030132 160462 - - KIT 632
\ 0204 . ? 02112 > 6017E3 KIT511 KIT 647 *
000749 - L sy L) L. cope |ary
110148 // 60630 MV CODE | QTY CODE | QTY
HOB1EY 090316 | 1
060205 ‘l 010204 4 110131 8 090320 4
J 0501E9 ~ % :ggfi? 030143 | 4 606304 | 8 110188 | 8
Revised 1-21-2026 180505
0001.07 RETAINER RING 2 1101.Q1 O-RING - BEARING FLANGE 1
0002.55 SHAFT -1C 1 1202.A3 BASE PLATE 2
0003.24 PRESSURE ACCUMULATOR BASE 1 1203.28 OIL RESERVOIR 1
000749 OIL SEAL D35 1 1205.60 ALUMINIUM PISTON D60 4
0102.04 DIAPHRAGM BOLT ®'¥ 4 1403.05 WASHER M8 8
0206.24 SLEEVE D60 4 1403.07 WASHER M6 2
0208.65 OIL RESERVOIR COVER 1 1403.09 WASHER M10 16
0208.D2 PRESSURE ACCUMULATOR COVER 1 1403.48 WASHER M8 8
0209.B9 CRANKCASE 1 1406.88 HOSE BARB D38 1
021112 VALVE COVER 4 1411.01 SERATED WASHER M6 2
0214.04 BALL BEARING D35 1 1502.07 PIN D15X54 4
0214.05 BALL BEARING D35 1 150615 SNAP RING D15 4
0218.07 CAP D47X7 1 1509.09 PISTON RING D60 4
0301.32 BEARING DISC 2 151919 CONNECTING ROD 4
030143 DIAPHRAGM DISC @'V 4 1603.34 PLUG G1/4 2
0302.51 ROD SPACER 2 1603.64 PLUG G3/8 1
0303.47 HEX NUT M8X8 8 1603.67 PLUG G1/4 1
0501.P2 BUSHING FLANGE 1 1603.71 PLUG G1/2 2
0501.L6 CRANKCASE FLANGE 1 1603.F9 PLUG G3/4 1
0519.09 REMOTE CONTROL FLANGE G1/2 1 1603.G9 HEAD PLUG 3/8 4
0602.05 GASKET 1 1604.G1 RIGHT HEAD 2
0604.50 BARB NUT G1-1/2" 1 1604.G2 LEFT HEAD 2
0605.09 GASKET D17 4 1804.43 HEX BOLT M6X35 14
0605.49 GASKET D13 1 1804.54 HEX BOLT M8X35 8
0608.16 AIR VALVE ASSEMBLY 1 1804.72 HEX BOLT M8X50 8
090313 PISTON DIAPHRAGM D100 BUNA-N 4 1804.A1 HEX BOLT M10X70 16
090316 ACCUMULATOR DIAPHRAGM €V 1 1805.05 ALLEN BOLT M10X30 4
0903.20 PISTON DIAPHRAGM D100 GREENTECH ¢V 4 1805.71 ALLEN BOLT M6X50 2
110110 O-RING - DISCHARGE PORT V¥ 1 1805.53 ALLEN BOLT M6X22 2
1101.25 O-RING - PRESSURE ACCUMULATOR 1 6015.58 ROD ASSEMBLY D60 4
1101.29 O-RING - OIL RESERVOIR 1 6017.E3 HEAD ASSEMBLY - LEFT 2
1101.31 O-RING - VALVE B'VY 8 6017.E4 HEAD ASSEMBLY - RIGHT 2
1101.42 O-RING - INLET HOSE BARB ¥ 1 6031.30 PRESSURE ACCUMULATOR 1
1101.48 O-RING - CRANKCASE FLANGE 1 603313 OIL RESERVOIR ASSEMBLY 1
1101.63 O-RING - CRANKCASE FLANGE 1 6063.04 VALVE ASSEMBLY W/O O-RING B'VY 8
1101.76 O-RING - PLUG 2 606212 DIAPHRAGM BOLT / WASHER KIT (KIT 511) 1
1101.95 O-RING - VALVE COVER ¥ 8 6062.E5 IN/OUTLET VALVE KIT(KIT 647) 1
1101.98 O-RING - OIL RESERVOIR 1 8700.80 DIAPHRAGM KIT - GREENTECH (KIT 632) 1
1101.B6 O-RING - OIL RESERVOIR 1 8700.80CK  COMPLETE REPAIR KIT 1
1101.88 O-RING - HEAD® ¥ 8 ® Parts in 606212 (Kit 511)
1101.C1 O-RING - CRANKCASE FLANGE 1 B Parts in 6062 .E5 (Kit 647).
101.M4 O-RING - CRANKCASE FLANGE 1 @ Parts in 8700.80 (Kit 632)
V¥ Parts in 8700.80CK (Complete Repair Kit)



voor: o DELTA 100 1C/IND

Maximum Flow 26.0 GPM

Maximum Pressure 560 PSI

Maximum RPM 540

Inlet Port - Hose Barb 1-1/2" HB

160369 Outlet Ports - Hose Barb, Valve (2)1/2" HB

6017E3 000502 Bypass - Hose Barb 3/4" HB

OVE) oo | Dimensions 13.5"L x 170"W x 13.0"H

Bg;gég N WEIEY Weight 511bs

* 060509 > 6017E4

w095 s é@ 1603G9
W 110131 %@— 021112
7 % Q

'V Il 60630 > 10195

Cvin

Lubrication: Requires 38.4 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

0 g 160364 g 1063
) , 9 v:g;%i% 060509 < 104 1?&‘74: 8700.80CK
7 L E— s S . A
606304 MV 0571 W 090320 H
M0131 MV 603313 R OQOEB-Buna- CoDE | aTY
160461 10307 —8 020624 Z § 010204 | 4
030143
1088 @V 120328 7 .. 020989 —— — 10125 prodand I
110129 021405 2\ 030347 090320 | 4
6017E4 51919 030132 . 160371 —=9 Horte| 1
1603G9 150909 —2* 030251 O\ v 110110 @ 110131 8
080509 601558 < 120560 % 000107 051909 110142 | 1
141101 110195 | 8
W 110195 l 150207 v 030251 @@ 180553 1101B8 | 8
v B 606304 & 150615 2 160369 160F9 —@ 606304 | 8
v E 110131 / i V110195 180472
200 N VIl 10131 i 140348 370080
~\ =
R\ 000255 v W 606304 %1) X
@QJ‘ 030132 160462 . - 606212 6062E5 KIT 632
f"\ @ S) 021404 N /Q KIT.SH KIT.647 *
N T |
X 000749 = —|| cooe |ary
Q 10101 // 606304 M ¥ cobE | aty cooE | ary
060205 X MBIV, 090316 | 1
B Q\\ < 102A3 010204 4 110131 8 090320 4
0501P2 030143 4 606304 8 1101B8 8
180505 1804A1

Revised 1-21-2026

Part # Description (0147 Part # Description (0147
0001.07 RETAINER RING 2 1101.Q1 O-RING - BEARING FLANGE 1
0002.55 SHAFT -1C 1 1202.A3 BASE PLATE 2
0003.24 PRESSURE ACCUMULATOR BASE 1 1203.28 OIL RESERVOIR 1
000749 OIL SEAL D35 1 1205.60 ALUMINIUM PISTON D60 4
0102.04 DIAPHRAGM BOLT @V 4 1403.05 WASHER M8 8
0206.24 SLEEVE D60 4 1403.07 WASHER M6 2
0208.65 OIL RESERVOIR COVER 1 1403.09 WASHER M10 16
0208.D2 PRESSURE ACCUMULATOR COVER 1 1403.48 WASHER M8 8
0209.B9 CRANKCASE 1 1406.88 HOSE BARB D38 1
021112 VALVE COVER 4 1411.01 SERATED WASHER M6 2
0214.04 BALL BEARING D35 1 1502.07 PIN D15X54 4
0214.05 BALL BEARING D35 1 150615 SNAP RING D15 4
0218.07 CAP D47X7 1 1509.09 PISTON RING D60 4
0301.32 BEARING DISC 2 151919 CONNECTING ROD 4
030143 DIAPHRAGM DISC @'V 4 1603.34 PLUG G1/4 2
0302.51 ROD SPACER 2 1603.64 PLUG G3/8 1
0303.47 HEX NUT M8X8 8 1603.67 PLUG G1/4 1
0501.P2 BUSHING FLANGE 1 1603.71 PLUG G1/2 2
0501.L6 CRANKCASE FLANGE 1 1603.F9 PLUG G3/4 1
0519.09 REMOTE CONTROL FLANGE G1/2 1 1603.G9 HEAD PLUG 3/8 4
0602.05 GASKET 1 1604.G1 RIGHT HEAD 2
0604.50 BARB NUT G1-1/2" 1 1604.G2 LEFT HEAD 2
0605.09 GASKET D17 4 1804.43 HEX BOLT M6X35 14
0605.49 GASKET D13 1 1804.54 HEX BOLT M8X35 8
060816 AIR VALVE ASSEMBLY 1 1804.72 HEX BOLT M8X50 8
090313 PISTON DIAPHRAGM D100 BUNA-N 4 1804.A1 HEX BOLT M10X70 16
090316 ACCUMULATOR DIAPHRAGM €V 1 1805.05 ALLEN BOLT M10X30 4
0903.20 PISTON DIAPHRAGM D100 GREENTECH €V 4 1805.71 ALLEN BOLT M6X50 2
110110 O-RING - DISCHARGE PORT ¥ 1 1805.53 ALLEN BOLT M6X22 2
1101.25 O-RING - PRESSURE ACCUMULATOR 1 6015.58 ROD ASSEMBLY D60 4
1101.29 O-RING - OIL RESERVOIR 1 6017.E3 HEAD ASSEMBLY - LEFT 2
1101.31 O-RING - VALVE BV 8 6017.E4 HEAD ASSEMBLY - RIGHT 2
110142 O-RING - INLET HOSE BARB ¥ 1 6031.30 PRESSURE ACCUMULATOR 1
1101.48 O-RING - CRANKCASE FLANGE 1 603313 OIL RESERVOIR ASSEMBLY 1
1101.63 O-RING - CRANKCASE FLANGE 1 6063.04 VALVE ASSEMBLY W/O O-RING BV 8
1101.76 O-RING - PLUG 2 606212 DIAPHRAGM BOLT / WASHER KIT (KIT 511) 1
1101.95 O-RING - VALVE COVER ¥ 8 6062.E5 IN/OUTLET VALVE KIT(KIT 647) 1
1101.98 O-RING - OIL RESERVOIR 1 8700.80 DIAPHRAGM KIT - GREENTECH (KIT 632) 1
1101.B6 O-RING - OIL RESERVOIR 1 8700.80CK  COMPLETE REPAIR KIT 1
1101.88 O-RING - HEAD® ¥ 8 ® Parts in 606212 (Kit 511)
1101.C1 O-RING - CRANKCASE FLANGE 1 B Parts in 6062.E5 (Kit 647).
1101.M4 O-RING - CRANKCASE FLANGE 1 @ Parts in 8700.80 (Kit 632)

V¥ Parts in 8700.80CK (Complete Repair Kit)



®
I U S A

180454

140305 11

vl 4
V031

060509 > 6017E4

é@ 160369
@— o112

A DELTA 100 GR1

26.0 GPM / 104 LPM
560 PSI / 40 BAR

Maximum Flow
Maximum Pressure

Maximum RPM 540

160369 Inlet Port - Hose Barb 1-1/2" HB

SO7E3S g roms 060509 Outlet Ports - Hose Barb, Valve (2)1/2" HB
v 606304 E\ ) Bypass - Hose Barb 3/4"HB

v m ot L’@ : Dimensions - Pump Only 13.5"L x 170" W x 13.0"H
E\®° /| "MV \yeight - with GR 72 Ibs

s 1B04A1
e =

Lubrication: Requires 38.4 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

Va0 2O s =
R4
<\ T mes —C v —% Jggng :113132 N\ 8700.80CK
> 606304:; n9e —— v —< ! 11‘237_; v
o sommzq é&?ﬁ?ﬁ CoPE_om
e %0307 —* 020624 s 10204 | 4
120328 . 020989 —— g l\\' 090316 | 1
A oo 2 peine 16031 ——0 10104 | 1
160369 150909 —* | 030251 % 7110110@ ol a
060509 Té 601556 < 120560 000107 @ g 1 051909 10142 | 1
V110195 l 50207 —, 62| 030251 @ g 0604 1101 110195 | 8
606304 & @ 160371 160367 180553 110188 | 8
v 0131 %t otz 15065 1603F9 —& 606304 | 8
X &
S v
7 oo ‘ @ 000256 606212 6062E5 S70089
021401
r\‘i KIT 511 KIT 647 &
P ‘ 000762 ® —
W 060205 wooe lare o g CoDE | aTy
0501704@ S5 0501M2 < 1202A3 090316 | 1
180524 —— 5> © 180505 Pwow 030143 | 4 |||| soss0s| & |||| 70788 |
Revised 3-4-2026
Part # Description Qty Part # Description Qty
0001.07 RETAINER RING 2 1202.A3 BASE PLATE “"DELTA 100" 2
0002.55 SHAFT "DELTA-100" 7C 1 1203.28 OIL RESERVOIR 1
0003.24 PRESSURE ACCUMULATOR BASE 1 1205.60 ALUMINIUM PISTON D60 4
0007.49 OIL SEAL D35 1 1403.05 WASHER M8 8
0102.04 DIAPHRAGM BOLT @'V 4 1403.07 WASHER M6 2
0206.24 SLEEVE D60 4 1403.09 WASHER M10 16
0208.65 OIL RESERVOIR COVER 1 1403.48 WASHER M8 8
0208.D2 PRESSURE ACCUMULATOR COVER 1 1406.88 HOSE BARB D38 1
0209.B9 CRANKCASE "DELTA 100" 1 1411.01 SERATED WASHER M6 2
021112 COVER 4 1502.07 PIN D15X54 4
0214.01 BALL BEARING D60 1 1506.15 SNAP RING D15 4
0214.05 BALL BEARING D35 1 1509.09 PISTON RING D60 4
0218.07 CAP D47X7 1 151919 CONNECTING ROD 4
0301.32 BEARING DISC 2 1603.34 PLUG G1/4 2
030143 DIAPHRAGM DISC @'V 4 1603.64 PLUG G3/8 1
0302.51 ROD SPACER 2 1603.67 PLUG G1/4 1
0303.47 HEX NUT M8X8 8 1603.71 PLUG G1/2 2
0501.L6 CRANKCASE FLANGE "DELTA 100" 1 1603.F9 PLUG G3/4 1
0501.M2 BUSHING FLANGE 1 1603.G9 HEAD PLUG 3/8 4
0519.09 REMOTE CONTROL FLANGE G1/2 1 1604.G1 RIGHT HEAD 2
0602.05 GASKET 1 1604.G2 LEFT HEAD 2
0604.50 BARB NUT G1-1/2" 1 1804.43 HEX BOLT M6X35 14
0605.09 GASKET D17 4 1804.54 HEX BOLT M8X35 8
0605.49 GASKET D13 1 1804.72 HEX BOLT M8X50 8
060816 AIR VALVE ASSEMBLY 1 1804.A1 HEX BOLT M10X70 16
090313 PISTON DIAPHRAGM D100 BUNA-N 4 1805.05 ALLEN BOLT M10X30 4
090316 ACCUMULATOR DIAPHRAGM €V 1 1805.71 ALLEN BOLT M6X50 2
0903.20 PISTON DIAPHRAGM D100 GREENTECH €V 4 1805.53 ALLEN BOLT M6X22 2
110110 O-RING - DISCHARGE PORT ¥ 1 6015.58 ROD ASSEMBLY “"DELTA 75" D60 4
1101.25 O-RING - PRESSURE ACCUMULATOR 1 6017.E3 HEAD ASSEMBLY - LEFT 2
1101.29 O-RING - OIL RESERVOIR 1 6017.E4 HEAD ASSEMBLY - RIGHT 2
1101.31 O-RING - VALVE BV 8 6031.30 PRESSURE ACCUMULATOR 1
1101.42 O-RING - INLET HOSE BARBYVY 1 603313 OIL RESERVOIR ASSEMBLY 1
1101.48 O-RING - CRANKCASE FLANGE 2 6063.04 VALVE ASSEMBLY W/O O-RING B'VY 8
1101.63 O-RING - CRANKCASE FLANGE 1 606212 DIAPHRAGM BOLT / WASHER (KIT 511) 1
1101.76 O-RING - PLUG 2 6062.E5 IN/OUTLET VALVE KIT "DELTA 100"(KIT 647) 1
1101.95 O-RING - VALVE COVERVY 8 8700.80 DIAPHRAGM KIT - GREENTECH (KIT 632) 1
1101.98 O-RING - OIL RESERVOIR 1 8700.80CK  COMPLETE REPAIR KIT 1
1101.86 O-RING - OIL RESERVOIR 1 ® Parts in 606212 (Kit 511)
1101.B8 O-RING - HEAD® V¥ 8 B Parts in 6062.E5 (Kit 647).
1101.C1 O-RING - CRANKCASE FLANGE 1 @ Parts in 8700.80 (Kit 632)
1101.M4 O-RING - CRANKCASE FLANGE 1 V¥ Parts in 8700.80 (Complete Repair Kit)



UDOR

I U S A

180454

140305 11

vl 4
V031

060509 > 6017E4

é@ 160369
@— o112

@

7

160369

060509

V10195 ,

v 606304 E\ 2

v 0131 L |
PR

L B4

s 1B04A1
e =

S [ELTA 100 GRLT

Maximum Flow
Maximum Pressure

26.0 GPM / 104 LPM
560 PSI / 40 BAR

Maximum RPM 540
Inlet Port - Hose Barb 1-1/2" HB
Outlet Ports - Hose Barb, Valve (2)1/2" HB
Bypass - Hose Barb 3/4"HB
Dimensions - Pump Only 13.5"L x 170"W x 13.0"H
Weight - with GR 72 Ibs

Lubrication: Requires 38.4 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

Va0 2O s =
R4
<\ T mes —C v —% Jggng :113132 N\ 8700.80CK
7, 606304:; e — R LY ! 11‘237_; v
1232211 somz 0O ol é&?ﬁ?ﬁ coce_ o
e %0307 —* 020624 s 10204 | 3
120328 . 020989 —— ’\\(\.\\' 090316 ‘1‘
A oo 2 peine 16031 ——0 10104 | 1
160369 150909 —* | 030251 % 7110110@ ol a
060509 Té 601556 < 120560 000107 @ Do T2 051909 10142 | 1
V110195 l 50207 —, 62| 030251 @ g 0604 1101 110195 | 8
606304 & @ 160371 160367 180553 110188 | 8
v 031 - %t otz 15065 1603F9 —& 606304 | 8
X &
S v
7 oo ‘ @ 000256 606212 6062E5 S70089
021401
r\‘i KIT 511 KIT 647 &
P ‘ 000762 ® —
W 060205 wooe lare o g CoDE | aTy
0501704@ S5 0501M2 < 1202A3 090316 | 1
180524 —— 5> © 180505 Pwow 030143 | 4 |||| soss0s| & |||| 70788 |
Revised 3-4-2026
Part # Description Qty Part # Description Qty
0001.07 RETAINER RING 2 1202.A3 BASE PLATE “"DELTA 100" 2
0002.55 SHAFT "DELTA-100" 7C 1 1203.28 OIL RESERVOIR 1
0003.24 PRESSURE ACCUMULATOR BASE 1 1205.60 ALUMINIUM PISTON D60 4
0007.49 OIL SEAL D35 1 1403.05 WASHER M8 8
0102.04 DIAPHRAGM BOLT @V 4 1403.07 WASHER M6 2
0206.24 SLEEVE D60 4 1403.09 WASHER M10 16
0208.65 OIL RESERVOIR COVER 1 1403.48 WASHER M8 8
0208.D2 PRESSURE ACCUMULATOR COVER 1 1406.88 HOSE BARB D38 1
0209.B9 CRANKCASE "DELTA 100" 1 1411.01 SERATED WASHER M6 2
021112 COVER 4 1502.07 PIN D15X54 4
0214.01 BALL BEARING D60 1 1506.15 SNAP RING D15 4
0214.05 BALL BEARING D35 1 1509.09 PISTON RING D60 4
0218.07 CAP D47X7 1 151919 CONNECTING ROD 4
0301.32 BEARING DISC 2 1603.34 PLUG G1/4 2
030143 DIAPHRAGM DISC @V 4 1603.64 PLUG G3/8 1
0302.51 ROD SPACER 2 1603.67 PLUG G1/4 1
0303.47 HEX NUT M8X8 8 1603.71 PLUG G1/2 2
0501.L6 CRANKCASE FLANGE "DELTA 100" 1 1603.F9 PLUG G3/4 1
0501.M2 BUSHING FLANGE 1 1603.G9 HEAD PLUG 3/8 4
0519.09 REMOTE CONTROL FLANGE G1/2 1 1604.G1 RIGHT HEAD 2
0602.05 GASKET 1 1604.G2 LEFT HEAD 2
0604.50 BARB NUT G1-1/2" 1 1804.43 HEX BOLT M6X35 14
0605.09 GASKET D17 4 1804.54 HEX BOLT M8X35 8
0605.49 GASKET D13 1 1804.72 HEX BOLT M8X50 8
060816 AIR VALVE ASSEMBLY 1 1804.A1 HEX BOLT M10X70 16
090313 PISTON DIAPHRAGM D100 BUNA-N 4 1805.05 ALLEN BOLT M10X30 4
090316 ACCUMULATOR DIAPHRAGM €V 1 1805.71 ALLEN BOLT M6X50 2
0903.20 PISTON DIAPHRAGM D100 GREENTECH €V 4 1805.53 ALLEN BOLT M6X22 2
110110 O-RING - DISCHARGE PORT ¥ 1 6015.58 ROD ASSEMBLY “DELTA 75" D60 4
1101.25 O-RING - PRESSURE ACCUMULATOR 1 6017.E3 HEAD ASSEMBLY - LEFT 2
1101.29 O-RING - OIL RESERVOIR 1 6017.E4 HEAD ASSEMBLY - RIGHT 2
1101.31 O-RING - VALVE BV 8 6031.30 PRESSURE ACCUMULATOR 1
1101.42 O-RING - INLET HOSE BARBYVY 1 603313 OIL RESERVOIR ASSEMBLY 1
1101.48 O-RING - CRANKCASE FLANGE 2 6063.04 VALVE ASSEMBLY W/O O-RING B'VY 8
1101.63 O-RING - CRANKCASE FLANGE 1 606212 DIAPHRAGM BOLT / WASHER (KIT 511) 1
1101.76 O-RING - PLUG 2 6062.E5 IN/OUTLET VALVE KIT "DELTA 100"(KIT 647) 1
1101.95 O-RING - VALVE COVERVY 8 8700.80 DIAPHRAGM KIT - GREENTECH (KIT 632) 1
1101.98 O-RING - OIL RESERVOIR 1 8700.80CK  COMPLETE REPAIR KIT 1
1101.B6 O-RING - OIL RESERVOIR 1 ® Parts in 606212 (Kit 511)
1101.B8 O-RING - HEAD® V¥ 8 B Parts in 6062.E5 (Kit 647).
1101.C1 O-RING - CRANKCASE FLANGE 1 ¢ Parts in 8700.80 (Kit 632)
1101.M4 O-RING - CRANKCASE FLANGE 1 ¥V Parts in 8700.80 (Complete Repair Kit)



UDOR

I U S A

a— DELTA 100 TS2C

Maximum Flow
Maximum Pressure

26.0 GPM / 104 lpm
560 PSI / 40 bar

Maximum RPM 540
Inlet Port - Hose Barb 1-1/2" HB
Outlet Ports - Hose Barb, Valve (2)1/2" HB
Bypass - Hose Barb 3/4"HB
Dimensions 13.5"L x 17.0"W x 13.0"H
180454 Weight 51 lbs
140305 060509 > 6017E4 . ; ; .
wions e 48 160369 Lubrication: Requires 384 oz. of Udor Lube 40W Premium Pump Oil.
;:ygg& %@ 0212 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
(\é s v @010206 —% 160364 -© 163 a
Pt T v @ 03013 —F 060509 = oy 180443 70080k
< Q0L EY 110198 —— vqwoszoj—/ | rous \ SN | 8700.80CK |
HOBIEY 03313 805" ey 090313- Buna- =0 11011 3 160334 v
1604G1 g 020624 = > 603129 05016 cooe | ary
140307 N < Q oD 010204 | 4
e ey wn——— [ e —. 73 mo|
6017E4 o o 03032 @ SER m 09031‘103313 o Tor0a| 1
oot TQ 0558 d 50560 —— g, | co0T \J T 2 '@@ 3 oz0z0| | Y.HOMO @v 10131 | 8
soz07 %@ 03025t @@ 1603711 2 160367 osoets | | 05000 Hotss| &
150615 2 @ V1015 1603G9 © 180553 1101B8 | 8
o foo—m0is | | 150579 —eo 0ss4| 8
9/ VE 10131 ﬁg‘ ?; 140348
? A 200252 Myl Shlee 050505 w022 pres 870080
@‘ 030132 T?’ Q110195v o073 KIT511 KIT 647 KITe32
O 021404 = 606304 W'V ® ]
. 3{ ) 000749 o MEEY oot Tarr | cooe Tarr || |[|L522E_ 19T
\ 101Q1 P 120203 090314 | 1
A w0205 | N— guozos | 4 || [ rern | o ]| o2z |
180505
Revised 1-21-2026
Part # Description Qty Part # Description Qty
0001.07 RETAINER RING 2 1101.Q1 O-RING - BEARING FLANGE 1
0002.52 SHAFT "DELTA-100" TS 2C 1 1202.A3 BASE PLATE "DELTA 100" 2
000315 PRESSURE ACCUMULATOR 1 1203.28 OIL RESERVOIR 1
0007.49 OIL SEAL D35 1 1205.60 ALUMINIUM PISTON D60 4
0007.49 OIL SEAL D35 1 1403.05 WASHER D8.4 8
0102.04 DIAPHRAGM BOLT @V 4 1403.07 WASHER D6.4 2
0206.24 SLEEVE D60 4 1403.09 WASHER D10.5 16
0208.20 ACCUMULATOR COVER 1 1403.48 WASHER D84 6
0208.65 OIL RESERVOIR COVER 1 1406.88 HOSE BARB D38 1
0209.B9 CRANKCASE “DELTA 100" 1 1411.01 SERATED WASHER D6 2
021112 COVER "DELTA 75/100" 4 1502.07 PIN D15X54 4
0214.04 BALL BEARING D35 1 150615 SNAP RING D15 4
0214.05 BALL BEARING D35 1 1509.09 PISTON RING D60 4
0301.32 BEARING DISC "DELTA 75/100" 2 151919 CONNECTING ROD "DELTA 75/100" 4
030143 DIAPHRAGM DISC @V 4 1603.34 PLUG G1/4 2
0302.51 ROD SPACER "DELTA 75/100" 2 1603.64 PLUG G3/8 1
0303.47 HEX NUT M8X8 1 1603.67 PLUG G1/4 1
0501.P2 BUSHING FLANGE 1 1603.71 PLUG G1/2 2
0501.L6 CRANKCASE FLANGE "DELTA 100" 1 1603.F9 PLUG G3/4 1
0519.09 REMOTE CONTROL FLANGE G1/2 1 1603.G9 HEAD PLUG 3/8 4
0602.05 GASKET 1 1604.G1 RIGHT HEAD 2
0604.50 BARB NUT G1-1/2" 1 1604.G2 LEFT HEAD 2
0605.09 GASKET D17 4 1804.43 HEX BOLT M6X35 14
0605.49 GASKET D13 1 1804.54 HEX BOLT M8X35 8
060816 AIR VALVE ASSEMBLY 1 1804.86 HEX BOLT M8X40 6
090313 PISTON DIAPHRAGM D100 BUNA-N 4 1804.A1 HEX BOLT M10X70 16
090314 ACCUMULATOR DIAPHRAGM €V 1 1805.05 ALLEN BOLT M10X30 4
0903.20 PISTON DIAPHRAGM D100 GREENTECH €'V 4 1805.71 ALLEN BOLT M6X50 2
110110 O-RING - DISCHARGE PORT V¥ 1 1805.53 ALLEN BOLT M6X22 2
1101.23 O-RING - PRESSURE ACCUMULATOR 1 6015.58 ROD ASSY "DELTA 75" D60 4
1101.29 O-RING - OIL RESERVOIR 1 6017.E3 HEAD ASSEMBLY - LEFT 2
1101.31 O-RING - VALVE BV 8 6017.E4 HEAD ASSEMBLY - RIGHT 2
1101.42 O-RING - INLET HOSE BARB ¥ 1 6031.29 PRESSURE ACCUMULATOR 1
1101.48 O-RING - CRANKCASE FLANGE 1 603313 OIL RESERVOIR ASSEMBLY 1
1101.63 O-RING - CRANKCASE FLANGE 1 6063.04 VALVE ASSEMBLY W/O O-RING B'VY 8
1101.76 O-RING - PLUG 2 606212 DIAPHRAGM DISC "DELTA 100" (KIT 511) 1
1101.95 O-RING - VALVE COVER 8 6062.E5 IN/OUTLET VALVE KIT “DELTA 100"(KIT 647) 1
1101.98 O-RING - OIL RESERVOIR 1 8700.24 DIAPHRAGM KIT - GREENTECH (KIT 632) 1
1101.B6 O-RING - OIL RESERVOIR 1 8700.24CK  COMPLETE REPAIR KIT 1
1101.88 O-RING - HEAD 8 ® Parts in 606212 (Kit 511)
1101.C1 O-RING - CRANKCASE FLANGE 1 W Parts in 6062.E5 (Kit 647).
1101.M4 O-RING - CRANKCASE FLANGE 1 @ Parts in 8700.24 (Kit 632)
V¥ Parts in 8700.24 (Kit 632)



voor: o EITA 100 TSVA

Maximum Flow 26.0 GPM /104 LPM
Maximum Pressure 560 PSI / 40 BAR
Maximum RPM 550 RPM
Inlet Port - Hose Barb 1-1/2" HB
gzgg’gg Outlet Ports - Hose Barb, Valve (2)1/2" HB
Bypass - Hose Barb 3/4"HB
Dimensions 13.5"L x 17.0"W x 13.0"H
s Weight o1 bs
& 060509 > 6017E4 ... ) . ;
VOS5 | o 160369 Lubrication: Requires 38.4 oz. of Udor Lube 40W Premium Pump Oil.
Y moit @*wm Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
VI606304(é T oms
ACA '
é - T 0121%2;2 =) v @010206 —S Inlet 8700.80CK
N 606304 'Y s> V003 —F v
> 10131 ¥ 180571 v 9050320 cooe | ary
1604G1 603313 o, g 090313-Buna 010204 | 4
10188 'V 140307 —7 020624 0 030143 | 4
¢ 120328 " 020989 —— — vz —20 proctsd I
6017E4 10129 021405 p 110104 | 1
151919 030132 \ 110110 1
160369 5009 —~ | 030251 . v 110110 nosl s
s 0605091 601558 nosso% 000107 @\J T : 01541?1%91 Tiores| 8
v 251 @ 110188 | 8
vl 606304 50207? 030 160371 180553 606304 | 8
VE0B1— 5 021112 150615 1603F9 —
%9 losiay 606212 6062E5 870080
000253 KIT 632
021401 KIT 511 KIT 647 03
\ Qi popced coos. ary coos. ary o o
050170—@ 060205 090316 | 1
f v 010204 110131 8 0320
180524 ———4 o 3;8;2; % :ggfﬁ? 030143 : 606304 | 8 ??0138 g
o d

Revised 1-20-2026
Part # Description Qty Part # Description Qty

0001.07 RETAINER RING 2 1202.A3 BASE PLATE "DELTA 100" 2
0002.53 SHAFT “DELTA-100" TS VA 1 1203.28 OIL RESERVOIR 1
0003.24 PRESSURE ACCUMULATOR BASE 1 1205.60 ALUMINIUM PISTON D60 4
0007.55 OIL SEAL D35 1403.05 WASHER M8 8
0007.62 OIL SEAL D60 1 1403.07 WASHER M6 2
0102.04 DIAPHRAGM BOLT @'V 4 1403.09 WASHER M10 16
0206.24 SLEEVE D60 4 1403.48 WASHER M8 8
0208.65 OIL RESERVOIR COVER 1 1406.88 HOSE BARB D38 1
0208.D2 PRESSURE ACCUMULATOR COVER 1 1411,01 SERATED WASHER M6 2
0209.B9 CRANKCASE "DELTA 100" 1 1502.07 PIN D15X54 4
021112 COVER 4 1506.15 SNAP RING D15 4
0214.01 BALL BEARING D60 1 1509.09 PISTON RING D60 4
0214.05 BALL BEARING D35 1 151919 CONNECTING ROD 4
0301.32 BEARING DISC 1 1603.34 PLUG G1/4 2
030143 DIAPHRAGM DISC @V 4 1603.64 PLUG G3/8 1
0302.51 ROD SPACER 2 1603.67 PLUG G1/4 1
0303.47 HEX NUT M8X8 8 1603.71 PLUG G1/2 2
050170 FLANGE VA 1 1603.F9 PLUG G3/4 1
0501.L6 CRANKCASE FLANGE “DELTA 100" 1 1603.G9 HEAD PLUG 3/8 4
0501.M2 FLANGE VA 1 1604.G1 RIGHT HEAD 2
0519.09 REMOTE CONTROL FLANGE G1/2 1 1604.G2 LEFT HEAD 2
0602.05 GASKET 1 1804.43 HEX BOLT M6X35 14
0604.50 BARB NUT G1-1/2" 1 1804.54 HEX BOLT M8X35 8
0605.09 GASKET D17 4 1804.72 HEX BOLT M8X50 8
0605.49 GASKET D13 1 1804.A1 HEX BOLT M10X70 16
060816 AIR VALVE ASSEMBLY 1 1805.05 ALLEN BOLT M10X30 4
090313 PISTON DIAPHRAGM D100 BUNA-N 4 1805.24 ALLEN BOLT M8X16 3
090314 ACCUMULATOR DIAPHRAGM 4 1 1805.71 ALLEN BOLT M6X50 2
0903.20 PISTON DIAPHRAGM D100 GREENTECH @'V 4 1805.53 ALLEN BOLT M6X22 2
110110 O-RING - DISCHARGE PORT V¥ 1 6015.58 ROD ASSY “DELTA 75" D60 4
1101.25 O-RING - PRESSURE ACCUMULATOR 1 6017.E3 HEAD ASSEMBLY - LEFT 2
1101.29 O-RING - OIL RESERVOIR 1 6017.E4 HEAD ASSEMBLY - RIGHT 2
1101.31 O-RING - VALVE B'VY 8 6031.30 PRESSURE ACCUMULATOR 1
1101.42 O-RING - INLET HOSE BARB ¥ 1 603313 OIL RESERVOIR ASSEMBLY 1
1101.48 O-RING - CRANKCASE FLANGE 2 6063.04 VALVE ASSEMBLY W/O O-RING B'VY 8
1101.63 O-RING - CRANKCASE FLANGE 1 6062.12 DIAPHRAGM BOLT / WASHER (KIT 511) 1
101.76 O-RING - PLUG 2 6062.E5 IN/OUTLET VALVE KIT "DELTA 100"(KIT 647) 1
1101.95 O-RING - VALVE COVERVY 8 8700.80 DIAPHRAGM KIT - GREENTECH (KIT 632) 1
1101.98 O-RING - OIL RESERVOIR 1 8700.80CK  COMPLETE REPAIR KIT 1
1101.B6 O-RING - OIL RESERVOIR 1 ® Parts in 6062.12 (Kit 511)

1101.B8 O-RING - HEAD® V¥ 8 W Parts in 6062.E5 (Kit 647).

1101.C1 O-RING - CRANKCASE FLANGE 1 @ Parts in 8700.80 (Kit 632)

1101.M4 O-RING - CRANKCASE FLANGE 1 V Parts in 8700.80CK (Complete Repair Kit)



I U S A

180454
140305

060509
W 10195 P é&» 1603G9
v E 10131 % 02112

vIsoszog%) O s

Z 606304 MV

# LUEL B4
1604G1

10188 &V

6017E4

6017E4

v @ 010204
v @ 030143
v 9090320
090313-Buna

020624

021405

51919 030132
1603G9 50909 —~ 030251
060509 601558 120560 000107
w0195 150207 030251 ".‘
VI60630 } 3 @
02112 150615

000256
021401
000762

060205
050170

180524
Revised 1-20-2026

Part # Description

0001.07 RETAINER RING

0002.55 SHAFT "DELTA-100" 7C

0003.24 PRESSURE ACCUMULATOR BASE
0007.49 OIL SEAL D35

0102.04 DIAPHRAGM BOLT @V

0206.24 SLEEVE D60

0208.65 OIL RESERVOIR COVER

0208.D2 PRESSURE ACCUMULATOR COVER
0209.B9 CRANKCASE "DELTA 100"

021112 COVER

0214.01 BALL BEARING D60

0214.05 BALL BEARING D35

0218.07 CAP D47X7

0301.32 BEARING DISC

030143 DIAPHRAGM DISC @V

0302.51 ROD SPACER

0303.47 HEX NUT M8X8

0501.70 FLANGE, VA "DELTA 100"

0501.L6 CRANKCASE FLANGE "DELTA 100"
0501.M2 BUSHING FLANGE

0519.09 REMOTE CONTROL FLANGE G1/2
0602.05 GASKET

0604.50 BARB NUT G1-1/2"

0605.09 GASKET D17

0605.49 GASKET D13

060816 AIR VALVE ASSEMBLY

090313 PISTON DIAPHRAGM D100 BUNA-N
090316 ACCUMULATOR DIAPHRAGM €V
0903.20 PISTON DIAPHRAGM D100 GREENTECH 4@V
110110 O-RING - DISCHARGE PORT ¥
1101.25 O-RING - PRESSURE ACCUMULATOR
1101.29 O-RING - OIL RESERVOIR

1101.31 O-RING - VALVE BV

1101.42 O-RING - INLET HOSE BARBYVY
1101.48 O-RING - CRANKCASE FLANGE
1101.63 O-RING - CRANKCASE FLANGE
1101.76 O-RING - PLUG

1101.95 O-RING - VALVE COVERY

1101.98 O-RING - OIL RESERVOIR

1101.B6 O-RING - OIL RESERVOIR

1101.B8 O-RING - HEAD @V

1101.C1 O-RING - CRANKCASE FLANGE

1101.M4 O-RING - CRANKCASE FLANGE

A E(TA 100 VA

Maximum Flow
Maximum Pressure

26.0 GPM / 104 LPM
560 PSI / 40 BAR

Maximum RPM 550 RPM
Inlet Port - Hose Barb 1-1/2" HB
Outlet Ports - Hose Barb, Valve (2)1/2" HB
Bypass - Hose Barb 3/4"HB
Dimensions 13.5"L x 17.0"W x 13.0"H
Weight 51 Ibs

Lubrication: Requires 38.4 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

4 o E om "'\ o3 8700.80CK
j_/ < o K o o caD.sv ary
: )5 0501L6
Bz 010204 | 4
,,,,,, (o 0s0316| 1
% N 160371 ——3 Tor04| 1
\ v 10110 @ 110110 | 1
051909 Towaz| 1
141101 110195 | 8
160371 180553 110188 | 8
1603F9 — 606304 | 8
180472
140348 870080
606212 6062E5 KIT 632
KIT511 KIT 647 *
L B | e [arr
CoDE | aTY copE | oTY
090316 | 1
010204 4 110131 8 090320 4
1804A1 030143 | 4 606304 | 8 110188 | 8
Qty Part # Description Qty
2 1202.A3 BASE PLATE "DELTA 100" 2
1 1203.28 OIL RESERVOIR 1
1 1205.60 ALUMINIUM PISTON D60 4
1 1403.05 WASHER M8 8
4 1403.07 WASHER M6 2
4 1403.09 WASHER M10 16
1 1403.48 WASHER M8 8
1 1406.88 HOSE BARB D38 1
1 1411.01 SERATED WASHER M6 2
4 1502.07 PIN D15X54 4
1 1506.15 SNAP RING D15 4
1 1509.09 PISTON RING D60 4
1 151919 CONNECTING ROD 4
2 1603.34 PLUG G1/4 2
4 1603.64 PLUG G3/8 1
2 1603.67 PLUG G1/4 1
8 1603.71 PLUG G1/2 2
1 1603.F9 PLUG G3/4 1
1 1603.G9 HEAD PLUG 3/8 4
1 1604.G1 RIGHT HEAD 2
1 1604.G2 LEFT HEAD 2
1 1804.43 HEX BOLT M6X35 14
1 1804.54 HEX BOLT M8X35 8
4 1804.72 HEX BOLT M8X50 8
1 1804.A1 HEX BOLT M10X70 16
1 1805.05 ALLEN BOLT M10X30 4
4 1805.71 ALLEN BOLT M6X50 2
1 1805.53 ALLEN BOLT M6X22 2
4 6015.58 ROD ASSEMBLY "DELTA 75" D60 4
1 6017.E3 HEAD ASSEMBLY - LEFT 2
1 6017.E4 HEAD ASSEMBLY - RIGHT 2
1 6031.30 PRESSURE ACCUMULATOR 1
8 603313 OIL RESERVOIR ASSEMBLY 1
1 6063.04 VALVE ASSEMBLY W/O O-RING BV 8
2 606212 DIAPHRAGM BOLT / WASHER (KIT 511) 1
1 6062.E5 IN/OUTLET VALVE KIT “DELTA 100"(KIT 647) 1
2 8700.80 DIAPHRAGM KIT - GREENTECH (KIT 632) 1
8 8700.80CK  COMPLETE REPAIR KIT 1
1 ® Parts in 606212 (Kit 511)
1 B Parts in 6062.E5 (Kit 647).
8 @ Parts in 8700.80 (Kit 632)
1 V¥ Parts in 8700.80 (Complete Repair Kit)
1



voor: o DEITA 100 VA/IND

Maximum Flow 26.0 GPM /104 LPM

Maximum Pressure 560 PSI / 40 BAR

Maximum RPM 550 RPM

Inlet Port - Hose Barb 1-1/2" HB

6017E3 Outlet Ports - Hose Barb, Valve (2)1/2" HB

Bypass - Hose Barb 3/4"HB

180454 Dimensions 13.5"L x 17.0"W x 13.0"H
140305;f° 060509 > 6017E4 Weight 51 Ibs

1804A1

Lubrication: Requires 38.4 oz. of Udor Lube 40W Premium Pump Oil.
e 140309

Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

02112

VU095 - e @ 160369
VE 031 %

v M 606304 é%" O roms
< -

¥ 020865 160364
S T HOBS O o0 —5 060505 o ::311:12 :?&47? 8700.80CK
> oM o N v ewan 180334 v
1604G1 o333 ¢ 0! ol % :9$13-Buna- 0501L6 cope |ary
140307 —— 020624 010204 | 4
ooy 025 P ommy o | 2
6017E4 10129 021405 > 090320 | 4
151919 030132 160371 ——9 110104 1
s o | oo Q) v for0 o noel
060509 Q 601558 < 120560 000107 @ Do s 051909 110142 | 1
vioss s — 2| o @ P i
Moo D o112 150615 2 @ 1603F9 — 606304 | 8
180472
140348
@ 000236 606212 6062E5 S0
[N @L 021401 KIT511 KIT 647 *
) 000762 ° [ ]
i 060205 cope | ary cooE | arY | CooE | ary
7751A3 g i L, 050M2 090316 | 1
8 010204 4 110131 8 090320 4
m130504 180505 030143 4 606304 8 1101B8 8
Revised 1-20-2026
0001.07 RETAINER RING 2 1203.28 OIL RESERVOIR 1
0002.55 SHAFT "DELTA-100" 7C 1 1205.60 ALUMINIUM PISTON D60 4
0003.24 PRESSURE ACCUMULATOR BASE 1 1403.05 WASHER M8 8
0007.49 OIL SEAL D35 1 1403.07 WASHER M6 2
0102.04 DIAPHRAGM BOLT ®¥ 4 1403.09 WASHER M10 16
0206.24 SLEEVE D60 4 1403.48 WASHER M8 8
0208.65 OIL RESERVOIR COVER 1 1406.88 HOSE BARB D38 1
0208.D2 PRESSURE ACCUMULATOR COVER 1 1411.01 SERATED WASHER M6 2
0209.B9 CRANKCASE “"DELTA 100" 1 1502.07 PIN D15X54 4
021112 COVER 4 150615 SNAP RING D15 4
0214.01 BALL BEARING D60 1 1509.09 PISTON RING D60 4
0214.05 BALL BEARING D35 1 151919 CONNECTING ROD 4
0218.07 CAP D47X7 1 1603.34 PLUG G1/4 2
0301.32 BEARING DISC 2 1603.64 PLUG G3/8 1
030143 DIAPHRAGM DISC @V 4 1603.67 PLUG G1/4 1
0302.51 ROD SPACER 2 1603.71 PLUG G1/2 2
0303.47 HEX NUT M8X8 8 1603.F9 PLUG G3/4 1
0501.70 FLANGE, VA "DELTA 100" 1 1603.G9 HEAD PLUG 3/8 4
0501.L6 CRANKCASE FLANGE "DELTA 100" 1 1604.G1 RIGHT HEAD 2
0501.M2 BUSHING FLANGE 1 1604.G2 LEFT HEAD 2
0519.09 REMOTE CONTROL FLANGE G1/2 1 1804.43 HEX BOLT M6X35 14
0602.05 GASKET 1 1804.54 HEX BOLT M8X35 8
0604.50 BARB NUT G1-1/2" 1 1804.72 HEX BOLT M8X50 6
0605.09 GASKET D17 4 1804.A1 HEX BOLT M10X70 16
0605.49 GASKET D13 1 1805.04 ALLEN BOLT M10X20 6
060816 AIR VALVE ASSEMBLY 1 1805.05 ALLEN BOLT M10X30 4
090313 PISTON DIAPHRAGM D100 BUNA-N 4 1805.24 ALLEN BOLT M8X16 6
090316 ACCUMULATOR DIAPHRAGM €V 1 1805.71 ALLEN BOLT M6X50 2
0903.20 PISTON DIAPHRAGM D100 GREENTECH @V 4 1805.53 ALLEN BOLT M6X22 2
110110 O-RING - DISCHARGE PORT ¥ 1 6015.58 ROD ASSEMBLY “"DELTA 75" D60 4
1101.25 O-RING - PRESSURE ACCUMULATOR 1 6017.E3 HEAD ASSEMBLY - LEFT 2
1101.29 O-RING - OIL RESERVOIR 1 6017.E4 HEAD ASSEMBLY - RIGHT 2
1101.31 O-RING - VALVE BV 8 6031.30 PRESSURE ACCUMULATOR 1
1101.42 O-RING - INLET HOSE BARBVY 1 603313 OIL RESERVOIR ASSEMBLY 1
1101.48 O-RING - CRANKCASE FLANGE 2 6063.04 VALVE ASSEMBLY W/O O-RING B'VY 8
1101.63 O-RING - CRANKCASE FLANGE 1 606212 DIAPHRAGM BOLT / WASHER (KIT 511) 1
1101.76 O-RING - PLUG 2 6062.E5 IN/OUTLET VALVE KIT “DELTA 100"(KIT 647) 1
1101.95 O-RING - VALVE COVERY 8 7751.A3 SHAFTER ADAPTER - 1" SOLID 1
1101.98 O-RING - OIL RESERVOIR 1 8700.80 DIAPH KIT “DELTA 100" DESM (KIT 632) 1
1101.B6 O-RING - OIL RESERVOIR 1 8700.80CK  COMPLETE REPAIR KIT 1
1101.B8 O-RING - HEAD@® V¥ 8 ® Parts in 6062112 (Kit 511)
1101.C1 O-RING - CRANKCASE FLANGE 1 B Parts in 6062.E5 (Kit 647).
101.M4 O-RING - CRANKCASE FLANGE 1 @ Parts in 8700.24 (Kit 632)
1202.A3 BASE PLATE "DELTA 100" 2 V¥ Parts in 8700.80CK (Complete Repair Kit)



140305
V110195
'V 606304
VR 110131

603313

10131 MY
606304 MY

160461

020865
10186
110198

120328

@ 777777777 0209C8 ——
180571y 021615
140307 030175 A
10129 000107 ‘6

10195
'V W 606304

e

0212
1603G9
060509

v B 11031
604G2
 —,iM
' 606304 MY,
10195 G2 F Me07
606304 MY ; T@ST:L 180468
060845 % j 160316
10104 W 050813
V& 10188 -
* - %0374 % 060846
160364 —L@ oS- 060562 -
060509*\—0 I N 05014
P 021807
" i \
V010204 —— > | \ 180443
V030143 —== T i 160334
- vM%azo% | | .
Buna-N-090313 e
S 2 T tove

Revised 1-21-2026

Part #

0001.07
0002.55
0003.24
000749
0102.04
0202.72
0206.24
0208.65
0208.D2
0209.C8
021112
0216.15
0218.07
0301.43
0301.75
0303.47
0501.P2
0501.M4
050813
0602.05
0604.09
0604.50
0605.09
0608.16
0608.26
0608.45
0608.46
090313
090316
0903.20
1101.04
1101.25
1101.29
1101.31
1101.42
1101.76
1101.95
1101.98
1101.B6
1101.B8
1101.C1
101.N2

A

150615
601565 < 150207
150909

606304V
1M0131EVY

Description

RETAINER RING

SHAFT - 1C

PRESSURE ACCUMULATOR BODY
OIL SEAL D35

DIAPHRAGM BOLT @ ¥

HOSE BARB D40

SLEEVE D60

OIL RESERVOIR COVER
PRESSURE ACCUMULATOR COVER
CRANKCASE

VALVE COVER

ROLLER BEARING D35

CAP D47X7

DIAPHRAGM DISC @ ¥

BEARING DISC

HEX NUT M8X8

BUSHING FLANGE

CRANKCASE FLANGE

FLANGE G3/4 M - G3/8 F

GASKET

BRASS NUT G1/2

BARB NUT G1-1/2"

GASKET D17

AIR VALVE ASSEMBLY

HOSE BARB D13+GASKET

BALL VALVE RIGHT

BALL VALVE LEFT

PISTON DIAPHRAGM D100 BUNA-N
ACCUMULATOR DIAPHRAGM B'Y
PISTON DIAPHRAGM D100 GREENTECH BV
O-RING - DISCHARGE FLANGE
O-RING - PRESSURE ACCUMULATOR
O-RING - OIL RESERVOIR

O-RING - VALVE BV

O-RING - INLET HOSE BARBY
O-RING - PLUG

O-RING - VALVE COVERY
O-RING - OIL RESERVOIR

O-RING - OIL RESERVOIR

O-RING - HEAD® 'V

O-RING - CRANKCASE FLANGE
O-RING - CRANKCASE FLANGE

110148
10101

Maximum Flow
Maximum Pressure

34.0 GPM / 126 Ipm
560 PSI / 40 bar

Maximum RPM 550 RPM
Inlet Port 1-1/2"Hose Barb
Outlet Ports (2) 1/2" Hose Barb Valve, 3/4" MPT
Bypass 1" Hose Barb
Dimensions 14.0"L x 18.0"W x 16.0"H
Weight 46 Ibs

Lubrication: Requires 69 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

603130

090316 &V
020802

10125
030347
000324

Inlef

&)
Ny

060450

140348
“P_ 180472 8700.82CK 020072 % Outlet
060816 v 060409 ——@,
6017E3 CoDE | ary v 110142 060826 ——— 19
10195V, v-véggg 010204 5
v / @ 82%35%99 838;??’ f S06ar 6062F8 606287
160462 ( ) 021112 ??g?gg f KIT 658 T 659 T 587
- 10195 110110 | 1 (3 —_—
L= R4 110131 | 10 CoDE | aTY L ®
. 606304 MW ”g:g; 110 wone | CoDE | aTY CODE | QTY
%— 1804A1 ;(1;2;32 18 090320 | 5 110131 | 10 010204 | 5
140309 1101B8 10 606304 10 030143 5
Qty Part # Description Qty
2 101.N3 O-RING - CRANKCASE FLANGE 1
1 1101.Q1 O-RING - CRANKCASE FLANGE 1
1 1202.A6 LEFT BASE PLATE 1
1 1202.A7 RIGHT BASE PLATE 1
5 1203.28 OIL RESERVOIR 1
1 1205.60 ALUMINIUM PISTON D60 5
5 1403.05 WASHER M8 10
1 1403.07 WASHER M6 6
1 1403.09 WASHER M10 16
1 1403.48 WASHER M8 8
5 1502.07 PIN D15X54 5
2 1506.15 SNAP RING D15 5
1 1509.09 PISTON RING D60 5
5 1519.36 CONNECTING ROD 5
2 160316 PLUG G1/2 1
8 1603.34 PLUG G1/4 1
1 1603.64 PLUG G3/8 1
1 1603.71 PLUG G1/2 1
1 1603.G9 HEAD PLUG 3/8 5
1 1604.G1 RIGHT HEAD 2
1 1604.G2 LEFT/BOTTOM HEAD S
1 1804.43 HEX BOLT M6X35 10
6 1804.54 HEX BOLT M8X35 10
1 1804.68 HEX BOLT M6X22 4
1 1804.72 HEX BOLT M8X50 8
1 1804.A1 HEX BOLT M10X70 20
1 1805.05 ALLEN BOLT M10X30 4
5 1805.71 ALLEN BOLT M6X50 2
1 6015.65 ROD ASSY D60 5
5 6017.E3 HEAD ASSEMBLY - LEFT/BOTTOM 3
1 6017.E4 HEAD ASSEMBLY - RIGHT 2
1 6031.30 PRESSURE ACCUMULATOR ASSEMBLY 1
1 603313 OIL RESERVOIR ASSEMBLY 1
10 6063.04 VALVE ASSEMBLY W/O O-RING ¢V 10
1 6062.87 DIAPHRAGM BOLT/WASHER KIT (KIT 587) 1
1 6062.F7 DIAPHRAGM KIT - GREENTECH (KIT 658) 1
10 6062.F8 IN/JOUTLET VALVE KIT(KIT 659) 1
1 8700.82CK  COMPLETE REPAIR KIT 1
1 Parts in 6062.87 (Kit 587).
10 Parts in 6062.F7 (Kit 658).

RGN

Parts in 6062.F8 (Kit 659).
Parts in 8700.82CK (Complete Repair Kit).

4omo



voor s DEITA 125 TS2C

6017E3

060509 10195 @rfjgﬁzg Maximum Flow 34.0 GPM /126 Ipm

- %@oeosog Maximum Pressure 560 PSI / 40 bar

OV my  Maximum RPM 550 RPM

s ——— —— el & hmy  Inlet Port 1-1/2"Hose Barb
p, 140307 " "

v E 606304 . J)g 1603G9 e 0165 Outlet Ports (2) 1/2" Hose Barb Valve, 3/4" MPT

,
§9 M0195¥
B 606304V it
wE 03— | 02112 w o036 Bypass 1" Hose Barb

?Emm mv V@ 10B8 gzg:g Dimensions 14.0"L x 18.0"W x 16.0"H

606304 MV 160364 H

160461 060509 - 0501Ma Weight . . 46 I|bS
— 2 s0s3  Lubrication: Requires 69 oz. of Udor Lube 40W Premium Pump Oil.

V@ 010206 ——= !
V@030143 ——=2 [

020865

voomzo:,% |
1086 —CO Buna—N-OQDEBﬁ?
1

[ o Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

e sosmo
10125

030347
000324

09031 &V

e 020802

10198 —O 020624

60333 120328 M

180571 >
140307
110129

.03 | (| 8700.82CK | Ouflet
000252 2180472 v 020272 060409 —@S
030175 060816 cope | ary v 10142 060826
021615 010204 | 5
(G 6017E3
0?1%714[:? ® 51936& 833;“‘: ? 6062F7 6062F8 606287
Q)% ~$ § 1603 090320 | 5 KIT 658
060205 @ - 20 soe30im v 0= 060509 110104 | 1 * KIT 659 KIT 587
o) wsom5ﬁ 70131 MY ‘ ] 02112 ooy 1  m ||| e |
N 601565 < 150207 / i 110131 10 cooE | ary M—
\ 150909 M5V 110142 | 1 coe |ary |||| coe |arv
s A4 110195 | 10 090316 | 1
1101B8 | 10 090320 | 5 110131 | 10 010204 | 5
0501P2 630 mv 606304 | 10 1101B8 | 10 606304 | 10 030143 | 5
180505 1804A1

140309

Revised 1-21-2026
Part # Description Qty Part # Description Qty

0001.07 RETAINER RING 2 1101.N3 O-RING - CRANKCASE FLANGE 1
0002.52 SHAFT -TS 2C 1 1101.Q1 O-RING - CRANKCASE FLANGE 1
0003.24 PRESSURE ACCUMULATOR BODY 1 1202.A6 LEFT BASE PLATE 1
000749 OIL SEAL D35 1 1202.A7 RIGHT BASE PLATE 1
000755 OIL SEAL D35 1 1203.28 OIL RESERVOIR 1
0102.04 DIAPHRAGM BOLT @ ¥ 5 1205.60 ALUMINIUM PISTON D60 5
0202.72 HOSE BARB D40 1 1403.05 WASHER M8 10
0206.24 SLEEVE D60 5 1403.07 WASHER M6 6
0208.65 OIL RESERVOIR COVER 1 1403.09 WASHER M10 16
0208.D2 PRESSURE ACCUMULATOR COVER 1 1403.48 WASHER M8 8
0209.C8 CRANKCASE 1 1502.07 PIN D15X54 )
021112 VALVE COVER 5 1506.15 SNAP RING D15 5
021615 ROLLER BEARING D35 2 1509.09 PISTON RING D60 )
0301.43 DIAPHRAGM DISC @ ¥ 5 1519.36 CONNECTING ROD 5
0301.75 BEARING DISC 2 1603.16 PLUG G1/2 1
0303.47 HEX NUT M8X8 8 1603.34 PLUG G1/4 1
0501.P2 BUSHING FLANGE 1 1603.64 PLUG G3/8 1
0501.M4 CRANKCASE FLANGE 1 1603.71 PLUG G1/2 1
050813 FLANGE G3/4 M - G3/8 F 1 1603.G9 HEAD PLUG 3/8 &
0602.05 GASKET 1 1604.G1 RIGHT HEAD 2
0604.09 BRASS NUT G1/2 1 1604.G2 LEFT/BOTTOM HEAD S
0604.50 BARB NUT G1-1/2" 1 1804.43 HEX BOLT M6X35 10
0605.09 GASKET D17 6 1804.54 HEX BOLT M8X35 10
060816 AIR VALVE ASSEMBLY 1 1804.68 HEX BOLT M6X22 4
0608.26 HOSE BARB D13+GASKET 1 1804.72 HEX BOLT M8X50 8
0608.45 BALL VALVE RIGHT 1 1804.A1 HEX BOLT M10X70 20
0608.46 BALL VALVE LEFT 1 1805.05 ALLEN BOLT M10X30 4
090313 PISTON DIAPHRAGM D100 BUNA-N 5 1805.71 ALLEN BOLT M6X50 2
0903.16 ACCUMULATOR DIAPHRAGM BV 1 6015.65 ROD ASSY D60 )
0903.20 PISTON DIAPHRAGM D100 GREENTECH BV 5 6017.E3 HEAD ASSEMBLY - LEFT/BOTTOM 3
1101.04 O-RING - DISCHARGE FLANGE 1 6017.E4 HEAD ASSEMBLY - RIGHT 2
1101.25 O-RING - PRESSURE ACCUMULATOR 1 6031.30 PRESSURE ACCUMULATOR ASSEMBLY 1
1101.29 O-RING - OIL RESERVOIR 1 603313 OIL RESERVOIR ASSEMBLY 1
101.31 O-RING - VALVE BV 10 6063.04 VALVE ASSEMBLY W/O O-RING €V 10
10142 O-RING - INLET HOSE BARBY 1 6062.87 DIAPHRAGM BOLT/WASHER KIT (KIT 587) 1
1101.76 O-RING - PLUG 1 6062.F7 DIAPHRAGM KIT - GREENTECH (KIT 658) 1
1101.95 O-RING - VALVE COVERY 10 6062.F8 IN/JOUTLET VALVE KIT(KIT 659) 1
1101.98 O-RING - OIL RESERVOIR 1 8700.82CK ~ COMPLETE REPAIR KIT 1
1101.B6 O-RING - OIL RESERVOIR 1 ® Parts in 6062.87 (Kit 587).

1101.B8 O-RING - HEAD® 'V 10 B Parts in 6062.F7 (Kit 658).

1101.C1 O-RING - CRANKCASE FLANGE 1 @ Parts in 6062.F8 (Kit 659).

101.N2 O-RING - CRANKCASE FLANGE 1 V' Parts in 8700.82CK (Complete Repair Kit).



voor: o DEITA 125 TSVA

6017E3

1603G9

060509 s 02112 Maximum Flow 34,0 GPM /126 Ipm
6017E4 | 021112 ’ & 160369 Maximum Pressure 560 PSI / 40 bar
10195 V606304 i Ll 060509
-, v o, by O Maximum RPM 550 RPM
V606304 y . LQ— MY |p| " b
QO ) nlet Port 1-1/2"Hose Bar
160461 P Ki ‘ 606304 MY, " -
F Outlet Ports 2) 1/2" Hose Barb Valve, 3/4" MPT
10195
606304 MV Bypass 1" Hose Barb
LA/ Dimensions 14.0"L x 18.0"W x 16.0"H
V& 110188 160374 .
606304 MV ’%OW—Lngaom - Weight 46 |bs
045t vorm P Lubrication: Requires 69 oz. of Udor Lube 40W Premium Pump Oil,
veONUI ——=2_, | Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
020865 Bugﬁ gggg%) %
10186 —C O 020624 7 603130
o198 —C o N7 s
603313 120328 - 02098 K X / 030347
021615 000324 Inlet
180571 030175 S 09031 V¥
140307&” 000107 ‘ 753 020802 060450 @
/ 7\ h ﬁ140348
10129 ) 6., L 180472 8700.82CK Oulet
1T 008t . 2 020272 060409 —@'ﬁ
CODE | aTY v 10142 060826
010204 5
030143 5
6062F7
el 2 AT 658 6062F8 606287
1 181‘1’3 : 03 KIT 659 KIT 587
110131 | 10 cooe | ary | L
110142 1 copE |ary cope | ary
110195 | 10 090316 1
1101B8 | 10 090320 | 5 110131 | 10 010204 | 5
606304 | 10 1101B8 | 10 606304 | 10 030143 | 5

Revised 2-6-2025
Part # Description (0147 Part # Description Qty

0001.07 RETAINER RING 2 1101.N2 O-RING - CRANKCASE FLANGE 1

0002.53 SHAFT - TS VA 1 1101.N3 O-RING - CRANKCASE FLANGE 1

0003.24 PRESSURE ACCUMULATOR 1 1202.A6 LEFT BASE PLATE 1

000755 OIL SEAL D35 1 1202.A7 RIGHT BASE PLATE 1

0007.62 OIL SEAL D60 1 1203.28 OIL RESERVOIR 1

0102.04 DIAPHRAGM BOLT ©' ¥ 5 1205.60 ALUMINIUM PISTON D60 5
0202.72 HOSE BARB D40 1 1403.05 WASHER M8 10
0206.24 SLEEVE D60 5 1403.07 WASHER M6 6
0208.65 OIL RESERVOIR COVER 1 1403.09 WASHER M10 16
0208.D2 PRESSURE ACCUMULATOR COVER 1 1403.48 WASHER M8 8
0209.C8 CRANKCASE 1 1502.07 PIN D15X54 5
021112 VALVE COVER 5 150615 SNAP RING D15 5
0214.01 BALL BEARING D60 1 1509.09 PISTON RING D60 5
021615 ROLLER BEARING D35 1 1519.36 CONNECTING ROD 5
0301.43 DIAPHRAGM DISC @ ¥ 5 160316 PLUG G1/2 1

0301.75 BEARING DISC 1 1603.34 PLUG G1/4 1

030347 HEX NUT M8X8 8 1603.64 PLUG G3/8 1

050170 FLANGE “DELTA 75/100" VA 1 1603.71 PLUG G1/2 1

0501.M2 FLANGE “DELTA 75/100" VA 1 1603.G9 HEAD PLUG 3/8 5
0501.M4 CRANKCASE FLANGE 1 1604.G1 RIGHT HEAD 2
050813 FLANGE G3/4 M - G3/8 F 1 1604.G2 LEFT/BOTTOM HEAD 3
0604.09 BRASS NUT G1/2 1 1804.43 HEX BOLT M6X35 10
0604.50 BARB NUT G1-1/2" 1 1804.54 HEX BOLT M8X35 10
0605.09 GASKET D17 6 1804.68 HEX BOLT M6X22 4
060816 AIR VALVE ASSEMBLY 1 1804.72 HEX BOLT M8X50 8
0608.26 HOSE BARB D13+GASKET 1 1804.A1 HEX BOLT M10X70 20
0608.45 BALL VALVE RIGHT 1 1805.05 ALLEN BOLT M10X30 4
0608.46 BALL VALVE LEFT 1 1805.24 ALLEN BOLT M8X16 3
0903.20 PISTON DIAPHRAGM D100 BUNA-N 5 1805.71 ALLEN BOLT M6X50 2
090316 ACCUMULATOR DIAPHRAGM BV 1 6015.65 ROD ASSY D60 5
0903.20 PISTON DIAPHRAGM D100 GREENTECH 'V 5 6017.E3 HEAD ASSEMBLY - LEFT/BOTTOM 3
1101.04 O-RING - DISCHARGE FLANGE 1 6017.E4 HEAD ASSEMBLY - RIGHT 2
1101.25 O-RING - PRESSURE ACCUMULATOR 1 6031.30 PRESSURE ACCUMULATOR ASSEMBLY 1

1101.29 O-RING - OIL RESERVOIR 1 603313 OIL RESERVOIR ASSEMBLY 1

1101.31 O-RING - VALVE MV 10 6063.04 VALVE ASSEMBLY W/O O-RING €'V 10
1101.42 O-RING - INLET HOSE BARBVY 1 6062.87 DIAPHRAGM BOLT/WASHER KIT (KIT 587) 1

1101.48 O-RING - CRANKCASE FLANGE 1 6062.F7 DIAPHRAGM KIT - GREENTECH (KIT 658) 1

1101.76 O-RING - PLUG 1 6062.F8 IN/OUTLET VALVE KIT(KIT 659) 1

1101.95 O-RING - VALVE COVERY 10 8700.82CK  COMPLETE REPAIR KIT 1

1101.98 O-RING - OIL RESERVOIR 1 ® Parts in 6062.87 (Kit 587).

1101.B6 O-RING - OIL RESERVOIR 1 W Parts in 6062.F7 (Kit 658).

1101.B8 O-RING - HEAD® 'V 10 @ Parts in 6062.F8 (Kit 659).

1101.C1 O-RING - CRANKCASE FLANGE 1 V¥ Parts in 8700.82CK (Complete Repair Kit).



voor . EITA 125 VAGRT

6017E3
;:g;gg oz Maximum Flow 34,0 GPM /126 Ipm
021112 wo3ce| Maximum Pressure 560 PSI / 40 bar
g SN 0%
6017E4 10195 e 060509 Maximum RPM 550 RPM
W 606304 Q¥ 1 wxmv| Inlet Port 1-1/2"Hose Barb
1 160461 & /%11019“ 506301“:3:7 Outlet Ports (2) 1/2" Hose Barb Valve, 3/4" MPT
% & . T sus Bypass 1" Hose Barb
o~ oo W tows Dimensions 14.0"L x 18.0"W x 16.0"H
#0131 MY V110188 o 160374 Weight 46 |bs
606304 MV 160364 % 060846 9 . _ . |
160461 060509 *\_OL@ 3 Lubrication: Requires 69 oz. of Udor Lube 40W Premium Pump Oil.
= l:‘;;?ﬁi; I d Alternate Qil: 30W non-detergent or 15W-40 non-detergent oil.
020865 —¥ g g pa3n == |
1086 —C  BunaN-09033 ﬁ 1
10198 — 020624 > 603130
,,,,,,,,,,,,,,,,, \ 0125
603313 < 120328 . 02056 030307
180571 021615 000324 Inlet
s 030175 \ 0903% SV S
10129 o007 @\@ 7 0ave0z 060450 &)
gﬁgﬁw 180472 8700.82CK Outlet
160369 060816 v 020272 060409 4‘@3
000762 P 060509 coE | oY v 101462 060826
05012 —— () 51936 y ozttz e
b 10195V, | v 606304 160369 oloz04) 5
A fy) 120560 _ § 030143 | 5 6062F7
050170 X 150615 ﬁ T VI 10131 @-; 2 2 060509 090316 | 1 6062F8 606287
180524 -7 o\ oz i b o ? b Totoa | 1 e KIT 659 KIT 587
80505 |150909 ' - 10195 ¥ 10110 1 * & ®
1202A7 L 6(1)123131:: Hg::; 110 o _|orr copE | ary COoDE | aTy
1804A1 110195 | 10 090316 1
o 1804A1 110188 | 10 090320 | 5 110131 | 10 010204 | 5
i 140309 606304 10 1101B8 10 606304 10 030143 5
Revised 3-4-2026

Part # Description Qty Part # Description Qty

0001.07 RETAINER RING 2 1101.N2 O-RING - CRANKCASE FLANGE 1

0002.56 SHAFT "DELTA-100" VA 1 1101.N3 O-RING - CRANKCASE FLANGE 1

0003.24 PRESSURE ACCUMULATOR 1 1202.A6 LEFT BASE PLATE 1

0007.62 OIL SEAL D60 1 1202.A7 RIGHT BASE PLATE 1

0102.04 DIAPHRAGM BOLT ©' ¥V 5 1203.28 OIL RESERVOIR 1

0202.72 HOSE BARB D40 1 1205.60 ALUMINIUM PISTON D60 5
0206.24 SLEEVE D60 5 1403.05 WASHER M8 10
0208.65 OIL RESERVOIR COVER 1 1403.07 WASHER M6 6
0208.D2 PRESSURE ACCUMULATOR COVER 1 1403.09 WASHER M10 16
0209.C8 CRANKCASE 1 1403.48 WASHER M8 8
021112 VALVE COVER 5 1502.07 PIN D15X54 5
0214.01 BALL BEARING D60 1 1506.15 SNAP RING D15 5)
021615 ROLLER BEARING D35 1 1509.09 PISTON RING D60 5
0218.07 CAP D47X7 1 1519.36 CONNECTING ROD 5
030143 DIAPHRAGM DISC @ ¥ 5 1603.16 PLUG G1/2 1

0301.75 BEARING DISC 1 1603.34 PLUG G1/4 1

0303.47 HEX NUT M8X8 8 1603.64 PLUG G3/8 1

050170 FLANGE “"DELTA 75/100" VA 1 1603.71 PLUG G1/2 1

0501.M2 FLANGE "DELTA 75/100" VA 1 1603.G9 HEAD PLUG 3/8 5
0501.M4 CRANKCASE FLANGE 1 1604.G1 RIGHT HEAD 2
050813 FLANGE G3/4 M - G3/8 F 1 1604.G2 LEFT/BOTTOM HEAD 3
0604.09 BRASS NUT G1/2 2 1804.43 HEX BOLT M6X35 10
0604.50 BARB NUT G1-1/2" 1 1804.54 HEX BOLT M8X35 10
0605.09 GASKET D17 6 1804.68 HEX BOLT M6X22 4
060816 AIR VALVE ASSEMBLY 1 1804.72 HEX BOLT M8X50 8
0608.26 HOSE BARB D13+GASKET 2 1804.A1 HEX BOLT M10X70 20
0608.45 BALL VALVE RIGHT 1 1805.05 ALLEN BOLT M10X30 4
0608.46 BALL VALVE LEFT 1 1805.24 ALLEN BOLT M8X16 &
0903.20 PISTON DIAPHRAGM D100 BUNA-N 5 1805.71 ALLEN BOLT M6X50 2
090316 PRESSURE ACCUMULATOR DIAPHRAGM BV 1 6015.65 ROD ASSY D60 5
0903.20 PISTON DIAPHRAGM D100 GREENTECH BV 5 6017.E3 HEAD ASSEMBLY - LEFT/BOTTOM 3
1101.04 O-RING - DISCHARGE FLANGE 1 6017.E4 HEAD ASSEMBLY - RIGHT 2
1101.25 O-RING - PRESSURE ACCUMULATOR 1 6031.30 PRESSURE ACCUMULATOR ASSEMBLY 1

1101.29 O-RING - OIL RESERVOIR 1 603313 OIL RESERVOIR ASSEMBLY 1

1101.31 O-RING - VALVE 'V 10 6063.04 VALVE ASSEMBLY W/O O-RING €'V 10
1101.42 O-RING - INLET HOSE BARBY 1 6062.87 DIAPHRAGM BOLT/WASHER KIT (KIT 587) 1

1101.48 O-RING - CRANKCASE FLANGE 1 6062.F7 DIAPHRAGM KIT - GREENTECH (KIT 658) 1

1101.76 O-RING - PLUG 1 6062.F8 IN/OUTLET VALVE KIT(KIT 659) 1

1101.95 O-RING - VALVE COVERV 10 8700.82CK  COMPLETE REPAIR KIT 1

1101.98 O-RING - OIL RESERVOIR 1 ® Parts in 6062.87 (Kit 587).

1101.B6 O-RING - OIL RESERVOIR 1 B Parts in 6062.F7 (Kit 658).

1101.B8 O-RING - HEAD® V¥ 10 @ Parts in 6062.F8 (Kit 659).

1101.C1 O-RING - CRANKCASE FLANGE 1 V Parts in 8700.82CK (Complete Repair Kit).



®
I U S A

A ELTA 125 VA

6017E3

Bt am Maximum Flow 34.0 GPM / 126 Ipm
021112 @%ﬁmm Maximum Pressure 560 PSI / 40 bar
vz "‘“91%1 o1y O ) | Maximum RPM 550 RPM
= ocsyy | V606304 1, < )&% wmmv| Inlet Port 1-1/2"Hose Barb
V10195 W 60461 L N §e0/M¥ " Outlet Ports (2) 1/2" Hose Barb Valve, 3/4" MPT
\emes gy e, & I omy 4t wus Bypass 1" Hose Barb

v.110131‘L - e o ypass. m " "
@gﬂom nv V@ 10188 160374 W 050813 \I?\}meaflons Ll 1466.O|bH
Q60 MY 160364 vevsés  VVelg S

- 060542

1604G1 0501M4

Lubrication: Requires 69 oz. of Udor Lube 40W Premium Pump Oil.

603313

000256
021401 é § P
000762

0501M2

050170
180524 &

Revised

Part #

0001.07
0002.56
0003.24
0007.62
0102.04
0202.72
0206.24
0208.65
0208.D2
0209.C8
021112
0214.01
0216.15
0218.07
0301.43
0301.75
0303.47
0501.70
0501.M2
0501.M4
050813
0604.09
0604.50
0605.09
0608.16
0608.26
0608.45
0608.46
0903.20
090316
0903.20
1101.04
1101.25
1101.29
1101.31
1101.42
1101.48
1101.76
1101.95
1101.98
1101.B6
1101.B8
1101.C1

vV ® 010204 p q
Y vens3 2 f%i Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
020865 V090320 ; |
10B6 —CO  punaN-090383 /A
10198 —O 020624 10176 603130

‘2"32"@ R —
180571 0265

‘y =
o= 030175

110129

120560
150615

@E 601565 < 150207
180505 (150909

'\ 12%! B
2-6-2025 L

Description

RETAINER RING

SHAFT "DELTA-100" VA

PRESSURE ACCUMULATOR

OIL SEAL D60

DIAPHRAGM BOLT @ ¥

HOSE BARB D40

SLEEVE D60

OIL RESERVOIR COVER
PRESSURE ACCUMULATOR COVER
CRANKCASE

VALVE COVER

BALL BEARING D60

ROLLER BEARING D35

CAP D47X7

DIAPHRAGM DISC ® ¥

BEARING DISC

HEX NUT M8X8

FLANGE "DELTA 75/100" VA
FLANGE "DELTA 75/100" VA
CRANKCASE FLANGE

FLANGE G3/4 M - G3/8 F

BRASS NUT G1/2

BARB NUT G1-1/2"

GASKET D17

AIR VALVE ASSEMBLY

HOSE BARB D13+GASKET

BALL VALVE RIGHT

BALL VALVE LEFT

PISTON DIAPHRAGM D100 BUNA-N
PRESSURE ACCUMULATOR DIAPHRAGM BV
PISTON DIAPHRAGM D100 GREENTECH BV
O-RING - DISCHARGE FLANGE
O-RING - PRESSURE ACCUMULATOR
O-RING - OIL RESERVOIR

O-RING - VALVE BV

O-RING - INLET HOSE BARBY
O-RING - CRANKCASE FLANGE
O-RING - PLUG

O-RING - VALVE COVERV

O-RING - OIL RESERVOIR

O-RING - OIL RESERVOIR

O-RING - HEAD® 'V

O-RING - CRANKCASE FLANGE

§ ?3 1603G9
606304V
1131 mv

Qty

L A I 2Ol = =2 N 2O =N = 20Ul =m0l =m0l = O = = N

— =N Ny
o o o

030347

000324
09

020802

031 &V

10125

4omo

Parts in 6062.87 (Kit 587).
Parts in 6062.F7 (Kit 658).
Parts in 6062.F8 (Kit 659).
Parts in 8700.82CK (Complete Repair Kit).

1%40348 >
"’L:;‘g; 8700.82CK - % outel
v 060409
6017E3 CODE | QTY v 110142 J 060826 ﬁ
010204 5
@ :’235%3 s | sus2rs 6062F8 606287
N ? ?120111912' Totos | 1 KITS58 KIT 659 KIT 587
110110 1 mm
S 1031 WY 110131 | 10 cope | ary L] L
606304 W'V ”g:;ﬁ 110 wsoste | 1 cope |ary CoDE | ary
%—1304,\1 110188 | 10 090320 | 5 110131 | 10 010204 | 5
140309 606304 | 10 1101B8 | 10 606304 | 10 030143 | 5
Part # Description Qty
101.N2 O-RING - CRANKCASE FLANGE 1
101.N3 O-RING - CRANKCASE FLANGE 1
1202.A6 LEFT BASE PLATE 1
1202.A7 RIGHT BASE PLATE 1
1203.28 OIL RESERVOIR 1
1205.60 ALUMINIUM PISTON D60 5
1403.05 WASHER M8 10
1403.07 WASHER M6 6
1403.09 WASHER M10 16
1403.48 WASHER M8 8
1502.07 PIN D15X54 5
150615 SNAP RING D15 5
1509.09 PISTON RING D60 5
1519.36 CONNECTING ROD 5
160316 PLUG G1/2 1
1603.34 PLUG G1/4 1
1603.64 PLUG G3/8 1
1603.71 PLUG G1/2 1
1603.G9 HEAD PLUG 3/8 5
1604.G1 RIGHT HEAD 2
1604.G2 LEFT/BOTTOM HEAD 3
1804.43 HEX BOLT M6X35 10
1804.54 HEX BOLT M8X35 10
1804.68 HEX BOLT M6X22 4
1804.72 HEX BOLT M8X50 8
1804.A1 HEX BOLT M10X70 20
1805.05 ALLEN BOLT M10X30 4
1805.24 ALLEN BOLT M8X16 3
1805.71 ALLEN BOLT M6X50 2
6015.65 ROD ASSY D60 5
6017.E3 HEAD ASSEMBLY - LEFT/BOTTOM 3
6017.E4 HEAD ASSEMBLY - RIGHT 2
6031.30 PRESSURE ACCUMULATOR ASSEMBLY 1
603313 OIL RESERVOIR ASSEMBLY 1
6063.04 VALVE ASSEMBLY W/O O-RING ¢V 10
6062.87 DIAPHRAGM BOLT/WASHER KIT (KIT 587) 1
6062.F7 DIAPHRAGM KIT - GREENTECH (KIT 658) 1
6062.F8 IN/JOUTLET VALVE KIT(KIT 659) 1
8700.82CK  COMPLETE REPAIR KIT 1




®
I U S A

Inlef

060409

% 060826
7

Outlet

G

8700.83CK 6062H5 606216 6062H6
v KIT 673 KIT 515 KIT 674 060450
copE | ary <* [ ) [ |
010201 | 3 coDE | aty coDE | aTY coDE | Ty
030107
poodt ol I 090316 | 1 010201 | 3 1o1a | 6 || 020772
090361 | 3 030107 | 3 600697 | 6
090361 | 3
110101 | 6 o7 | 6 oz
110142 | 1
104 | 6 6017P9
11007 | 6
600697 6 020822

0002J2

000764
101N6
050N7

Part #

000112
0002.J2
0003.24
0007.49
0007.64
0102.01
0202.72
0206.74
0208.22
0208.D2
0209.E6
021113
0214.03
0214.20
0216.21
0301.07
0302.16
0303.47
0501.N6
0501.N7
050819
0604.09
0604.50
0605.09
0608.16
0608.26
0608.45
0608.46
0903.02
0903.16
0903.61
1001.04
100119
1101.01
1101.04
1101.25
1101.42
1101.68
1101.85
1101.G5
1101.J4
1101.J7
1101.N6

\ @ 10168
) Ve IR 3 20
V@ 010201 % s
v @030107 N 2058
V@ 050361
Buna-N- 0903024@ 100119 @ !
020674 -
150905 —— ¢,

@ 110185

% 120349

120508
150201
150602
151903

601501

¥

Description

RETAINER RING “DELTA 140"
SHAFT “"DELTA 140" TS MFVA
PRESSURE ACCUMULATOR

OIL SEAL D35

OIL SEAL D75

DIAPHRAGM BOLT®'V

HOSE BARB D40

SLEEVE "DELTA 140"

OIL RESERVOIR COVER
ACCUMULATOR COVER

PUMP BODY “DELTA 140"

VALVE COVER "DELTA 140"

BALL BEARING D75

BALL BEARING D35

ROLLER BEARING D35
DIAPHRAGM DISC @ ¥

SPACER

HEX NUT M8X8

CRANKCASE FLANGE "DELTA 140"
FLANGE "DELTA 140" TS MFVA
BALL VALVE FLANGE "DELTA 140"
BRASS NUT G1/2

BARB NUT G1-1/2"

GASKET D17

AIR VALVE ASSEMBLY

HOSE BARB D13+GASKET

BALL VALVE RIGHT

BALL VALVE LEFT

PISTON DIAPHRAGM 116MM BUNA-N
ACCUMULATOR DIAPHRAGM ¢V
PISTON DIAPHRAGM 116MM GREENTECH 4V
RISER FITTING

INLET NIPPLE

O-RING - VALVE COVER ¥
O-RING - BALL VALVE FLANGE
O-RING - PRESSURE ACCUMULATOR
O-RING - INLET HOSE BARBY
O-RING - OIL RESERVOIR

O-RING - OIL RESERVOIR

O-RING - INLET NIPPLE

O-RING - VALVE BV

O-RING - HEAD, VITON® V¥
O-RING - CRANKSHAFT FLANGE

160316

050819

<

160374 B
141220 -€

L

21420
0012
21621
00112

6017R1

Qty

L OO == A D= W W m NN NN N 0WWN = W m Q) mW . a N)

3 J
?L‘L 060509
160364,

\4 L

W 600697 j@
@107 é
. Q°

180531 ———-
060845 ¢
g 1e0s o
& 140305 > 603312

10104 ﬁ {

030216

000749
& 1017

0ZHE
w0101

A DELTA 140 GRT

Maximum Flow
Maximum Pressure

36.4 GPM /138 lpm
725 PSI / 49 bar

Maximum RPM 550 RPM
Inlet Port 1-1/2"Hose Barb
Outlet Ports (2) 1/2" Hose Barb Valve, 3/4" MPT
Bypass 1" Hose Barb
Dimensions 19.0"L x 15.,5"W x 14.5"H
Weight 115 Ibs

Lubrication: Requires 54 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

. SO 180423
[
N

140302
180423

6017R1

060509
& 160369

vl 600697
vmmg QO

Revised 3-4-2026

Part # Description (0147
101.R2 O-RING - CRANKCASE FLANGE 1
101.R3 O-RING - CRANKCASE FLANGE 1
1202.B4 BASE PLATE "DELTA 140" 2
1203.49 OIL RESERVOIR 1
1205.08 ALUMINIUN PISTON D75 3
1403.02 WASHER D10.5 9
1403.05 WASHER D8.4 3
1403.09 WASHER D10.5 6
1403.45 WASHER D13 18
1403.48 WASHER D8.4 DACROMET 8
1412.20 WASHER 1
1502.01 PIN D18X64 3
1506.02 SNAP RING D18 3
1509.05 PISTON RING D75 3
151214 PIN 3
1519.03 CONNECTING ROD 3
160316 PLUG G1/2 1
1603.64 OIL PLUG 1
1603.74 PLUG 1
1603.G9 PLUG 1
1604.N1 RIGHT HEAD "DELTA 140" 1
1604.N2 LEFT HEAD "DELTA 140" 2
1804.03 HEX BOLT M10X30 6
1804.23 HEX BOLT M10X40 15
1804.72 HEX BOLT M8X50 8
1804.87 HEX BOLT 18
1804.B4 HEX BOLT 8
1805.31 ALLEN BOLT M6X30 4
1805.57 ALLEN BOLT 3
6006.97 VALVE ASSEMBLY W/O O-RING =V 6
6015.01 ROD ASSY “DELTA 140" D75 3
6017.P9 HEAD ASSEMBLY - RIGHT 1
6017.R1 HEAD ASSEMBLY - LEFT 2
6031.30 PRESSURE ACCUMULATOR ASSEMBLY 1
603312 OIL RESERVOIR ASSEMBLY 1
6062.16 DIAPHRAGM BOLT / WASHER (KIT 515) 1
6062.H5 DIAPHRAGM KIT - GREENTECH (KIT 673) 1
6062.H6 IN/OUT VALVE KIT (KIT 674) 1
8700.83CK  COMPLETE REPAIR KIT 1

Parts in 606216 (Kit 515)

Parts in 6062.H5 (Kit 673)

Parts in 6062.H6 (Kit 674)

Parts in 8700.83CK (Complete Repair Kit)

dm oo



UDOR

I U S A

8700.83CK 6062H5 606216 6062H6 Inlet Outlet
\ 4 KIT 673 KIT 515 KIT 674 ¢
&7 060409 ——@,
copE | ary 3 ® | ) 060826 — 19
010201 | 3 cope | ary cope | ary cooe |ary
030107
090316 ? 090316 | 1 010201 | 3 11014 | 6 020272
090361 | 3 090361 | 3 030107 | 3 600697 | 6 || w12 (4
110101 | 6 1oz | s
110142 1 60179
1101J4 6
o | ¢ e s
600697 | 6 180423 020822 o
v B 600697 7' 060845 -
140302 g 160557 |
S— .@ N —oz1tis o MONS P60 T ey
() ()7 110185 ¢
Y O 030206 ofot - 70104~ ¥
@m 1014 W 120349 S 060846
600697 MV 160374 - 100“021‘ 0501N6
S~ 5% @mm 41220 € 5 1 10R2

1017 @V

V@ 010201 %

0209E6
1101G5
100119

v @ 030107
v @ 090361
Buna-N- 090302

020674

7

¥

150905
120508
150201
150602
151903

601501

00021
021420

050140
140309

i

180403
Part # Description
000112 RETAINER RING "DELTA 140"
0002.)1 SHAFT "DELTA 140" TS 2C
0003.24 PRESSURE ACCUMULATOR “DELTA 140"
000749 OIL SEAL D35
0102.01 DIAPHRAGM BOLT® V¥
0202.72 HOSE BARB D40
0206.74 SLEEVE "DELTA 140"
0208.22 OIL RESERVOIR COVER
0208.D2 ACCUMULATOR COVER
0209.E6 PUMP BODY "DELTA 140"
021113 COVER "DELTA 140"
0214.20 BALL BEARING D35
0216.21 ROLLER BEARING D35
0301.07 DIAPHRAGM DISC @' ¥
030216 SPACER
0303.47 HEX NUT M8X8
050140 FLANGE "DELTA 140" TS 2C
0501.N6 CRANKCASE FLANGE "DELTA 140"
050819 BALL VALVE FLANGE "DELTA 140"
0604.09 BRASS NUT G1/2
0604.50 BARB NUT G1-1/2"
0605.09 GASKET D17
060816 AIR VALVE ASSEMBLY
0608.26 HOSE BARB D13+GASKET
0608.45 BALL VALVE RIGHT
0608.46 BALL VALVE LEFT
0903.02 PISTON DIAPHRAGM 116MM BUNA-N
090316 ACCUMULATOR DIAPHRAGM ¢V
0903.61 PISTON DIAPHRAGM 116MM GREENTECH € V¥
1001.04 RISER FITTING
100119 INLET NIPPLE
1101.01 O-RING - VALVE COVER V¥
1101.04 O-RING - BALL VALVE FLANGE
1101.25 O-RING - PRESSURE ACCUMULATOR
1101.42 O-RING - INLET HOSE BARBY
1101.68 O-RING - OIL RESERVOIR
1101.71 O-RING - CRANKSHAFT FLANGE
1101.85 O-RING - OIL RESERVOIR
1101.G5 O-RING - INLET NIPPLE
1101.J4 O-RING - VALVER'YVY
101.J7 O-RING - HEAD, VITON® V¥V
101.R2 O-RING - CRANKCASE FLANGE

1101.R3 O-RING - CRANKCASE FLANGE

021420
000112
021621
000112

Qmw

6017R1

Qty

LD DO Nk O e, W, W 2NN =N 2 OWWRNNNW = — W —_aWN = =N

V11014
VH 60069

H01R3

0302‘\6 pALU

1604N2

s DELTA 140 TS2C

Maximum Flow
Maximum Pressure

36.4 GPM /138 lpm
725 PSI / 49 bar

Maximum RPM 550 RPM
Inlet Port 1-1/2"Hose Barb
Outlet Ports (2) 1/2" Hose Barb Valve, 3/4" MPT
Bypass 1" Hose Barb
Dimensions 19.0"L x 15.,5"W x 14.5"H
Weight 95 Ibs

Lubrication: Requires 54 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

N
o

s 180423

060509

140302
180423

V001
v 600697
VI‘MOM/QO@ -
.
:
Q; 030216

s )4

01

101 v

Revised 1-15-2026

Part # Description Qty
1202.B4 BASE PLATE "DELTA 140" 2
1203.49 OIL RESERVOIR 1
1205.08 ALUMINIUN PISTON D75 3
1403.02 WASHER D10.5 9
1403.05 WASHER D8.4 3
1403.09 WASHER D10.5 6
1403.45 WASHER D13 18
1403.48 WASHER D8.4 DACROMET 8
1412.20 WASHER 1
1502.01 PIN D18X64 3
1506.02 SNAP RING D18 3
1506.16 SNAP RING D55 1
1509.05 PISTON RING D75 3
151214 PIN 3
1519.03 CONNECTING ROD 3
1603.16 PLUG G1/2 1
1603.64 OIL PLUG 1
1603.74 PLUG 1
1603.G9 PLUG 1
1604.N1 RIGHT HEAD "DELTA 140" 1
1604.N2 LEFT HEAD "DELTA 140" 2
1804.03 HEX BOLT M10X30 6
1804.23 HEX BOLT M10X40 15
1804.72 HEX BOLT M8X50 8
1804.87 HEX BOLT 18
1804.B4 HEX BOLT 8
1805.31 ALLEN BOLT M6X30 4
1805.57 ALLEN BOLT 3
6006.97 VALVE ASSEMBLY W/O O-RING BV 6
6015.01 ROD ASSY "DELTA 140" D75 3
6017.P9 HEAD ASSEMBLY - RIGHT 1
6017.R1 HEAD ASSEMBLY - LEFT 2
6031.30 PRESSURE ACCUMULATOR ASSEMBLY 1
603312 OIL RESERVOIR ASSEMBLY 1
6062.16 DIAPHRAGM BOLT / WASHER (KIT 515) 1
6062.H5 DIAPHRAGM KIT - GREENTECH (KIT 673) 1
6062.H6 IN/OUT VALVE KIT (KIT 674) 1
8700.83CK  COMPLETE REPAIR KIT 1

Parts in 6062.16 (Kit 515)

Parts in 6062.H5 (Kit 673)

Parts in 6062.H6 (Kit 674)

Parts in 8700.83CK (Complete Repair Kit)

4dm ®o



I U S A

Part #

000112
0002.J2
0003.24
0007.49
0007.64
0102.01
0202.72
0206.74
0208.22
0208.D2
0209.E6
021113
0214.03
0214.20
0216.21
0301.07
0302.16
0303.47
0501.N6
0501.N7
050819
0604.09
0604.50
0605.09
0608.16
0608.26
0608.45
0608.46
0903.02
0903.16
0903.61
1001.04
100119
1101.01
1101.04
1101.25
1101.42
1101.68
1101.85
1101.G5
1101.J4
1101.J7
1101.N6

600697 MY
g~ 512 o 10168
ﬂ@mw VY ===
V@ 010201 % s
M-S ) 10165 P~
V@ 050361 !
BunaN- 090302 100119 @ !
020674 -
150905 M

000764
101N6
0501N7

Qutlef

060409 ——@,

Q)
V

< >7 110185
&

A A\ 4

120508
601501 < 150201
150602
151903

=

Description

RETAINER RING “DELTA 140"
SHAFT “"DELTA 140" TS MFVA
PRESSURE ACCUMULATOR

OIL SEAL D35

OIL SEAL D75

DIAPHRAGM BOLT®'V

HOSE BARB D40

SLEEVE "DELTA 140"

OIL RESERVOIR COVER
ACCUMULATOR COVER

PUMP BODY “DELTA 140"

VALVE COVER "DELTA 140"

BALL BEARING D75

BALL BEARING D35

ROLLER BEARING D35
DIAPHRAGM DISC @ ¥

SPACER

HEX NUT M8X8

CRANKCASE FLANGE "DELTA 140"
FLANGE "DELTA 140" TS MFVA
BALL VALVE FLANGE "DELTA 140"
BRASS NUT G1/2

BARB NUT G1-1/2"

GASKET D17

AIR VALVE ASSEMBLY

HOSE BARB D13+GASKET

BALL VALVE RIGHT

BALL VALVE LEFT

PISTON DIAPHRAGM 116MM BUNA-N
ACCUMULATOR DIAPHRAGM ¢V
PISTON DIAPHRAGM 116MM GREENTECH 4V
RISER FITTING

INLET NIPPLE

O-RING - VALVE COVER ¥
O-RING - BALL VALVE FLANGE
O-RING - PRESSURE ACCUMULATOR
O-RING - INLET HOSE BARBY
O-RING - OIL RESERVOIR

O-RING - OIL RESERVOIR

O-RING - INLET NIPPLE

O-RING - VALVE BV

O-RING - HEAD, VITON® V¥
O-RING - CRANKSHAFT FLANGE

% 120349
141220 &>

021420
000112
021621
000112

8700.83CK 6062H5 606216 6062H6 let
v KIT 673 KIT515 KIT 674 060450
5/
CopE | aty 3 o | 060826
010201 | 3 CoDE | aTY CoDE | aTY CODE | aTY
030107 | 3 020272
000316 | 1 090316 | 1 010201 | 3 11014 | 6
000361 | 3 090361 | 3 030107 | 3 600697 | 6 || w1102 (4
110101 6 11017 6
110142 1 6017P9
Hour | 6 160316
600697 | 6 W 110101 020822 180531
vl 600697 - 180557 060845
O Erj 140305

o}

‘
4

?0_ 060509

160364

6017R1

Qty

L OO == A D= W W m NN NN N 0WWN = W m Q) mW . a N)

060846

0302%6 10101

V11014
Wl 600697
@ 1017 %

VAL

101 BV
1604N2

mm— DELTA 140 TSMFVA

Maximum Flow
Maximum Pressure

36.4 GPM /138 lpm
725 PSI / 49 bar

Maximum RPM 550 RPM
Inlet Port 1-1/2"Hose Barb
Outlet Ports (2) 1/2" Hose Barb Valve, 3/4" MPT
Bypass 1" Hose Barb
Dimensions 19.0"L x 15.,5"W x 14.5"H
Weight 95 Ibs

Lubrication: Requires 54 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

S 180423
\ 060509 140302
) & 1603G9 F@ 180423
w0101 SN
vl 600697 ‘0\
Y/
/J@

)i¢|
D— 021115
110101
030216 v

6017R1

Revised 1-15-2026

Part # Description (0147
101.R2 O-RING - CRANKCASE FLANGE 1
101.R3 O-RING - CRANKCASE FLANGE 1
1202.B4 BASE PLATE "DELTA 140" 2
1203.49 OIL RESERVOIR 1
1205.08 ALUMINIUN PISTON D75 3
1403.02 WASHER D10.5 9
1403.05 WASHER D8.4 3
1403.09 WASHER D10.5 6
1403.45 WASHER D13 18
1403.48 WASHER D8.4 DACROMET 8
1412.20 WASHER 1
1502.01 PIN D18X64 3
1506.02 SNAP RING D18 3
1509.05 PISTON RING D75 3
151214 PIN 3
1519.03 CONNECTING ROD 3
160316 PLUG G1/2 1
1603.64 OIL PLUG 1
1603.74 PLUG 1
1603.G9 PLUG 1
1604.N1 RIGHT HEAD "DELTA 140" 1
1604.N2 LEFT HEAD "DELTA 140" 2
1804.03 HEX BOLT M10X30 6
1804.23 HEX BOLT M10X40 15
1804.72 HEX BOLT M8X50 8
1804.87 HEX BOLT 18
1804.B4 HEX BOLT 8
1805.31 ALLEN BOLT M6X30 4
1805.57 ALLEN BOLT 3
6006.97 VALVE ASSEMBLY W/O O-RING =V 6
6015.01 ROD ASSY “DELTA 140" D75 3
6017.P9 HEAD ASSEMBLY - RIGHT 1
6017.R1 HEAD ASSEMBLY - LEFT 2
6031.30 PRESSURE ACCUMULATOR ASSEMBLY 1
603312 OIL RESERVOIR ASSEMBLY 1
6062.16 DIAPHRAGM BOLT / WASHER (KIT 515) 1
6062.H5 DIAPHRAGM KIT - GREENTECH (KIT 673) 1
6062.H6 IN/OUT VALVE KIT (KIT 674) 1
8700.83CK  COMPLETE REPAIR KIT 1

Parts in 606216 (Kit 515)

Parts in 6062.H5 (Kit 673)

Parts in 6062.H6 (Kit 674)

Parts in 8700.83CK (Complete Repair Kit)

dm oo



®
I U S A

Inlet

060450 ’

020272

W110142
Outlef

060409 ——@.
060826 RS

6017P9

180423
140302
L\w'yq1o101 ::::::::é%;gg;g;gg;g;gl

020822
180557

030216

VR0~
WV B 600697 -8 E

w0101
00697

i 4

OR3

x

> 000749
)

10165
100119 @ .
N

\ 1
@ o) S =-060509 |
%060509 8 60364 L.
160364
@ 021420
= ‘ 000112

0209E5

DELTA 170 GR1-1/8

473 GPM /179.2 Ipm
725 PSI / 50 bar

Maximum Flow
Maximum Pressure

v S o® | 2 - w030 Maximum RPM 550 RPM
\4 ki @@ ngmwﬁ o tows Inlet Port L1/2"Hoas Barb
Q- ot loim s o Outlet Ports (2) 1/2" Hose Barb Valve, 3/4" MPT
1%% et ) 4 o ot [@7 o> Bypass 1" Hose Barb
2 160531 ‘ : : " " "
= ‘E[ 50214 & 0018y 141203 & [ o8 DlmenSIOHS 15.5"L x 21.5"W x 16.5"H
ey S S8V G @{ Weight 130 Ibs
o X 060846 .. . _ :
so17P ot | ?100104( LOSOW Lubrlcatlop: Requires 66 oz. of Udor Lube 40W Premium Pump Qll.
st J @ o — =" Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
13%;3 ﬂ 20506 —— Pl @
W o101 601501 150201%2@ | -
N B 150602ﬁ ; -
N 151903

h TLM}
6 | - 160369
10R2 060509

10125

021115

wioo QO B
030216 0Ny

V‘MU‘\O‘\@ NOX

s 180423
Ol

6017R1 140302

W 1014
W B 006978
W 600697

090316 @V
00c2sz U)o " o8 ) 8700.84CK
Oﬂ?{?mé 35216112; 80423 T % A4
05017 ot 140302 iz a4 cobE | aTy
omd 6006%@7 37 %”Q ﬁ o 606224 6062H8 ||| oz |4
Q0 )/ 603130 G 180472 KIT 676 030107 | 4
\4_LES w%};@ 060816 KIT 523 KIT.675 * os03te | 1
030216 [ ]
= ve MW Q“W.V cooe [ar |||[ oo [orr || |29 || onaz | 5
= 180403 " 600697 VW 090316 | 1 1101J4 | 8
010201 4 1101J4 8 090361 4 11017 8
ReViSed 3-4-2026 030107 4 600697 8 1101J7 8 600697 8
Part # Description (013" Part # Description (013
000112 RETAINER RING “DELTA 140/170" 2 1101.R2 O-RING - CRANKCASE FLANGE 1
0002.J2 SHAFT "DELTA 140/170" TS MFVA 1 101.R3 O-RING - CRANKCASE FLANGE 1
0003.24 PRESSURE ACCUMULATOR 1 1202.B2 BASE PLATE “DELTA 170" 1
0007.49 OIL SEAL D35 1 1202.B3 BASE PLATE "DELTA 170" 1
0007.64 OIL SEAL D75 1 1203.49 OIL RESERVOIR "BETA" 1
0102.01 DIAPHRAGM BOLT®'V¥ 4 1205.08 ALUMINIUN PISTON D75 4
0202.72 HOSE BARB D40 1 1403.02 WASHER D10.5 12
0206.74 SLEEVE "DELTA 140/170" 4 1403.05 WASHER D8.4 3
0208.22 OIL RESERVOIR COVER 1 1403.09 WASHER D10.5 6
0208.D2 ACCUMULATOR COVER 1 1403.45 WASHER D13 24
0209.E5 PUMP BODY 1 1403.48 WASHER D8.4 DACROMET 8
021115 VALVE COVER 4 1412.03 WASHER 2
0214.03 BALL BEARING D75 1 1412.20 WASHER 1
0214.20 BALL BEARING D35 1 1502.01 PIN D18X64 4
0216.21 ROLLER BEARING D35 2 150214 PIN 4
0301.07 DIAPHRAGM DISC®'V 4 1506.02 SNAP RING D18 4
030216 SPACER 4 1509.05 PISTON RING D75 4
0303.47 HEX NUT M8X8 8 1519.03 CONNECTING ROD 4
0501.N6 CRANKCASE FLANGE 1 160316 PLUG G1/2 1
0501.N7 CRANKCASE FLANGE - MFVA 1 1603.64 OIL PLUG 2
0501.N8 FLANGE - OIL BOWL 1 1603.74 PLUG 1
050819 BALL VALVE FLANGE "DELTA 140/170" 1 1603.G9 PLUG 1
0604.09 BRASS NUT G1/2 1 1604.N1 RIGHT HEAD "DELTA 140/170" 2
0604.50 BARB NUT G1-1/2" 1 1604.N2 LEFT HEAD "DELTA 140/170" 2
0605.09 GASKET D17 3 1804.03 HEX BOLT M10X30 6
0608.16 AIR VALVE ASSEMBLY 1 1804.23 HEX BOLT M10X40 18
0608.26 HOSE BARB D13+GASKET 1 1804.72 HEX BOLT M8X50 8
0608.45 BALL VALVE RIGHT 1 1804.87 HEX BOLT 24
0608.46 BALL VALVE LEFT 1 1804.B3 HEX BOLT 8
0903.02 PISTON DIAPHRAGM 116MM BUNA-N 4 1805.31 ALLEN BOLT M6X30 6
090316 ACCUMULATOR DIAPHRAGNV ¢V 1 1805.57 ALLEN BOLT 3
0903.61 PISTON DIAPHRAGM 116MM GREENTECH® V¥ 4 6006.97 VALVE ASSEMBLY W/O O-RING BV 8
1001.04 RISER FITTING 1 6015.01 ROD ASSY "DELTA 140/170" D75 4
100119 INLET NIPPLE 1 6017.P9 HEAD ASSEMBLY - RIGHT 2
1101.01 O-RING - VALVE COVER ¥ 8 6017.R1 HEAD ASSEMBLY - LEFT 2
1101.04 O-RING - BALL VALVE FLANGE 1 6031.30 PRESSURE ACCUMULATOR ASSEMBLY 1
1101.25 O-RING - ACUMULATOR 1 603312 OIL RESERVIOR ASSEMBLY 1
1101.42 O-RING - INLET HOSE BARBY 1 6062.24 DIAPHRAGM BOLT / WASHER KIT (KIT 523) 1
1101.68 O-RING - OIL RESERVOIR 1 6062.H7 DIAPHRAGM KIT - GREENTECH (KIT 676) 1
1101.85 O-RING - OIL RESERVOIR 1 6062.H8 IN/OUT VALVE KIT (KIT 675) 1
1101.A3 O-RING - OIL RESERVOIR 1 8700.84CK SONPLEEEZRZEP(AK@ 5K2I'£) 1
1101.G5 O-RING - INLET NIPPLE 1 ® Partsin . I
1101.J4 O-RING - VALVE BV 8 @ Parts in 6062.H7 (Kit 676)
1101.J7 O-RING - HEAD, VITON V¥ 8 B Parts in 6062.H8 (Kit 675)
1101.N6 O-RING - CRANKCASE FLANGE 1 WV Parts in 8700.84CK (Complete Repair Kit)



UDOR

I U S A

180423

150602
151903

140302
y wwﬁﬁg EB- e Maximum Pressure 725 PS| / 50 bar
nle’ " .
= Vl6006972©{@ i § 10305 Maximum RPM 550 RPM
00050 - & AL ELER VO ) ol | O e Inlet Port 1-1/2"Hose Barb
OZOM% % @1197:3702% 120349 603312 Outlet Ports (2) 1/2" Hose Barb Valve, 3/4" MPT
180487 <2 060845 "

- oses % 600657 MW O 10168 sy Bypassl ] 1 ”Hose Ba”rb
Oute &7 o @Y 5?;’;; ' P Dimensions 15.5"L x 21.5"W x 16.5"H
0008 Dy, L ﬂﬂm]?wv S DOV G osons W Weight 110 lbs

> 1101A3 ] 060846 T ) " :

w179 e 44 | mw(T s Lubrication: Requires 66 oz. of Udor Lube 40W Premium Pump Oil

%82;2 E @ 160374! i Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
e —N - R R
w101 IR 60501 150201 ——5 5 § ‘ /M/O,ﬂ;;

030216 -
vmos o0 W0101

00697 D)
S @ ¥
@.

M
VN 006978 Yl
V& 1017

4
060509
160364

000112
021621
000112

&0

021420
1no17

\ 2000

\4 | 6006%6’1

Q
\4 4 QVM(W Q
VO 1017 e Q‘m 030216

050140 6017R1

000749

150616

101 W

600697 VW
ﬂ‘t 140309 1604N2
180403
Revised 3-3-2025
Part # Description
000112 RETAINER RING “DELTA 140/170"
0002.J1 SHAFT "DELTA 140/170" TS 2C
0003.24 PRESSURE ACCUMULATOR
0007.49 OIL SEAL D35
0102.01 DIAPHRAGM BOLT® 'V
0202.72 HOSE BARB D40
0206.74 SLEEVE "DELTA 140/170"
0208.22 OIL RESERVOIR COVER
0208.D2 ACCUMULATOR COVER
0209.E5 PUMP BODY "DELTA 170"
021115 COVER "DELTA 140/170"
0214.20 BALL BEARING D35
0216.21 ROLLER BEARING D35
0301.07 DIAPHRAGM DISC®'V
030216 SPACER
0303.47 HEX NUT M8X8
050140 FLANGE - TS 2C
0501.N6 CRANKCASE FLANGE “DELTA 140/170"
0501.N8 FLANGE - OIL BOWL
050819 BALL VALVE FLANGE "DELTA 140/170"
0604.09 BRASS NUT G1/2
0604.50 BARB NUT G1-1/2"
0605.09 GASKET D17
060816 AIR VALVE ASSEMBLY
0608.26 HOSE BARB D13+GASKET
0608.45 BALL VALVE RIGHT
0608.46 BALL VALVE LEFT
0903.02 PISTON DIAPHRAGM 116 MM BUNA-N
090316 ACCUMULATOR DIAPHRAGM €V
0903.61 PISTON DIAPHRAGM 116MM GREENTECH 'V
1001.04 RISER FITTING
100119 INLET NIPPLE
1101.01 O-RING - VALVE COVER ¥
1101.04 O-RING - BALL VALVE FLANGE
1101.25 O-RING - ACUMULATOR
1101.42 O-RING - INLET HOSE BARBVY
1101.68 O-RING - OIL RESERVOIR
1101.71 O-RING - CRANKCASE FLANGE
1101.85 O-RING - OIL RESERVOIR
101.A3 O-RING - OIL RESERVOIR
1101.G5 O-RING - INLET NIPPLE
101.J4 O-RING - VALVE BV
1101.J7 O-RING - HEAD, VITON ¢V
1101.R2 O-RING - CRANKCASE FLANGE

101.R3 O-RING - CRANKCASE FLANGE

<-060509 |

8 160364 ..

02115

Qty

IR o' Y s J A P GY N NN o', SIS G NG NG Y 3 DU SN G PRI o o S N NG OB N NI NN N N N O}

603130

140348 ﬁ)
180472
060816

Maximum Flow

|

180423
1603G9
060509

Part #

1202.B2
1202.B3
1203.49
1205.08
1403.02
1403.05
1403.09
1403.45
1403.48
1412.03
1412.20
1502.01
150214
1506.02
1506.16
1509.05
1519.03
1603.16
1603.64
1603.74
1603.G9
1604.N1
1604.N2
1804.03
1804.23
1804.72
1804.87
1804.B3
1805.31
1805.57
6006.97
6015.01
6017.P9
6017.R1
6031.30
6033.12
6062.24
6062.H7
6062.H8
8700.84CK

4dm ®o

021115
wioo QT @
vlmmw@#uaum YN
W 600697 W110101 . AR
Wl 600697 Q

5 180423
Chali

6017R1 140302

— ELTA 170 TS2C

473 GPM /179.2 Ipm

| 8700.84CK
v
1017 @'V CODE | QTY
6062H7

010201 4

606224 6062H8 KITG76 oz0107 |

KIT 523 KIT 675 * 090316 | 1

[ . 090361 4

— CODE |arTy 110101 8

CODE |Q@Ty CODE | QTY 110142 1

090316 1 1101J4 8

010201 4 1101J4 8 090361 4 11017 8

030107 4 600697 8 1101J7 8 600697 8
Description Qty

BASE PLATE "DELTA 170"

BASE PLATE "DELTA 170"

OIL RESERVOIR

ALUMINIUN PISTON D75

WASHER M10

WASHER M8

WASHER M10

WASHER M13

WASHER M8

WASHER

WASHER

PIN D18X64

PIN

SNAP RING D18

SNAP RING D55

PISTON RING D75

CONNECTING ROD

PLUG G1/2

OIL PLUG

PLUG

PLUG

RIGHT HEAD "DELTA 140/170"

LEFT HEAD "DELTA 140/170"

HEX BOLT M10X30

HEX BOLT M10X40

HEX BOLT M8X50

HEX BOLT

HEX BOLT

ALLEN BOLT M6X30 UNI5931 DACROMET
ALLEN BOLT

VALVE ASSEMBLY W/O O-RING BV
ROD ASSEMBLY D75

HEAD ASSEMBLY - RIGHT

HEAD ASSEMBLY - LEFT

PRESSURE ACCUMULATOR ASSEMBLY
OIL RESERVIOR ASSEMBLY
DIAPHRAGM BOLT / WASHER KIT (KIT 523)
DIAPHRAGM KIT - GREENTECH (KIT 676)
IN/OUT VALVE KIT (KIT 675)
COMPLETE REPAIR KIT

Parts in 6062.24 (Kit 523)

Parts in 6062.H7 (Kit 676)

Parts in 6062.H8 (Kit 675)

Parts in 8700.84CK (Complete Repair Kit)

——m—m oV roWo®REONMN 2Nl oBRIRoNOROWO R 2=



Lm
I U S A

6017P9

DELTA 170 TSMFVA

180423 o
140302 @ Maximum FlOW 473 GPM / 179.2 |pm
" M LQ ?355553 Maximum Pressure 725 PSI / 50 bar
.y o we® < s Maximum RPM 550 RPM
Vo QI | O Inlet Port 1-1/2"Hose Barb
020272 - 101k .Oim %m“g g0tz Outlet Ports (2) 1/2" Hose Barb Valve, 3/4" MPT
180487 >, 060845 "
) 10315 —2 7 N 600697 W %ﬁ;ﬁ Jp—s Bypass 1" Hose Barb
Outlet = ‘ 1036 Dij [ 15.5"L x 21.5"W x 16.5"H
— g 010201 @Y o—— 141203 .8 Imensions
oo | ﬂ/mmﬂ?‘% 2 ow®v G- v @{ Weight 110 Ibs
T / 060846 . . . .
o170 Bunvmﬁgggig; i ?mw( woss  Lubrication: Requires 66 oz. of Udor Lube 40W Premium Pump Oil.
gavsrd ©- 160374} o+ Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
180423 150905 ~ L o U0l
10302 - %)@ 601501 1125%52(313 @ T ’ \
0'30“2“?2““ RN\ 150600 — oS %
W 11014 @ 151903 = 180423

V& 1017

W 6006978 ®Vl 6

\ALLDW. 10165
00697 .6 - 10019 @ :
QP o

o A4

o & "= 060509
060509 8 1403,
160364

0002J2
021403
000764
TM01ING
050N7

Revised 1-15-2026

Part #

000112
0002.J2
0003.24
000749
0007.64
0102.01
0202.72
0206.74
0208.22
0208.D2
0209.E5
021115
0214.03
0214.20
0216.21
0301.07
0302.16
0303.47
0501.N6
0501.N7
0501.N8
050819
0604.09
0604.50
0605.09
0608.16
0608.26
0608.45
0608.46
0903.02
090316
0903.61
1001.04
100119
1101.01
1101.04
1101.25
1101.42
1101.68
1101.85
1101.A3
1101.G5
1101.J4
1101.J7
1101.N6

021420
000112
021621

000112
0701
v @,‘ 140302

Wl 600697
)\'{@ @
02115

6017R1 o
W B 101 @vﬂmm

Q 030216
1014 W
600697 'YW

604N2

Description

RETAINER RING “DELTA 140/170"
SHAFT "DELTA 140/170" TS MFVA
PRESSURE ACCUMULATOR

OIL SEAL D35

OIL SEAL D75

DIAPHRAGM BOLT®V

HOSE BARB D40

SLEEVE "DELTA 140/170"

OIL RESERVOIR COVER
ACCUMULATOR COVER

PUMP BODY

VALVE COVER

BALL BEARING D75

BALL BEARING D35

ROLLER BEARING D35
DIAPHRAGM DISC®'V¥Y

SPACER

HEX NUT M8X8

CRANKCASE FLANGE
CRANKCASE FLANGE - MFVA
FLANGE - OIL BOWL

BALL VALVE FLANGE "DELTA 140/170"
BRASS NUT G1/2

BARB NUT G1-1/2"

GASKET D17

AIR VALVE ASSEMBLY

HOSE BARB D13+GASKET

BALL VALVE RIGHT

BALL VALVE LEFT

PISTON DIAPHRAGM 116 MM BUNA-N
ACCUMULATOR DIAPHRAGM & ¥V
PISTON DIAPHRAGM 116MM GREENTECH @V
RISER FITTING

INLET NIPPLE

O-RING - VALVE COVER ¥
O-RING - BALL VALVE FLANGE
O-RING - ACUMULATOR

O-RING - INLET HOSE BARBY
O-RING - OIL RESERVOIR
O-RING - OIL RESERVOIR
O-RING - OIL RESERVOIR
O-RING - INLET NIPPLE

O-RING - VALVE BV

O-RING - HEAD, VITON €V
O-RING - CRANKCASE FLANGE

Qty

J'o W o'« S PN NG PN ‘o PRI NG PR NP U P U 3 PG UG P NG P ‘o T NG NGY NG P Py NP PN P NP Y NN PPN 0}

1 10125
1 030347
050 000324
o =2 N 0
7 I

1603G9
060509

021115

wioo QB
Vlﬂom—g@naozwé VAR
VE 007 @ Wi - GOX
W 600697 @

6017R1

8700.84CK
1 v
10179V i copE | oty
6062H7
ov6224 ||| eo62m8 ||| —greze—| | et
KIT 523 KIT 675 & ggg;;? 111
L .— CODE |aTYy 110101 8
CODE | QTY CODE | Q@TY 110142 1
090316 1 1101J4 8
010201 4 1101J4 8 090361 4 1101J7 8
030107 4 600697 8 1101)7 8 600697 8
Part # Description (014
101.R2 O-RING - CRANKCASE FLANGE 1
1101.R3 O-RING - CRANKCASE FLANGE 1
1202.B2 BASE PLATE "DELTA 170" 1
1202.B3 BASE PLATE "DELTA 170" 1
1203.49 OIL RESERVOIR "BETA" 1
1205.08 ALUMINIUN PISTON D75 4
1403.02 WASHER D10.5 12
1403.05 WASHER D8.4 3
1403.09 WASHER D10.5 6
1403.45 WASHER D13 24
1403.48 WASHER D8.4 DACROMET 8
1412.03 WASHER 2
1412.20 WASHER 1
1502.01 PIN D18X64 4
150214 PIN 4
1506.02 SNAP RING D18 4
1509.05 PISTON RING D75 4
1519.03 CONNECTING ROD 4
1603.16 PLUG G1/2 1
1603.64 OIL PLUG 2
1603.74 PLUG 1
1603.G9 PLUG 1
1604.N1 RIGHT HEAD "DELTA 140/170" 2
1604.N2 LEFT HEAD "DELTA 140/170" 2
1804.03 HEX BOLT M10X30 6
1804.23 HEX BOLT M10X40 18
1804.72 HEX BOLT M8X50 8
1804.87 HEX BOLT 24
1804.B3 HEX BOLT 8
1805.31 ALLEN BOLT M6X30 6
1805.57 ALLEN BOLT 3
6006.97 VALVE ASSEMBLY W/0O O-RING mV¥ 8
6015.01 ROD ASSY "DELTA 140/170" D75 4
6017.P9 HEAD ASSEMBLY - RIGHT 2
6017.R1 HEAD ASSEMBLY - LEFT 2
6031.30 PRESSURE ACCUMULATOR ASSEMBLY 1
603312 OIL RESERVIOR ASSEMBLY 1
6062.24 DIAPHRAGM BOLT / WASHER KIT (KIT 523) 1
6062.H7 DIAPHRAGM KIT - GREENTECH (KIT 676) 1
6062.H8 IN/OUT VALVE KIT (KIT 675) 1
8700.84CK  COMPLETE REPAIR KIT 1

Parts in 6062.24 (Kit 523)
Parts in 6062.H7 (Kit 676)
Parts in 6062.H8 (Kit 675)
Parts in 8700.84CK (Complete Repair Kit)

dm ®o



UDOR

I U S A

I 0TA 18 M

Maximum Flow 4.8 GPM /18 Ipm
8700.01CK 870001 606238 606240 Maximum Pressure 290 PSI / 20 bar
v KIT 629 KIT 537 KIT 539 Mlaximum RPM A ; ng
Inlet Port - Hose Bar! 3/4"
CobE |arv A _ ® Outlet Ports - Hose Barb, Valve 3/8"HB
010202 | 2 CODE | aty CoDE | aty CODE | QTY Bypass - Hose Barb 3/8" HB
030109 | 2 Dimensions 75"L x12.5"W x 8.5"H
090369 | 1 110110 | 4 010202 | 2 .
ggg:?g ; 090312 | 2 600621 | 4 030109 | 2 Weight 33 Ibs
110110 4 110110 | 4 Lubrication: Requires 7 oz. of Udor Lube 40W Premium Pump Oil.
110152 | 4 1101521 4 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
1101A2| 1
1101G4| 4 180437
— 021104 > 601773 & 030310
o— 10164 ¥ 050147 S Q% 140401
600621M ¥ 160409 0136 ——~ R L o007
= L1otomA Y 0002E3 @ 3
080103 021408 =
1604B8
‘ 10152 VA 010356 | 140312
HA7S 090369V A 120513 | 180470
¥ 1101G4 — o '@
021104 " sczmy —— 160323 150611 > 600086
180437 =9 MOMOMAY 10116 - , 150204
140307 = 030108
020990 figs== © 180437
nlef 000601 g 140307
1101A2 020652 =

0202A1

P

090309
VA 090312 seeewrecn

601772

> 030109 @V < 1101G4 ¥
060429 @ V0)
© Oeo 010202 @V & 600621H 'V

MO1MOMAY
1604B8

S
\ 11015?7 =

@ ; 140305
v 10164 o 180409
02104 ()? 600621V P
180437 .e 1M01M0OMAY “o— 180409
[<|
140307 120217
Revised 4-10-2025
Part # Description Qty Part # Description (014
0002.E3 SHAFT “IOTA 18" 1 1101.G4 O-RING - VALVE COVERY 4
0006.01 BUSHING D15 1 120217 BASE PLATE "IOTA 20/25" 2
00071 OIL SEAL D14 1 120513 ALUMINIUM PISTON D44 “IOTA 20/25" 2
0102.02 DIAPHRAGM BOLT "IOTA/KAPPA 15" @ ¥ 2 1403.05 WASHER M8 8
0103.56 CONNECTING ROD “IOTA 20/25" 2 1403.07 WASHER M6 8
0202.A1 HOSE BARB D20 1 140312 GASKET D8,5 4
0206.52 SLEEVE D44 "IOTA 18" 2 1404.01 GROWER WASHER D11 1
0208.31 ACCUMULATOR COVER “IOTA 20/25" 1 1502.04 PIN D12X35 2
0209.90 CRANKCASE "IOTA 20/25" 1 150611 SNAP RING D12 2
0211.04 COVER "IOTA 20/25" 4 1603.23 OIL PLUG W/O O-RING 1
0214.08 BALL BEARING D15 1 1604.B8 HEAD “IOTA 20/25" 2
0301.08 BEARING DISC "IOTA 20/25" 1 1804.09 HEX BOLT M8X40 12
0301.09 DIAPHRAGM DISC “IOTA 20/25" @V 2 1804.37 HEX BOLT M6X18 8
030310 HEX NUT M10X1X10 1 1804.70 HEX BOLT M8X18 4
050147 BEARING FLANGE “IOTA 20" 1 6000.86 ROD ASSY “IOTA 20/25" D44 2
0604.29 PLASTIC NUT G3/4 1 6006.21 VALVE ASSY “IOTA 20/25" W/T O-RING V¥ 4
060816 AIR VALVE ASSY 1 6017.72 RIGHT HEAD ASSY "IOTA 20/25" 1
0801.03 KEY 3X5 UNI6606 DIN6888 1 601773 LEFT HEAD ASSY "IOTA 20/25" 1
0903.69 ACCUMULATOR DIAPHRAGM - GREENTECH V A 1 6062.38 IN/OUTLET VALVE KIT "IOTA" (KIT 537) 1
0903.09 PISTON DIAPHRAGM BUNA-N D70 2 6062.40 DIAPHRAGM BOLT / WASHER (KIT 539) 1
090312 PISTON DIAPHRAGM GREENTECH D70 AV 2 8700.01 DIAPHRAGM KIT GREENTECH (KIT 629) 1
110110 O-RING - VALVE VAN 4 8700.01CK  COMPLETE REPAIR KIT 1
110116 O-RING - OIL PLUG / AIR VALVE 2 B Parts in 6062.38 (Kit 537)
1101.36 O-RING - BEARING FLANGE 1 ® Parts in 6062.40 (Kit 539)
1101.52 O-RING - HEAD AV 4 A Parts in 870001 (Kit 629)
1101.A2 O-RING - INLET HOSE BARBY 1 V¥ Parts in 8700.01 (Complete Repair Kit)



GEAR REDUCTION AND
MOUNTING HARDWARE SUPPLEMENT

I 160367
16006 ®§>@= 060549
O 140305
022817 ,f 5 5P 180457
160369 — @ -
060225 ’
021318 - 9 &

030402
030302 —= 180468 @._
— 090219 — 140305

010703 <& ////3////////1 030327
180520 —4& -

Ref # Description Qty Ref # Description Qty

000718 Seal 090219 Handle

0107.03 Base Plate 1403.05  Washer

021318 Gear, IOTA-18/M 1603.67 Oil Fill Plug
022817 Gear Housing 1603.69  Oil Sight Gauge
0303.47  Hex Nut M8x8 1804.57 Hex Bolt
0303.02 Hex Nut 1804.68 Hex Bolt
0304.02  Ny-Lock Nut 1805.06  Allen Bolt
0602.25  Gasket 1805.20  Allen Bolt
060549  Gasket

—

S e W AN 2
A NDMDNOO = = B =



UDOR I (908.31

115 VOLT ELECTRIC MOTOR FOR
|OTA 18 M DIAPHRAGM PUMPS

11

25

Ref # Description Qty Ref # Description Qty
1 SWITCH BOX 1 14 TERMINAL BLOCK 1
2 CAPACITOR - 02-1238.33 1 16 FAN COVER - 02-12/14HP1 1
3 SCREW 4 17 TIE-BEAM 4
4 SWITCH BOX 1 18 FAN - 02-12/14HP1 1
5 SCREW 5 19 SHIELD 1
6 SCREW 2 20 SPRING WASHER 1
7 CABLE LOCKER 1 21 STATOR 1
8 THREADED RING 1 22 BALL BEARING 1
9 RUBBER CONICAL GROMMET 1 23 ROTOR 1
10 MAIN SWITCH - 02-12/15HP1 1 24 BALL BEARING 1
1 CABLE 1 25 SHIELD 1
12 GASKET 1 N/S MOTOR BASE - 02-1238.H2 1
13 SCREW 1



®
I U S A

s 0TA 20 GR3/4

Maximum Flow 5.0 GPM /19 Ipm
8700.01CK 870001 606238 606240 Maximum Pressure 290 PSI / 20 bar
v KIT 629 KIT 537 KIT 539 Maximum RPM 600
copE | ary A [ ] [ ) Inlet Port - Hose Barb 3/4" HB
Outlet Ports - Hose Barb, Valve 3/8"HB
g;g?g; g CODE | QTY CODE | QTY CODE | QTY Bypass - Hose Barb 5/8" HB
020369 | 1 090369 | 1 110110 | 4 010202 | 2 Dimensions - Pump Only 75"L x12.5"W x 8.5"H
090312 | 2 090312 | 2 600621 4 030109 | 2 Weight - with GR 12 Ibs
110110 | 4 Eg};g : Lubrication: Requires 7 oz. of Udor Lube 40W Premium Pump Oil.
::81,5\22 ‘1‘ Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
1101G4| 4 180437
600621 4 ;r 140307
5 021104 601773 é 030310
o— M01G4LY 060816 050147 @O 140401
180409 §
&— 600621M'VY & 140305 0002E2 110136 , 00071
. L10MOmA Y ; 080103 021408 & 23
1604882~ 7} 020831
A f110152 VA 010356 | 140312
Ky 090369 VA 120513 | 180470
V110164 oy
021101 @)\\ P 00621m Y @ 60323 0 ﬁ 150611 > 600086
fd> TOMOMAY 1016 = (c 150204
180437 - 140307 B 030108
e 02099 4 e 000601 g 1004
101A2 A o— 140307
020616 &)
= 021104 > 601772
0202A1
060425 @;@ 030109 @V ©— 10164 W
@- 0102020V & 600621V
— L101omAY
1604B8
\) 140305
“p—— 180409
P2 sooez1m '
MOMOMAY %@ “p— 180409
140307 ‘ 120217
Revised 3-4-2026
Part # Description (0137 Part # Description (0137
0002.E2 SHAFT "“IOTA 20" 1 120217 BASE PLATE "IOTA 20/25" 2
0006.01 BUSHING D15 1 120513 ALUMINIUM PISTON D44 "IOTA 20/25" 2
00071 OIL SEAL D14 1 1403.05 WASHER M8 8
0102.02 DIAPHRAGM BOLT "IOTA/KAPPA 15" @' ¥ 2 1403.07 WASHER M6 8
0103.56 CONNECTING ROD “IOTA 20/25" 2 140312 GASKET D8,5 4
0202.A1 HOSE BARB D20 1 1404.01 GROWER WASHER D11 1
020616 SLEEVE D44 "IOTA 20" 2 1502.04 PIN D12X35 2
0208.31 ACCUMULATOR COVER “IOTA 20/25" 1 150611 SNAP RING D12 2
0209.90 CRANKCASE "“IOTA 20/25" 1 1603.23 OIL PLUG W/O O-RING 1
0211.04 COVER "IOTA 20/25" 4 1604.B8 HEAD "“IOTA 20/25" 2
0214.08 BALL BEARING D15 1 1804.09 HEX BOLT M8X40 12
0301.08 BEARING DISC "IOTA 20/25" 1 1804.37 HEX BOLT M6X18 8
0301.09 DIAPHRAGM DISC “IOTA 20/25" @ ¥ 2 1804.70 HEX BOLT M8X18 4
0303.10 HEX NUT M10X1X10 1 6000.86 ROD ASSY "IOTA 20/25" D44 2
0501.47 BEARING FLANGE "IOTA 20" 1 6006.21 VALVE ASSY “IOTA 20/25" W/T O-RING m'V¥ 4
0604.29 PLASTIC NUT G3/4 1 601772 RIGHT HEAD ASSY "IOTA 20/25" 1
0608.16 AIR VALVE ASSY 1 601773 LEFT HEAD ASSY "IOTA 20/25" 1
0801.03 KEY 3X5 UNI6606 DIN6888 1 6062.38 IN/OUTLET VALVE KIT "IOTA" (KIT 537) 1
0903.69 ACCUMULATOR DIAPHRAGM - GREENTECH V¥ A 1 6062.40 DIAPHRAGM BOLT / WASHER (KIT 539) 1
0903.09 PISTON DIAPHRAGM BUNA-N D70 2 8700.01 DIAPHRAGM KIT GREENTECH (KIT 629) 1
090312 PISTON DIAPHRAGM GREENTECH D70 A'VY 2 8700.01CK COMPLETE REPAIR KIT 1
110110 O-RING - VALVE VAN 4 B Parts in 6062.38 (Kit 537)
110116 O-RING - OIL PLUG 1 ® Parts in 6062.40 (Kit 539)
1101.36 O-RING - BEARING FLANGE 1 A Parts in 8700.01 (Kit 629)
1101.52 O-RING - HEAD AV 4 WV Parts in 8700.01 (Complete Repair Kit)
1101.A2 O-RING - INLET HOSE BARBY 1
1101.G4 O-RING - VALVE COVERVY 4



UDOR

I U S A

I |0TA 20

Maximum Flow 5.0 GPM /19 Ipm

8700.01CK 870001 606238 606240 Maximum Pressure 290 PSI / 20 bar
v Maximum RPM 600
KIT 629 KIT 537 KIT 539 Inlet Port - Hose Barb 3/4"HB
coDE | aTy A [ | e Outlet Ports - Hose Barb, Valve 3/8" HB
010202 | 2 CoDE | ary CoDE | arty CoDE | arty Bypass - Hose Barb 5/8" HB
030109 | 2 Dimensions 75"L x12.5"W x 8.5"H
090369 | 1 |[|| os0312 | 2 ||| sooexr | 3 |||| 30105 | 3 Ll —
??gﬂg i 110110 | 4 4 Lubrication: Requires 7 oz. of Udor Lube 40W Premium Pump Oil.
110152 | a4 110152 | 4 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
1101A2| 1
1101G4| 4 180437
021104 > 601773 030310
o 10164 060816 : o ®
180409 050147 7 @ 140401
&— 600621M'VY & 140305 0002E2 110136 @ 00071
) Liomomaw 021408 @
=B = 080103
1604B8—"¢ x> 020831
&) fros2 wa 2 010356 140312
\’)’" 090369 VA 120513 | 180470
@@)%00621 av (@= 150611 > 600086
Ay G = 10323 “oxi
W/ MMOEAY 110116 = (9 150204
00371 o3 B 030108
020990 fre = @ & 180437
Inlet C I 000601 L 10307
101A2 020616
l 021104 » 601772
0202A1
060429 @@ 030109 @V ©o— 1M01G4 ¥
@- 010202 @V & — 600621H 'V
090309 o
WA 090312 & MMOMAY
| 160488
,/f;» 140305
V¥ 1101G4 600621 W'Y “p—— 180409
021104 Yy 9,@
\ MOMOMAY | £ “po— 180409
180437 V=
@r— 140307 120217
Revised 4-10-2025
Part # Description (013 Part # Description (013
0002.E2 SHAFT “IOTA 20" 1 1101.G4 O-RING - VALVE COVERY 4
0006.01 BUSHING D15 1 120217 BASE PLATE "IOTA 20/25" 2
00071 OIL SEAL D14 1 120513 ALUMINIUM PISTON D44 “IOTA 20/25" 2
0102.02 DIAPHRAGM BOLT "IOTA/KAPPA 15" @ ¥ 2 1403.05 WASHER M8 8
0103.56 CONNECTING ROD "“IOTA 20/25" 2 1403.07 WASHER M6 8
0202.A1 HOSE BARB D20 1 140312 GASKET D8,5 4
0206.16 SLEEVE D44 “IOTA 20" 2 1404.01 GROWER WASHER D11 1
0208.31 ACCUMULATOR COVER "“IOTA 20/25" 1 1502.04 PIN D12X35 2
0209.90 CRANKCASE "IOTA 20/25" 1 1506.11 SNAP RING D12 2
0211.04 COVER "IOTA 20/25" 4 1603.23 OIL PLUG W/O O-RING 1
0214.08 BALL BEARING D15 1 1604.B8 HEAD "IOTA 20/25" 2
0301.08 BEARING DISC “IOTA 20/25" 1 1804.09 HEX BOLT M8X40 12
0301.09 DIAPHRAGM DISC “IOTA 20/25" @ ¥ 2 1804.37 HEX BOLT M6X18 8
0303.10 HEX NUT M10X1X10 1 1804.70 HEX BOLT M8X18 4
0501.47 BEARING FLANGE “IOTA 20" 1 6000.86 ROD ASSY "“IOTA 20/25" D44 2
0604.29 PLASTIC NUT G3/4 1 6006.21 VALVE ASSY "IOTA 20/25" W/T O-RING m'V¥ 4
060816 AIR VALVE ASSY 1 6017.72 RIGHT HEAD ASSY "IOTA 20/25" 1
0801.03 KEY 3X5 UNI6606 DIN6888 1 6017.73 LEFT HEAD ASSY "IOTA 20/25" 1
0903.69 ACCUMULATOR DIAPHRAGM - GREENTECH V A 1 6062.38 IN/OUTLET VALVE KIT "IOTA" (KIT 537) 1
0903.09 PISTON DIAPHRAGM BUNA-N D70 2 6062.40 DIAPHRAGM BOLT / WASHER (KIT 539) 1
090312 PISTON DIAPHRAGM GREENTECH D70 A'Y 2 8700.01 DIAPHRAGM KIT GREENTECH (KIT 629) 1
110110 O-RING - VALVE VAR 4 8700.01CK  COMPLETE REPAIR KIT 1
110116 O-RING - OIL PLUG / AIR VALVE 2 B Parts in 6062.38 (Kit 537)
1101.36 O-RING - BEARING FLANGE 1 ® Parts in 6062.40 (Kit 539)
1101.52 O-RING - HEAD AV 4 A Parts in 8700.01 (Kit 629)
101.A2 O-RING - INLET HOSE BARBY 1 V¥ Parts in 870001 (Complete Repair Kit)



®
I U S A

s |0TA 25 GR3/4

Maximum Flow 70 GPM / 24 Ilpm

Maximum Pressure 290 PSI / 20 bar
8700.01CK 870001 606238 606240 Maximum RPM 600
v KIT 629 KIT 537 KIT 539 Inlet Port - Hose Barb 3/4"HB
Outlet Ports - Hose Barb, Valve 3/8"HB
CobE jary A _ ® Bypass - Hose Barb 5/8" HB
010202 | 2 CODE | ary CODE | aTY CODE | ary Dimensions - Pump Only 75"L x12.5"W x 8.5"H
g;g;gg f 090369 | 1 110110 | 4 010202 | 2 Weight - with GR 12 Ibs
000312 | 2 090312 | 2 600621 4 030109 | 2 Lubrication: Requires 7 oz. of Udor Lube 40W Premium Pump Oil.
110110 | 4 110110 | 4 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
1101521 110152 | 4
1101A2| 1
1101G4| 4 180437
600621
4 e 140307
— 021104 > 601773 060816
o— N01G4W 80409 0501G2 @W 150618
&— 600621M 'V et wome 106 000710
7 L 10MOMAY ooy 02423 & -
1604B8 "o~ ALRD 020831
2 J) /10152 VA 010356 | 140312
. DA 090369VA 120513 | 180470
T socm G 2" 0611 > 600036
\/8 MOMOMA'Y Hot6 < 10033 0T oo
g D oO—— 030108
020990 42p S, @ 180437
inlef N 000601 '
012 0ol 140307
<A 3 021104 > 601772
0202A1 g @
PRie 4 030109 @ ©— 110164 W
060429 -
~ - 010202 @Y & — 600621H 'Y
090309
MIMOEAY
VA 090312 oreavrea
1604B8
© 140305
¥ 1101G4 5 “@o—— 180409
by @?®/K600621lv
180437 MMOMAY % “o— 180409
140307 120217
Revised 3-4-2026
Part # Description Qty Part # Description Qty
0002.D8 SHAFT "IOTA 25" 1 120217 BASE PLATE "IOTA 20/25" 2
0006.01 BUSHING D15 1 120513 ALUMINIUM PISTON D44 "IOTA 20/25" 2
000710 OIL SEAL D25 1 1403.05 WASHER M8 8
0102.02 DIAPHRAGM BOLT “IOTA/KAPPA 15" @ 2 1403.07 WASHER M6 8
010356 CONNECTING ROD "IOTA 20/25" 2 140312 GASKET D8,5 4
0202.A1 HOSE BARB D20 1 1502.04 PIN D12X35 2
0206.47 SLEEVE D44 "IOTA 25" 2 1506411 SNAP RING D12 2
0208.31 ACCUMULATOR COVER "IOTA 20/25" 1 150618 SNAP RING D25 1
0209.90 CRANKCASE "IOTA 20/25" 1 1603.23 OIL PLUG W/O O-RING 1
021104 COVER "IOTA 20/25" 4 1604.88 HEAD "IOTA 20/25" 2
0214.23 BALL BEARING D25 1 1804.09 HEX BOLT M8X40 12
0301.08 BEARING DISC “IOTA 20/25" 1 1804.37 HEX BOLT M6X18 8
030109 DIAPHRAGM DISC “IOTA 20/25" @ 2 1804.70 HEX BOLT M8X18 4
0501.G2 BEARING FLANGE “IOTA 25" 1 6000.86 ROD ASSY "IOTA 20/25" D44 2
0604.29 BARB NUT G3/4 1 6006.21 VALVE ASSY “IOTA 20/25" W/T O-RING m 4
060816 AIR VALVE ASSY 1 6017.72 RIGHT HEAD ASSY "IOTA 20/25" 1
080102 KEY A8X7X25 UNI6604-69 1 601773 LEFT HEAD ASSY "IOTA 20/25" 1
0903.69 ACCUMULATOR DIAPHRAGM - GREENTECH VA 1 6062.38 IN/OUTLET VALVE KIT "IOTA" (KIT 537) 1
0903.09 PISTON DIAPHRAGM BUNA-N D70 A 2 6062.40 DIAPHRAGM BOLT / WASHER (KIT 539) 1
090312 PISTON DIAPHRAGM GREENTECH D70 ¥ 2 870001 DIAPHRAGM KIT GREENTECH (KIT 629) 1
10110 O-RING - VALVE VAN 4 870001CK  COMPLETE REPAIR KIT 1
110116 O-RING - OIL PLUG 1 B Parts in 6062.38 (Kit 537)
101.36 O-RING - BEARING FLANGE 1 ® Parts in 6062.40 (Kit 539)
1101.52 O-RING - HEAD V A 4 A Parts in 8700.01 (Kit 629)
101.A2 O-RING - INLET HOSE BARB 1 ¥ Parts in 8700.01 (Complete Repair Kit)
1101.G4 O-RING - VALVE COVER 4



UDOR

I U S A

I 0TA 25

Maximum Flow 70 GPM / 24 Ilpm
8700.01CK 870001 606238 606240 Maximum Pressure 290 PSI / 20 bar
v KIT 629 KIT 537 KIT 539 P”f‘ﬁ'?“? RHP'V' Bart 3/4,,‘5'33
nle Oort - MoSse bar
CoDE | ary A L Ld Outlet Ports - Hose Barb, Valve 3/8" HB
010202 | 2 CoDE | aQry CoDE | QTY CopE | ary Bypass - Hose Barb 5/8"HB
ggg;gg f 090369 1 110110 | 4 010202 ) Dmensmns 75"L x 12.5"W x 8.5"H
090312 | 2 090312 | 2 600621 | 4 030109 | 2 Weight 10 Ibs
110110 | 4 110110 | 4 Lubrication: Requires 7 oz. of Udor Lube 40W Premium Pump Oil.
110152 | 4 R Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
1101A2 1
1101G4| 4 180437
600621 4
601773 060816 )
o— M1G4W 80409 0501G2 FEN §m 150618
&— 600621MV 8 0305 o00D3 0136 ( 000710
L110110lAv 080102 021423@ 3
1604B8—"2~ 020831
;‘\f 10152 WA 010356 140312
A 090369 VA 120513 | 180470
V 101G4 %,
oot 9% so0s21m v & 0323 ! 2™ 150611 > 600036
L oromAw o116 = ( 150204
80471 0307 D 030108
020990 £E S @ 180437
inlef RS 000601 g
<z 53— 021104 > 601772
0202A1 1@ @
P . 030109 @ = 10164 ¥
060429 -
©- 010202 @V @ 600621H ¥
090309 = LM MAY
VA (090312 weeveay VAN0152 ) &
f— 160488
p: 140305
V¥ 1101G4 e = " “o—— 180409
v @%®/K600621 mv
*‘T’ g MMOMAY @p— 180409
180437 -
| 140307 120217
Revised 4-10-2025
Part # Description Qty Part # Description Qty
0002.D8 SHAFT "IOTA 25" 1 120217 BASE PLATE "IOTA 20/25" 2
0006.01 BUSHING D15 1 120513 ALUMINIUM PISTON D44 "IOTA 20/25" 2
000710 OIL SEAL D25 1 1403.05 WASHER M8 8
0102.02 DIAPHRAGM BOLT "IOTA/KAPPA 15" @ 2 1403.07 WASHER M6 8
0103.56 CONNECTING ROD "IOTA 20/25" 2 140312 GASKET D8,5 4
0202.A1 HOSE BARB D20 1 1502.04 PIN D12X35 2
0206.47 SLEEVE D44 "IOTA 25" 2 150611 SNAP RING D12 2
0208.31 ACCUMULATOR COVER "IOTA 20/25" 1 1506.18 SNAP RING D25 1
0209.90 CRANKCASE "IOTA 20/25" 1 1603.23 OIL PLUG W/O O-RING 1
0211.04 COVER "IOTA 20/25" 4 1604.B8 HEAD "IOTA 20/25" 2
0214.23 BALL BEARING D25 1 1804.09 HEX BOLT M8X40 12
0301.08 BEARING DISC "IOTA 20/25" 1 1804.37 HEX BOLT M6X18 8
0301.09 DIAPHRAGM DISC “IOTA 20/25" @ 2 1804.70 HEX BOLT M8X18 4
0501.G2 BEARING FLANGE "IOTA 25" 1 6000.86 ROD ASSY "“IOTA 20/25" D44 2
0604.29 BARB NUT G3/4 1 6006.21 VALVE ASSY “IOTA 20/25" W/T O-RING m 4
060816 AIR VALVE ASSY 1 601772 RIGHT HEAD ASSY "IOTA 20/25" 1
0801.02 KEY A8X7X25 UNI6604-69 1 601773 LEFT HEAD ASSY "IOTA 20/25" 1
0903.69 ACCUMULATOR DIAPHRAGM - GREENTECH ¥V A 1 6062.38 IN/JOUTLET VALVE KIT "IOTA" (KIT 537) 1
0903.09 PISTON DIAPHRAGM BUNA-N D70 A 2 6062.40 DIAPHRAGM BOLT / WASHER (KIT 539) 1
090312 PISTON DIAPHRAGM GREENTECH D70 ¥ 2 8700.01 DIAPHRAGM KIT GREENTECH (KIT 629) 1
110110 O-RING - VALVE VAR 4 8700.01CK COMPLETE REPAIR KIT 1
110116 O-RING - OIL PLUG 1 B Parts in 6062.38 (Kit 537)
1101.36 O-RING - BEARING FLANGE 1 ® Parts in 6062.40 (Kit 539)
1101.52 O-RING - HEAD YV A 4 A Parts in 8700.01 (Kit 629)
1101.A2 O-RING - INLET HOSE BARB 1 ¥ Parts in 8700.01 (Complete Repair Kit)
1101.G4 O-RING - VALVE COVER 4



UDOR

I U S A

A APPA 7 DC

Maximum Flow
Maximum Pressure

2.0 GPM / 76 Ipm
275 PSI / 20 bar

Maximum RPM 1450 RPM
Inlet Port - Hose Barb 3/4" HB
Outlet Ports - Hose Barb, Valve 1/2" HB
Bypass - Hose Barb 5/8"HB
Dimensions 6.6"L x 7.28"W x 6.02"H
Weight 14 Ibs

Lubrication: Requires 4 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

Outlet
060449
060826

Inlet

060429 ‘0/
©
v 110106 ©

8700.27CK 870027 606201 606202 606204
v KIT 630 KIT 500 KIT 501 KIT 503
CODE |QTY 2 2 A ] (]
010202 | 2 CoDE | QTy CoDE | aQry CopDE | ary CODE | aTy
030137 | 2
090305 2 090344 1 090344 1 110178 4 010202 2
090344 | 1 090305 | 2 090345 | 2 606368 | 4 030137 | 2
110106 | 1 110111 2 110111 2
110111 | 2 110178 | 4 110178 | 4
110178 4
606368 | 4
g
180523
160369
020847V
V& A(090344
v e A 101

10151
160387

020948

o

020227

10178 MASY
606368 MV
030137 @V
010202 @V
160453

160323 ! 10151 > 601714
¥ A (@ 120527) 020633
oM ———= Q) 2090305 160387
050192 021“77 v & (090305 SFEENTE e
_- Q@
180531 -+ 0737 s 180523
5, ) 060249

-
Revised 1-11-2024
Part # Description Qty Part # Description Qty
0002.50 SHAFT "KAPPA 7" 1 110116 O-RING - OIL PLUG 2
000613 BUSHING D12 1 1101.51 O-RING - PLUG S
000737 OIL SEAL D20V 1 1101.78 O-RING - VALVEAR @V 4
0102.02 DIAPHRAGM BOLT “"IOTA/KAPPA 7" @ ¥ 2 1205.27 ALUMINIUM PISTON D30 "KAPPA 7" 2
0103.07 CONNECTING ROD "KAPPA 7" 2 150211 PIN D8X22 2
011318 BUSHING "KAPPA 7" 12V 1 1506.24 SNAP RING D8 2
0202.27 HOSE BARB D19 1 1603.23 OIL PLUG 1
0206.33 SLEEVE D30 "KAPPA 7" 2 1603.69 OIL PLUG G1/4+GASKET 1
0208.47V ACCUMULATOR HEAD "KAPPA 12-VOLT" 1 1603.87 PLUG G3/4 3
0209.48 CRANKCASE "KAPPA 7" 1 1604.53 HEAD "KAPPA 7" 2
021417 BALL BEARING D20 1 1805.23 ALLEN BOLT M8X40 14
0301.35 BEARING DISC "KAPPA 7" 1 1805.31 ALLEN BOLT M6X30 4
0301.37 DIAPHRAGM DISC "KAPPA 7" @'V 2 6015.31 ROD ASSY "KAPPA 7" D30 2
0501.92 FLANGE "KAPPA 12-VOLT" 1 601714 HEAD ASSY "KAPPA 7" 2
0602.49 GASKET “"KAPPA 7" 1 6063.68 VALVE ASSEMBLY W/O O-RING BV 4
0604.29 BARB NUT G3/4 1 6062.01 DIAPHRAGM KIT - BUNA (KIT 500) 1
0604.49 BARB NUT G1/2 1 6062.02 IN/JOUTLET VALVE KIT (KIT 501) 1
060816 AIR VALVE ASSY 1 6062.04 DIAPHRAGM DISC (KIT 503) 1
0608.26 HOSE BARB D13+GASKET 1 8700.27 DIAPHRAGM KIT - GREENTECH (KIT 630) 1
0801.08 KEY A5X5X15 UNI6604-69 1 8700.27CK  COMPLETE REPAIR KIT 1
0903.05 PISTON DIAPHRAGM D56 GREENTECH €'V 2 A partsin 6062.01 (Kit 500).
0903.44 ACCUMULATOR DIAPHRAGM A €V 1 B Parts in 6062.02 (Kit 501).
0903.45 PISTON DIAPHRAGM D56 BUNA A 2 ® Parts in 6062.04 (Kit 503).
1101.06 O-RING - INLET HOSE BARBYVY 1 @ Parts in 8700.27 (Kit 630).
10111 O-RING - ACCUMULATOR HEAD A &V 2 w Parts in 8700.27CK (Complete Repair Kit).



UDOR

I U S A

S APPA ] E

Maximum Flow 2.0 GPM / 76 Ipm

Maximum Pressure 200 PSI / 15 bar
8700.27CK 870027 606201 606202 606204 Maximum BPM 1450 RPM
v KIT 630 KIT 500 KIT 501 KIT 503 Inlet Port - Hose Barb 3/4" HB
coDE | ary * A u L Outlet Ports - Hose Barb, Valve 1/2" HB
010202 | 2 copE | ary copE | aty CoDE | ary copE | aty Bypass - Hose Barb 5/8" HB
338_1,3; § 090344 | 1 090344 | 1 110178 | 4 010202 | 2 Dimensions 6.6"L x7.28"W x 6.02"H
090344 | 1 090305 | 2 090345 | 2 606368 | 4 030137 | 2 Weight 14 |bs
110106 | 1 110111 | 2 110111 | 2 L ; : .
110111 | 2 110178 | 4 110178 | 4 Lubrication: Requires 4 oz. of Udor Lube 40W Premium Pump Oil.
110178 | 4 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
606368 4
)
180523 Inlet Outle!
060429 060449
7060826
020847V 160369 4, Y1069 I
V& A 090344 0% 00227 of
v A0 ﬁo" |
’J
110151 020948 . 110178 mMA®VY
160387 000613 606368 WY
G 030137@V
030135 L
000250 ~(@ 010202@VY
160323 gﬁ 080108 gl ‘ 160453
110116 B ! \ 10151 > 601714
A C 020633
)™ 4090345 160367
021417
050189 000737 V@ (090305 oreenecn - (@
i «“?
180520 607531 180523
060249
Revised 1-11-2024
Part # Description Qty Part # Description Qty
0002.75 SHAFT “"KAPPA 15" 1 1101.51 O-RING - PLUG 3
000613 BUSHING D12 1 1101.78 O-RING - VALVEAR @V 4
0007.37 OIL SEAL D20V 1 1205.27 ALUMINIUM PISTON D30 "KAPPA 15" 2
0102.02 DIAPHRAGM BOLT “"IOTA/KAPPA 15" @ ¥ 2 150211 PIN D8X22 2
0103.07 CONNECTING ROD "KAPPA 15" 2 1506.24 SNAP RING D8 2
0202.27 HOSE BARB D19 1 1603.23 OIL PLUG 1
0206.33 SLEEVE D30 "KAPPA 15" 2 1603.69 OIL PLUG G1/4+GASKET 1
020847V ACCUMULATOR HEAD "KAPPA 12-VOLT" 1 1603.87 PLUG G3/4 3
0209.48 CRANKCASE "KAPPA 15" 1 1604.53 HEAD "KAPPA 15" 2
021417 BALL BEARING D20 1 1805.23 ALLEN BOLT M8X40 14
0301.35 BEARING DISC “KAPPA 15" 1 1805.31 ALLEN BOLT M6X30 4
0301.37 DIAPHRAGM DISC “KAPPA 15" @ ¥ 2 6015.31 ROD ASSY "KAPPA 15" D30 2
0501.89 FLANGE "KAPPA 115-VOLT" 1 601714 HEAD ASSY “"KAPPA 15" 2
0602.49 GASKET "KAPPA 15" 1 6063.68 VALVE ASSEMBLY W/O O-RING BV 4
0604.29 BARB NUT G3/4 1 6062.01 DIAPHRAGM KIT - BUNA (KIT 500) 1
0604.49 BARB NUT G1/2 1 6062.02 IN/OUTLET VALVE KIT (KIT 501) 1
060816 AIR VALVE ASSY 1 6062.04 DIAPHRAGM DISC (KIT 503) 1
0608.26 HOSE BARB D13+GASKET 1 8700.27 DIAPHRAGM KIT - GREENTECH (KIT 630) 1
0801.08 KEY A5X5X15 UNI6604-69 1 8700.27CK ~ COMPLETE REPAIR KIT 1
0903.05 PISTON DIAPHRAGM D56 - GREENTECH ¢V 2 A parisin 6062.01 (Kit 500).
0903.44 ACCUMULATOR DIAPH "KAPPA 15" A 'V 1 B Parts in 6062.02 (Kit 501).
0903.45 PISTON DIAPHRAGM D56 - BUNA A 2 ® Parts in 6062.04 (Kit 503).
1101.06 O-RING - INLET HOSE BARBY 1 @ Partsin 8700.27 (Kit 630).
10111 O-RING - ACCUMULATOR HEAD A ¢V 2 w Parts in 8700.27CK (Complete Repair Kit).
1

110116 O-RING - OIL PLUG



UDOR

I U S A

s (APPA 15 DC

Maximum Flow
Maximum Pressure

3.5 GPM /13.3 Ipm
275 PSI / 20 bar

Maximum RPM 1450 RPM
8700.27CK 870027 606201 606202 606204 Inlet Port - Hose Barb 3/4" HB
v KIT 630 KIT 500 KIT 501 KIT 503 Outlet Ports - Hose Barb, Valve 1/2" HB
copE | ary * A | ° Bypass - Hose Barb 5/8" HB
010202 | 2 CoDE | @ty CoDE | ary CODE | aTY CODE | aTY Dimensions 6.6"L x 7.28"W x 6.02"H
833;3; g 090344 | 1 090344 | 1 110178 | 4 010202 | 2 Weight 14 Ibs
etessd I 930303 ; Yo ; coc3es | ¢ ool 2 Lubrication: Requires 4 oz. of Udor Lube 40W Premium Pump Oil.
o] 2 To1zs | 4 10178 | 4 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
606368 4
S
180523 Inlet Outlet
S 060429 060449
160369 v 110106 0 7 060826 %
020847V @@r‘
V& A 090344 Y1 020227
110151 110178 M A&V
020948
160387 000613 606366V
030135 030137 @V
010202 @V
160453
160323 110151 > 601714

10116

000275
080108 Q

060249

050192
180531 "\
011318

Revised 1-11-2024

Part # Description

0002.50 SHAFT "KAPPA 7"

000613 BUSHING D12

0007.37 OIL SEAL D20V

0102.02 DIAPHRAGM BOLT “IOTA/KAPPA 15" @ ¥
0103.07 CONNECTING ROD “KAPPA 15"

011318 BUSHING "KAPPA 15" 12V

0202.27 HOSE BARB D19

0206.33 SLEEVE D30 "KAPPA 15"

0208.47V ACCUMULATOR HEAD "KAPPA 12-VOLT"
0209.48 CRANKCASE "KAPPA 15"

021417 BALL BEARING D20

0301.35 BEARING DISC "KAPPA 15"

0301.37 DIAPHRAGM DISC “KAPPA 15" @ ¥
0501.92 FLANGE "KAPPA 12-VOLT"

0602.49 GASKET "KAPPA 15"

0604.29 BARB NUT G3/4

0604.49 BARB NUT G1/2

060816 AIR VALVE ASSY

0608.26 HOSE BARB D13+GASKET

0801.08 KEY A5X5X15 UNI6604-69

0903.05 PISTON DIAPHRAGM D56 GREENTECH €'V
0903.44 ACCUMULATOR DIAPHRAGM A €V
0903.45 PISTON DIAPHRAGM D56 BUNA A
1101.06 O-RING - INLET HOSE BARBY

110111 O-RING - ACCUMULATOR HEAD A&V

A 090345

020633

Vv @ (090305 FEarE

Parts in 6062.01 (Kit 500).
Parts in 6062.02 (Kit 501).
Parts in 6062.04 (Kit 503),
Parts in 8700.27 (Kit 630).

Qty Part # Description Qty
1 110116 O-RING - OIL PLUG 2
1 1101.51 O-RING - PLUG 3
1 1101.78 O-RING - VALVEAR GV 4
2 1205.27 ALUMINIUM PISTON D30 "KAPPA 15" 2
2 1502111 PIN D8X22 2
1 1506.24 SNAP RING D8 2
1 1603.23 OIL PLUG 1
2 1603.69 OIL PLUG G1/4+GASKET 1
1 1603.87 PLUG G3/4 3
1 1604.53 HEAD "KAPPA 15" 2
1 1805.23 ALLEN BOLT M8X40 14
1 1805.31 ALLEN BOLT M6X30 4
2 6015.31 ROD ASSY "KAPPA 15" D30 2
1 601714 HEAD ASSY “KAPPA 15" 2
1 6063.68 VALVE ASSEMBLY W/O O-RING BV 4
1 6062.01 DIAPHRAGM KIT - BUNA (KIT 500) 1
1 6062.02 IN/OUTLET VALVE KIT (KIT 501) 1
1 6062.04 DIAPHRAGM BOLT/WASHER (KIT 503) 1
1 8700.27 DIAPHRAGM KIT - GREENTECH (KIT 630) 1
1 8700.27CK  COMPLETE REPAIR KIT 1
2
1
2
1
2

4o o n)

Parts in 8700.27CK (Complete Repair Kit).



UDOR

I U S A

s KAPPA 15 GR3/4

8700.27CK 870027 606201 606202 606204 Maximum Flow 3.5 GPM /13.3 Ipm
v KIT:SO KITASOO KIT.501 KIT.503 Maximum Pressure 275 PSI / 20 bar
CoDE | ary Maximum RPM 1450 RPM
010202 | 2 cooe |ary |||| cooe |arv|||| cooe |arr|||| cooe |ary Inlet Port - Hose Barb 3/4" HB
g;g;g; § 090344 | 1 090344 | 1 110178 | 4 010202 | 2 Outlet Ports - Hose Barb, Valve 1/2" HB
090344 | 1 9905021 2 990521 2 606368 | 4 030137 | 2 Bypass - Hose Barb 5/8" HB
]}8}?‘{’ ; 110178 | 4 110178 | 4 Dimensions 6.6"L x 7.28"W x 6.02"H
o1z 4 Weight 14 Ibs
180121 Lubrication: Requires 4 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
1805231 | 06086 i
020807 " %ﬁ 140329 » 606367
120310 |/;; 10123 inlet Oullet
e 090152 060429 < 060449
120415 ©
p! 10154 160369 v 0106 060826
@ 150133 Vo A(090344 020227 @‘@“
0161 yeatioty :
030257 10178 MASY
110151 020948 606368 MV
000613
160387 030155 030137 @V
010202 @VY
160323 160453

10116

050188

000275
080108 1 | (&
T RO
\)

180520 -7 ¢

060249

Revised 3-5-2026

Part #

0002.50
0006.13
0007.37
0102.02
0103.07
0202.27
0203.10
0206.33
0208.47
0209.48
0214.17
0301.35
0301.37
0501.88
0602.49
0604.29
0604.49
0608.16
0608.26
0801.08
0901.52
0903.05
0903.44
0903.45
1101.06
110111
110116
1101.23
1101.51
1101.54

Description

SHAFT "KAPPA 7"

BUSHING D12

OIL SEAL D20V

DIAPHRAGM BOLT "IOTA/KAPPA 15" @ ¥
CONNECTING ROD “KAPPA 15"

HOSE BARB D19

REGULATOR VALVE COLLAR

SLEEVE D30 "KAPPA 15"
ACCUMULATOR HEAD

CRANKCASE "KAPPA 15"

BALL BEARING D20

BEARING DISC "KAPPA 15"

DIAPHRAGM DISC “KAPPA 15" @ ¥
FLANGE "KAPPA 15 GR3/4"

GASKET "KAPPA 15"

BARB NUT G3/4

BARB NUT G1/2

AIR VALVE ASSY

HOSE BARB D13+GASKET

KEY A5X5X15 UNI6604-69

REGULATOR SPRING

PISTON DIAPHRAGM D56 GREENTECH 4V
ACCUMULATOR DIAPHRAGM A €V
PISTON DIAPHRAGM D56 BUNA A
O-RING - INLET HOSE BARBY

O-RING - ACCUMULATOR HEAD A @V
O-RING - OIL PLUG

O-RING - REGULATOR KNOB

O-RING - PLUG

O-RING - REGULATOR

!@ 120527

Parts in 6062.01 (Kit 500).
Parts in 6062.02 (Kit 501).
Parts in 6062.04 (Kit 503).
Parts in 8700.27 (Kit 630).
Parts in 8700.27CK (Complete Repair Kit).

4oon)

110151 > 601714
020633 160387
A 090345 @
¥ & 090305 SEENTEcH z (@
@
e 180523
Qty Part # Description (0147

1 1101.61 O-RING - REGULATOR 1
1 101,78 O-RING - VALVEAR OV 4
1 120415 REGULATOR POPPET 1
2 1205.27 ALUMINIUM PISTON D30 “KAPPA 15" 2
2 1403.29 WASHER D6.5 1
1 150133 VALVE SEAT 1
1 1502.11 PIN D8X22 2
2 1506.24 SNAP RING D8 2
1 1603.23 OIL PLUG 1
1 1603.69 OIL PLUG G1/4+GASKET 1
1 1603.87 PLUG G3/4 3
1 1604.53 HEAD "KAPPA 15" 2
2 1801.21 ADJUSTMENT KNOB - REGULATOR 1
1 1805.20 ALLEN BOLT M6X16 4
1 1805.23 ALLEN BOLT M8X40 14
1 6015.31 ROD ASSY "KAPPA 15" D30 2
1 601714 HEAD ASSY "KAPPA 15" 2
1 6063.67 DISCHARGE MANIFOLD ASSEMBLY 1
1 6063.68 VALVE ASSEMBLY W/O O-RING BV 4
1 6062.01 DIAPHRAGM KIT - BUNA (KIT 500) 1
1 6062.02 IN/OUTLET VALVE KIT (KIT 501) 1
2 6062.04 DIAPHRAGM DISC (KIT 503) 1
1 8700.27 DIAPHRAGM KIT - GREENTECH (KIT 630) 1
2 8700.27CK  COMPLETE REPAIR KIT 1
1

2

1

1

3

2



uoor s [ APPA 18 DC

Maximum Flow 4.2 GPM /16 Ipm
Maximum Pressure 275 PSI / 20 bar
Maximum RPM 1450 RPM
8700.27CK 870027 606201 606202 606204 Inlet Port - Hose Barb 3/4"HB
v KIT 630 KIT 500 KIT 501 KIT 503 Outlet Ports - Hose Barb, Valve 1/2" HB
cooE | aty 7Y A [ ) Bypass - Hose Barb 5/8"HB
010202 | 2 copE | ary coe | ary cobE | ary copE | ary Dimensions 6.6"L x 7.28"W x 6.02"H
030137 | 2 Weight 14 Ibs
090305 | 2 090344 | 1 090344 | 1 110178 | 4 010202 | 2
090344 | 1 090305 | 2 090345 | 2 606368 | 4 030137 | 2 Lubrication: Requires 4 oz. of Udor Lube 40W Premium Pump Oil.
birdeed I o : e : Alternate Qil: 30W non-detergent or 15W-40 non-detergent oil.
110178 4
606368 4
180523 [ 060816 niet ourtet
060429 = 060449
2 060827
160369 v 110106 O R
020847V N
o weA090344 v | 020227
Ve AN j = |
= 1M01776mA SV
020948
000613 606368 MV
030135 030137 @V
000296 ’_ 010202 @V
080108 . 160453
160323 P 010307

050192

180531 %\
011318

)~
¢ _ G
Mg ——= \@ f150211120527
N 021417

020633
A 090345
150624 V¥ (090305 FemTEH

2 10151 > 601714
) g 160387
w

000737
060249 60531

Revised 1-11-2024

Part #

0002.96
000613
0007.37
0102.02
0103.07
0113.18
0202.27
0206.33
0208.47V
0209.48
021417
0301.35
0301.37
0501.92
0602.49
0604.29
0604.49
060816
0608.26
0801.08
0903.05
0903.44
0903.45
1101.06
11011

Description Qty Part # Description Qty

PISTON DIAPHRAGM D56 GREENTECH ¢V
ACCUMULATOR DIAPHRAGM A ¢V
PISTON DIAPHRAGM D56 BUNA A

O-RING - INLET HOSE BARBY

O-RING - ACCUMULATOR HEAD A&V

Parts in 6062.01 (Kit 500).
Parts in 6062.02 (Kit 501).
Parts in 6062.04 (Kit 503).
Parts in 8700.27 (Kit 630).
Parts in 8700.27CK (Complete Repair Kit).

SHAFT "KAPPA 18" 1 110116 O-RING - OIL PLUG 2
BUSHING D12 1 1101.51 O-RING - PLUG 3
OIL SEAL D20V 1 1101.78 O-RING - VALVEAE &V 4
DIAPHRAGM BOLT "IOTA/KAPPA 18" @ ¥ 2 1205.27 ALUMINIUM PISTON D30 “KAPPA 15" 2
CONNECTING ROD “KAPPA 18" 2 1502.1 PIN D8X22 2
BUSHING "KAPPA 18" 12V 1 1506.24 SNAP RING D8 2
HOSE BARB D19 1 1603.23 OIL PLUG 1
SLEEVE D30 "KAPPA 18" 2 1603.69 OIL PLUG G1/4+GASKET 1
ACCUMULATOR HEAD “KAPPA 12-VOLT" 1 1603.87 PLUG G3/4 3
CRANKCASE "KAPPA 18" 1 1604.53 HEAD “KAPPA 18" 2
BALL BEARING D20 1 1805.23 ALLEN BOLT M8X40 14
BEARING DISC "KAPPA 18" 1 1805.31 ALLEN BOLT M6X30 4
DIAPHRAGM DISC "KAPPA 18" @ ¥ 2 6015.31 ROD ASSY "KAPPA 15" D30 2
FLANGE "KAPPA 12-VOLT" 1 601714 HEAD ASSY "KAPPA 18" 2
GASKET "KAPPA 18" 1 6063.68 VALVE ASSEMBLY W/O O-RING B'Y 4
BARB NUT G3/4 1 6062.01 DIAPHRAGM KIT - BUNA (KIT 500) 1
BARB NUT G1/2 1 6062.02 IN/JOUTLET VALVE KIT (KIT 501) 1
AIR VALVE ASSY 1 6062.04 DIAPHRAGM DISC (KIT 503) 1
HOSE BARB D13+GASKET 1 8700.27 DIAPHRAGM KIT - GREENTECH (KIT 630) 1
KEY A5X5X15 UNI6604-69 1 8700.27CK ~ COMPLETE REPAIR KIT 1

2

1

2

1

2

4o o n)



®
I U S A

m— (APPA 25 GR3/4

Maximum Flow
Maximum Pressure

70 GPM / 26.5 Ipm
350 PSI / 24 bar

Maximum RPM 550 RPM
6062C1 6062B5 606242 6062B4 8700;65CK Inlet Port - Hose Barb HB
KIT618 K'TA613 K'T.541 K'T.612 e |orr Outlet Ports - Hose Barb, Valve (2)1/2"HB

* Bypass - Hose Barb 3/4" HB
cope | ary cope |ary ||| cooe |ary ||| cooe |ary |||| 010204| 2 Dimensions - Pump Only 85"L x 9.0"W x 9.5"H
030143 2 . .
090369 | 1 090369 | 1 110127 | 4 010204 | 2 090369 | 1 Weight - with GR 28 Ibs
090315 | 2 090343 | 2 606304 | 4 030143 | 2 090315 | 2 . . , ,
110127 | 4 110127 | 4 110104 | 1 Lubrication: Requires 12 oz. of Udor Lube 40W Premium Pump Oil.
;;g;gz 2 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
— 1603G9 150618
= 060509 » 6017F2 150609
2% 160469 180421 000740
010204 @V 10300 021418 180406
@ @(’
030143@Y jyos1c L1009 080102 120202
020846 000203 L e
A 090343 v A 090369 j. 030157 j‘ 010354
V& 090315 creentecH . 020983 ~ 000615 @ A o- 150615
2 ( @150203 601550
020646 e 60630, mv © 0507
160323 ﬁ”’ﬁ)v 10127 mA SV
10116 N @ L 160369
160333 060509 » 6017F2
Inlet 160367 1604G9
! 0 49
060136 !2 605 “@ 140309
180406 %5 180421
020275 120247
v 110104
Revised 3-5-2026
Part # Description Qty Part # Description Qty
0002.D3 SHAFT "KAPPA 25" GR 1 1502.03 PIN D15X48 2
0006.15 BUSHING D16 1 1506.09 SNAP RING D52 1
000740 OIL SEAL D45 1 1506.15 SNAP RING D15 2
0102.04 DIAPHRAGM BOLT "DELTA/ZETA" @' ¥ 2 1506.18 SNAP RING D25 1
0103.54 CONNECTING ROD "KAPPA 25/32" 2 1603.23 OIL PLUG 1
0202.75 HOSE BARB D25 1 1603.33 PLUG G3/8+GASKET 1
020646  SLEEVE D55 "KAPPA 25" 2 1603.67 PLUG G1/4 1
021418 BALL BEARING D25 1 1603.G9 PLUG G3/8 4
030143 DIAPHRAGM DISC "KAPPA 25/33/55/ZETA" @' ¥ 2 1604.G9 HEAD "KAPPA 25/33/55" 2
0301.57 SPACER "KAPPA 15" 1 1804.06 HEX BOLT M8X40 4
0604.36 BARB NUT G1” 1 1804.21 HEX BOLT M10X55 10
0605.09 GASKET D17 4 6015.50 ROD ASSY "KAPPA 25/32" D55 2
0605.49 GASKET D13 1 6017.F2 HEAD ASSEMBLY 2
0801.02 KEY A8X7X25 UNI6604-69 1 6063.04 VALVE ASSEMBLY W/O O-RING B'VY 4
0903.69 ACCUMULATOR DIAPHRAGM - GREENTECH ¢ AV 1 6062.42 IN/OUTLET VALVE KIT "KAPPA 25" (KIT 541) 1
090315 PISTON DIAPHRRAGM D90 - GREENTECH ¢V 2 6062.B4 DIAPHRAGM DISC "KAPPA 25/32" (KIT 612) 1
0903.43 PISTON DIAPHRAGM D90 - BUNA A 2 6062.B5 DIAPHRAGM KIT - BUNA (KIT 613) 1
1101.04 O-RING - INLET HOSE BARBVY 1 6062.C1 DIAPHRAGM KIT - GREENTECH (KIT 618) 1
110116 O-RING - OIL PLUG 2 8700.65CK COMELETE REPAIB KIT 1
1101.27 O-RING - VALVE ¢ ABV 4 B Parts !n 6062.42 (Kl.t 541).
120202 BASE PLATE “KAPPA 25/32/DELTA 40/50" 1 ® Parts in 6062.84 (Kit 612).
120247  BASE PLATE "KAPPA 25/32" 1 A Parts in 6062.B5 (Kit 613).
120507  ALUMINIUM PISTON D55 “KAPPA 25/DELTA 40" 2 @ Partsin 6062.C1 (Kit 618). o
1403.09 WASHER D10.5 10 V¥ Parts in 8700.65CK (Complete Repair Kit).



UDOR

I U S A

I (APPA 25

Maximum Flow
Maximum Pressure

70 GPM / 26.5 Ipm
350 PSI / 24 bar

Maximum RPM 550 RPM
6062C1 6062B5 606242 6062B4 8700.65CK Inlet Port - Hose Barb 1"HB
KIT618 KIT613 KIT 541 KIT 612 v Outlet Ports - Hose Barb, Valve (2) 1/2"HB

L 4 A u ° CoDE | ary Bypass - Hose Barb 3/4"HB
copE | ary cope |ary cope |ary cooe | atv |||| 010204 | 2 Dimensions 8.5"L x 9.0"W x 9.5"H
090369 | 1 090369 | 1 110127 | 4 010204 | 2 833;23 f Weight 18 Ibs
Voaa | 2 1l Sioaaa | 2 |L006302 | 4 [) 930143 2 ]])| 090315 | 2 Lubrication: Requires 12 oz. of Udor Lube 40W Premium Pump Oil.

110104 1 g q
110127 | 4 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
606304 4
o 160363 150618
— 060509 > 6017F2 150609
= 1604G9 EL 000740
180421 )
01020/ @V - 120309 021418 180406
To Q7
030143 @Y 40516 , 080102 120202
020846 000203 L >
A 090343 2 VA 090369 030157 010354

&)
V@ 090315 swemnec Q

000615

150615

.. 020983 ) 7 " 601550
: = 150203
020646 606304 MV @ 120507
160323 ﬁwﬁ@w ’ 110127 mASVY
110116 = —1603G9
160333 : 060509 > 6017F2
Inlef 160367 1604G9
060436 l) 060549 5 140309
180406 % 180421
020275 120247
v 110104
Revised 4-10-2025
Part # Description Qty Part # Description Qty
0002D3  SHAFT "KAPPA 25" GR 1 1502.03 PIN D15X48 2
000615 BUSHING D16 1 1506.09 SNAP RING D52 1
000740 OIL SEAL D45 1 150615 SNAP RING D15 2
0102.04 DIAPHRAGM BOLT "DELTA/ZETA" @ W 2 1506.18 SNAP RING D25 1
0103.54 CONNECTING ROD "KAPPA 25/32" 2 1603.23 OIL PLUG 1
0202.75 HOSE BARB D25 1 1603.33 PLUG G3/8+GASKET 1
020646  SLEEVE D55 "KAPPA 25" 2 1603.67 PLUG G1/4 1
021418 BALL BEARING D25 1 1603.G9 PLUG G3/8 4
030143 DIAPHRAGM DISC "KAPPA 25/33/55/ZETA" @ ¥ 2 1604.G9 HEAD "KAPPA 25/33/55" 2
030157 SPACER "KAPPA 15" 1 1804.06 HEX BOLT M8X40 4
060436  BARBNUT G1" 1 1804.21 HEX BOLT M10X55 10
060509  GASKET D17 4 6015.50 ROD ASSY "KAPPA 25/32" D55 2
060549  GASKET D13 1 6017.F2 HEAD ASSEMBLY 2
0801.02 KEY A8X7X25 UNI6604-69 1 606304  VALVE ASSEMBLY W/O O-RING BV 4
090369  ACCUMULATOR DIAPHRAGM - GREENTECH ¢ AV 1 6062.42 IN/OUTLET VALVE KIT "KAPPA 25" (KIT 541) 1
090315 PISTON DIAPHRRAGM D90 - GREENTECH € ¥ 2 6062.84  DIAPHRAGM DISC "KAPPA 25/32" (KIT 612) 1
0903.43 PISTON DIAPHRAGM D90 - BUNA A 2 606285  DIAPHRAGM KIT - BUNA (KIT 613) 1
110104 O-RING - INLET HOSE BARBY 1 6062.C1 DIAPHRAGM KIT - GREENTECH (KIT 618) 1
110116 O-RING - OIL PLUG 2 870065CK COMPLETE REPAIR KIT 1
1101.27 O-RING - VALVE ¢ ANV 4 B Parts !n 6062.42 (Kl.t 541).
1202.02 BASE PLATE "KAPPA 25/32/DELTA 40/50" 1 ® Parts in 6062.84 (Kit 612).
1202.47 BASE PLATE "KAPPA 25/32" 1 A Parts in 6062.B5 (Kit 613).
1205.07 ALUMINIUM PISTON D55 “KAPPA 25/DELTA 40" 2 @ Parts in 6062.C1 (Kit 618). o
1403.09 WASHER D10.5 10 V¥ Parts in 8700.65CK (Complete Repair Kit).



®
I U S A

mm— (APPA 32 GR3/4

Maximum Flow
Maximum Pressure

9.5 GPM / 36 Ipm
560 PSI / 38 bar

6062C1 606285 606242 606284 ||| 8700.65CK || Maximum RPM Bl
KIT618 KIT613 KIT 541 KIT612 v Inlet Port - Hose Barb 1B
S yy = ° N gutlet Po:s - HBosebBarb, Valve (2)31//42” EE
ypass - Hose bar
CODE | QTY CODE | QTy CODE |QTY CODE |QTYy g;gfgg i T Pump Only 8.5"L x 9.0"W x 9.5"H
ports | 3 ||| oouses | 3 ||| Godaan | & ||| odoren | 3 | remen| || Weisht-with GR o
110127 | 4 110127 | 4 110104 | 1 Lubrication: Requires 12 oz. of Udor Lube 40W Premium Pump Oil.
110127 | 4 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
606304 4
@_,7 1603G9 150618
o (060509 > 6017F2 150609
= 160469
%180421 000740 o
010204 @V ) 021418 180406
030143 @V 140309 080102 \— 120202
060816 D : L
020846 000209 &

020983

020641
160323 “” TT o
110116
160333
S\ 060549
i)
060436 —LF 180406
v 110104
Revised 3-5-2026
Part # Description
0002.C9 SHAFT "KAPPA 32" GR
0006.15 BUSHING D16
000740 OIL SEAL D45
0102.04 DIAPHRAGM BOLT "DELTA/ZETA" @' ¥

0103.54 CONNECTING ROD "KAPPA 25/32"

0202.75 HOSE BARB D25

0206.41 SLEEVE D55 "KAPPA 32"

021418 BALL BEARING D25

030143 DIAPHRAGM DISC "KAPPA 25/33/55/ZETA" @ ¥
0301.57 SPACER "KAPPA 15"

060436  BARB NUT G1"

060509  GASKET D17

060549  GASKET D13

0801.02 KEY A8X7X25 UNI6604-69

090369  ACCUMULATOR DIAPHRAGM - GREENTECH ¢ AV
090315 PISTON DIAPHRRAGM D90 - GREENTECH €'V
090343  PISTON DIAPHRAGM D90 - BUNA A

1101.04 O-RING - INLET HOSE BARBY

110116 O-RING - OIL PLUG

101.27 O-RING - VALVE ¢ ARV

1202.02 BASE PLATE "KAPPA 25/32/DELTA 40/50"
1202.47 BASE PLATE "KAPPA 25/32"

1205.07 ALUMINIUM PISTON D55 “KAPPA 25/DELTA 40"

1403.09 WASHER D10.5

\ \VQA 090369

Qty

1
1
1
2
2
1
2
1
2
1
1
4
1
1
1
2
2
1
2
4
1
1
2

—
o

030157

010354

000675 o- 150615
< 601550
: 150203
‘ 120507
060509 » 6017F2
B— 160469
37 140309
© T 180421
Part # Description Qty
1502.03 PIN D15X48 2
1506.09 SNAP RING D52 1
1506.15 SNAP RING D15 2
1506.18 SNAP RING D25 1
1603.23 OIL PLUG 1
1603.33 PLUG G3/8+GASKET 1
1603.67 PLUG G1/4 1
1603.G9 PLUG G3/8 4
1604.G9 HEAD "KAPPA 25/33/55" 2
1804.06 HEX BOLT M8X40 4
1804.21 HEX BOLT M10X55 10
6015.50 ROD ASSY "KAPPA 25/32" D55 2
6017.F2 HEAD ASSEMBLY 2
6063.04 VALVE ASSYEMBLY W/O O-RING BV 4
6062.42 IN/JOUTLET VALVE KIT "KAPPA 25" (KIT 541) 1
6062.B4 DIAPHRAGM DISC "KAPPA 25/32" (KIT 612) 1
6062.B5 DIAPHRAGM KIT - BUNA (KIT 613) 1
6062.C1 DIAPHRAGM KIT - GREENTECH (KIT 618) 1
8700.65CK COMPLETE REPAIR KIT 1
B Parts in 6062.42 (Kit 541).
® Parts in 6062.B4 (Kit 612).
A Parts in 6062.B5 (Kit 613).
@ Parts in 6062.C1 (Kit 618).
V Parts in 8700.65CK (Complete Repair Kit).



UDOR

I U S A

S (APPA 32

Maximum Flow
Maximum Pressure

9.5 GPM / 36 Ipm
560 PSI / 38 bar

Maximum RPM 550 RPM
6062C1 606285 606242 606284 ||([ 8700.65CK || 1o Bert - Hose Barb e
KIT618 KIT613 KIT 541 KIT 612 v Outlet Ports - Hose Barb, Valve (2)1/2"HB
* A u L4 CoDE | aTY Bypass - Hose Barb 3/4"HB
cooe |ary ||| cooe |arv ||| cooe |arv ||| cooe |arv |||[ 010204| 2 Dimensions 8.5"L x 9.0"W x 9.5"H
090369 | 1 090369 | 1 110127 | 4 [|] 010204 | 2 [|[| Saomen| 2 Weight 18 lbs
Vol 21l Vo | 2 |Leosz0a | 4 [ 030143 2 ||l 00315 | 2 Lubrication: Requires 12 oz. of Udor Lube 40W Premium Pump Oil.
110104 1 . 3
110127 | 4 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
606304 | 4
1603G9 150618
060509 > 6017F2 150609
160449 EL 180421 000740
010204 @V ) 140309 021418 L 180406
°® (S D
030143 @V 060876 P ,253,;’% 080102 120202
Sz
\ V4090369 030157 010354
- N"—" 000615 ) o 150675
. 020983 gor il 601550
' 150203
020641 ;,\, cos304mv (9 o
-7 R
160323 Pl ﬁ® 10127 M A SV
Lisis ——
10116 258 160369
g“,\{ <
160333 = 060509 » 6017F2
Inlef 160367 bbbl ——— 160469
ii 060549 F 140309
060436 — 180406 Os 180421
020275 %? 007
v 110104
Revised 4-10-2025
Part # Description Qty Part # Description Qty
0002.C9 SHAFT "KAPPA 32" GR 1 1502.03 PIN D15X48 2
0006.15 BUSHING D16 1 1506.09 SNAP RING D52 1
000740 OIL SEAL D45 1 1506.15 SNAP RING D15 2
0102.04 DIAPHRAGM BOLT "DELTA/ZETA" @ ¥ 2 150618 SNAP RING D25 1
0103.54 CONNECTING ROD "KAPPA 25/32" 2 1603.23 OIL PLUG 1
0202.75 HOSE BARB D25 1 1603.33 PLUG G3/8+GASKET 1
0206.41 SLEEVE D55 "KAPPA 32" 2 1603.67 PLUG G1/4 1
021418 BALL BEARING D25 1 1603.G9 PLUG G3/8 4
030143 DIAPHRAGM DISC “KAPPA 25/33/55/ZETA" ® ¥ 2 1604.G9 HEAD "KAPPA 25/33/55" 2
0301.57 SPACER "KAPPA 15" 1 1804.06 HEX BOLT M8X40 4
0604.36 BARB NUT G1" 1 1804.21 HEX BOLT M10X55 10
0605.09 GASKET D17 4 6015.50 ROD ASSY "KAPPA 25/32" D55 2
0605.49 GASKET D13 1 6017.F2 HEAD ASSEMBLY 2
0801.02 KEY A8X7X25 UNI6604-69 1 6063.04 VALVE ASSEMBLY W/O O-RING BV 4
0903.69 ACCUMULATOR DIAPHRAGM - GREENTECH ¢ AV 1 6062.42 IN/OUTLET VALVE KIT "KAPPA 25" (KIT 541) 1
090315 PISTON DIAPHRRAGM D90 - GREENTECH ¢V 2 6062.B4 DIAPHRAGM DISC "KAPPA 25/32" (KIT 612) 1
0903.43 PISTON DIAPHRAGM D90 - BUNA A 2 6062.B5 DIAPHRAGM KIT - BUNA (KIT 613) 1
1101.04 O-RING - INLET HOSE BARBVY 1 6062.C1 DIAPHRAGM KIT - GREENTECH (KIT 618) 1
110116 O-RING - OIL PLUG 2 8700.65CK COMPLETE REPAIR KIT 1
1101.27 O-RING - VALVE ¢ ARV 4 W Parts !n 6062.42 (Kllt 541).
120202 BASE PLATE “KAPPA 25/32/DELTA 40/50" 1 ® Parts in 6062.84 (Kit 612).
120247  BASE PLATE "KAPPA 25/32" 1 A Parts in 6062.B5 (Kit 613).
120507  ALUMINIUM PISTON D55 “"KAPPA 25/DELTA 40" 2 @ Parts in 6062.C1 (Kit 618). o
1403.09 WASHER D10.5 10 V Parts in 8700.65CK (Complete Repair Kit).



UDOR

I U S A

K APPA 43 GR3/4LP

Maximum Flow 10.5 GPM / 40 Ipm

870045 6062A2 606246 606248 || [ 8700.45CK mzi:mm :E}&S“re 350 PS'5 é 02‘;;’:/:
e e SLERS Y CODE' — Inlet Port - Hose Barb 1-1/4"HB
CODE |QTY CODE | QTY CODE | QTY CODE | aTy 010204 3 OUtlet Ports - Hose Barbl Valve (2) 1/2,,”HB
090315 3 090343 3 110127 6 010204 3 030143 3 BypaSS ._ HOSe Barb 3/4 HB
110127 | 6 110127 | 6 606304 | 6 030143 | 3 ??8?1? ? Dimensions - Pump Only 9.5"L x 11.5"W x 10.0"H
notz7) 6 Weight - with GR 39 Ibs
020865 Lubrication: Requires 20 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
v @ 030143 <= — 110103
A 090343 110188 rlet
603313 V@ 090315 seovecs | — & 180520 060418 (=
=] @, oV 180520
o 0206411 — A
T) 141203 020252 —
P2 Y 0501E2
000614 ezl v 110141
030154 e
030266 & : > o107 MASY
00011 ) NS4V o
030266 @ 606304 .M 1603G9
000287 @ Q o, 05 060509 ) 60T7F2
080102 © <3 ‘@{ 1604G9
021405 ”) w\/‘ 151928 \\’\ Zf// e— 140309
000761 ‘ %QW 180421

150607

/5 120507
4 601545

=

Revised 3-5-2026

Part #

00011
0002.B7
0006.14
000761
0102.04
0202.52
0206.41
0208.65
0209.B8
0214.05
0301.43
0301.54
0302.66
0501.E2
060418
0605.09
0605.43
0801.02
0903.15
0903.43
101.27
1101.29
10141
1101.88
1101.98
1101.B6
1101.C3
1202.63
1202.64

150203
1506™5 120264
Description Qty Part # Description Qty

RETAINER RING 2 1203.28 OIL RESERVOIR 1
SHAFT - GR 1 1205.07 ALUMINIUM PISTON D55 S
BUSHING D20 1 1403.07 WASHER D6.4 2
OIL SEAL D35 1 1403.09 WASHER D10.5 1
DIAPHRAGM BOLT @ ¥ S 1412.03 BONDED WASHER D6.7 3
HOSE BARB D25 (1-1/4") 1 1502.03 PIN D15X48 S
SLEEVE D55 S 1506.07 SNAP RING D72 1
OIL RESERVOIR COVER 1 1506.15 SNAP RING D15 S
CRANKCASE 1 1519.28 CONNECTING ROD 3
BALL BEARING D35 1 1603.64 PLUG G3/8 1
DIAPHRAGM DISC @ ¥ S 1603.G9 PLUG G3/8 6
BEARING DISC 1 1604.G9 HEAD S
ROD SPACER 2 1804.21 HEX BOLT M10X55 15
CRANKCASE FLANGE 1 1805.20 ALLEN BOLT M6X16 9
BARB NUT M42X2 1 1805.71 ALLEN BOLT M6X50 2
GASKET D17 6 6015.45 ROD ASSY D55 S
GASKET D17 1 6017.F2 HEAD ASSEMBLY 3
KEY A8X7X25 UNI6604-69 1 603313 OIL RESERVOIR ASSEMBLY 1
PISTON DIAPHRAGM D90 - GREENTECH €V S 6063.04 VALVE ASSEMBLY W/O O-RING @' ¥ 6
PISTON DIAPHRAGM D90 - BUNA A 3 6062.46 IN/OUTLET VALVE KIT (KIT545) 1
O-RING - VALVE @ AO®V 6 6062.48 DIAPHRAGM BOLT/WASHER (KIT547) 1
O-RING - OIL RESERVOIR 1 6062.A2 DIAPHRAGM KIT - BUNA-N (KIT 601) 1
O-RING - INLET HOSE BARBY 1 8700.45 DIAPHRAGM KIT - GREENTECH (KIT 634) 1
O-RING - CRANKCASE FLANGE 1 870045CK  COMPLETE REPAIR KIT 1
O-RING - OIL RESERVOIR 1 B Parts in 6062.46 (Kit 545).

O-RING - OIL RESERVOIR 1 ® Parts in 6062.48 (Kit 547).

O-RING - CRANKCASE FLANGE 1 A Parts in 6062.A2 (Kit 601).

LEFT BASE PLATE 1 V¥ Parts in 8700.45CK (Complete Repair Kit).



®
I U S A

K APPA 43 GR3/4

Maximum Flow
Maximum Pressure

10.5 GPM / 40 Ipm
560 PSI / 38 bar

870045 6062A2 606246 606248 | ([ 8700.45CK Maximum RPM 550 RPM
KIT 634 KIT 601 KIT 545 KIT 547 v Inlet Port - Hose Barb 1"HB
* A u L CooE | arv Outlet Ports - Hose Barb, Valve (2)1/2"HB
CODE |QTy CODE | QTy CODE | QTY CODE | @TY g;gfgg g BypaSS - Hose Barb 3/4:: HB
o1 | o |l Tiosr | & ||| eceson | o ||| os0nes| 3 ||| 2028 3 Dimensions - Pump Only 9.5"L x 11.5"W x 10.0"H
110127 | 6 Weight - with GR 39 Ibs
Saceal B Lubrication: Requires 20 oz. of Udor Lube 40W Premium Pump Oil.
020865 ® 010204 Alternate Qil: 30W non-detergent or 15W-40 non-detergent oil.
nows O M g
110198 ) ve 030143 —101C3 -~
180571 — €3 4090343+ =) 110188 o
603313 \ v 090315 sreenrent 180520 060418 =9
5l A
140307 , 020601 = p ?iﬁ» 180520
120328 J QN 141203 020218 —
10129 N & ) 0501E2
000614 v 110141
030154
o0 7, romrmasy
030266 @\ 606304 -M 1603G9
000287 @ P 060509  6017F2
080102 » L7 160469
2 NZZ & 140309
021405 151928 S
000761 180421

150607 @

Revised 3-5-2026

Part #

00011
0002.B7
0006.14
000761
0102.04
0202.18
0206.41
0208.65
0209.B8
0214.05
0301.43
0301.54
0302.66
0501.E2
060418
0605.09
0605.43
0801.02
0903.15
0903.43
101.27
1101.29
10141
1101.88
1101.98
1101.B6
1101.C3
1202.63
1202.64

150203
150615
Description
RETAINER RING
SHAFT - GR
BUSHING D20
OIL SEAL D35

DIAPHRAGM BOLT @ ¥
HOSE BARB D25 (1")
SLEEVE D55

OIL RESERVOIR COVER
CRANKCASE

BALL BEARING D35
DIAPHRAGM DISC @ ¥
BEARING DISC

ROD SPACER
CRANKCASE FLANGE
BARB NUT M42X2
GASKET D17

GASKET D17

KEY A8X7X25

120507
601545

PISTON DIAPHRAGM D90 - GREENTECH €'V

PISTON DIAPHRAGM D90 - BUNA A
O-RING - VALVE @ AOVY

O-RING - OIL RESERVOIR

O-RING - INLET HOSE BARBY
O-RING - CRANKCASE FLANGE
O-RING - OIL RESERVOIR

O-RING - OIL RESERVOIR

O-RING - CRANKCASE FLANGE
RIGHT BASE PLATE

LEFT BASE PLATE

Qty

L D DWW . O AN W W s W . m N

120263 g 180421
120264
Part # Description Qty
1203.28 OIL RESERVOIR 1
1205.07 ALUMINIUM PISTON D55 3
1403.07 WASHER D6.4 2
1403.09 WASHER D10.5 1
1412.03 BONDED WASHER D6.7 3
1502.03 PIN D15X48 3
1506.07 SNAP RING D72 1
1506.15 SNAP RING D15 3
1519.28 CONNECTING ROD 3
1603.64 PLUG G3/8 1
1603.G9 PLUG G3/8 6
1604.G9 HEAD 3
1804.21 HEX BOLT M10X55 15
1805.20 ALLEN BOLT M6X16 9
1805.71 ALLEN BOLT M6X50 2
6015.45 ROD ASSEMBLY D55 3
6017.F2 HEAD ASSEMBLY 3
603313 OIL RESERVOIR ASSEMBLY 1
6063.04 VALVE ASSEMBLY W/O O-RING @' ¥ 6
6062.46 IN/OUTLET VALVE KIT (KIT 545) 1
6062.48 DIAPHRAGM BOLT/WASHER (KIT 547) 1
6062.A2 DIAPHRAGM KIT - BUNA-N (KIT 601) 1
8700.45 DIAPHRAGM KIT - GREENTECH (KIT 634) 1
8700.45CK  COMPLETE REPAIR KIT 1

Parts in 6062.46 (Kit 545).
Parts in 6062.48 (Kit 547).
Parts in 6062.A2 (Kit 601).
Parts in 8700.45 (Kit 634).
Parts in 8700.45CK (Complete Repair Kit).

4oDP o



UDOR

I U S A

S APPA 43

10.5 GPM / 40 Ipm
560 PSI / 38 bar

Maximum Flow
Maximum Pressure

Maximum RPM 550 RPM
870045 6062A2 606246 606248 8700.45CK Inlet Port - Hose Barb 1"HB
KIT 634 KIT 601 KIT 545 KIT 547 v Outlet Ports - Hose Barb, Valve (2)1/2"HB
* A | L cope | arv Bypass - Hose Barb 3/4"HB
CODE |Q@TYy CODE | @ty CODE | @ty CODE | Q@TYy 010204 3 DimenSiOﬂS 9 5"|_ X 11 5”W x 10 O"H
030143 | 3 ’ : ' '
o127 | & ||| o127 | & ||| cossoa | & ||| osoras | 3 ||| %3] 3 Weight 29 lbs
A Lubrication: Requires 20 oz. of Udor Lube 40W Premium Pump Oil.
020865 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
101B6 ) v @ 010204 —
110198 ) ve 030143 — 101C3 »
A 090343
180571 \.e/ |
603313 ol V4 090315 weareo: 180520 060418 (=
‘N 3l
140307 , 020641 45180520
120328 T N 141203 020218 —
10129 e = /—— 0501E2 o
000614 v
030154
=7
030266 0127 MASY
000111 :
030266 @\ 606304 .M 1603G9
@ . oY 060509 »6017F2
0002B7 \
080102 ; 1604G9
,/. Z s 140309
021405 © 51928
000761 (\ 180421
@ 120507
150607 ﬁ 601545 120263 . 180421
@ 150203 X
150615
120264
Revised 9-27-2024
Part # Description Qty Part # Description Qty
000111 RETAINER RING 2 1203.28 OIL RESERVOIR 1
0002.B7 SHAFT - GR 1 1205.07 ALUMINIUM PISTON D55 3
000614 BUSHING D20 1 1403.07 WASHER D6.4 2
000761 OIL SEAL D35 1 1403.09 WASHER D10.5 1
0102.04 DIAPHRAGM BOLT @ ¥ 3 141203 BONDED WASHER D6.7 3
0202118 HOSE BARB D25 (1) 1 1502.03 PIN D15X48 3
0206.41 SLEEVE D55 3 1506.07 SNAP RING D72 1
0208.65 OIL RESERVOIR COVER 1 1506.15 SNAP RING D15 3
0209.88 CRANKCASE 1 1519.28 CONNECTING ROD 3
0214.05 BALL BEARING D35 1 1603.64 PLUG G3/8 1
030143 DIAPHRAGM DISC @ ¥ 3 1603.G9 PLUG G3/8 6
030154 BEARING DISC 1 1604.G9 HEAD 3
0302.66 ROD SPACER 2 1804.21 HEX BOLT M10X55 15
0501.E2 CRANKCASE FLANGE 1 1805.20 ALLEN BOLT M6X16 9
060418 BARB NUT M42x2 1 1805.71 ALLEN BOLT M6X50 2
0605.09 GASKET D17 6 6015.45 ROD ASSEMBLY D55 3
0605.43 GASKET D17 1 6017F2 HEAD ASSEMBLY 3
080102 KEY A8X7X25 1 603313 OIL RESERVOIR ASSEMBLY 1
090315 PISTON DIAPHRAGM D90 - GREENTECH ¢V 3 6063.04 VALVE ASSEMBLY W/O O-RING @ ¥ 6
0903.43 PISTON DIAPHRAGM D90 - BUNA A 3 6062.46 IN/OUTLET VALVE KIT (KIT 545) 1
1101.27 O-RING - VALVE ¢ A®V 6 6062.48 DIAPHRAGM BOLT/WASHER (KIT 547) 1
101,29 O-RING - OIL RESERVOIR 1 6062.A2 DIAPHRAGM KIT - BUNA-N (KIT 601) 1
101.41 O-RING - INLET HOSE BARBY 1 8700.45 DIAPHRAGM KIT - GREENTECH (KIT 634) 1
101,88 O-RING - CRANKCASE FLANGE 1 870045CK  COMPLETE REPAIR KIT 1
101,98 O-RING - OIL RESERVOIR 1 W Parts in 6062.46 (Kit 545).
1101.86 O-RING - OIL RESERVOIR 1 ® Parts in 6062.48 (Kit 547).
101C3 O-RING - CRANKCASE FLANGE 1 A Parts in 6062.A2 (Kit 601).
1202.63 RIGHT BASE PLATE 1 # Parts in 870045 (Kit 634). o
1 V Parts in 8700.45CK (Complete Repair Kit).

1202.64 LEFT BASE PLATE



uoor: . K APPA 55 TSFVA

Maximum Flow 15.0 GPM / 57 lpm
Maximum Pressure 560 PSI / 38 bar
8700.26CK || |[ 870026 606246 606248 Maximum RPM 550 RPM
v KIT 624 KIT 545 KIT 547 Inlet Port - Hose Barb 1-1/4"HB
cooE_| oty * L] L] Outlet Ports - Hose Barb, Valve (2)1/2"HB
g;g:gg g CODE | QTY CODE |QTY CODE |QTYy BypaSS ~ HOSe Bal’b 3/4" HB
090365 | 1 090369 | 1 110127 | 6 010204 | 3 ] . 0 m D
oooaa| 3 090315 | 3 606304 | 6 030143 | 3 Dimensions 9.5"L x12.5"W x 10.5"H
110127 | 6 110127 | 6 180445 . b
110141 | 1 160460 140309 Welght 37 lbs
e 060509 Lubrication: Requires 23 oz. of Udor Lube 40W Premium Pump Oil.
6017F2 RS Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
1603G9 =
VE 606304 W © 000707
V090369 g V0NNV '
@ 030143 @V =
020846 - 090315 6W 080122 j M)
18045 021401 Z 180407

090343-Buna-N
140309 ——#- 150601 @ 140309
I ; 020631 Q S 150203
= 160304 @@ 5150615
030250 601566
160364 o 150910
060509 N QY 000106
Szl 030250 120562
10187 & 030130 151918
10162 000602
050185 — L ! 020865
NN ©- 060543 - CO— 1086
180520 = \ € o364 Inlet
180520 —* ; 5 OO 10198
Y 120264 e V1011 —p)
50639 3 —120328 > 603313 020252
000719 120263 o 060418 )
020946 %X 180445 %%140307 S
110129

Revised 4-10-2025

Part # Description Qty Part # Description Qty

1101.98 O-RING - OIL RESERVOIR
1101.B6 O-RING - OIL RESERVOIR

0001.06 RETAINER RING 2 1202.63 RIGHT BASE PLATE 1
0002.72 SHAFT - TS VA 1 1202.64 LEFT BASE PLATE 1
0006.02 BUSHING D25 1 1203.28 OIL RESERVOIR 1
000701 OIL SEAL D78 1 1205.62 ALUMINIUM PISTON D55 3
000719 OIL SEAL D25 1 1403.07 WASHER D6.4 2
0102.04 DIAPHRAGM BOLT BV 3 1403.09 WASHER D10.5 19
0202.52 HOSE BARB D32 1 1502.03 PIN D15X48 3
0206.31 SLEEVE D55 3 1506.01 SNAP RING D60 1
0208.46 ACCUMULATOR COVER 1 1506.15 SNAP RING D15 3
0208.65 OIL RESERVOIR COVER 1 1506.39 SNAP RING 1
0209.46 CRANKCASE - TS 1 1509.10 PISTON RING D55 3
0214.01 BALL BEARING D60 1 1519.18 CONNECTING ROD 3
0301.30 BEARING DISC 1 1603.64 PLUG G3/8 2
030143 DIAPHRAGM DISC BV 3 1603.D4 PLUG G3/8 1
0302.50 ROD SPACER 2 1603.G9 PLUG G3/8 6
0501.02 FLANGE 1 1604.G9 HEAD 3
0501.85 CRANKCASE FLANGE 1 1804.07 HEX BOLT M10X25 4
060418 BARB NUT M42X2 1 1804.45 HEX BOLT M10X40 19
0605.09 GASKET D17 7 1805.20 ALLEN BOLT M6X16 S
0605.43 GASKET D17 1 1805.71 ALLEN BOLT M6X50 2
060816 AIR VALVE ASSEMBLYY 1 6015.66 ROD ASSEMBLY D55 3
0801.22 KEY A8X7X45 1 6017.F2 HEAD ASSEMBLY 3
0903.69 ACCUMULATOR DIAPHRAGM - GREENTECH ¢V 1 603313 OIL RESERVOIR ASSEMBLY 1
090315 PISTON DIAPHRAGM D90 - GREENTECH 'V 3 6063.04 VALVE ASSEMBLY W/O O-RING @ ¥ 6
0903.43 PISTON DIAPHRAGM D90 - BUNA-N 3 6062.46 IN/OUTLET VALVE KIT (KIT 545) 1
1101.27 O-RING - VALVE # @ V¥ 6 6062.48 DIAPHRGM BOLT/WASHER (KIT547) 1
1101.29 O-RING - OIL RESERVOIR 1 8700.26 DIAPHRAGM KIT - GREENTECH (KIT 624) 1
1101.41 O-RING - INLET HOSE BARBY 1 8700.26CK COMPLETE REPAIR KIT 1
1101.62 O-RING - CRANKCASE FLANGE 1 ® Parts in 6062.46 (Kit 545),

1101.87 O-RING - CRANKCASE FLANGE 1 Parts in 6062.48 (Kit 547).

1
1

|
@ Parts in 8700.26 (Kit 624).
W Parts in 8700.26CK (Complete Repair Kit).



UDOR

I U S A

[ APPA 55 VAGRT

Maximum Flow

8700.26CK 870026 606246 606248 15.0 GPM / 57 Ipm
v KIT 624 KIT 545 KIT 547 Maximum Pressure 560 PSI / 38 bar
copE | oty * u L] Maximum RPM 550 RPM
prcred I | Mo LA |l LA | Bl i Inlet Port - Hose Barb 1-1/4"HB
000369 | 1 || || Goozrs | 3 |||| ecesen | ¢ |||| S3ores | 3 Outlet Ports - Hose Barb, Valve (2)1/2"HB
otz 6 || [ O] © 180445 Bypass - Hose Barb 3/4" HB
sos304] 6 . 140309 Dimensions - Pump Only 9.5"L x 12.5"W x 10.5"H
) <3 Weight - with GR 47 Ibs
6017F2¢ 060509 -\ Lubrication: Requires 23 oz. of Udor Lube 40W Premium Pump Oil.
160369 3 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
Vom0 © g
VE 606304 8 © 050102
W 090369 g 010204 @V q070 . f
020846 @ — 030%3 @V (0271 “ 180407
180445 0903% &V 021401 @ 140309
140309 ——F-~ 090343 BuneN 150601@
060816 ?62836;2 ) @Q E(o)z?s
®® 030250 @ o1p ( 60566
160364 ) % 000106 150
060509 030250 120562
10187 030130 151918
10162
050185 020865
180520 —&= e Q 1101B6 o
180520 —» CO— 110198
120264 Vi1 —p)
150639 2 / — 120328 603313 | 020252 %@
S| ) P
021806 7 120263 - 060418
020548 %%g 180445 ﬁzga140307 -
110129
Revised 3-5-2026
Part # Description (01, Part # Description Qty
000106  RETAINER RING 2 120263  RIGHT BASE PLATE 1
000271  SHAFT - VA 1 120264  LEFT BASE PLATE 1
000602  BUSHING D25 1 120328  OIL RESERVOIR 1
000701  OIL SEAL D78 1 120562  ALUMINIUM PISTON D55 3
010204  DIAPHRAGM BOLT BV 3 140307  WASHER D6.4 2
020252  HOSE BARB D32 1 140309  WASHER D105 19
020631  SLEEVE D55 3 150203  PIN D15X48 3
020846  ACCUMULATOR COVER 1 150601  SNAP RING D60 1
020865  OIL RESERVOIR COVER 1 150615  SNAP RING D15 3
020946  CRANKCASE - TS 1 150639  SNAP RING 1
021401  BALL BEARING D60 1 150910  PISTON RING D55 3
021806  CAP D35X7 1 151918 CONNECTING ROD 3
030130  BEARING DISC 1 1603.64  PLUG G3/8 2
030143  DIAPHRAGM DISC BV 3 160304  PLUG G3/8 1
030250  ROD SPACER 2 1603G9  PLUG G3/8 6
050102  FLANGE 1 1604G9  HEAD 3
050185  CRANKCASE FLANGE 1 180407  HEX BOLT M10X25 4
060418  BARB NUT M42X2 1 180445  HEX BOLT M10X40 19
060509  GASKET D17 7 180520  ALLEN BOLT M6X16 9
060543  GASKET D17 1 180571  ALLEN BOLT M6X50 2
060816  AIR VALVE ASSY 1 601566  ROD ASSEMBLY D55 3
090369  ACCUMULATOR DIAPHRAGM - GREENTECH ¢V 1 6017F2  HEAD ASSEMBLY 3
090315  PISTON DIAPHRAGM D90 - GREENTECH ¢V 3 603313  OIL RESERVOIR ASSEMBLY 1
090343  PISTON DIAPHRAGM D90 - BUNA-N 3 6063.04  VALVE ASSEMBLY W/O O-RING ® ¥ 6
10127  O-RING - VALVE @ @'V 6 606246  IN/OUTLET VALVE KIT (KIT 545) 1
110129  O-RING - OIL RESERVOIR 1 606248  DIAPHRGM BOLT/WASHER (KIT 547) 1
101.41 O-RING - INLET HOSE BARBY 1 8700.26  DIAPHRAGM KIT - GREENTECH (KIT 624) 1
10162  O-RING - CRANKCASE FLANGE 1 8700.26CK COMPLETE REPAIR KIT 1
1101.87 O-RING - CRANKCASE FLANGE 1 ® Parts in 6062.46 (Kit 545).
110198  O-RING - OIL RESERVOIR 1 Parts in 6062.48 (Kit 547).
10186  O-RING - OIL RESERVOIR 1 Parts in 8700.26 (Kit 624).

|
*
v

Parts in 8700.26CK (Complete Repair Kit).



®
I U S A

s KAPPA 55 VAGR3/4

8700.26CK 870026 606246 606248 Maximum Flow 150 GPM / 57 lpm
v KIT 624 KIT 545 KIT 547 .
P e * — ® Maximum Pressure 350 PSI / 24 bar
010204 | 3 copE | ary copE | ary copE | ary Maximum RPM 550 RPM
| 3 090369 | 1 10127 | 6 010204 | 3 Inlet Port - Hose Barb 1-1/4"HB
gsoste| 3 || || Toray | o ||l e J][L12] Outlet Ports - Hose Barb, Valve (2)1/2"HB
ol 1 180445 Bypass - Hose Barb 3/4"HB
160469 S, o 140309 Dimensions - Pump Only 9.5"L x12.5"W x 10.5"H
6017F2< 060509 1 Weight - with GR 47 Ibs
1603G9 ) Lubrication: Requires 23 oz. of Udor Lube 40W Premium Pump Oil.
N . .
VYeom 1017 - Y Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
V606304 W © 050102 .
=
¥ 090369 g 010204 @V 000701 N
020846 @ — 030113 @V 000771 @ v 180407
180445 090315 ’BV \ 021401 ﬁi ) 140309
140309 —— - 090343-BuneN 455601 @ .
060816 ] Q = 5
@ 150615
. @ 030250 50910 601566
160364 ) 000106
060509 030250 120562
110187 030130 151918
110162 — ) 000602
050185 * Gt — 020865
©- 060543
180520 -+ e 16036, ) @ 1101B6 o
180520 —*\ > CO— 10198
/ 120264 V01 —p)
00
150639 5 120328 2603313 | 020252 4%
3 - 225
021806 / 120263 060418
020946 N Q%g 180445 160571 =
140307
110129
Revised 3-5-2026
Part # Description Qty Part # Description Qty
0001.06 RETAINER RING 2 1202.63 RIGHT BASE PLATE 1
0002.71 SHAFT - VA 1 1202.64 LEFT BASE PLATE 1
0006.02 BUSHING D25 1 1203.28 OIL RESERVOIR 1
000701 OIL SEAL D78 1 1205.62 ALUMINIUM PISTON D55 S
0102.04 DIAPHRAGM BOLT m'V¥ & 1403.07 WASHER D6.4 2
0202.52 HOSE BARB D32 1 1403.09 WASHER D10.5 19
0206.31 SLEEVE D55 3 1502.03 PIN D15X48 3
0208.46 ACCUMULATOR COVER 1 1506.01 SNAP RING D60 1
0208.65 OIL RESERVOIR COVER 1 1506.15 SNAP RING D15 3
0209.46 CRANKCASE - TS 1 1506.39 SNAP RING 1
0214.01 BALL BEARING D60 1 1509.10 PISTON RING D55 3
0218.06 CAP D35X7 1 151918 CONNECTING ROD S
0301.30 BEARING DISC 1 1603.64 PLUG G3/8 2
030143 DIAPHRAGM DISC BV 3 1603.D4 PLUG G3/8 1
0302.50 ROD SPACER 2 1603.G9 PLUG G3/8 6
0501.02 FLANGE 1 1604.G9 HEAD S
0501.85 CRANKCASE FLANGE 1 1804.07 HEX BOLT M10X25 4
0604.18 BARB NUT M42X2 1 1804.45 HEX BOLT M10X40 19
0605.09 GASKET D17 7 1805.20 ALLEN BOLT M6X16 9
0605.43 GASKET D17 1 1805.71 ALLEN BOLT M6X50 2
060816 AIR VALVE ASSY 1 6015.66 ROD ASSEMBLY D55 3
0903.69 ACCUMULATOR DIAPHRAGM - GREENTECH €V 1 6017.F2 HEAD ASSEMBLY S
090315 PISTON DIAPHRAGM D90 - GREENTECH €'V 3 603313 OIL RESERVOIR ASSEMBLY 1
0903.43 PISTON DIAPHRAGM D90 - BUNA-N 3 6063.04 VALVE ASSEMBLY W/O O-RING ® ¥ 6
1101.27 O-RING - VALVE @V 6 6062.46 IN/JOUTLET VALVE KIT (KIT 545) 1
1101.29 O-RING - OIL RESERVOIR 1 6062.48 DIAPHRGM BOLT/WASHER (KIT 547) 1
1101.41 O-RING - INLET HOSE BARBY 1 8700.26 DIAPHRAGM KIT - GREENTECH (KIT 624) 1
1101.62 O-RING - CRANKCASE FLANGE 1 8700.26CK COMPLETE REPAIR KIT 1
1101.87 O-RING - CRANKCASE FLANGE 1 ® Partsin 6062.46 (Kit 545).
1101.98 O-RING - OIL RESERVOIR 1 B Parts in 6062.48 (Kit 547).
1101.B6 O-RING - OIL RESERVOIR 1 @ Parts in 8700.26 (Kit 624).
v

Parts in 8700.26CK (Complete Repair Kit).



voor s | APPA 55 VA

8700.26CK 870026 606246 606248 Maximum Flow 150 GPM
v KIT 624 KIT 545 KIT 547 Maximum Pressure 560 PSI
cooe_|ary * - ° Maximum RPM 550 RPM
2;3%2‘3‘ ; cooe |ary cooe |ary cooe |ary Inlet Port - Hose Barb 1-1/4"HB

090369 | 1 090369 | 1 110127 | 6 010204 | 3 0 ;
090315 | 3 090315 | 3 606304 | 6 030143 | 3 utlet Ports - Hose Barb, Valve (2)1/2"HB
o) e | 12222 E; 180445 Bypass - Hose Barb 3/4" HB
606304 | 6 140309 Dimensions 9.5"L x12.5"W x 10.5"H
1604G9 Weight 37 b

6017F2¢ 060509 Lubrication: Requires 23 oz. of Udor Lube 40W Premium Pump Oil.

J&g ;

160363 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
Vom0 -© g
VE 606304 W S 050102
v 090369 g 010204 @V o701 ﬁ
020846 @ — 030143 @V 90271 @ B) 180407
180445 (&) 090315 ¥ (171401 140300
140309 ——#- 090343-BuneN 4544 @

Q 150203
0 r0sts

- .
332555 CD - 7

060816

— g 160304

) 020631
-

160364

060509 030250 120562
10187 030130 151918
110162 \ V2 |
050185 — <~ N 020865
180520 & \ % @ 1101B6 el
180520 —e® X 110198
U 7 e —

= V10141

Y
120328 » 603313 020252 %%

>,
0o 060418

140307
110129

/4 p
150639
021806 > 120263
020946 R 180445

Revised 4-10-2025

Part # Description (014 Part # Description Qty

1101.87 O-RING - CRANKCASE FLANGE
1101.98 O-RING - OIL RESERVOIR
1101.B6 O-RING - OIL RESERVOIR

® Parts in 6062.46 (Kit 545).
B Parts in 6062.48 (Kit 547).
@ Parts in 8700.26 (Kit 624).
v Parts in 8700.26CK (Complete Repair Kit).

0001.06 RETAINER RING 2 1202.63 RIGHT BASE PLATE 1
0002.71 SHAFT - VA 1 1202.64 LEFT BASE PLATE 1
0006.02 BUSHING D25 1 1203.28 OIL RESERVOIR 1
000701 OIL SEAL D78 1 1205.62 ALUMINIUM PISTON D55 3
0102.04 DIAPHRAGM BOLT BV 3 1403.07 WASHER D6.4 2
0202.52 HOSE BARB D32 1 1403.09 WASHER D10.5 19
0206.31 SLEEVE D55 3 1502.03 PIN D15X48 3
0208.46 ACCUMULATOR COVER 1 1506.01 SNAP RING D60 1
0208.65 OIL RESERVOIR COVER 1 1506.15 SNAP RING D15 3
0209.46 CRANKCASE - TS 1 1506.39 SNAP RING 1
0214.01 BALL BEARING D60 1 150910 PISTON RING D55 3
0218.06 CAP D35X7 1 151918 CONNECTING ROD 3
0301.30 BEARING DISC 1 1603.64 PLUG G3/8 2
030143 DIAPHRAGM DISC BV 3 1603.D4 PLUG G3/8 1
0302.50 ROD SPACER 2 1603.G9 PLUG G3/8 6
0501.02 FLANGE 1 1604.G9 HEAD 3
0501.85 CRANKCASE FLANGE 1 1804.07 HEX BOLT M10X25 4
060418 BARB NUT M42X2 1 1804.45 HEX BOLT M10X40 19
0605.09 GASKET D17 7 1805.20 ALLEN BOLT M6X16 9
0605.43 GASKET D17 1 1805.71 ALLEN BOLT M6X50 2
060816 AIR VALVE ASSY 1 6015.66 ROD ASSEMBLY D55 3
0903.69 ACCUMULATOR DIAPHRAGM - GREENTECH ¢V 1 6017.F2 HEAD ASSEMBLY 3
090315 PISTON DIAPHRAGM D90 - GREENTECH 'V 3 603313 OIL RESERVOIR ASSEMBLY 1
0903.43 PISTON DIAPHRAGM D90 - BUNA-N 3 6063.04 VALVE ASSEMBLY W/O O-RING @ ¥ 6
1101.27 O-RING - VALVE @& 'V 6 6062.46 IN/OUTLET VALVE KIT (KIT 545) 1
1101.29 O-RING - OIL RESERVOIR 1 6062.48 DIAPHRGM BOLT/WASHER (KIT 547) 1
1101.41 O-RING - INLET HOSE BARBY 1 8700.26 DIAPHRAGM KIT - GREENTECH (KIT 624) 1
1101.62 O-RING - CRANKCASE FLANGE 1 8700.26CK COMPLETE REPAIR KIT 1

1

1

1



I U S A

mmm (VIEGA 135 TS52C

370 GPM /140 Ipm
580 PSI / 40 bar

Maximum Flow
Maximum Pressure

Maximum RPM 550 RPM
Inlet Port 1-1/2"Hose Barb
Outlet Ports (2) 1/2" Hose Barb Valve, 3/4" FPT
Bypass 1" Hose Barb
Dimensions 17.4"L x 15.5"W x 17.2"H
Weight 62 Ibs
6062H2 606209 606216 Lubrication: Requires 54 oz. of Udor Lube 40W Premium Pump Oil.
K'T:m Kss Kt Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
copE | ary copE | ary cooE | ary 180499
090314 | 1 110101 | 6 010201 | 3 140349
090361 3 600697 | 6 030107 | 3 150616
110101 6 000749

10158
021404
030128

o %@
)

@ 020822

180557
®——140305

%5 180529 C O-1otss

140349

603312

@
N - 140349
°’é S5 180529
P

/ \,?i& 160364
/ 060509
160132

140349 ——o~ |

180529 &

060845 g

14064 —R37 |

120349

{ 150602 160374 — @ 8
. g
o120 | o =
120508 A 10123 060450
O 03 | percoll BRIV @ﬁ
180499 N
Py 0903144 012 -
=)
'// 020820 .
120267 1406A4 = % 060816 = 060409
603129 { 1038, S0 050826
Revised 11-14-2025 180486
Part # Description Qty Part # Description Qty
0001.08 RETAINER RING "ZETA 170/260" 2 101G3 O-RING - PLUG 1
0002.A6 SHAFT "ZETA 350/OMEGA" TS 2C 1 1202.87 BASE PLATE 2
000315 PRESSURE ACCUMULATOR BASE 1 1203.49 OIL RESERVOIR 1
0007.49 OIL SEAL D35 2 1205.08 ALUMINIUN PISTON D75 3
0102.01 DIAPHRAGM BOLT @ 3 1403.05 WASHER M8 1l
0202.72 HOSE BARB D40 1 1403.48 WASHER D8.4 DACROMET 6
0206119 SLEEVE D75 3 1403.49 WASHER M10 36
0208.20 PRESSURE ACCUMULATOR COVER 1 1406.A4 ELBOW G3/8 M - G3/8 F 2
0208.22 OIL RESERVOIR COVER 1 1502.01 PIN D18X64 3
0209.98 CRANKCASE 1 1506.02 SNAP RING D18 3
021404 BALL BEARING D35 2 1506.16 SNAP RING D55 2
0216.07 ROLLER BEARING D55 1 1509.05 PISTON RING D75 3
030107 DIAPHRAGM DISC “ZETA/KAPPA 121/151" @ 3 1519.20 CONNECTING ROD 3
0301.28 ROD DISC “ZETA 170/200/260/300" 2 1601.32 SUCTION MANIFOLD 1
0302.59 ROD SPACER “ZETA 230/260" 2 1603.64 PLUG G3/8 3
0303.47 HEX NUT M8x8 8 1603.74 PLUG G3/4 1
0501.L.2 BUSHING FLANGE "OMEGA 135/139" 1 1604.C9 HEAD 3
0604.09 BRASS NUT G1/2 1 1605.36 OUTLET MANIFOLD 1
0604.50 BARB NUT G1-1/2" 1 1804.86 HEX BOLT M8X40 6
0605.09 GASKET D17 2 1804.99 HEX BOLT M10X25 8
0605.43 GASKET D17 1 1805.29 ALLEN BOLT M10X55 30
060816 AIR VALVE ASSEMBLY 1 1805.57 ALLEN BOLT M8X22 3
0608.26 HOSE BARB D13+GASKET 1 6006.97 VALVE ASSEMBLY W/O O-RING m 6
0608.45 BALL VALVE RIGHT 1 601553 ROD ASSY "OMEGA 135" D75 3
0608.46 BALL VALVE LEFT 1 6031.29 PRESSURE ACCUMULATOR ASSEMBLY 1
090314 ACCUMULATOR DIAPHRAGM 4 1 603312 OIL RESERVOIR ASSEMBLY 1
0903.61 PISTON DIAPHRAGM D116 GREENTECH# 3 6062.16 DIAPHRAGM BOLT/WASHER KIT (KIT 515) 1
110101 O-RING - VALVE m @ 6 6062.D9 IN/OUTLET VALVE KIT (KIT 642) 1
110123 0-RING - ACCUMULATOR 1 6062.H2 DIAPHRAGM KIT - GREENTECH (KIT 670) 1
110142 O-RING - INLET HOSE BARB 1 e Parts in 606216 (Kit 515)
101,58 O-RING - BEARING FLANGE 1 B Parts in 6062.09 (Kit 642)
110168 O-RING - OIL RESERVOIR 1 arts in obo2. 19 1
110185 O-RING - OIL RESERVOIR 1 @ Parts in 6062.H2 (Kit 670)



woor s (\VIEGA 139 TS2C

Maximum Flow 370 GPM /140 Ipm
Maximum Pressure 725 PSI / 50 bar
Maximum RPM 550 RPM
Inlet Port 1-1/2"Hose Barb
Outlet Ports (2) 1/2" Hose Barb Valve, 3/4" FPT
Bypass 1" Hose Barb
Dimensions 17.4"L x 15.5"W x 17.2"H
Weight 62 Ibs

8700.30CK 6062E8 6062E7 6062D9 606216 Lubrication: Requires 40 oz. of Udor Lube 40W Premium Pump Oil.

v KIT 650 KIT 649 KIT 642 KIT515 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

CODE | QTY < A | | @

010201 | 3 CopE |aTy COoDE |aTy COoDE |ary CoDE |ary

030107 3

000316 | 1|11 600361 | 3 || || 0s0a16 | 1 || || eoser | & ||| serer | 3

110101 6 110101 6 110101 6

110142 1

6063E2 6

110158

020827 021404
@ [ 603312 030128

©—140305

G5 180529 - 1ot1ss

140349

VA R0
'V 600697

-
3 = 140349
78 | 5 180529
50

160364

§— 180557 o305 000108 @
V)
021607 @

%0349 ——o |

P 16049

160409 120349

030259
_ % 000108 w 180529 ‘
Q7 ~ ooom@ % ; 060509
“;év’ %10201.7 S 10168 /:{/:/ 060845 ) peeeo
va o0z //v oo ) o —R7
Y ) 0nos G2 150602 160374 — @ “ON
) N ‘_ £ S
YOOl (/; e \ 9/ Eﬁ&g 150201 o1 —— 7
020619 @ / 151920 L oces -

[ N
000749 ' ‘ 120503 N 060450
150905 o . 020272
150616 « > R ] L @
060543Q e 060509 @ ‘, P 090316 OV | | Y1012 - S
160364 — O 160364 49 020802
060846 06086 Outlet
120287 1406A4 = 060409
603130 1/.03489j B 060826
180472

Revised 11-14-2025
Part # Description (01, Part # Description Qty

0001.08 RETAINER RING “ZETA 170/260" 2 1202.87 BASE PLATE 2
0002.A6 SHAFT “ZETA 350/OMEGA" TS 2C 1 1203.49 OIL RESERVOIR 1
0003.24 PRESSURE ACCUMULATOR BASE 1 1205.08 ALUMINIUN PISTON D75 3
000749 OIL SEAL D35 2 1403.05 WASHER D8 &
0102.01 DIAPHRAGM BOLT @V 3 1403.48 WASHER D8.4 DACROMET 8
0202.72 HOSE BARB D40 1 1403.49 WASHER M10 36
020619 SLEEVE D75 ) 1406.A4 ELBOW G3/8 M - G3/8 F 2
0208.02 PRESSURE ACCUMULATOR COVER 1 1502.01 PIN D18X64 S
0208.22 OIL RESERVOIR COVER 1 1506.02 SNAP RING D18 3
0209.98 CRANKCASE 1 1506.16 SNAP RING D55 2
0214.04 BALL BEARING D35 2 1509.05 PISTON RING D75 3
0216.07 ROLLER BEARING D55 1 1519.20 CONNECTING ROD &
0301.07 DIAPHRAGM DISC “ZETA/KAPPA 121/151" @ ¥ ) 1601.32 SUCTION MANIFOLD 1
0301.28 ROD DISC "ZETA 170/200/260/300" 2 1603.64 PLUG G3/8 &
0302.59 ROD SPACER "ZETA 230/260" 2 1603.74 PLUG G3/4 1
0303.47 HEX NUT M8X8 8 1604.C9 HEAD &
0501.L.2 BUSHING FLANGE "OMEGA 135/139" 1 1605.36 OUTLET MANIFOLD 1
0604.09 BRASS NUT G1/2 1 1804.72 HEX BOLT M8X50 8
0604.50 BARB NUT G1-1/2" 1 1804.99 HEX BOLT M10X25 8
0605.09 GASKET D17 2 1805.29 ALLEN BOLT M10X55 30
0605.43 GASKET D17 1 1805.57 ALLEN BOLT M8X22 3
0608.16 AIR VALVE ASSEMBLY 1 6006.97 VALVE ASSEMBLY W/O O-RING V¥ 6
0608.26 HOSE BARB D13+GASKET 1 6015.53 ROD ASSY "OMEGA 135" D75 3
0608.45 BALL VALVE RIGHT 1 6031.30 PRESSURE ACCUMULATOR ASSEMBLY 1
0608.46 BALL VALVE LEFT 1 603312 OIL RESERVOIR ASSEMBLY 1
0903.02 PISTON DIAPHRAGM D116 BUNA-N A 3 6062.16 DIAPHRAGM BOLT/WASHER KIT (KIT 515) 1
090316 ACCUMULATOR DIAPHRAGM A&V 1 6062.D9 IN/OUTLET VALVE KIT (KIT 642) 1
0903.61 PISTON DIAPHRAGM D116 GREENTECH ¢ V¥V 3 6062.E7 DIAPHRAGM KIT - BUNA-N (KIT 649) 1
1101.01 O-RING - VALVE ARGV 6 6062.E8 DIAPHRAGM KIT - GREENTECH (KIT 650) 1
1101.25 O-RING - ACCUMULATOR 1 8700.30CK  COMPLETE REPAIR KIT 1
1101.42 O-RING - INLET HOSE BARBY 1 @ Parts in 6062.16 (Kit 515)
110158 O-RING - BEARING FLANGE 1 B Parts in 6062.D9 (Kit 642)
101,68 O-RING - OIL RESERVOIR 1 A Parts in 6062.E7 (Kit 649)
1101.85 O-RING - OIL RESERVOIR 1 : .
e O-RING - PLUG i : IEarts in 6062.E8 (Kit 650) o

arts in 8700.30CK Complete Repair Kit)



woor s (\VIEGA 140 TS2C

Maximum Flow 39.0 GPM / 148 Ipm
Maximum Pressure 725 PSI / 50 bar
Maximum RPM 550 RPM
Inlet Port 1-1/2"Hose Barb
@ Outlet Ports (2) 1/2" Hose Barb Valve, 3/4" FPT
060450 Bypass 1" Hose Barb
020272 Dimensions 175"L x 15"W x 16"H
110142 v .
vAN110101 Weight 100 Ibs
060409 180538 \% ve 600697% : 160128 Lubrication: Requires 87 oz. of Udor Lube 40W Premium Pump Oil.
J ~ - é Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

060826 140345
g//»060534 160487 s
VAR 110101
140309%

g ' S @180529 <

160374 — 3 o2 & o 160364 - 060509 = O 140309 &\ 0

10163 ——2-8 5> ¥ 060509 160364 601501 130905 S Js®

160374 @ N 060409 ~~ @ 00822 | 120508 oy Y 180423

©\060826 Tl 180557 150201 \

140309 060534 : S e | 150602 =

180529 ) 0). 060845 V010201 ——F C O noigs | 151963
) . ve 030103— & 0002A6

160532 5 o VA 090362 - 120349 > 603312
060509j§ -7 Buna-N - 090301

000702
110171

021411
030102

- 110168
160364 _
— 020649 =
- — 000101
< 030347 021602
000324 020916 000101
090316 AV gz(])l(])%
0208D2 8700.06CK
870006 Y
KT 627 6062D9 606260 CODE | QTY
A KIT 642 KIT 559 010201 3
[] . 030103 3
CoDE | ary 090316 | 1
cooe | ary cope | aty 090362 | 3
140348 090316 | 1 110101 | 6
090362 3 110101 6 010201 3 110142 1
603130 < 180472 110101 | 6 600697 | 6 030103 | 3 600697 | 6
Revised 1-5-2026 060816

Part # Description Qty Part # Description (014"

0001.01 RETAINER RING 2 1205.08 ALUMINIUN PISTON D75 "BETA/OMEGA/ZETA" 3
0002.A6 SHAFT “"ZETA 350/OMEGA" TS 2C 1 1403.05 WASHER D8.4 3
0003.24 PRESSURE ACCUMULATOR BASE 1 1403.09 WASHER 16
0007.02 SEAL 2 1403.45 WASHER 24
0102.01 DIAPHRAGM BOLT @V S 1403.48 WASHER D8.4 8
0202.72 HOSE BARB D40 1 1502.01 PIN D18X64 3
0206.49 PISTON SLEEVE S 1506.02 SNAP RING D18 6
0208.22 OIL RESERVOIR COVER "BETA” 1 150616 SNAP RING D55 1

0208.D2 ACCUMULATOR COVER “BETA" 1 1509.05 PISTON RING D75 S
020916 PUMP BODY 1 1519.03 CONNECTING ROD 3
021411 BALL BEARING 2 1601.28 SUCTION MANIFOLD 1

0216.02 NEEDLE BEARING 1 1603.64 PLUG G3/8 3
0301.02 SPACER 2 1603.74 PLUG G3/4 3
0301.03 DIAPHRAGM WASHER @ 3 1604.B7 PUMP HEAD 3
0303.47 HEX NUT M8X8 8 1605.32 DISCHARGE MANIFOLD 1

0501.46 BEARING FLANGE 1 1804.03 HEX BOLT 8
0604.09 BRASS NUT G1/2 2 1804.23 HEX BOLT 2
0604.50 BARB NUT 1 1804.72 HEX SCREW M8X50 8
0605.09 ALUMINUM GASKET 2 1805.29 ALLEN BOLT M10X55 2
0605.34 GASKET 2 1805.38 ALLEN BOLT 24
060816 AIR VALVE ASSEMBLY 1 1805.57 ALLEN BOLT M8X22 S
0608.26 1/2" BARB 2 6006.97 IN/OUT VALVE W/O O-RING =V 6
0608.45 BALL VALVE RIGHT 1 6015.01 PISTON ROD ASSEMBLY 3
0608.46 BALL VALVE LEFT 1 6031.30 PRESSURE ACCUMULATOR ASSEMBLY 1

0903.01 PISTON DIAPHRAGM 130MM BUNA-N S 603312 OIL RESERVOIR ASSEMBLY 1

090316 ACCUMULATOR DIAPHRAGM AV 1 6015.01 PISTON/ROD ASSEMBLY 3
0903.62 PISTON DIAPHRAGM 130MM GREENTECH AV S 6031.30 ACCUMULATOR ASSEMBLY 1

1101.01 O-RING - VALVE mAVY 6 6033.02 OIL RESERVOIR ASSEMBLY 1

1101.25 O-RING - ACCUMULATOR 1 6062.60 DIAPHRAGM BOLT/WASHER KIT (KIT 559) 1

1101.42 O-RING - INLET HOSE BARBVY 1 6062.D9 IN/OUT VALVE KIT (KIT 642) 1

1101.68 O-RING - OIL RESERVOIR 1 8700.06 DIAPHRAGM KIT - GREENTECH (KIT 627) 1

1101.71 O-RING - BEARING FLANGE 1 8700.06CK  COMPLETE REPAIR KIT 1

1101.85 O-RING - OIL RESERVOIR 1 ® Parts in 6062.60 (Kit 559)

1101.G3 O-RING - PLUG 2 B Parts in 6062.D9 (Kit 642)

1202.82 MOUNTING RAIL 2 A Parts in 8700.06 (Kit 627)

1203.49 OIL RESERVOIR "BET, 1 V¥ Parts in 8700.06CK (Complete Repair Kit)



®
I U S A

— (MEGA 170 TS2C

46.0 GPM / 174.5 Ipm
725 PSI / 50 bar

Maximum Flow
Maximum Pressure

Maximum RPM 550 RPM
Inlet Port 1-1/2" Hose Barb
Outlet Ports (2) 1/2" Hose Barb Valve, 3/4" FPT
Bypass 1" Hose Barb
870007 606233 6062E1 606236 8700.07CK DAeNSIoNS Al SR Pk
KIT 628 KIT 532 KIT 643 KIT 535 v Weight 120 lbs
* A L] L) cope | ary Lubrication: Requires 84 oz. of Udor Lube 40W Premium Pump Oil.
CODE | OTY ||| CODE_|ATY ||| CO0E |OTV ||| CO0E | ATV |} || ot0201 | 4 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
090316 1 090301 4 110101 8 010201 4 090316 1
090362 | 4 090316 | 1 600697 | 8 030103 | 4 090362 | 4 150616
110101 8 110101 8
Towaz| 1 000749
6063E2 | 8 180403
020822 140309
T o35 iy
-
10171
10185 ) 603312 e
120349 030102
000101
CoO— 10168 021602

000101

— 141203 0002A6

050152

§ 150602
%ﬁ& 150201
151903
120508
O 150905
000749
150616
180403 —a
Revised 11-13-2025
Part # Description
0001.01 RETAINER RING "BETA/OMEGA"
0002.A6 SHAFT “"ZETA 350/OMEGA" TS 2C
0003.24 PRESSURE ACCUMULATOR
0007.49 OIL SEAL D35
0102.01 DIAPHRAGM BOLT “ZETA/KAPPA 121" @ ¥
0202.72 HOSE BARB D40
0206.49 SLEEVE D75 "OMEGA 170"
0208.22 OIL RESERVOIR COVER "BETA”
0208.D2 ACCUMULATOR COVER "BETA"
0209.G6 CRANKCASE “BETA / OMEGA"
02141 BALL BEARING D35
0216.02 ROLLER BEARING D55
0301.02 ROD DISC "BETA/OMEGA"
0301.03 DIAPHRAGM DISC "BETA/OMEGA” @' ¥
0303.47 HEX NUT M8X8
0501.52 OIL CUP SUPPORT FLANGE "BETA / OMEGA"
0501.L4 BUSHING FLANGE "BETA/OMEGA"
0604.09 BRASS NUT G1/2
0604.50 BARB NUT G1"1/2
0605.09 GASKET D17
0605.40 GASKET D215
0605.43 GASKET D17
060816 AIR VALVE ASSY
0608.26 HOSE BARB D13+GASKET
0608.46 BALL VALVE LEFT
0903.01 PISTON DIAPHRAGM - BUNA-N D130 A
090316 ACCUMULATOR DIAPHRAGM ® AV
0903.62 PISTON DIAPHRAGM - GREENTECH D130 @V
1101.01 O-RING - VALVE ARGV
1101.25 O-RING - PULSATION DAMPENER
1101.42 O-RING - INLET HOSE BARBY
1101.68 O-RING - OIL RESERVOIR
101.71 O-RING - BUSHING FLANGE
1101.85 O-RING - OIL RESERVOIR
101.A3 O-RING - OIL CUP SUPPORT FLANGE
1101.G3 O-RING - PLUG
1202.83 BASE PLATE "OMEGA 170"
1203.49 OIL RESERVOIR

060846
060846

W VB 600697
=

VoA R0

'Vl 600697

160487
VOAR001

160129

180529
140309

601501
0163 ® 160364
160374 @ 10125 Inlet
030347
160533 000324 060450
140309 —— 65 090316 AV @
180529 —e* | N 020802 :121221:: - é
10163 Wt A A\ 22w, 060816
16037430 060560 &P ]0 @QHH Outlet
wi B o oo
060826
(0137 Part # Description Qty
2 1205.08 ALUMINIUN PISTON D75 4
1 1403.05 WASHER D8.4 3
1 1403.09 WASHER D10,5 19
2 1403.45 WASHER D13 32
4 1403.48 WASHER D8.4 8
1 1412.03 BONDED WASHER D6.7 2
4 1502.01 PIN D18X64 4
1 1506.02 SNAP RING D18 4
1 1506.16 SNAP RING D55 2
1 1509.05 PISTON RING D75 4
2 1519.03 CONNECTING ROD 4
1 1601.29 SUCTION MANIFOLD 1
2 1603.62 PLUG G1/2 2
4 1603.64 PLUG G3/8 2
8 1603.74 PLUG G3/4 2
1 1604.B7 HEAD "OMEGA 170" 4
1 1605.33 DISCHARGE MANIFOLD 1
1 1804.03 HEX BOLT M10X30 8
1 1804.23 HEX BOLT M10X40 3
1 1804.72 HEX BOLT M8X50 8
2 1805.29 ALLEN BOLT M10X55 16
1 1805.38 ALLEN BOLT M12X60 32
1 1805.51 ALLEN BOLT M6X40 2
1 1805.57 ALLEN BOLT M8X22 3
2 6006.97 VALVE ASSEMBLY W/O O-RING m'V¥ 8
4 6015.01 ROD ASSY "OMEGA/BETA" D75 4
1 6031.30 PRESSURE ACCUMULATOR ASSEMBLY 1
4 603312 OIL RESERVOIR ASSEMBLY 1
8 6062.33 DIAPHRAGM KIT - BUNA-N (KIT 532) 1
1 6062.36 DIAPHRAGM BOLT/WASHER KIT (KIT 535) 1
1 6062.E1 IN/OUTLET VALVE KIT "BETA 150" (KIT 643) 1
1 8700.07 DIAPHRAGM KIT - GREENTECH (KIT 628) 1
2 8700.07CK COMPLETE REPAIR KIT 1
1 A Parts in 6062.33 (Kit 532)
1 ® Parts in 6062.36 (Kit 535)
% B Parts in 6062.E1 (Kit 643)
] @ Parts in 8700.07 (Kit 628)
v

Parts in 8700.07CK (Complete Repair Kit)



voor s (VIEGA 195 TS2C

Maximum Flow 51.0 GPM /193.0 Ipm
Maximum Pressure 725 PSI / 50 bar
Maximum RPM 550 RPM
Inlet Port 2" Hose Barb
Outlet Ports (2) 1/2" Hose Barb Valve, 3/4" FPT
Bypass 1" Hose Barb
Dimensions 174"L x 15.5"W x 17.2"H
A weigt 20 b
* A m ° Lubrication: Requires 84 oz. of Udor Lube 40W Premium Pump Oil.
CODE | aTYy CODE | QTY CODE |QTYy CODE | ATy

090316
090362
110101

®n =

Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

090301 4 110101 8 010217 4

090316 1 600697 8 030103 4

110101 8 180403 Inlet

140309 r 141103 060439 (53
@ 020822 0501K3 2180423
180557 10171 i
g 140305 021420 120283 020279
110193 4@0

C O 105 603312 030102
000101 (
% 120349 \
021602 _
O 10168 Q )
fa— 180551 0007101

Outlet
180538 O%%Z: o 060409
140345 —= T U103 0002A6 060826
160487 050152 ) @
% T ons - * W00t
® 010217 ; m 600697
J ‘ p) 160118
£ 050%2 f Py oe08is
= Y s 060846 K@ 120:81170101 180529
858;’;2 AR N4 BP0 620001 % ~ W600697 —6 Z 140309
120950 1 160533 <5/ QO 160364
CO— 150907 ) 10163 T ‘ @°
160374 —@ - 10125
000749 ( 030347
150616 140309 . | 000324
180529 H°1 Iy~ 090316 %
10163 PR & N e A 020802
E%g; 160374 ™ 060509 = f i 060816
160364 ﬁosomoj &P mf e
160362 — 6031301 140348 J@j
. 180472
Revised 11-13-2025
Part # Description (013Y Part # Description Qty
0001.01 RETAINER RING "“BETA/OMEGA" 2 1205.56 PISTON 4
0002.A6 SHAFT “ZETA 350/OMEGA" TS 2C 1 1403.05 WASHER D8.4 3)
0003.24 PRESSURE ACCUMULATOR 1 1403.09 WASHER D10,5 20
0007.49 OIL SEAL D35 2 1403.45 WASHER D13 32
010217 DIAPHRAGM BOLT @ 4 1403.48 WASHER D8.4 8
0202.79 HOSE BARB ELBOW - INLET D50 1 1408.28 INLET ADAPTER 1
0206.76 SLEEVE 4 1411.03 WASHER 10
0208.22 OIL RESERVOIR COVER 1 1412.03 BONDED WASHER D6.7 2
0208.D2 ACCUMULATOR COVER 1 1502.01 PIN D18X64 4
0209.G6 CRANKCASE “BETA /OMEGA" 1 1506.02 SNAP RING D18 4
0214.20 BEARING 2 1506.16 SNAP RING D55 2
0216.02 ROLLER BEARING D55 1 1509.07 PISTON RING 4
0301.02 ROD DISC BETA/OMEGA 2 1519.03 CONNECTING ROD 4
0301.03 DIAPHRAGM DISC "BETA/OMEGA” ® 4 160118 MANIFOLD - SUCTION 1
0303.47 HEX NUT M8X8 8 1603.62 PLUG G1/2 1
0501.52 OIL CUP SUPPORT FLANGE "BETA / OMEGA" 1 1603.64 PLUG G3/8 3
0501.K3 BEARING FLANGE 1 1603.74 PLUG G3/4 2
0604.09 HEX NUT M8X8 2 1604.B7 HEAD "OMEGA 170/195" 4
0604.39 NUT - INLET 1 1605.33 MANIFOLD - DISCHARGE 1
0605.09 GASKET D17 2 1804.03 HEX BOLT M10X30 S
0605.40 GASKET D21.5 1 1804.23 HEX BOLT M10X40 5
0605.43 GASKET D17 1 1804.72 HEX BOLT M8X50 8
060816 AIR VALVE ASSY 1 1805.29 ALLEN BOLT M10X55 16
0608.26 HOSE BARB D13+GASKET 2 1805.38 ALLEN BOLT M12X60 32
0608.46 BALL VALVE LEFT 2 1805.51 ALLEN BOLT M6X40 2
0903.01 PISTON DIAPHRAGM - BUNA-N D130 A 4 1805.57 ALLEN BOLT M8X22 3)
090316 ACCUMULATOR DIAPHRAGM A & 1 6006.97 VALVE ASSEMBLY W/O O-RING m 8
0903.62 PISTON DIAPHRAGM -EREENTECH D130 ¢ 4 6031.30 PRESSURE ACCUMULATOR ASSEMBLY 1
101.01 O-RING - VALVE AR 8 603312 OIL RESERVOIR - COMPLETE 1
110116 O-RING - AIRVALVE 1 6240.01 OIL RESERVOIR ASSEMBLY 4
101.25 O-RING - PULSATION DAMPENER 1 6062.33 DIAPHRAGM KIT - BUNA-N (KIT 532) 1
1101.68 O-RING - OIL RESERVOIR 1 6062.E1 IN/OUTLET VALVE KIT "BETA 150" (KIT 643) 1
101.71 O-RING - BEARING FLANGE 2 6640.03 DIAPHRAGM BOLT/WASHER KIT (KIT 576) 1
1101.85 O-RING - OIL RESERVOIR 1 8700.07 DIAPHRAGM KIT - GREENTECH (KIT 628) 1
1101.93 O-RING - INLET 2 A Parts in 6062.33 (Kit 532)
1101.A3 O-RING - OIL CUP SUPPORT FLANGE 1 B Parts in 6062.E1 (Kit 643)
AES ORI = ® Parts in 6640.03 (Kit 576)
1202.83 BASE PLATE "OMEGA 170" 2 ® Parts i 8700.07 Kit 628
1203.49 OIL RESERVOIR 1 arts in 870007 (Kit 628)



I U S A

160125

110142 A 160528 :
1101252

' 6%1 aogos 160387 S

@060450

020976
000607
030112

030252

o0

000207 160367 =
o 080111 Al0110127® ¥
151930
ggé‘;g? .‘ W 120507 | A M607103
110143 %Q® 601551
¢ 150203
o L
140302 @ Wnoszz
180407 & ‘fb 140003
030404
Part # Description Qty
0001.02 RETAINER RING 2
0002.D7 CRANKSHAFT 1
0006.07 BEARING 1
000761 SEAL 1
0102.04 DIAPHRAGM BOLT S.S. @ A 3
0206.08 PISTON SLEEVE 3
0208.65 OIL RESERVIOR CAP 1
0209.76 CRANKCASE 1
0214.05 BALL BEARING D35 1
030112 BEARING DISC D25 1
0301.24 BEARING DISC D35 1
030143 DIAPHRAGM WASHER @ A 3
0302.52 ROD SPACER 2
030404  NUT 3
0501.62 ADAPTER - VA 1
0501.79 FLANGE - VA 1
0508.09 DISCHARGE PLATE S.S. 1
050810 REGULATOR ADAPTER S.S. 1
0604.50 BARB NUT 1
0605.49 OIL PLUG GASKET 1
080111 KEY 10X8X40 1
090313 PISTON DIAPHRAGM 100mm,BUNA-N 3
0903.20 PISTON DIAPHRAGM 100mm,GREENTECH ¢ A 3
1101.25 O-RING - PLUG & ADAPTER 2
1101.27 O-RING - VALVE ¢E A 6
1101.29 O-RING - OIL RESERVIOR 1
1101.31 O-RING - MANIFOLD 12
1101.42 O-RING - INLET BARBA 1
1101.43 O-RING - FLANGE 1
1101.98 O-RING - OIL RESERVIOR 1
1101.B6 O-RING - OIL RESERVIOR 1
1203.28 OIL RESERVOIR 1
3

1205.07 ALUMINUM PISTON D55

030252 § g
000102 @ o7

060549 @ i

@81630

050809
141402

g— 0102040 A
@— 0301430 A

0903200 A

090313 - Buna-N

\_/

020608

S~—

B 160494/P

Gl 020865
O 110186
110198 603313
= 8700.63CK
Cp-c07103maAa ! 120328 A

L110127-0A = coE_|ory
190004 010204 3
14000 090320 | 3
%@7181621 140004 090320 3
10129 607103 | 6
606248 606297 6062H1
KIT 547 KIT 597 KIT 669
° 3 — m
CODE |aTy CODE |aTy CODE | QTy
010204 3 090320 3 110127 6
030143 3 110127 6 607103 6

mm— /ETA 40P VAGRJ/4

Maximum Flow
Maximum Pressure

10.5 GPM / 44 lpm
300 PSI / 20 bar

Maximum RPM 550 RPM
Inlet Port - Hose Barb 1-1/4" HB
Outlet Ports - Hose Barb, Valve (2)1/2" HB
Bypass - Hose Barb 3/4"HB
Dimensions - ZETA 40P GR 16"L x 11"W x 12"H
Weight - ZETA 40P GR 36 Ibs

Lubrication: Requires 39 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

Revised 3-5-2026

Part # Description Qty
1206.22 STUD M10X46 3
1400.00 DISCHARGE MANIFOLD SPACER S.S. 6
1400.03 HEAD BOLT WASHER S.S. 15
1400.04 WASHER M8 S.S. 2
1403.02 WASHER M10 1
1406.94 SUCTION ELBOW 1-1/4" 1
1414.02 MANIFOLD WASHER S.S. 12
1502.03 CONNECTING ROD PIN 15X48 3
1506.15 SNAP RING 6
1519.30 CONNECTING ROD 3
1601.25 INLET/OUTLET MANIFOLD TUBE 3
1601.26 SUCTION MANIFOLD TUBE G1-1/2" M 1
1603.67 OIL PLUG G1/4 1
1603.87 MANIFOLD PLUG G3/4 2
1604.94/P HEAD - POLY 3
1605.28 DISCHARGE MANIFOLD TUBE G3/4" F 2
1804.07 HEX BOLT M10X25 1
1816.21 HEAD BOLT S.S. 12
1816.24 SUCTION MANIFOLD BOLT S.S. 6
1816.30 DISCHARGE MANIFOLD BOLT S.S. 6
1900.04 ALLEN BOLT M6X50 S.S. 2
6015.51 PISTON / ROD ASSEMBLY D55 3
603313 OIL RESERVOIR ASSEMBLY 1
6071.03 VALVE ASSEMBLY 316SS W/O O-RING mA 6
6062.51 DIAPHRAGM WASHER/BOLT (KIT 547) 1
6062.97 DIAPHRAGM KIT - GREENTECH (KIT 597) 1
6062.H1 INLET/OUTLET VALVE KIT (KIT 669) 1
8700.63CK COMPLETE REPAIR KIT 1

Parts in 6062.48 (Kit 547)
Parts in 6062.97 (Kit 597).
Parts in 6062.H1 (Kit 669).
Parts in 8700.63CK (Complete Repair Kit)

> meoée



I U S A

LDOF? o /ETA 40P VA

160125
110131
160125

181624 B2
&

141402

030252
0002D7
080111

160125
050810
110125 (‘;‘@

1031 — =~
1101424 160528 : @,g
' 101252 &%

6%14%94 160367 -
\

@060450

020976
000607

29
030124 =9 51030
e A0 B
110143 @
050179 150203 601951
050162 150615

180407

Part #

0001.02
0002.D7
0006.07
0007.61
0102.04
0206.08
0208.65
0209.76
0214.05
030112
0301.24
030143
0302.52
0304.04
0501.62
0501.79
0508.09
050810
0604.50
0605.49
08011
090313
0903.20
1101.25
1101.27
1101.29
1101.31
1101.42
1101.43
1101.98
1101.B6
1202.63
1202.64
1203.28
1205.07

¥ )
003
L 030404

Description

RETAINER RING
CRANKSHAFT

BEARING

SEAL

DIAPHRAGM BOLT SS. @ A
PISTON SLEEVE

OIL RESERVIOR CAP
CRANKCASE

BALL BEARING D35
BEARING DISC D25
BEARING DISC D35
DIAPHRAGM WASHER ® A
ROD SPACER

NUT

ADAPTER - VA

FLANGE - VA

DISCHARGE PLATE S.S.
REGULATOR ADAPTER S.S.
BARB NUT

OIL PLUG GASKET

KEY 10X8X40

PISTON DIAPHRAGM 100mm,BUNA-N
PISTON DIAPHRAGM 100mm,GREENTECH @ A
O-RING - PLUG & ADAPTER
O-RING - VALVE B A
O-RING - OIL RESERVIOR
O-RING - MANIFOLD
O-RING - INLET BARBA
O-RING - FLANGE

O-RING - OIL RESERVIOR
O-RING - OIL RESERVIOR
MOUNTING RAIL - RIGHT SIDE
MOUNTING RAIL - LEFT SIDE
OIL RESERVOIR

ALUMINUM PISTON D55

030112
030252 ‘
000102 @ R

N
0110127 § /\

@81630

L 140000

050809
141402

g— 0102040 A
@ 0301430 A

€D

090320 & A

Maximum Flow 10.5 GPM / 44 lpm
Maximum Pressure 300 PSI / 20 bar
Maximum RPM 550 RPM
Inlet Port - Hose Barb 1-1/4" HB
Outlet Ports - Hose Barb, Valve (2)1/2" HB
Bypass - Hose Barb 3/4"HB
Dimensions - ZETA 40P "L x 11"W x 12"H
Weight - ZETA 40P 29 lbs

Lubrication: Requires 39 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

090313 - Buna-N

020608

020865
CO— 110186
CO— 110198 603313

Qty

2
1
1
1
3
3
1
1
1
1
1
3
2
3
1
1
1
1
1
1
1
3
3
2
6
1

=
N

W= = 2 a2 g a

p-607103mA 120328 87°°~A63CK
10127 me A o0t —A—
140003 %gs] 20004 010204 | 3
. 181621 o129 o030 | 3
G 140001 Hora| 5
’,“ 607103 6
W 190000
606248 606297 6062H1
KIT 547 KIT 597 KIT 669
120264 o 7S —
120263 CODE | aTty CODE | aTty CODE |QTy
010204 3 090320 3 110127 6
030143 3 110127 6 607103 6

Revised 9-27-2024

Part # Description (0147
1206.22 STUD M10X46 3
1400.00 DISCHARGE MANIFOLD SPACER S.S. 6
1400.01 RAIL SPACER S.S. 4
1400.03 HEAD BOLT WASHER S.S. n
1400.04 WASHER M8 S.S. 2
1403.02 WASHER M10 1
1406.94 SUCTION ELBOW 1-1/4" 1
1414.02 MANIFOLD WASHER S.S. 12
1502.03 CONNECTING ROD PIN 15X48 3
1506.15 SNAP RING 6
1519.30 CONNECTING ROD 3
1601.25 INLET/OUTLET MANIFOLD TUBE 3
1601.26 SUCTION MANIFOLD TUBE G1-1/2" M 1
1603.67 OIL PLUG G1/4 1
1603.87 MANIFOLD PLUG G3/4 2
1604.94/P HEAD - POLY 3
1605.28 DISCHARGE MANIFOLD TUBE G3/4" F 2
1804.07 HEX BOLT M10X25 1
1900.00 RAIL BOLT S.S. 4
1816.21 HEAD BOLT S.S. 12
1816.24 SUCTION MANIFOLD BOLT S.S. 6
1816.30 DISCHARGE MANIFOLD BOLT S.S. 6
1900.04 ALLEN BOLT M6X50 S.S. 2
6015.51 PISTON / ROD ASSEMBLY D55 3
603313 OIL RESERVOIR ASSEMBLY 1
607103 VALVE ASSEMBLY 316SS W/O O-RING B A 6
6062.51 DIAPHRAGM WASHER/BOLT (KIT 547) 1
6062.97 DIAPHRAGM KIT - GREENTECH )KIT 597) 1
6062.H1 INLET/OUTLET VALVE KIT (KIT 669) 1
870063CK COMPLETE REPAIR KIT 1

Parts in 6062.48 (Kit 547)
Parts in 6062.97 (Kit 597).
Parts in 6062.H1 (Kit 669).
Parts in 8700.63CK (Complete Repair Kit)

> meoée



UDOR

I U S A

g— 0102040 A
@ 0301430 A

110142 A 160528

S—

@060450

020976

mm— /FTA 40 VAGR3/4

Maximum Flow
Maximum Pressure

10.5 GPM / 44 lpm
300 PSI / 20 bar

Maximum RPM 550 RPM
Inlet Port - Hose Barb 1-1/4" HB
Outlet Ports - Hose Barb, Valve (2)1/2" HB
Bypass - Hose Barb 3/4"HB
Dimensions - ZETA 40E GR 16"L x 11"W x 12"H
Weight - ZETA 40E GR 36 Ibs

Lubrication: Requires 39 oz. of Udor Lube 40W Premium Pump Oil.

0903204 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

' 6 ”0125ié S=—="1 (90313 Buna-N
0 %—140694 160387 020608

000607 !
030112 160472 CO— 110186
030252 » CO— 110198
000102 ! - ??23275:: A e 8700.60CK
030252 060549 & g 120328 603313 A
000207 @ 160367 -~ (@)% 140309 el LAl
080111 LA P Ame110127 @O o 180571 o1020a 3
030124 @/," s1030) O 180445 140307 os0sz0 | 3
w0 o 9 ﬁg 10507 | AMEDGACS 1on2s ik
(1);81;; ‘”\ T i 150203 ( 601951 606248 606297 606208
050162 150615 KIT 547 KIT 597 KIT 641
: : ° []
140302 e \ oS 120622 cooe |ary |||| cooe |ary |||| cooe |arv
180407 & 1403 osoras | 3 |||| Tionzr | & |||| sossas|
030404 Revised 3-5-2026
Part # Description Qty Part # Description (0147
0001.02 RETAINER RING 2 1206.22 STUD M10X46 3
0002.D7 CRANKSHAFT 1 1403.02 WASHER M10 3
0006.07 BEARING D25 1 1403.07 WASHER M8 2
0007.61 OIL SEAL D35 1 1403.09 WASHER M10 12
0102.04 DIAPHRAGM BOLT ® A 3 1403.48 WASHER M8 12
0206.08 PISTON SLEEVE D55 3 1406.94 SUCTION HOSE BARB 1-1/4" 1
0208.65 OIL RESERVIOR CAP 1 1411.03 SERATED WASHER M10 3
0209.76 CRANKCASE 1 1502.03 CONNECTING ROD PIN 15X48 3
0214.05 BALL BEARING D35 1 1506.15 SNAP RING D15 3
030112 BEARING DISC D25 1 1519.30 CONNECTING ROD 3
0301.24 BEARING DISC D35 1 1601.25 INLET/OUTLET MANIFOLD TUBE 3
0301.43 DIAPHRAGM WASHER @ A 3 1601.26 SUCTION MANIFOLD TUBE G1-1/2" M 1
0302.52 ROD SPACER 2 1603.67 OIL PLUG G1/4" 1
0304.04 NY-LOCK NUT M10 3 1603.87 MANIFOLD PLUG G3/4" 2
0501.62 ADAPTER - VA 1 1604.72 HEAD 3
0501.79 FLANGE - VA 1 1605.28 DISCHARGE MANIFOLD TUBE G3/4" F 2
050810 REGULATOR MOUNTING ADAPTER 1 1804.04 HEX BOLT M8X55 12
0604.50 BARB NUT G1-1/2" 1 1804.07 HEX BOLT M10X25 1
0605.49 OIL PLUG GASKET 1 1804.45 HEX BOLT M10X60 12
080111 KEY 10X8X40 1 1805.71 ALLEN BOLT M6X50 2
090313 PISTON DIAPHRAGM 100mm,BUNA-N 3 6015.51 PISTON / ROD ASSEMBLY D55 3
0903.20 PISTON DIAPHRAGM 100mm,GREENTECH 4 A 3 603313 OIL RESERVIOR ASSEMBLY 1
1101.25 O-RING - PLUG & ADAPTER 2 6063.Q5 VALVE ASSEMBLY W/O O-RING mA 6
101.27 O-RING - VALVE &¢mA 6 6062.48 DIAPHRAGM WASHER/BOLT (KIT 547) 1
1101.29 O-RING - OIL RESERVIOR 1 6062.97 DIAPHRAGM KIT - GREENTECH (KIT 597) 1
1101.31 O-RING - MANIFOLD 12 6062.D8 INLET/OUTLET VALVE KIT (KIT 641) 1
1101.42 O-RING - INLET BARBA 1 870060CK  COMPLETE REPAIR KIT 1
1101.43 O-RING - FLANGE ! ® Parts in 6062.48 (Kit 547)
1101.98 O-RING - OIL RESERVIOR 1 @ Parts in 6062.97 (Kit 597).
1101.B6 O-RING - OIL RESERVIOR 1 B Parts in 6062.D8 (Kit 641).
1203.28 OIL RESERVIOR 1 A Parts in 8700.60CK
3

1205.07 ALUMINUM PISTON D55



I U S A

A /ETA 40 VA

10.5 GPM / 44 lpm
300 PSI / 20 bar

Maximum Flow
Maximum Pressure

Maximum RPM 550 RPM
160125 e Inlet Port - Hose Barb 1-1/4" HB
050810—2 & Outlet Ports - Hose Barb, Valve (2)1/2" HB
110125 T \ Bypass - Hose Barb )3/4” HB
' ' Dimensions - ZETA 40E ML x "W x 12"H
160528 ()77 1101312 Weight - ZETA 40E 29 Ibs
60125 110131 @ 5 g;gﬁgg:: Lubrication: Requires 39 oz. of Udor Lube 40W Premium Pump Oil.
o1 110142 A 160528 090320 ¢ Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
160125— =" 6% Eggﬁifé — gggggg-sunaw
140694
18040@j Sy oot
140348 020976
000607
030112 160472
030252 B 6063Q5m A . COo— 110198 8700.60CK
030252 000102 : & ’110127l0A RN A
o ‘ ?28223§ \ 120328 > 603313 051‘:,4 ozy
ot 080111 gﬁ "$® Al0110127® «77140309 S :iggg; ggggé z
) 151930 [ = 110142 | 1
o007e1 s osor | Ameoe3es | 180445 10129 i
110143 @ - f 601551 606248 606297 606208
050179 150203 120264 KIT 547 KIT 597 KIT 641
050162 ),, 150615 120263 (] * |
140302 @ ’\ CODE |aTy CODE |aTy CODE | QTY
s & ® }i??ég 030143 | 3 |||| 10127 | & |||| sossas| ¢
Revised 9-27-2024
Part # Description Qty Part # Description Qty
0001.02 RETAINER RING 2 1205.07 ALUMINUM PISTON D55 3
0002.D7 CRANKSHAFT 1 1206.22 STUD M10X46 3
0006.07 BEARING D25 1 1403.02 WASHER M10 3
0007.61 OIL SEAL D35 1 1403.07 WASHER M8 2
0102.04 DIAPHRAGM BOLT ® A 3 1403.09 WASHER M10 8
0206.08 PISTON SLEEVE D55 3 1403.48 WASHER M8 12
0208.65 OIL RESERVIOR CAP 1 1406.94 SUCTION HOSE BARB 1-1/4" 1
0209.76 CRANKCASE 1 1411.03 SERATED WASHER M10 3
0214.05 BALL BEARING D35 1 1502.03 CONNECTING ROD PIN 15X48 3
030112 BEARING DISC D25 1 1506.15 SNAP RING D15 3
0301.24 BEARING DISC D35 1 1519.30 CONNECTING ROD 3
030143 DIAPHRAGM WASHER ® A 3 1601.25 INLET/OUTLET MANIFOLD TUBE 3
0302.52 ROD SPACER 2 1601.26 SUCTION MANIFOLD TUBE G1-1/2" M 1
0304.04 NY-LOCK NUT M10 3 1603.67 OIL PLUG G1/4" 1
0501.62 ADAPTER - VA 1 1603.87 MANIFOLD PLUG G3/4" 2
0501.79 FLANGE - VA 1 1604.72 HEAD 3
050810 REGULATOR MOUNTING ADAPTER 1 1605.28 DISCHARGE MANIFOLD TUBE G3/4" F 2
0604.50 BARB NUT G1-1/2" 1 1804.04 HEX BOLT M8X55 12
0605.49 OIL PLUG GASKET 1 1804.07 HEX BOLT M10X25 1
08011 KEY 10X8X40 1 1804.45 HEX BOLT M10X60 12
090313 PISTON DIAPHRAGM 100mm,BUNA-N 3 1805.71 ALLEN BOLT M6X50 2
0903.20 PISTON DIAPHRAGM 100mm,GREENTECH 4 A 3 6015.51 PISTON / ROD ASSEMBLY D55 3
1101.25 O-RING - PLUG & ADAPTER 2 603313 OIL RESERVIOR ASSEMBLY 1
101.27 O-RING - VALVE &omA 6 6063.Q5 VALVE ASSEMBLY W/0O O-RING mA 6
1101.29 O-RING - OIL RESERVIOR 1 6062.48 DIAPHRAGM WASHER/BOLT (KIT 547) 1
1101.31 O-RING - MANIFOLD 12 6062.97 DIAPHRAGM KIT - GREENTECH (KIT 597) 1
1101.42 O-RING - INLET BARBA 1 6062.D8 INLET/OUTLET VALVE KIT (KIT 641) 1
1101.43 O-RING - FLANGE 1 8700.60CK  COMPLETE REPAIR KIT 1
110198 O-RING - OIL RESERVIOR 1 ® Parts in 6062.48 (Kit 547)
1101.86 O-RING - OIL RESERVIOR 1 & Parts in 6062.97 (Kit 597).
1202.63 MOUNTING RAIL - RIGHT SIDE 1 B Parts in 6062.D8 (Kit 641).
1202.64 MOUNTING RAIL - LEFT SIDE 1 A Parts in 8700.60CK ( Complete Repair Kit)
1203.28 OIL RESERVIOR 1




usA
Intet .
Maximum Flow 19.0 GPM / 71 Ipm
060432 outle! Maximum Pressure 300 PSI / 20 bar
020252 A 110104 ©§ % ) Maximum RPM 550 RPM
025305 Inlet Port - Hose Barb 1-1/4" HB
A 0141 2 060436 8 10125  Outlet Ports - Hose Barb, Valve 3/4"HB
140348 Bypass - Hose Barb -
160364 180418 Dimensions 10.5"L x 10"W x 9"H
019 Weight 21 lbs
160534 : (7 M0IFY ——= 160130 Lubrication: Requires 20 oz. of Udor Lube 40W Premium Pump Ol
10125 160364 Alternate Qil: 30W non-detergent or 15W-40 non-detergent oil.
160130 y C 110125 010204 ® A
140348 —— § @ 030143eaA
180418 _ A®090315 ©) —
10125 = 090343-Buna-N 020865
160535 CO— 10186
| 020650 O 110198
mrF——= 020993 \ 8700.62CK
160364 000602 @g 120328 ) 603313 WEAF
o0zt i el
000106 @ 604H9 / O 110127 me A 140307 090315 | 3
\ ey - 606305 mA 10129 1otz 6
030250 @@ SN N 038 00305
000274 160367 a9 . o 4
021410 5 D > L %% 180418 606248 606288 606208
000758 AT R o ® G B0 wirsa7 ] || wser ||| Hrear |
120518 10127 ¢mA 120284 . * =[]
= CODE | QTY CODE | aTy
150614 150207 601528 606305 - A 010204 3 090315 3 110127 6
Revised 12-19-2023 150615 030143 3 110127 6 6063Q5 6

Part # Description Qty
000106  RETAINER RING 2 1203.28  OIL RESERVIOR 1
0002.74  SHAFT1C 1 120518  ALUMINUM PISTON D60 3
000602 BUSHING D25 1 140307  WASHER M6 2
000758  OIL SEAL D35 1 140348  WASHER M8 20
0102.04  DIAPHRAGM BOLT @ A 3 1502.07  PIN 15X54 3
020252  INLET HOSE BARB D32 1 150614  SNAP RING D62 1
020650 SLEEVE D60 3 150615  SNAP RING D15 3
020865 OIL RESERVIOR CAP 1 151918 CONNECTING ROD 3
0209.93 CRANKCASE 1 1601.30  INLET/OUTLET MANIFOLD 2
021410  BALL BEARING D35 1 1601.31  SUCTION MANIFOLD G1-1/4"M 1
025305 OUTLET HOSE BARB D20 1 1603.64 PLUG G3/8 3
0301.30  BEARING DISC 1 160367  PLUG G1/4 1
030143  DIAPHRAGM WASHER® A 3 1604H9 HEAD 3
0302.50 ROD SPACER 2 1605.34  OUTLET MANIFOLD G1"M-G3/8F 1
0604.32  BARB NUT G1-1/4" 1 1605.35  OUTLET MANIFOLD G3/8F 2
0604.36 BARB NUT G1" 1 180418  HEX BOLT M8X45 24
060549  GASKET D13 1 1805.71  ALLEN BOLT M6X50 2
090315  PISTON DIAPHRAGM GREENTECH 90MM ¢ A 3 601528  ROD ASSEMBLY D60 PISTON 3
090343  PISTON DIAPHRAGM BUNA-N 90MM 3 603313  OIL RESERVIOR ASSEMBLY 1
110104  O-RING - HOSE BARBA 1 6063.Q5 VALVE ASSY W/O O-RINGE A 6
110125  O-RING - MANIFOLD TUBE 12 6062.48 DIAPHRAGM BOLT & WASHER (KIT 547) 1
110127  O-RING - VALVE ¢ HA 6 6062.88 DIAPHRAGM KIT GREENTECH )KIT 616) 1
110129  O-RING - OIL RESERVOIR 1 6062.D08 IN/OUTLET VALVE KIT (KIT 641) 1
1101.41 O-RING - INLET HOSE BARBA 1 8700.62CK COMPLETE REPAIR KIT 1
110198  O-RING - OIL RESERVOIR 1 ® Parts in 6062.48 (Kit 547)
1101.B6  O-RING - OIL RESERVOIR 1 * Earts in 282232 ((}}ilttglﬁ))
1101F9  O-RING - MANIFOLD DRAIN PLUG 2 W Partsin - ' o
1202.84 BASE PLATE » A Parts in 8700.62CK (Complete Repair Kit)



s— 7FTA 70 TS1C

19.0 GPM / 71 Ipm
300 PSI / 20 bar
550 RPM
1-1/4" HB
3/4" HB

Qutlet

AM0104 —0O @%
025305

060436 — D

(S
020252 %
%

A 110141

110125 = 1015
160364 Ql ‘«\ o Dimensions
. € 180418 Dimensi
M01F9 @, ,‘ Weight
n15 160364 -
0 10125

090343-Buna-N

Maximum Flow
Maximum Pressure
Maximum RPM

Inlet Port - Hose Barb
Outlet Ports - Hose Barb, Valve
Bypass - Hose Barb

020865

10.5"L x 10"W x 9"H
211bs

Lubrication: Requires 20 oz. of Udor Lube 40W Premium Pump Oil.

©— 010204 ® A Alternate Qil: 30W non-detergent or 15W-40 non-detergent oil.
@& 0301430 A

140348 g A 090315
160418 ‘020650 g mgg
10125
160535 000602 _ 120328 > 603313
M01F9 030130 8700.62CK
160364 030250 ﬁgigl arm
) °°°1°6 ﬁ? 10129 K
000278 10127 m® A Hor0s| 3
000106 n, fossosma el
030250 //; s 140348
021410 W 151918 m606305 % 128212 ?(?'?2187 i?'rs i:g z?: 2:[1)18
o078 1 ‘ 120518 om10127 120284 CODE. ary coos’ ary caos.w
5064 @ L Chmatis ores| 3 || [omme 2 |||z
Revised 12-19-2023 ?— 150615
Part # Description (014 Part # Description Qty
000106  RETAINER RING 2 120284 BASE PLATE 2
0002.78  SHAFTTS1C 1 1203.28  OIL RESERVIOR 1
0006.02 BUSHING D25 1 120518  ALUMINUM PISTON D60 3
000719  OIL SEAL D25 1 140307  WASHER M6 2
000758 OIL SEAL D35 1 1403.48 WASHER M8 20
0102.04  DIAPHRAGM BOLT @ A 3 1502.07  PIN 15X54 3
020252  INLET HOSE BARB D32 1 150614  SNAP RING D62 1
0206.50 SLEEVE D60 3 1506.15 SNAP RING D15 3
0208.65 OIL RESERVIOR CAP 1 151918 CONNECTING ROD 3
0209.94 CRANKCASE 1 160130  INLET/OUTLET MANIFOLD 2
021410  BALL BEARING D35 1 160131  SUCTION MANIFOLD G1-1/4"M 1
025305 OUTLET HOSE BARB D20 1 1603.64  PLUG G3/8 3
0301.30 BEARING DISC 1 1603.67 PLUG G1/4 1
030143 DIAPHRAGM WASHER® A 3 1604.H9 HEAD 3
030250 ROD SPACER 2 160534  OUTLET MANIFOLD G1"M-G3/8F 1
0604.32 BARB NUT G1-1/4" 1 1605.35 OUTLET MANIFOLD G3/8F 2
0604.36 BARB NUT G1” 1 1804.18 HEX BOLT M8X45 24
060549  GASKET D13 1 1805.71  ALLEN BOLT M6X50 2
080122  KEY - A8X7X45 6015.28  ROD ASSEMBLY D60 PISTON 3
090315  PISTON DIAPHRAGM GREENTECH 90MM ¢ A 3 603313  OIL RESERVIOR ASSEMBLY 1
090343  PISTON DIAPHRAGM BUNA-N 90MM 3 6063.Q5 VALVE ASSY W/O O-RINGE A 6
110104  O-RING - HOSE BARBA 1 6062.48 DIAPHRAGM BOLT & WASHER (KIT 547) 1
110125  O-RING - MANIFOLD TUBE 12 6062.8B8 DIAPHRAGM KIT GREENTECH )KIT 616) 1
1101.27 O-RING - VALVE ¢H A 6 6062.D08 IN/OUTLET VALVE KIT (KIT 641) 1
1101.29 O-RING - OIL RESERVOIR 1 8700.62CK COMPLETE REPAIR KIT 1
1101.41 O-RING - INLET HOSE BARBA 1 ® Parts in 6062.48 (Kit 547)
110198  O-RING - OIL RESERVOIR 1 4 Earts in ggg;-gz ((léltt 2146‘;))
B Parts in ' |
Eg]?g g:z:sg : IC\)/IHA_I\TIIE:SOIIE_T)VSI!?ZIN PLUG ; A Parts in 8700.62CK (Complete Repair Kit)



toor o /ETA 85P VAGR3/4

Maximum Flow 22 GPM / 85 Ipm
Maximum Pressure 300 PSI / 20 bar
050809 Maximum RPM 550 RPM
141400 Inlet Port - Hose Barb 1-1/2" HB
Jm&o Outlet Ports - Hose Barb, Valve (2)1/2" HB
ﬁb Bypass - Hose Barb 3/4"HB
Dimensions - ZETA 85P GR 16"L x 11"W x 12"H
e Weight - ZETA 85P GR 36 Ibs
160125 L 140000 Lubrication: Requires 39 oz. of Udor Lube 40W Premium Pump Oil.
110131 Ed g 010204@ A Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
e G| v 105872 oA
j ; 060450 090313 - Buna-N
141402 020644
= Gl 020865
020976 @ > 110186
000607 A I 2, __.—", \\\ Q 110198 603313
030112 ¥ 5 160494/ Rp=— 8700.63CK
030252 a ; 607103I A @ = 120328 A
030252 ooz 60549 """ Horme 4 & 190004 °:ﬁ4 OZY
’ e 140003 Y 030143 | 3
00025 Q%7181621 140004 no | ¢
6

160367 -
Q ¥
080111 > ,\” Al0110127© QP 110129 Viowz
030124 @/”‘ W 151930
8(2)(1)‘712? ‘ 120518 A mo07os 606248 606297 6062H1
110143 @ K\/ KIT547 KIT 597 KIT 669

601548 ° 3 []
050179 150207 copE |ary copE |ary cope |ary
050162 \ 130615 010204 | 3 090320 | 3 110127 | 6
140302 o 030143 | 3 110127 | 6 607103 | 6
@ & 120622

g o
180407 140003
L030404
Revised 3-5-2026
Part # Description Qty Part # Description Qty

0001.02 RETAINER RING 2 1206.22 STUD M10X46 3
0002.C5 CRANKSHAFT 1 1400.00 DISCHARGE MANIFOLD SPACER S.S. 6
0006.07 BEARING 1 1400.03 HEAD BOLT WASHER S.S. 15
0007.61 SEAL 1 1400.04 WASHER M8 S.S. 2
0102.04 DIAPHRAGM BOLT SS. @ A 3 1403.02 WASHER M10 1
0206.44 PISTON SLEEVE 3 1406.88 SUCTION ELBOW 1-1/2" 1
0208.65 OIL RESERVIOR CAP 1 1414.02 MANIFOLD WASHER S.S. 12
0209.76 CRANKCASE 1 1502.07 CONNECTING ROD PIN 15X54 3
0214.05 BALL BEARING D35 1 1506.15 SNAP RING 6
030112 BEARING DISC D25 1 1519.30 CONNECTING ROD 3
0301.24 BEARING DISC D35 1 1601.25 INLET/OUTLET MANIFOLD TUBE 3
030143 DIAPHRAGM WASHER ® A 3 1601.26 SUCTION MANIFOLD TUBE G1-1/2" M 1
0302.52 ROD SPACER 2 1603.67 OIL PLUG G1/4 1
0304.04 NUT 3 1603.87 MANIFOLD PLUG G3/4 2
0501.62 ADAPTER - VA 1 1604.94/P HEAD - POLY 3
0501.79 FLANGE - VA 1 1605.28 DISCHARGE MANIFOLD TUBE G3/4" F 2
0508.09 DISCHARGE PLATE S.S. 1 1804.07 HEX BOLT M10X25 1
0508.10 REGULATOR ADAPTER S.S. 1 1816.21 HEAD BOLT S.S. 12
0604.50 BARB NUT 1 1816.24 SUCTION MANIFOLD BOLT S.S. 6
0605.49 OIL PLUG GASKET 1 1816.30 DISCHARGE MANIFOLD BOLT S.S. 6
080111 KEY 10X8X40 1 1900.04 ALLEN BOLT M6X50 S.S. 2
090313 PISTON DIAPHRAGM 100mm,BUNA-N 3 6015.48 PISTON / ROD ASSEMBLY D60 3
0903.20 PISTON DIAPHRAGM 100mm,GREENTECH @ A 3 603313 OIL RESERVOIR ASSEMBLY 1
1101.25 O-RING - PLUG & ADAPTER 2 6071.03 VALVE ASSEMBLY 316SS W/O O-RING B A 6
1101.27 O-RING - VALVE oA 6 6062.48 DIAPHRAGM WASHER/BOLT (KIT 547) 1
1101.29 O-RING - OIL RESERVIOR 1 6062.97 DIAPHRAGM KIT - GREENTECH (KIT 597) 1
1101.31 O-RING - MANIFOLD 12 6062.H1 INLET/OUTLET VALVE KIT (KIT 669) 1
1101.42 O-RING - INLET BARBA 870063CK COMPLETE REPAIR KIT 1

1101.43 O-RING - FLANGE

1101.98 O-RING - OIL RESERVIOR
1101.B6 O-RING - OIL RESERVIOR
1203.28 OIL RESERVOIR

120518 ALUMINUM PISTON D60

Parts in 6062.48 (Kit 547)
Parts in 6062.97 (Kit 597).
Parts in 6062.H1 (Kit 669).
Parts in 8700.63CK (Complete Repair Kit)

W = = 2 o
> meooe



I U S A

030252
0002C5
080111

1101424 160528
> 110125 <

) 6%140688 160387 -
\ 5060450

W

020976

151930

i ¥
000761 (“Cﬁb ‘
110143 <§§§§§i§b

050179

050162

140302
180407 ?ﬁ

Part #

0001.02
0002.C5
0006.07
0007.61
0102.04
0206.44
0208.65
0209.76
0214.05
030112
0301.24
030143
0302.52
0304.04
0501.62
050179
0508.09
050810
0604.50
0605.49
08011
090313
0903.20
1101.25
1101.27
1101.29
1101.31
1101.42
1101.43
1101.98
1101.B6
1202.63
1202.64
1203.28
120518

=
wb 030404

| W 120518
150207

150615

601548

120622
140003

Description

RETAINER RING
CRANKSHAFT

BEARING

SEAL

DIAPHRAGM BOLT S.S. @ A
PISTON SLEEVE

OIL RESERVIOR CAP
CRANKCASE

BALL BEARING D35
BEARING DISC D25
BEARING DISC D35
DIAPHRAGM WASHER ® A
ROD SPACER

NUT

ADAPTER - VA

FLANGE - VA

DISCHARGE PLATE S.S.
REGULATOR ADAPTER S.S.
BARB NUT

OIL PLUG GASKET

KEY 10X8X40

PISTON DIAPHRAGM 100mm,BUNA-N
PISTON DIAPHRAGM 100mm,GREENTECH 4 A
O-RING - PLUG & ADAPTER
O-RING - VALVE ¢mA
O-RING - OIL RESERVIOR
O-RING - MANIFOLD
O-RING - INLET BARBA
O-RING - FLANGE

O-RING - OIL RESERVIOR
O-RING - OIL RESERVIOR
MOUNTING RAIL - RIGHT SIDE
MOUNTING RAIL - LEFT SIDE
OIL RESERVOIR

ALUMINUM PISTON D60

000607 e
zzzzzﬁg :
000102 i@ L
@Q 160367 -2

AmS11017 8 P

A H607103

050809
141402
J 181630

g 010204@ A
@— 0301430 A

090320 & A

A /ETA 85P VA

Maximum Flow
Maximum Pressure

22.0 GPM / 85 Ipm
300 PSI / 20 bar

Maximum RPM 550 RPM
Inlet Port - Hose Barb 1-1/2" HB
Outlet Ports - Hose Barb, Valve (2)1/2" HB
Bypass - Hose Barb 3/4"HB
Dimensions - ZETA 85P "L x 11"W x 12"H
Weight - ZETA 85P 29 lbs

Lubrication: Requires 39 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

090313 - Buna-N

020644
vv i
= 020865
“;"[!]TD; B O 110186
o 110198 603313
, 16049477 L 8700.63CK
Q p-co7103ma 0 ! 120328 A
y; -7 110127 m& A Ac" copE |ary
p 190004
p 2 140003 %g@ 010204 | 3
R 181621 140004 osao | 3
/®f @ 110129 110127 | 6
e G==—"140001 110142 | 1
S/// 607103 | 6
g Z =2
e % 190000 606248 606297 6062H1
120264 KIT 547 KIT 597 KIT 669
D []
120263 CODE | QTY CoDE | oTY copE | aTy
010204 3 090320 3 110127 6
030143 3 110127 6 607103 6

Revised 9-27-2024

Qty Part # Description Qty
2 1206.22 STUD M10X46 3
1 1400.00 DISCHARGE MANIFOLD SPACER S.S. 6
1 1400.01 RAIL SPACER S.S. 4
1 1400.03 HEAD BOLT WASHER S.S. n
8 1400.04 WASHER M8 S.S. 2
3 1403.02 WASHER M10 1
1 1406.88 SUCTION ELBOW 1-1/2" 1
1 1414.02 MANIFOLD WASHER S.S. 12
1 1502.07 CONNECTING ROD PIN 15X54 3
1 1506.15 SNAP RING 6
1 1519.30 CONNECTING ROD 3
3 1601.25 INLET/OUTLET MANIFOLD TUBE 3
2 1601.26 SUCTION MANIFOLD TUBE G1-1/2" M 1
3 1603.67 OIL PLUG G1/4 1
1 1603.87 MANIFOLD PLUG G3/4 2
1 1604.94/P HEAD - POLY 3
1 1605.28 DISCHARGE MANIFOLD TUBE G3/4" F 2
1 1804.07 HEX BOLT M10X25 1
1 1900.00 RAIL BOLT S.S. 4
1 1816.21 HEAD BOLT S.S. 12
1 1816.24 SUCTION MANIFOLD BOLT S.S. 6
3 1816.30 DISCHARGE MANIFOLD BOLT S.S. 6
8 1900.04 ALLEN BOLT M6X50 S.S. 2
2 6015.48 PISTON / ROD ASSEMBLY D60 3
6 603313 OIL RESERVOIR ASSEMBLY 1
1 6071.03 VALVE ASSEMBLY 316SS W/O O-RING mA 6
12 6062.48 DIAPHRAGM WASHER/BOLT (KIT 547) 1
1 6062.97 DIAPHRAGM KIT - GREENTECH )KIT 597) 1
1 6062.H1 INLET/OUTLET VALVE KIT (KIT 669) 1
1 8700.63CK  COMPLETE REPAIR KIT 1
1 ® Parts in 6062.48 (Kit 547)

1 @ Parts in 6062.97 (Kit 597).
1 B Parts in 6062.H1 (Kit 669).
; A Parts in 8700.63CK (Complete Repair Kit)



Loor mmmm /ETA 85 VAGR3/4

Maximum Flow 22 GPM / 85 Ipm
Maximum Pressure 300 PSI / 20 bar
Maximum RPM 550 RPM
Inlet Port - Hose Barb 1-1/2" HB
Outlet Ports - Hose Barb, Valve (2)1/2" HB
Bypass - Hose Barb 3/4"HB
Dimensions - ZETA 85 GR 16"L x "W x 12"H
Weight - ZETA 85 GR 36 Ibs

g—010204@ A Lubrication: Requires 39 oz. of Udor Lube 40W Premium Pump Qil.

160125 // vy @ 0B0143@ A Ajternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
ey & Cram,
160125 — 8 — -Buna-
160387 ()~ 020644
150404 140688 -

060450 =
020976 7
000607

140348 j

160472 O 110186

s
AV
030112 = )
030252 a N - 606305mA . CO— 110198
000102@ O Joi7mea R
a 060549 ~& x@ 120328 603313
X =
e

0002C5 @ 160367 2 _ @9 &
030124 P 151930 | S 140307
021405 ) W AmG063Q5 110129

030252

000761 120518 8700.60CK
110143 Y 601548 606248 606297 606208 A

050179 ‘\ 150207 cooe | ary

\ KIT 547 KIT 597 KIT 641

050162 ’,,‘ 150615 ° S — @ ||| 0r0204| 3

140302 @ 120622 cooe | ary cooe | o7y cooe |arr |||| osazs| 3

W 110127 6

¥ 150207 ?bwm vaoras | 3 |||[ 10027 | & ||| sossas| ¢ |||| eoeses| o

030404

Revised 3-5-2026
Part # Description (014 Part # Description (0147

0001.02 RETAINER RING 2 1206.22 STUD M10X46 3
0002.C5 CRANKSHAFT 1 1403.02 WASHER M10 3
0006.07 BEARING D25 1 1403.07 WASHER M8 2
0007.61 OIL SEAL D35 1 1403.09 WASHER M10 12
0102.04 DIAPHRAGM BOLT @ A 3 1403.48 WASHER M8 12
0206.44 PISTON SLEEVE D60 3 1406.88 SUCTION HOSE BARB 1-1/2" 1
0208.65 OIL RESERVIOR CAP 1 1411.03 SERATED WASHER M10 3
0209.76 CRANKCASE 1 1502.07 CONNECTING ROD PIN 15X54 3
0214.05 BALL BEARING D35 1 1506.15 SNAP RING D15 3
030112 BEARING DISC D25 1 1519.30 CONNECTING ROD 3
0301.24 BEARING DISC D35 1 1601.25 INLET/OUTLET MANIFOLD TUBE 3
030143 DIAPHRAGM WASHER ® A 3 1601.26 SUCTION MANIFOLD TUBE G1-1/2" M 1
0302.52 ROD SPACER 2 1603.67 OIL PLUG G1/4" 1
0304.04 NY-LOCK NUT M10 3 1603.87 MANIFOLD PLUG G3/4" 2
0501.62 ADAPTER - VA 1 1604.72 HEAD 3
050179 FLANGE - VA 1 1605.28 DISCHARGE MANIFOLD TUBE G3/4" F 2
050810 REGULATOR MOUNTING ADAPTER 1 1804.04 HEX BOLT M8X55 12
0604.50 BARB NUT G1-1/2" 1 1804.07 HEX BOLT M10X25 1
0605.49 OIL PLUG GASKET 1 1804.45 HEX BOLT M10X60 12
080111 KEY 10X8X40 1 1805.71 ALLEN BOLT M6X50 2
0903.20 PISTON DIAPHRAGM 100mm,BUNA-N 3 6015.48 PISTON / ROD ASSEMBLY D60 3
0903.20 PISTON DIAPHRAGM 100mm,GREENTECH 4 A 3 603313 OIL RESERVIOR ASSEMBLY 1
1101.25 O-RING - PLUG & ADAPTER 2 6063.Q5 VALVE ASSEMBLY W/O O-RING B A 6
1101.27 O-RING - VALVE ¢mA 6 6062.48 DIAPHRAGM WASHER/BOLT (KIT 547) 1
1101.29 O-RING - OIL RESERVIOR 1 6062.97 DIAPHRAGM KIT - GREENTECH (KIT 597) 1
1101.31 O-RING - MANIFOLD 12 6062.D8 INLET/OUTLET VALVE KIT (KIT 641) 1
1101.42 O-RING - INLET BARBA 870060CK COMPLETE REPAIR KIT 1
1101.43 O-RING - FLANGE

Parts in 6062.48 (Kit 547)
Parts in 6062.97 (Kit 597).
Parts in 6062.D8 (Kit 641).
Parts in 8700.60CK

1101.98 O-RING - OIL RESERVIOR
1101.B6 O-RING - OIL RESERVIOR
1203.28 OIL RESERVIOR

120518 ALUMINUM PISTON D60

W= = —a a
> meooe



I U S A

160125

050810 2
1N0125—42/9

110142 A

160528
110125

%—140688 160397 -

@060450
020976

o—
@

=

S /1A 85 VA

Maximum Flow
Maximum Pressure

22 GPM / 85 Ipm
300 PSI / 20 bar

Maximum RPM 550 RPM
Inlet Port - Hose Barb 1-1/2" HB
Outlet Ports - Hose Barb, Valve (2)1/2" HB
Bypass - Hose Barb 3/4"HB
Dimensions - ZETA 85 VA "L x 11"W x 12"H
Weight - ZETA 85 VA 29 lbs
gggﬁg:: Lubrication: Requires 39 oz. of Udor Lube 40W Premium Pump Oil.

09032004 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

090313 - Buna-N
020644

000607 020865
030112 160472 . o 10186
030252 ‘ N
0001027@ | ??8??5:; S T
030252 060549 & s . b 120328 > 603313 || cae |orr
pov @ 160367 F @ 140309 oi0nda| 3
080111 LA P Ame110127, QPR U 180571 oo020|
030124 Q/” 151930 @ / 2 140307 oz | 1
833‘7‘2? @ »g 120518 | AME063Q5 ‘ 180445 110129 608305 &
110143 @ - s 601548 606248 606297 606208
050179 150207 120264 KIT 547 KIT 597 KIT 641
050162 150615 120263 [ ] 3 [ ]
140302 r@‘ cooe |arv |||| cooe |ary |||| cooe |ary
‘@ > - 120622 010204 | 3 090320 | 3 110127 | 6
180407 W ?b141103 030143 3 110127 6 6063Q5 6
030404 Revised 3-26-2026
Part # Description Qty Part # Description (0147
0001.02 RETAINER RING 2 120518 ALUMINUM PISTON D60 3
0002.C5 CRANKSHAFT 1 1206.22 STUD M10X46 3
0006.07 BEARING D25 1 1403.02 WASHER M10 3
0007.61 OIL SEAL D35 1 1403.07 WASHER M8 2
0102.04 DIAPHRAGM BOLT @ A 3 1403.09 WASHER M10 8
0206.44 PISTON SLEEVE D60 3 1403.48 WASHER M8 12
0208.65 OIL RESERVIOR CAP 1 1406.88 SUCTION HOSE BARB 1-1/2" 1
0209.76 CRANKCASE 1 1411.03 SERATED WASHER M10 3
0214.05 BALL BEARING D35 1 1502.07 CONNECTING ROD PIN 15X54 3
030112 BEARING DISC D25 1 1506.15 SNAP RING D15 3
0301.24 BEARING DISC D35 1 1519.30 CONNECTING ROD 3
030143 DIAPHRAGM WASHER @ A 3 1601.25 INLET/OUTLET MANIFOLD TUBE 3
0302.52 ROD SPACER 2 1601.26 SUCTION MANIFOLD TUBE G1-1/2" M 1
0304.04 NY-LOCK NUT M10 3 1603.67 OIL PLUG G1/4" 1
0501.62 ADAPTER - VA 1 1603.87 MANIFOLD PLUG G3/4" 2
0501.79 FLANGE - VA 1 1604.72 HEAD 3
050810 REGULATOR MOUNTING ADAPTER 1 1605.28 DISCHARGE MANIFOLD TUBE G3/4" F 2
0604.50 BARB NUT G1-1/2" 1 1804.04 HEX BOLT M8X55 12
0605.49 OIL PLUG GASKET 1 1804.07 HEX BOLT M10X25 1
080111 KEY 10X8X40 1 1804.45 HEX BOLT M10X60 12
090313 PISTON DIAPHRAGM 100mm,BUNA-N 3 1805.71 ALLEN BOLT M6X50 2
0903.20 PISTON DIAPHRAGM 100mm,GREENTECH ¢ A 3 6015.48 PISTON / ROD ASSEMBLY D60 3
1101.25 O-RING - PLUG & ADAPTER 2 603313 OIL RESERVIOR ASSEMBLY 1
1101.27 O-RING - VALVE ¢mA 6 6063.Q5 VALVE ASSEMBLY W/O O-RING mA 6
1101.29 O-RING - OIL RESERVIOR 1 6062.48 DIAPHRAGM WASHER/BOLT (KIT 547) 1
1101.31 O-RING - MANIFOLD 12 6062.97 DIAPHRAGM KIT - GREENTECH (KIT 597) 1
1101.42 O-RING - INLET BARBA 1 6062.D8 INLET/OUTLET VALVE KIT (KIT 641) 1
1101.43 O-RING - FLANGE 1 870060CK  COMPLETE REPAIR KIT 1
1101.98 O-RING - OIL RESERVIOR 1 ® Parts in 6062.48 (Kit 547)
1101.B6 O-RING - OIL RESERVIOR 1 @ Parts in 6062.97 (Kit 597).
1202.63 MOUNTING RAIL - RIGHT SIDE 1 B Parts in 6062.D8 (Kit 641).
1202.64 MOUNTING RAIL - LEFT SIDE 1 A Parts in 8700.60CK
1

1203.28

OIL RESERVIOR



I U S A

140309 — 2

080321

%0307 -

@— 020519

060846

060845

GG350BM @

160322
060429
180474
140307

10112

Revised 3-26-2026

Part #

0202.25
0204.69
0204.70
020519
0254.04
0303.02
0604.09
0604.26
0604.29
0605.34
0608.26
0608.45
0608.46
0803.21
0901.73
0903.26
1101.04

Description

BYPASS HOSE BARB - STRAIGHT (OPTIONAL)
BODY

BODY

CYLINDER

BYPASS HOSE BARB - ELBOW
NUT

BARB NUT

BYPASS BARB NUT

NUT

GASKET

1/2" HOSE BARB W/GASKET
BALL VALVE - RIGHT

BALL VALVE - LEFT

LEVER

SPRING (LP 300 PSI)
DIAPHRAGM @

O-RING @

180132

%— 090173
=)

030302 jé©7 nz23 @

LH 090326 @
RH % T nuste

181003 @

f N e—— 1016 e
®)

Qty

s A NN = 2 NN s

5010.95

Adjustable Pressure Regulator

Maximum Flow 270 GPM /102 Ipm

Maximum Pressure 350 PSI / 24 bar

Inlet Port - Hose Barb -

Outlet Ports - Hose Barb, Valve (2)1/2" HB

Bypass - Hose Barb 3/4"HB
By-Pass

oO—— 1112 @

19500.00 BYPASS HOSE BARB - STRAIGHT, SS (OPTIONAL)

6062.A9

REPAIR KIT FOR 6010.9X CONTROL UNIT (KIT 608)

025404 6%2A9
060426
KIT 608
Optional Straight Barb °
020225 cobE  |oTy
(Poly)
1950000 % 090526 | 1
110104 1
(Stainless Steel)
ainless Steel) 110106 1
Outlet 11012 1
110123 1
060409 - 120431 | 1
j‘% 150150 1
060826{
060534 181003 | 1
Part # Description Qty
1101.06 O-RING @ 1
10112 O-RING @ 2
1101.23 O-RING @ 1
1204.31 POPPET ® 1
1403.07 WASHER 6
1501.50 SEAT ® 1
151210 PIN 1
1603.22 PLUG 1
1603.44 PLUG 1
1801.32 ADJUSTMENT KNOB 1
1804.74 BOLT 2
1810.03 STAINLESS STEEL BOLT @ 1
1
1
1

GG350BM  PRESSURE GAUGE - 350 PSI BACK MOUNT

® Parts Included in Repair Kit #6062.A9 (KIT 608)

The control unit features a manual dump valve, pressure control knob, glycerine filled pressure gauge, and two ball valve discharge ports.

1. Before operating or re-operating the pump move lever (0803.21) to the dump position (Right) so the pump will start at zero pressure. (Failure
to do so will void the pump warranty.)
2. Turn pressure adjustment knob (1801.32) counter clockwise to relieve spring tension. This step only applies to the initial start up and is not
necessary in daily operation of pump.

w

. Start unit and let run until air is evacuated from the system.

4, Move lever (0803.21) to the pressure position (Left) open spray gun or spray boom and turn the pressure adjustment knob (1801.32) clock-
wise until desired operating pressure is achieved.



UDOR

I U S A

?ggf;g 160125 Mlaximum RPM . 55(/) RPM
—® Inlet Port - Hose Bar 1-1/2" HB
S 140348 o /@ Outlet Ports - Hose Barb, Valve 3/4" HB
\ 020820 » 603129 \
090314 oA = Bypass - Hose Barb ) ) -
as 000355 160126 -5 10149 = 140348 Dimensions 105"L x 10"W x 9"H
//4\\"—, S ' ) @80404 Weight 211lbs
i\ 5 12;)5132 - ( . 020404 Lubrication: Requires 20 oz. of Udor Lube 40W Premium Pump Oil.
10104 g 030U3I0A Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
160528 ¢ 838?2 ’BA N el 020865 -
- Buna- -
10149 160529 020645 ) O— 110186 060450 ﬂ
160528 — (S o™ = CO— 10198 140688
180404 2 @\ 160367 gggzgg ) () 120328 603313 R
j PN AT012
140348 ‘ 030112 ‘ A 160472 180571 Outlet
0104 ————— 030252 L DN f @9 117meA 10307
160336 —— 8 000102 @ e/ 606305m A o9 A 110104 %
i . 025305
030252 @@ 060549 g { 060436 ;@ '
0002C3 160367 g oo 8700.A61CK
030124 &° cooe [ a7 |
021405 i W 151930 1804A9 248 870010 6062D8
000761 A ® 120543 Am606305 1804A9 030143 g ?(?TG 547 KIT 625 KIT 641
‘ i \ AES110127 geosta) 1 ° & — m |
150607 —@ ﬁ 150207 601549 120264 110104 ! cooe | aty oiif‘. 071')/ copE |ty
u 150615 120263 || eossas| & || || os0nas | 3 |||| 925322 | 2 ||| ossas| &
Revised 1-2-2024
Part # Description (0147 Part # Description Qty
0001.02 RETAINER RING 2 1205.43 ALUMINIUM PISTON D65 3
0002.C3 CRANKSHAFT 1C 1 1403.07 WASHER M6 2
000315 PRESSURE ACCUMULATOR BASE 1 1403.48 WASHER M8 18
0006.07 BUSHING D25 1 1403.49 WASHER M10 12
0007.61 OIL SEAL D35 1 1406.88 INLET HOSE BARB D38 1
0102.04 DIAPHRAGM BOLT @ 3 1502.07 PIN 15X54 3
0206.45 SLEEVE D65 3 1506.07 SNAP RING D72 1
0208.20 ACCUMULATOR COVER 1 1506.15 SNAP RING D15 3
0208.65 OIL RESERVIOR CAP 1 1519.30 CONNECTING ROD 8
0209.76 CRANKCASE 1 1601.25 INLET-OUTLET MANIFOLD 1
0214.05 BALL BEARING D35 1 1601.26 SUCTION MANIFOLD G1"1/2 M 1
0253.05 OUTLET HOSE BARB D20 1 1603.36 PLUG G3/4 2
030112 BEARING DISC - D25 1 1603.67 PLUG G1/4 1
0301.24 BEARING DISC - D35 1 1603.87 PLUG G3/4 1
030143 DIAPHRAGM WASHER @ 3 1604.72 HEAD 3
0302.52 ROD SPACER 2 1605.28 OUTLET MANIFOLD G3/4 F 3
0303.47 HEX NUT M8X8 6 1605.29 OUTLET MANIFOLD G1"M - G3/4 F 1
0604.36 BARB NUT G1" 1 1804.04 HEX BOLT M8X55 12
0604.50 BARB NUT G1-1/2" 1 1804.86 HEX BOLT M8X40 6
0605.49 GASKET D13 1 1804.A9 HEX BOLT M10X60 12
060816 AIR VALVE ASSEMBLY 1 1805.71 ALLEN BOLT M6X50 2
0903.13 PISTON DIAPHRAGM BUNA-N 100MM 3 6015.49 ROD ASSEMBLY D60 PISTON 3
090314 ACCUMULATOR DIAPHRAGM 4 1 6031.29 PRESSURE ACCUMULATOR ASSEMBLY 1
0903.20 PISTON DIAPHRAGM GREENTECH 100MM 4 3 603313 OIL RESERVOIR ASSEMBLY 1
1101.04 O-RING - MANIFOLD PLUG 3 6063.Q5  VALVE ASSEMBLY W/O O-RING ® 6
1101.23 O-RING - ACCUMULATOR 1 6062.48 DIAPHRAGM BOLT & WASHER (KIT 547) 1
101.27 O-RING - VALVE &om 6 6062.D8 IN/OUTLET VALVE KIT (KIT 641) 1
1101.29 O-RING - OIL RESERVOIR 1 870010 DIAPHRAGM KIT GREENTECH (KIT 625) 1
1101.42 O-RING - INLET HOSE BARB 1 8700.61CK COMPLETE REPAIR KIT 1
1101.49 O-RING - MANIFOLD TUBES 12 ® Parts in 6062.48 (Kit 547).
1101.51 O-RING - MANIFOLD PLUG 1 B Parts in 6062.D8 (Kit 641).
1101.98 O-RING - OIL RESERVOIR 1 @ Parts in 870010 (Kit 625).
1101.B6 O-RING - OIL RESERVOIR 1 A Parts in 8700.61CK (Complete Repair Kit)
1

1203.28

OIL RESERVIOR

Maximum Flow
Maximum Pressure

s /ETA 100 1C

26.0 GPM / 98 Ipm
300 PSI / 20 bar




®
I U S A

060816
180486
140348
020820
090314 ®A

603129

10104

000355 160126 140348
180404
10149 ) @%
160528 g— 01020, @ A

@ 030130 A

j Wiz
160336 -8

09032040 A

S /ETA 100 MIT

Maximum Flow
Maximum Pressure

26.0 GPM / 98 Ipm
300 PSI / 20 bar

Maximum RPM 550 RPM
Inlet Port - Hose Barb 1-1/2" HB
Outlet Ports - Hose Barb, Valve 3/4" HB

Bypass - Hose Barb -
Dimensions 10.5"L x 10"W x 9"H
Weight 21 lbs

Lubrication: Requires 20 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

160528 090313- Buna-N o
,, () 020645 020865
160528 — S ivind = i O 1016 060450
180404 g N \\‘ ‘ Rl (T — 140688
140348 | 5 i\ = 328 > 603313
no104 ————= S 030252 o a 7 Q- 1o1z7mea @g ” Aoz —=
%0336 — 8 i BV B 180571
0336 000102 @ S L B os305m A oo Outlet
& 4
O e 6 Aoy
@ pe N e 140349 025305
030105 @ﬁ o0 @ff \ % oo | RI 060436 S0
i ‘ @ 120543 A a0 5 G 1804A9 || caoe [arv
J C 110127 o1 [ 606248 870010 606208
150607 % 601549 030143 | 3 KIT 547 KIT 625 KIT 641
050107 —— g l 150207 120264 | oso3a| 1 . ol —
14103 he ‘\%F}l 150615 120263 110104 | 1 cobE | ary cooe | ary cooe | ary
180501 -5 = Hg}i; H 010204 | 3 090314 | 1 110127 | 6
606305| 6 030143 | 3 9993201 2 ||| s0s30s| 6
Revised 1-2-2024
Part # Description Qty Part # Description Qty
000102  RETAINER RING 2 120543  ALUMINIUM PISTON D65 3
000204  CRANKSHAFT 1 140307  WASHER M6 2
000315  PRESSURE ACCUMULATOR BASE 1 140348  WASHER M8 18
000607  BUSHING D25 1 140349  WASHER M10 12
000748  OIL SEAL D38 1 1406.88  INLET HOSE BARB D38 1
010204  DIAPHRAGM BOLT ® A 3 141103 SERATED WASHER M10 3
0206.45  SLEEVE D65 3 150207  PIN 15X54 3
020820  ACCUMULATOR COVER 1 1506.07  SNAP RING D72 1
020865  OIL RESERVIOR CAP 1 1506.15 SNAP RING D15 3
020976  CRANKCASE 1 1519.30 CONNECTING ROD 3
021429  BALL BEARING D38 1 1601.25 INLET-OUTLET MANIFOLD 1
025305  OUTLET HOSE BARB D20 1 160126  SUCTION MANIFOLD G1"1/2 M 1
030105  BEARING DISC - D38 1 1603.36  PLUG G3/4 2
030112 BEARING DISC - D25 1 160367  PLUG G1/4 1
030143  DIAPHRAGM WASHER @ A 3 160387  PLUG G3/4 1
030252  ROD SPACER 2 160472  HEAD 3
030347  HEXNUT M8X8 6 160528  OUTLET MANIFOLD G3/4 F 3
050107  FLANGE - MI 1 160529  OUTLET MANIFOLD G1"M - G3/4 F 1
060436  BARBNUT G1" 1 180404  HEX BOLT M8X55 12
060450  BARB NUT G1-1/2" 1 180486  HEX BOLT M8X40 6
060549  GASKET D13 1 1804A9  HEX BOLT M10X60 12
060816  AIR VALVE ASSEMBLY 1 1805.01 ALLEN BOLT M10X25 3
090313  PISTON DIAPHRAGM BUNA-N 100MM 3 1805.71 ALLEN BOLT M6X50 2
090314  ACCUMULATOR DIAPHRAGM ¢ A 1 601549  ROD ASSEMBLY D60 PISTON 3
0903.20  PISTON DIAPHRAGM GREENTECH 100MM # A 3 603129  PRESSURE ACCUMULATOR ASSEMBLY 1
110104 O-RING - MANIFOLD PLUG A 3 603313  OIL RESERVOIR ASSEMBLY 1
1101.23 O-RING - ACCUMULATOR 1 6063.Q5  VALVE ASSEMBLY W/O O-RING MA 6
1101.27 O-RING - VALVE ¢ BA 6 606248  DIAPHRAGM BOLT & WASHER (KIT 547) 1
1101.29 O-RING - OIL RESERVOIR 1 6062.08  IN/OUTLET VALVE KIT (KIT 641) 1
1101.42 O-RING - INLET HOSE BARBA 1 870010 DIAPHRAGM KIT GREENTECH (KIT 625) 1
1101.49 O-RING - MANIFOLD TUBES 12 8700.61CK COMPLETE REPAIR KIT 1
1101.51 O-RING - MANIFOLD PLUG 1 ® Parts in 6062.48 (Kit 547).
1101.86 O-RING - OIL RESERVOIR 1 & Parts in 870010 (Kit 625).
1203.28 OIL RESERVIOR : A Parts in 8700.61CK (Complete Repair Kit)



®
I U S A

060816
180486
140348
020820
090314 ®A
000315

603129

140348

180404
- o

g 0102040 A
@ 030143eA

10149
160528
10104

Maximum Flow

Maximum Pressure

Maximum RPM

Inlet Port - Hose Barb

Outlet Ports - Hose Barb, Valve

s /ETA 100 TS1C

26.0 GPM / 98 Ipm
300 PSI / 20 bar
550 RPM

1-1/2" HB

3/4" HB

Bypass - Hose Barb -
Dimensions 10.5"L x 10"W x 9"H
Weight 21 lbs

Lubrication: Requires 20 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

- 0903204 A (= o
~—"1 090313 - Buna-N 020865 N
. w029 e =i e
180404 B 1051 020977 N 140688
@}j © 160367 oo QD s peBE | G
140348 030112 = | 180571
o104 —— 030252 ; @gnom-QA 110307 Ouflet
160336 —— 8 000102 - 6063058 A 10129 A 110104 @?%
030252 a 025305
080122 140349 3700.61CK 060436 m
0002C4 7y
030124 151930 1804A9 cooE | aty
021405 »g 120543 :'6063057 1804A9 oro0| 5 || ||_606248 870010 606208
000761 A Q “ m&1012 00143 | 3 KIT 547 KIT625 ||| KiTea1 |
\@» T& 50207 694 120264 00320 | 3 - ® s
150607 —( ) ’ 150675 B AR | e e = e e
6063Q5| 6 030143 | 3 Noiay| 2 6063Q5| 6
Revised 1-2-2024
Part # Description Qty Part # Description Qty
0001.02 RETAINER RING 2 1203.28 OIL RESERVIOR 1
0002.C4 CRANKSHAFT TS 1C 1 1205.43 ALUMINIUM PISTON D65 8
0003.15 PRESSURE ACCUMULATOR BASE 1 1403.07 WASHER M6 2
0006.07 BUSHING D25 1 1403.48 WASHER M8 18
0007.61 OIL SEAL D35 1 1403.49 WASHER M10 12
000719 OIL SEAL D25 1 1406.88 INLET HOSE BARB D38 1
0102.04 DIAPHRAGM BOLT @ A 8 1502.07 PIN 15X54 3
0206.45 SLEEVE D65 3 1506.07 SNAP RING D72 1
0208.20 ACCUMULATOR COVER 1 1506.15 SNAP RING D15 3
0208.65 OIL RESERVIOR CAP 1 1519.30 CONNECTING ROD 8
0209.76 CRANKCASE 1 1601.25 INLET-OUTLET MANIFOLD 1
0214.05 BALL BEARING D35 1 1601.26 SUCTION MANIFOLD G1"1/2 M 1
0253.05 QOUTLET HOSE BARB D20 1 1603.36 PLUG G3/4 2
030112 BEARING DISC - D25 1 1603.67 PLUG G1/4 1
0301.24 BEARING DISC - D35 1 1603.87 PLUG G3/4 1
030143 DIAPHRAGM WASHER @ A 3 1604.72 HEAD 8
0302.52 ROD SPACER 2 1605.28 OUTLET MANIFOLD G3/4 F 3
0303.47 HEX NUT M8X8 6 1605.29 OUTLET MANIFOLD G1"M - G3/4 F 1
0604.36 BARB NUT G1” 1 1804.04 HEX BOLT M8X55 12
0604.50 BARB NUT G1-1/2" 1 1804.86 HEX BOLT M8X40 6
0605.49 GASKET D13 1 1804.A9 HEX BOLT M10X60 12
060816 AIR VALVE ASSEMBLY 1 1805.71 ALLEN BOLT M6X50 2
0801.22 KEY - A8BX7X45 1 6015.49 ROD ASSEMBLY D60 PISTON 3
090313 PISTON DIAPHRAGM BUNA-N 100MM 3 6031.29 PRESSURE ACCUMULATOR ASSEMBLY 1
090314 ACCUMULATOR DIAPHRAGM & A 1 603313 OIL RESERVOIR ASSEMBLY 1
0903.20 PISTON DIAPHRAGM GREENTECH 100MM 4 A 3 6063.Q5 VALVE ASSEMBLY W/O O-RING mA 6
1101.04 O-RING - MANIFOLD PLUGA 8 6062.48 DIAPHRAGM BOLT & WASHER (KIT 547) 1
1101.23 O-RING - ACCUMULATOR 1 6062.D08 IN/JOUTLET VALVE KIT (KIT 641) 1
1101.27 O-RING - VALVE ¢B A 6 8700.10 DIAPHRAGM KIT GREENTECH (KIT 625) 1
1101.29 O-RING - OIL RESERVOIR 1 8700.61CK COMPLETE REPAIR KIT 1
110142 O-RING - INLET HOSE BARBA 1 ® Parts in 6062.48 (Kit 547).
1101.49 O-RING - MANIFOLD TUBES 12 B Parts in 6062.D8 (Kit 641),
1101.51 O-RING - MANIFOLD PLUG 1 @ Parts in 870010 (Kit 625).
1101.98 O-RING - OIL RESERVOIR 1 A Parts in 8700.61CK (Complete Repair Kit)
1

1101.B6 O-RING - OIL RESERVOIR



UDOR

I U S A

Ma
Ma
Ma

060816
180486
140348
020820
090314 @A
000315

160125
10149

603129

Ou
140348

180404
ol

g— 010204 @A
@ 030130 A

160336 — =

160126

10149
160528
110104

0903200 A
160528 090313- Buna-N
0500 020645 | 020865 et

160528 MO = . CO— 110186 060450 "\?

180404 160387 838%? /ihd O 10198 140688 '

140348 ; (Ba 2 120328 » 603313

10104 ——— £ 030252 o302 &()v o047z Q fowme A@g A1 —Z

160336 ———& 000102 ©) X! o ad 606305MA @180571 Outlet

030252 @ 060549 & 4 140307 AT0104 -0

0002C5 6 eoser - OGP . 10129 &

080111 ,@ ' &P ° R e 140349 025305

030124 g ) &® . 8700.61CK 06036 ——

021405 - Q’ 15930 ) 4 weos3os | | & 1804A9 A

000761 K@ 7| amerion <> 1o0ens O:i:‘, DZY 606248 870010 606208
050179 150 I@ 150207 9054 120266 | ooosta| 1 || e g
050162 = 150615 120263 ??§?§§ i cooe | ary cooe |ary cooe | ary
140302 I~ s o || ] 3 ||| e | 2 ||| soenen]

1800955 030604 ®1 141103
Revised 1-2-2024
Part # Description Qty Part # Description Qty
0001.02 RETAINER RING 2 1203.28 OIL RESERVIOR 1
0002.C5 CRANKSHAFT VA 1 1205.43 ALUMINIUM PISTON D65 3
000315 PRESSURE ACCUMULATOR BASE 1 1403.02 WASHER M10 1
0006.07 BUSHING D25 1 1403.07 WASHER M6 2
0007.61 OIL SEAL D35 1 1403.48 WASHER M8 18
0102.04 DIAPHRAGM BOLT @ A 3 1403.49 WASHER M10 12
0206.45 SLEEVE D65 3 1406.88 INLET HOSE BARB D38 1
0208.20 ACCUMULATOR COVER 1 1411.03 SERATED WASHER M10 3
0208.65 OIL RESERVIOR CAP 1 1502.07 PIN 15X54 3
0209.76 CRANKCASE 1 1506.07 SNAP RING D72 1
0214.05 BALL BEARING D35 1 1506.15 SNAP RING D15 3
0253.05 OUTLET HOSE BARB D20 1 1519.30 CONNECTING ROD 3
030112 BEARING DISC - D25 1 1601.25 INLET-OUTLET MANIFOLD 1
0301.24 BEARING DISC - D35 1 1601.26 SUCTION MANIFOLD G1"1/2 M 1
030143 DIAPHRAGM WASHER ® A 3 1603.36 PLUG G3/4 2
0302.52 ROD SPACER 2 1603.67 PLUG G1/4 1
0303.47 HEX NUT M8X8 6 1603.87 PLUG G3/4 1
0304.04 NY-LOCK NUT M10 3 1604.72 HEAD 3
0501.62 ADAPTER - VA 1 1605.28 OUTLET MANIFOLD G3/4 F 8
0501.79 FLANGE - VA 1 1605.29 OUTLET MANIFOLD G1"M - G3/4 F 1
0604.36 BARB NUT G1” 1 1804.04 HEX BOLT M8X55 12
0604.50 BARB NUT G1-1/2" 1 1804.86 HEX BOLT M8X40 6
0605.49 GASKET D13 1 1804.99 HEX BOLT M10X25
0608.16 AIR VALVE ASSEMBLY 1 1804.A9 HEX BOLT M10X60 12
0801M KEY - 10X8X40 1 1805.71 ALLEN BOLT M6X50 2
090313 PISTON DIAPHRAGM BUNA-N 100MM 3 6015.49 ROD ASSEMBLY D60 PISTON 3
090314 ACCUMULATOR DIAPHRAGM & A 1 6031.29 PRESSURE ACCUMULATOR ASSEMBLY 1
0903.20 PISTON DIAPHRAGM GREENTECH 100MM @ A 3 603313 OIL RESERVOIR ASSEMBLY 1
1101.04 O-RING - MANIFOLD PLUG A 3 6063.Q5 VALVE ASSEMBLY W/O O-RING mA 6
1101.23 O-RING - ACCUMULATOR 1 6062.48 DIAPHRAGM BOLT & WASHER (KIT 547) 1
1101.27 O-RING - VALVE &omA 6 6062.D8 IN/OUTLET VALVE KIT (KIT 641) 1
1101.29 O-RING - OIL RESERVOIR 1 870010 DIAPHRAGM KIT GREENTECH (KIT 625) 1
1101.42 O-RING - INLET HOSE BARBA 1 8700.61CK COMPLETE REPAIR KIT 1
1101.49 O-RING - MANIFOLD TUBES 12 ® Parts in 6062.48 (Kit 547).
1101.51 O-RING - MANIFOLD PLUG 1 : :
110198  O-RING - OIL RESERVOIR 1 = Partsin 6062.D8 (Kit 641).
10186  O-RING - OIL RESERVOIR 1 @ Parts in 870010 (Kit 625)
' 1 A Parts in 8700.61CK (Complete Repair Kit)

1101.F6 O-RING - BEARING FLANGE

Inlet Port - Hose Barb

26.0 GPM
300 PSI

ximum Flow
ximum Pressure
ximum RPM

1
tlet Ports - Hose Barb, Valve

Bypass - Hose Barb
Dimensions

Weight

Lubrication: Requires 20 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

10.5"L x 10"

S /ETA 100 VA

/98 Ipm
/ 20 bar
550 RPM
-1/2" HB
3/4"HB

W x 9"H




voor s 7ETA 120 1C

Maximum Flow 31.0 GPM / 116 Ipm
soezte_||[ ey ]| [ 062k | [ 70004k Maximum Pressure 300 P8I / 20 bar
° [ * P Maximum RPM 550 I?PM
cooe |arv |||[ cooe [arv |||[ cooe [orv ]| |[oram0n Inlet Port - Hose Barb 1-1/2" HB
010201 | 3 o1 | e 0s0ma | 1 030107 Outlet Port - Hose Barb 3/4"HB
030107 | 3 600677 | 6 o%0361 | 3 poosin Bypass - Hose Barb -
PAroa Dimensions 13"L x 11"W x 12"H
603129 :
Weight 45 lbs
160474 Lubrication: Requires 40 oz. of Udor Lube 40W Premium Pump Oil.
1804A2 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

601562 < 120508

AQ00201—g 150201 —— > _ Q
A0 030107 —s 150602 — 'Q:‘ @@
A$090361 P

090302- Buna-N

| 000102
020614
=T

150905 ————¢ )

110123 150607
000761
021405

030124

10104
1M01LS 160336
1M01L5
160539

160540

10151 000259
160367 s, O - vs0750
1\ 030112 Oulle!

nlet | 140307 X 000607
160336 060450 120328 % toi0s —
180472 o 7 1 oo = 160474 j%
140348 PR 120296 025305

< 060549 <
060436

pedi touz —% % 160367 %1801‘25

Revised 1-3-2024

Part # Description Qty Part # Description Qty

000102 RETAINER RING 2 120508  ALUMINIUN PISTON D75 3
000259 CRANKSHAFT 1 140307 WASHER M6 2
000315  ACCUMULATOR BASE 1 140348 WASHER M8 24
0006.07 BEARING D25 1 1403.49 WASHER M10 8
000761 OIL SEAL D35 1 140688 HOSE BARB - SUCTION 1-1/2" 1

0102.01 DIAPHRAGM BOLT ® A 3 1502.01 PIN D18X64 3
020614  SLEEVED75 3 150602 SNAPRING Di8 3
020820  ACCUMULATOR COVER 1 150607 SNAP RING D72 1

020865  OIL RESERVIOR CAP 1 150905  PISTON RING D75 3
0200A6  CRANKCASE 1 151916 CONNECTING ROD 3
021405 BALL BEARING D35 1 160135 SUCTION MANIFOLD GI"1/2 M 1

025305 HOSE BARB D20 1 160136 INLET-OUTLET MANIFOLD 1

030107 DIAPHRAGM WASHER ® A 3 160336 PLUG G3/4 2
030112 BEARING DISC - D25 1 1603.67 PLUG G1/4 1

030124 BEARING DISC - D35 i 160387 PLUG G3/4 1

0302.52 ROD SPACER 2 1604.74 HEAD 3
030347 HEXNUT M8X8 6 160539  MANIFOLD GI"M-G3/4F 1

060436  BARBNUTGI" 1 160540 INLET-OUTLET MANIFOLD G3/4 F 3
060450  BARBNUT GI-1/2" 1 180472 HEX BOLT M8X50 6
0605.49 GASKET D13 1 1804.79 HEX BOLT M8X70 12
060816 AIR VALVE ASSEMBLY 1 180486 HEX BOLT M8X40 6
090302 PISTON DIAPHRAGM - BUNA-N T16MM 3 1804A2  HEXBOLT MIOX75 12
090314 ACCUMULATOR DIAPHRAGM % A 1 180671 ALLEN BOLT MEX50 2
090361 PISTON DIAPHRAGM - GREENTECH TI6MM # A 3 600677 VALVE ASSEMBLY W/O O-RING MA 6
10101 O-RING - VALVE M& A 6 601562  ROD ASSEMBLY - D75 PISTON 3
10104 O-RING - DISCHARGE BARB 3 603120 ACCUMULATOR ASSEMBLY 1

101.23 O-RING - ACCUMULATOR 1 603313 OIL RESERVOIR ASSEMBLY 1

101.29 O-RING - OIL RESERVIOR 1 606216 DIAPHRAGM BOLT & WASHER (KIT 515) 1

10142 O-RING - INLET BARB 1 606207 IN/OUTLET VALVE KIT (KIT 640) 1

10151 O-RING - PLUG 1 6062H2  DIAPHRAGM KIT - GREENTECH (KIT 670) 1

10198 O-RING - OIL RESERVIOR 1 870004CK  COMPLETE REPAIR KIT 1

10186 O-RING - OIL RESERVIOR i @ Parts in 606216 (Kit 515)

M01L5 O-RING - MANIFOLD TUBES 12 m Parts in 6062.D7 (Kit 640)

120296 RAIL 2 ® Parts in 6062.H2 (Kit 670)

120328 OIL RESERVIOR i & Parts in 870004CK



voor s 7ETA 120 TS1C

KIT 515 KIT 640 KIT 670 A .

) [ ] 7y cooe |ary | Maximum RPM 550 RPM
cooe [arv |||[ cooe [arr |||[ cooe [arv ||| orom0r | 3 Inlet Port - Hose Barb 1-1/2" HB
010201 | 3 110101 | 6 090314 | 1 030107 3 Outlet Port - Hose Barb 3/4" HB
030107 | 3 600677 | 6 ?198?81 z 000631 | 3 Bypass - Hose Barb ~

Hotoa | Dimensions 13"L x "W x 12"H

603129 ;(1]8;‘72 ; 160136 Welg ht 45 |bs

A ¢ B00] 1o1Ls Lubricatiop: Requires 40 oz. of Udor Lube 40W Premium Pump Qil.
060816 ~5, 160474 AWC0067T & P Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
180486 =, o 1804A2 —E /@/@® Y
140348 140349 @ v 150905 ¢ o 150602
020820 A S E0101 160135 - ?’ ) 601562 120508 @ 150201 Q
AOOQO 30195031./. é g AN 600677@3@ 1S < D@O o g— 010201 @A = [ \ cosor
5%, { , S 03010704 | 15191 O%
030347 ‘ W (( 160540 090302- Buna-N 000761
110123 ' P 110104 Z 1090361 @4 080122 ) 021405
160540 / 1015 1%03% ——& ) 00002 ~ 030124
Ho1L5 I 1‘15%1;359 020865 ——¢ 83 020614 1®© 000261
. B ——C 1 T g 3
2ES e e 10198 —— | ',;:./\ 030252
160540 = 603313 < 120328 & § “’/ﬁ N 030112 Outlet
10104 ————= 112;);571 Aj o 7 000607 oo
16033 —— 2 060450 \@ - ? TP
s 1aess G I 20056 '
140348 000719 B04A2 025305 @
ﬁggzz atouz—% 060549 — % 060436
e 160367 e
0209A7
Revised 1-3-2024
Part # Description Qty Part # Description (0147
0001.02 RETAINER RING 2 1203.28 OIL RESERVIOR 1
0002.61 CRANKSHAFT - TS1C 1 1205.08 ALUMINIUN PISTON D75 3
000315 ACCUMULATOR BASE 1 1403.07 WASHER M6 2
0006.07 BEARING D25 1 1403.48 WASHER M8 24
000719 OIL SEAL D25 1 1403.49 WASHER M10 8
0007.61 OIL SEAL D35 1 1406.88 HOSE BARB - SUCTION 1-1/2" 1
0102.01 DIAPHRAGM BOLT ® A S 1502.01 PIN D18X64 3
020614 SLEEVE D75 3 1506.02 SNAP RING D18 3
0208.20 ACCUMULATOR COVER 1 1506.07 SNAP RING D72 1
0208.65 OIL RESERVIOR CAP 1 1509.05 PISTON RING D75 3
0209.A7 CRANKCASE 1 1519.16 CONNECTING ROD 3
0214.05 BALL BEARING D35 1 1601.35 SUCTION MANIFOLD G1'1/2 M 1
0253.05 HOSE BARB D20 1 1601.36 INLET-OUTLET MANIFOLD 1
0301.07 DIAPHRAGM WASHER @ A 3 1603.36 PLUG G3/4 2
030112 BEARING DISC - D25 1 1603.67 PLUG G1/4 1
0301.24 BEARING DISC - D35 1 1603.87 PLUG G3/4 1
0302.52 ROD SPACER 2 1604.74 HEAD 3
0303.47 HEX NUT M8Xx8 6 1605.39 MANIFOLD G1"M - G3/4 F 1
0604.36 BARB NUT G1” 1 1605.40 INLET-OUTLET MANIFOLD G3/4 F 3
0604.50 BARB NUT G1-1/2" 1 1804.72 HEX BOLT M8X50 6
0605.49 GASKET D13 1 1804.79 HEX BOLT M8X70 12
060816 AIR VALVE ASSEMBLY 1 1804.86 HEX BOLT M8X40 6
0801.22 KEY A8X7X45 UNI6604-69 1 1804.A2 HEX BOLT M10X75 12
0903.02 PISTON DIAPHRAGM - BUNA-N 116 MM 3 1805.71 ALLEN BOLT M6X50 2
090314 ACCUMULATOR DIAPHRAGM @ A 1 6006.77 VALVE ASSEMBLY W/O O-RING B A 6
0903.61 PISTON DIAPHRAGM - GREENTECH 116MM 4 A 3 6015.62 ROD ASSEMBLY - D75 PISTON 3
1101.01 O-RING - VALVE H® A 6 6031.29 ACCUMULATOR ASSEMBLY 1
1101.04 O-RING - DISCHARGE BARB 3 603313 OIL RESERVOIR ASSEMBLY 1
1101.23 O-RING - ACCUMULATOR 1 606216 DIAPHRAGM BOLT & WASHER (KIT 515) 1
1101.29 O-RING - OIL RESERVIOR 1 6062.D7 IN/JOUTLET VALVE KIT (KIT 640) 1
1101.42 O-RING - INLET BARB 1 6062.H2 DIAPHRAGM KIT - GREENTECH (KIT 670) 1
1101.51 O-RING - PLUG 1 8700.04CK  COMPLETE REPAIR KIT 1
110198 O-RING - OIL RESERVIOR 1 ® Parts in 606216 (Kit 515)
1101.B6 O-RING - OIL RESERVIOR 1 B Parts in 6062.D7 (Kit 640)
101.L5 O-RING - MANIFOLD TUBES 12 @ Parts in 6062.H2 (Kit 670)
1202.96 RAIL 2 A Parts in 8700.04CK



UDOR

I U S A

s /ETA 120 VAGRT

606216 6062D7 6062H2 8700.04CK
KIT 515 KIT 640 KIT 670 A Maximum Flow 31.0 GPM / 116 Ipm
(] [ I * cooe | aty Maximum Pressure 300 PSI / 20 bar

CODE | QTy CODE |QTYy CODE

010201
030107

3
3

110101
600677

090314
090361
110101

6
6

ary 010200 Maximum RPM 550 RPM
] 090314 Inlet Port - Hose Barb 1-1/2" HB
6 Toso1 Outlet Port - Hose Barb 3/4" HB

603129

160474
180425

060816
180486
140348
020820

A® 090314

A &N 110101

110104
110142
600677

Bypass - Hose Barb -
Dimensions 13"L x "W x 12"H
Weight 45 lbs
Lubrication: Requires 40 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

150905 ————

AN 600677

; 601562 < 120508 = 180499
000315 \ QA. 010201 150201 *.ﬁ 20 @%1&0%2
030367 ————— 7 A0 —gB L S TR [‘\\‘ 050162
10123 10104 2 150602 % @ ) \ ; %030404
1015 160336 A 9090361 1 51916 v ﬁl 14103
1015 020865 090302- Buna-N 000102 ?1%2,1!6 120622
~ 160539 110186 ——CO 020614 @ 000260
& 10151 10198 ——<O <~ @
SN 160387 603313 180571& 3 ; 030252 Qutlet
- o 10307 — 030112 AT0104 3
—8 o — (| o 000607 4@(%
180472 ————~ 10688 S o1z fe0ért 323332 9
140348 f 120296
180479 180425
10306 atouz—% %
Revised 3-5-2026
Part # Description (0147 Part # Description Qty
000102 RETAINER RING 2 1403.02 WASHER M10 1
0002.60 CRANKSHAFT 1 1403.07 WASHER M6 2
000315 ACCUMULATOR BASE 1 1403.48 WASHER M8 24
0006.07 BEARING D25 1 1403.49 WASHER M10 8
0102.01 DIAPHRAGM BOLT ® A 3 1406.88 HOSE BARB - SUCTION 1-1/2" 1
020614 SLEEVE D75 3 1411.03 SERATED WASHER M10 4
0208.20 ACCUMULATOR COVER 1 1502.01 PIN D18X64 S
0208.65 OIL RESERVIOR CAP 1 1506.02 SNAP RING D18 3
0209.A6 CRANKCASE 1 1509.05 PISTON RING D75 S
0253.05 HOSE BARB D20 1 151916 CONNECTING ROD 3
030107 DIAPHRAGM WASHER ® A 3 1601.35 SUCTION MANIFOLD G1'1/2 M 1
030112 BEARING DISC - D25 1 1601.36 INLET-OUTLET MANIFOLD 1
0302.52 ROD SPACER 2 1603.36 PLUG G3/4 2
0303.47 HEX NUT M8Xx8 6 1603.67 PLUG G1/4 1
0304.04 NYLOCK NUT M10 4 1603.87 PLUG G3/4 1
050162 ADAPTER - VA 1 1604.74 HEAD 3
050179 FLANGE - VA 1 1605.39 MANIFOLD G1" M - G3/4 F 1
0604.36 BARB NUT G1” 1 1605.40 INLET-OUTLET MANIFOLD G3/4 F 3
0604.50 BARB NUT G1-1/2" 1 1804.25 HEX BOLT M10X75 12
0605.49 OIL PLUG GASKET 1 1804.72 HEX BOLT M8X50 6
060816 AIR VALVE ASSEMBLY 1 1804.79 HEX BOLT M8X70 12
08011 KEY AT0X8X40 1 1804.86 HEX BOLT M8X40 6
090314 ACCUMULATOR DIAPHRAGM 4 A 1 1804.99 HEX BOLT M10X25 1
0903.61 PISTON DIAPHRAGM - GREENTECH 116MM 4 A 3 1805.71 ALLEN BOLT M6X50 2
110101 O-RING - VALVE H& A 6 6006.77 VALVE ASSEMBLY W/O O-RING B A 6
1101.04 O-RING - DISCHARGE BARB 3 6015.62 ROD ASSEMBLY - D75 PISTON 3
1101.23 O-RING - ACCUMULATOR 1 6031.29 ACCUMULATOR ASSEMBLY 1
1101.29 O-RING - OIL RESERVIOR 1 603313 OIL RESERVOIR ASSEMBLY 1
10142 O-RING - INLET BARB 1 606216 DIAPHRAGM BOLT & WASHER (KIT 515) 1
1101.51 O-RING - PLUG 1 6062.D7 IN/OUTLET VALVE KIT (KIT 640) 1
10198 O-RING - OIL RESERVIOR 1 6062.H2 DIAPHRAGM KIT - GREENTECH (KIT 670) 1
1101.B6 O-RING - OIL RESERVIOR 1 8700.04CK  COMPLETE REPAIR KIT 1
Lo CATE 2L . ® Parts in 6062.16 (Kit 515)
101L5 O-RING - MANIFOLD TUBES 12 B Parts in 6062.D7 (Kit 640)
120296 RAIL 2 ® Parts in 6062.H2 (Kit 670)
1203.28 OIL RESERVIOR 1 A Parts in 8700.04CK
1205.08 ALUMINIUN PISTON D75 3
1206.22 STUD M10X46 4



UDOR

I U S A

606216 6062D7 6062H2 8700.04CK
KIT515 KIT 640 KIT 670 A |
D [ ] ¢ CoDE | ary
CODE | ary CODE | aTY CODE | QTYy 010201 3
030107 3
o007 | 3 |||/ soosrr | & |||| oooser | 3 ||| 0o0z14| 1
110101 | 6 ??8?31 z
110104 1
110142 1 160136
603129 600677 6 1101|_5
ASE0101
060816 160474 AN600677 @
180486 180425 /@6®
140348 140349 ——o | 552 &
020820 o |AGE0101 i RS 160135
A 09031 g Al600677j®
000315 S ) ots
030347 160540
10123 110104
101L5 160336
101L5
160539
10151

160387

%% B -7 7 .
180472 ————~ &
140348 f
180479
140348

Revised 3-5-2026

Part # Description

0001.02 RETAINER RING

0002.60 CRANKSHAFT

000315 ACCUMULATOR BASE

0006.07 BEARING D25

0102.01 DIAPHRAGM BOLT @ A
020614 SLEEVE D75

0208.20 ACCUMULATOR COVER
0208.65 OIL RESERVIOR CAP

0209.A6 CRANKCASE

0253.05 HOSE BARB D20

0301.07 DIAPHRAGM WASHER ® A
030112 BEARING DISC - D25

030252 ROD SPACER

0303.47 HEX NUT M8X8

0304.04 NYLOCK NUT M10

0501.62 ADAPTER - VA

0501.79 FLANGE - VA

0604.36 BARB NUT G1"

0604.50 BARB NUT G1-1/2"

0605.49 OIL PLUG GASKET

060816 AIR VALVE ASSEMBLY

080111 KEY A10X8X40

0903.02 PISTON DIAPHRAGM - BUNA-N 116MM
090314 ACCUMULATOR DIAPHRAGM 4 A
0903.61 PISTON DIAPHRAGM - GREENTECH 116MM 4 A
1101.01 O-RING - VALVE @ A

1101.04 O-RING - DISCHARGE BARBA
1101.23 O-RING - ACCUMULATOR
1101.29 O-RING - OIL RESERVIOR
110142 O-RING - INLET BARBA
1101.51 O-RING - PLUG

1101.98 O-RING - OIL RESERVIOR
1101.B6 O-RING - OIL RESERVIOR
1101.F6 O-RING - FLANGE

1101.L5 O-RING - MANIFOLD TUBES
1202.96 RAIL

1203.28 OIL RESERVIOR

1205.08 ALUMINIUN PISTON D75

1014

2
1
1
1
3
3
1
1
1
1
3
1
2
6
4
1
1
1
1
1
1
1
3
1
3
6
3
1
1
1
1
1
1
1

—
N

W =N

m— /E1A 120 VAGR3/4

Maximum Flow
Maximum Pressure

310 GPM / 116 Ipm
200 PSI / 13.8 bar

Maximum RPM 550 RPM
Inlet Port - Hose Barb 1-1/2" HB
Outlet Port - Hose Barb 3/4" HB

Bypass - Hose Barb -
Dimensions 13"L x "W x 12"H
Weight 45 lbs
Lubrication: Requires 40 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

150905 ———

601562 < 120508 ‘ 180499
A®00201—g 150201 W. ot ;\‘(ﬁ 140302
A003007 — B 150602 — ,%m\ L @}E’ 050162
 A®090361 5% N2 s 030404
e 090302-BunaN =" 000102 050179 :‘2‘(1)1:232
A0 s
030252 Outlet
030112 AT0104
000607 ﬁ@ﬁ%
025305
o o A
%180425
Part # Description Qty
1206.22 STUD M10X46 4
1403.02 WASHER M10 1
1403.07 WASHER M6 2
1403.48 WASHER M8 24
1403.49 WASHER M10 8
1406.88 HOSE BARB - SUCTION 1-1/2" 1
1411.03 SERATED WASHER M10 4
1502.01 PIN D18X64 3
1506.02 SNAP RING D18 3
1509.05 PISTON RING D75 3
1519.16 CONNECTING ROD 3
1601.35 SUCTION MANIFOLD G1'1/2 M 1
1601.36 INLET-OUTLET MANIFOLD 1
1603.36 PLUG G3/4 2
1603.67 PLUG G1/4 1
1603.87 PLUG G3/4 1
1604.74 HEAD 3
1605.39 MANIFOLD G1"M - G3/4 F 1
1605.40 INLET-OUTLET MANIFOLD G3/4 F 3
1804.25 HEX BOLT M10X75 12
1804.72 HEX BOLT M8X50 6
1804.79 HEX BOLT M8X70 12
1804.86 HEX BOLT M8X40 6
1804.99 HEX BOLT M10X25 1
1805.71 ALLEN BOLT M6X50 2
6006.77 VALVE ASSEMBLY W/O O-RING B A 6
6015.62 ROD ASSEMBLY - D75 PISTON 3
6031.29 ACCUMULATOR ASSEMBLY 1
603313 OIL RESERVOIR ASSEMBLY 1
606216 DIAPHRAGM BOLT & WASHER (KIT 515) 1
6062.D7 IN/OUTLET VALVE KIT (KIT 640) 1
6062.H2 DIAPHRAGM KIT - GREENTECH (KIT 670) 1
8700.04CK  COMPLETE REPAIR KIT 1

Parts in 606216 (Kit 515)
Parts in 6062.D7 (Kit 640)
Parts in 6062.H2 (Kit 670)
Parts in 8700.04CK

>ome



voor o 7ETA 120 VA

A10142 -7

606216 6062D7 6062H2 8700.04CK Maximum Flow 31.0 GPM / 116 Ipm
KIT515 KIT 640 KIT 670 A Maximum Pressure 300 PSI / 20 bar
CDDE. ar CGDE. QT CODE’ ary il Ll MaXimum RPM 550 RPM
Y Y "
030107 Inlet Port - Hose Barb 1-1/2" HB
0. 101 090314 n
oon07 | 3 sousrr | € 0o0361 | 3 poosin Outlet Port - Hose Barb 3/4" HB
AL 1ot Bypass - Hose Barb -
110142 Dimensions 13"L x 11"W x 12"H
603129 600677 Weight 45 |bs
060816 160474 ‘:.'628;317 Lubrication: Requires 40 oz. of Udor Lube 40W Premium Pump Oil.
180486 6% 180425 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
G
140348 ,/ %0349 ——= o
g N
020820 ASE0! 50905 \ % 0%
A® 09031 AW600677 O N
00036 1015 601562 < 120508 @ 5 0502
? P &= AV 030404
[ et S N SO T T s
110123 / 110104 090361 150602 b \S HOTF6 120622
1oL 160336 - 151916 5 000761
020865 090302- Buna-N ’
1015 020614 000102 8 021405
160539 1086 —— O \ @
. 110151 10198 ——O N X Q 030124
i~ SUR [ 160387 PR = = 030252 Oulef
I L Inlet 140307 — 5 .(‘: AN 33211027 AT0104 ﬁ.ﬂf%
- T 0450 © 120328 iy,
:gg?g ‘\‘-‘/ 00045 2 110129 \‘\ y $ % /\ 160474 025305
140348Q - 140688 020946 57 S vz O
180479 180425
140348 %%

Revised 1-3-2024

0001.02 RETAINER RING 2 1203.28 OIL RESERVIOR 1
0002.60 CRANKSHAFT 1 1205.08 ALUMINIUN PISTON D75 3
000315 ACCUMULATOR BASE 1 1206.22 STUD M10X46 4
0006.07 BEARING D25 1 1403.02 WASHER M10 1
000761 OIL SEAL D35 1 1403.07 WASHER M6 2
0102.01 DIAPHRAGM BOLT ® A 3 1403.48 WASHER M8 24
0206.14 SLEEVE D75 3 1403.49 WASHER M10 8
0208.20 ACCUMULATOR COVER 1 1406.88 HOSE BARB - SUCTION 1-1/2" 1
0208.65 OIL RESERVIOR CAP 1 1411.03 SERATED WASHER M10 4
0209.A6 CRANKCASE 1 1502.01 PIN D18X64 3
0214.05 BALL BEARING - D35 1 1506.02 SNAP RING D18 3
0253.05 HOSE BARB D20 1 1509.05 PISTON RING D75 3
0301.07 DIAPHRAGM WASHER ® A 3 151916 CONNECTING ROD 3
030112 BEARING DISC - D25 1 1601.35 SUCTION MANIFOLD G1'1/2 M 1
0301.24 BEARING DISC - D35 1 1601.36 INLET-OUTLET MANIFOLD 1
0302.52 ROD SPACER 2 1603.36 PLUG G3/4 2
0303.47 HEX NUT M8X8 6 1603.67 PLUG G1/4 1
0304.04 NYLOCK NUT M10 4 1603.87 PLUG G3/4 1
0501.62 ADAPTER - VA 1 1604.74 HEAD 3
050179 FLANGE - VA 1 1605.39 MANIFOLD G1"M - G3/4 F 1
0604.36 BARB NUT G1" 1 1605.40 INLET-OUTLET MANIFOLD G3/4 F 3
0604.50 BARB NUT G1-1/2" 1 1804.25 HEX BOLT M10X75 12
0605.49 OIL PLUG GASKET 1 1804.72 HEX BOLT M8X50 6
060816 AIR VALVE ASSEMBLY 1 1804.79 HEX BOLT M8X70 12
08011 KEY A10X8X40 1 1804.86 HEX BOLT M8X40 6
0903.02 PISTON DIAPHRAGM - BUNA-N 116MM 3 1804.99 HEX BOLT M10X25 1
090314 ACCUMULATOR DIAPHRAGM 4 A 1 1805.71 ALLEN BOLT M6X50 2
0903.61 PISTON DIAPHRAGM - GREENTECH 116MM 4 A 3 6006.77 VALVE ASSEMBLY W/O O-RING A 6
1101.01 O-RING - VALVE H& A 6 6015.62 ROD ASSEMBLY - D75 PISTON 3
1101.04 O-RING - DISCHARGE BARBA 3 6031.29 ACCUMULATOR ASSEMBLY 1
1101.23 O-RING - ACCUMULATOR 1 603313 OIL RESERVOIR ASSEMBLY 1
1101.29 O-RING - OIL RESERVIOR 1 6062.16 DIAPHRAGM BOLT & WASHER (KIT 515) 1
101.42 O-RING - INLET BARBA 1 6062.D7 IN/OUTLET VALVE KIT (KIT 640) 1
1101.51 O-RING - PLUG 1 6062.H2 DIAPHRAGM KIT - GREENTECH (KIT 670) 1
1101.98 O-RING - OIL RESERVIOR 1 870004CK  COMPLETE REPAIR KIT 1
110186 O-RING - OIL RESERVIOR 1 ® Parts in 606216 (Kit 515)

LOLE Ol NCRRRANGE ! B Parts in 6062.D7 (Kit 640)

101.L5 O-RING - MANIFOLD TUBES 12 @ Parts in 6062.H2 (Kit 670)

120296 RAIL 2 A Parts in 8700.04CK



voor s 7ETA 140 TS1C

606216 606207 6062H2 || |[ 8700.04CK max!m“m EOW 36I%(?OP|,;/ISI/ /13250|Em
KIT 515 KIT 640 KIT 670 A aX!mUm ressure s
® [] & CooE | arv Maximum RPM 550 RPM
copE | oty cobe | aty cooe | a7 || 010201 Inlet Port - Hose Barb 1-1/2" HB
010201 | 3 10101 | 6 090314 | 1 ggg;?ﬁ Outlet Port - Hose Barb 3/4" HB
030107 3 600677 6 ?’193?81 2 ?198163: BypaSS _ HOSE Bal’b _
110104 Dimensions 13"L x "W x 12"H
§03129 oo Weight 45 |bs
A R0 Lubrication: Requires 40 oz. of Udor Lube 40W Premium Pump Oil.
160474 . ,
AN 600677 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
1804A2 —E @@/@

o2 {0 D 150602}

120508 (=) 150201
g— 010201 @A = @

2 03010704 15197 —@ AQ)
090302- Buna-N <

150607
000761

10123 110104 & 090361 A 080122 —== 021405
160540 Mo1L5 60336 —— 8 s
o5 ——¢ s (3O oo
160539 e 020626
10151 M0B ———O ‘ T,
160387 10198 ———<O 030252
160540 603313 < 120328 & & 030112 ol
10104 et | 180571 &if 5 o 000607
160336 060450 1141(5% ? I 60474 A 0104 3
140348 140688 000719 120296 025305 j @é
ﬁggzz atouz—7 060549 —2 %wom 060436
. 160367 -
Revised 1-3-2024 020947
Part # Description Qty Part # Description Qty
000102 RETAINER RING 2 1205.08 ALUMINIUN PISTON D75 3
0002.84 CRANKSHAFT - TS1C 1 1403.07 WASHER M6 2
000315 ACCUMULATOR BASE 1 1403.48 WASHER M8 24
0006.07 BEARING D25 1 1403.49 WASHER M10 8
000719 OIL SEAL D25 1 1406.88 HOSE BARB - SUCTION 1-1/2" 1
000761 OIL SEAL D35 1 1502.01 PIN D18X64 3
0102.01 DIAPHRAGM BOLT ® A 3 1506.02 SNAP RING D18 3
0206.26 SLEEVE D75 3 1506.07 SNAP RING D72 1
0208.20 ACCUMULATOR COVER 1 1509.05 PISTON RING D75 3
0208.65 OIL RESERVIOR CAP 1 151916 CONNECTING ROD 3
0209.A7 CRANKCASE 1 1601.35 SUCTION MANIFOLD G1'1/2 M 1
0214.05 BALL BEARING D35 1 1601.36 INLET-OUTLET MANIFOLD 1
0253.05 HOSE BARB D20 1 1603.36 PLUG G3/4 2
0301.07 DIAPHRAGM WASHER ® A 3 1603.67 PLUG G1/4 1
030112 BEARING DISC - D25 1 1603.87 PLUG G3/4 1
0301.24 BEARING DISC - D35 1 1604.74 HEAD 3
0302.52 ROD SPACER 2 1605.39 MANIFOLD G1" M - G3/4 F 1
0303.47 HEX NUT M8X8 6 1605.40 INLET-OUTLET MANIFOLD G3/4 F 3
0604.36 BARB NUT G1" 1 1804.72 HEX BOLT M8X50 6
0604.50 BARB NUT G1-1/2" 1 1804.79 HEX BOLT M8X70 12
0605.49 GASKET D13 1 1804.86 HEX BOLT M8X40 6
060816 AIR VALVE ASSEMBLY 1 1804.A2 HEX BOLT M10X75 12
0801.22 KEY A8X7X45 UNI6604-69 1 1805.71 ALLEN BOLT M6X50 2
0903.02 PISTON DIAPHRAGM - BUNA-N 116MM 3 6006.77 VALVE ASSEMBLY W/O O-RING B A 6
090314 ACCUMULATOR DIAPHRAGM 4 A 1 6015.62 ROD ASSEMBLY - D75 PISTON 3
0903.61 PISTON DIAPHRAGM - GREENTECH 116MM 4 A 3 6031.29 ACCUMULATOR ASSEMBLY 1
1101.01 O-RING - VALVE H® A 6 603313 OIL RESERVOIR ASSEMBLY 1
1101.04 O-RING - DISCHARGE BARB 3 606216 DIAPHRAGM BOLT & WASHER (KIT 515) 1
1101.23 O-RING - ACCUMULATOR 1 6062.D7 IN/OUTLET VALVE KIT (KIT 640) 1
1101.29 O-RING - OIL RESERVIOR 1 6062.H2 DIAPHRAGM KIT - GREENTECH (KIT 670) 1
1101.42 O-RING - INLET BARB 1 8700.04CK  COMPLETE REPAIR KIT 1
1101.51 O-RING - PLUG ! ® Parts in 6062.16 (Kit 515)
1101.98 O-RING - OIL RESERVIOR 1 B Parts in 6062.D7 (Kit 640)
1101.86 O-RING - OIL RESERVIOR 1 & Parts in 6062.H2 (Kit 670)
1101.L5 O-RING - MANIFOLD TUBES 12 A Parts in 8700.04CK
1202.96 RAIL 2

1203.28 OIL RESERVIOR

=



uoor o 7FTA 140 VA

606216 6062D7 6062H2 8700.04CK Maximum Flow 36.0 GPM / 135 Ipm
KIT 515 |_KIT640 | KIT 670 A Maximum Pressure 300 PSI / 20 bar
° I ® cooe_|ary Maximum RPM 550 RPM
SO0 ATV | <0 o7V | € |9TY | || oroon Inlet Port - Hose Barb 1-1/2" HB
010201 | 3 110101 | 6 090314 | 1 ggg;?z i
030107 | 3 600677 | 6 090361 | 3 possAs Outlet Port - Hose Barb 3/4" HB
L E ]| o Bypass - Hose Barb -
110142 Dimensions 13"L x "W x 12"H
603129 ooer Weight 45 Ibs
06056 160474 7‘::6222(7”7 Lubrication: Requires 40 oz. of Udor Lube 40W Premium Pump Oil.
180425 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
140349 ——=

o 180499
150905 ——— - % 140302
> 601562 < 120508 \‘ 050162

180486 Y
140348%
020820 4@ _
S
. 0002J4 @2 9% 030404
080" 050179¥ 14103
% 101F6 120622

A® 090314 §§ g
000315

7 P
037 ——F (2

A0010201—g 150201 ——2>
A0 030107 —B 150602 _ 9

) N
160540 Y, fo1L5 03— B o ASEC 1519%6 s 0 000761
1015 ﬁ?@Q 101L5 020865 s 020614 000102 D 021405
160539 1086 ——C
Q) 5 10151 10198 ——C R 030124
‘*\\ 160387 s03313 0 180571 S PR ) 030252 Outlet

160540 N ™ ?‘ 030112 AT0104

10104 ———o nlet __ 140307 - 000607 T‘ﬁ

160336 ——S 060450 1%%3152 o 025305

s ot oot A

:fggzz atou2—% 160367 Xwoz.zs .

Revised 2-5-2024

000102 RETAINER RING 2 1203.28 OIL RESERVIOR 1
0002.J4 CRANKSHAFT 1 1205.08 ALUMINIUN PISTON D75 3
000315 ACCUMULATOR BASE 1 1206.22 STUD M10X46 4
0006.07 BEARING D25 1 1403.02 WASHER M10 1
000761 OIL SEAL D35 1 140307 WASHER M6 2
0102.01 DIAPHRAGM BOLT ® A 3 1403.48 WASHER M8 24
0206.14 SLEEVE D75 3 1403.49 WASHER M10 8
0208.20 ACCUMULATOR COVER 1 1406.88 HOSE BARB - SUCTION 1-1/2" 1
020865 OIL RESERVIOR CAP 1 141103 SERATED WASHER M10 4
0209.A6 CRANKCASE 1 1502.01 PIN D18X64 3
0214.05 BALL BEARING - D35 1 1506.02 SNAP RING D18 3
0253.05 HOSE BARB D20 1 1509.05 PISTON RING D75 3
030107 DIAPHRAGM WASHER © A 3 151916 CONNECTING ROD 3
030112 BEARING DISC - D25 1 1601.35 SUCTION MANIFOLD G1'1/2 M 1
0301.24 BEARING DISC - D35 1 1601.36 INLET-OUTLET MANIFOLD 1
0302.52 ROD SPACER 2 1603.36 PLUG G3/4 2
0303.47 HEX NUT M8x8 6 1603.67 PLUG G1/4 1
0304.04 NYLOCK NUT M10 4 1603.87 PLUG G3/4 1
050162 ADAPTER - VA 1 1604.74 HEAD 3
0501.79 FLANGE - VA 1 1605.39 MANIFOLD G1" M - G3/4 F 1
0604.36 BARB NUT G1" 1 1605.40 INLET-OUTLET MANIFOLD G3/4 F 3
0604.50 BARB NUT G1-1/2" 1 1804.25 HEX BOLT M10X75 12
0605.49 OIL PLUG GASKET 1 1804.72 HEX BOLT M8X50 6
060816 AIR VALVE ASSEMBLY 1 1804.79 HEX BOLT M8X70 12
080111 KEY A10X8X40 1 1804.86 HEX BOLT M8X40 6
0903.02 PISTON DIAPHRAGM - BUNA-N 116MM 3 1804.99 HEX BOLT M10X25 1
090314 ACCUMULATOR DIAPHRAGM 4 A 1 1805.71 ALLEN BOLT M6X50 2
0903.61 PISTON DIAPHRAGM - GREENTECH 116MM 4 A 3 6006.77 VALVE ASSEMBLY W/O O-RING BA 6
110101 O-RING - VALVE M A 6 6015.62 ROD ASSEMBLY - D75 PISTON 3
1101.04 O-RING - DISCHARGE BARBA 3 6031.29 ACCUMULATOR ASSEMBLY 1
1101.23 0-RING - ACCUMULATOR 1 603313 OIL RESERVOIR ASSEMBLY 1
1101.29 O-RING - OIL RESERVIOR 1 606216 DIAPHRAGM BOLT & WASHER (KIT 515) 1
110142 O-RING - INLET BARBA 1 6062.D7 IN/OUTLET VALVE KIT (KIT 640) 1
110151 O-RING - PLUG 1 6062.H2 DIAPHRAGM KIT - GREENTECH (KIT 670) 1
110198 O-RING - OIL RESERVIOR 1 870004CK  COMPLETE REPAIR KIT 1
110186 O-RING - OIL RESERVIOR 1 ® Parts in 606216 (Kit 515)
LIBEES Gl G ! W Parts in 6062.D7 (Kit 640)
101L5 O-RING - MANIFOLD TUBES 12 @ Parts in 6062.H2 (Kit 670)
1202:96 RAIL . A Parts in 8700.04CK



voor s 7ETA 170 1C

Maximum Flow 45,0 GPM /170 Ipm
606224 606205 6062H3 || |[ 8700.09CK Maximum Pressure 300 PSI /20 bar
KIT 523 KIT 638 KIT 671 A Maximum RPM 550 I?PM
) [ ] S CoDE | oTr Inlet Port - Hose Barb 1-1/2" HB
cooe | ary |||| cooe |ary |||| cooe |aTY ||| o10001 | a Outlet Port - Hose Barb 1"HB
010201 | 4 110101 | 8 000314 | 1 porieuAl Bypass - Hose Barb -
osor07 | 4 J||LS0¢771 8 JIf| %3 | & osa3e1 | 4 Dimensions 15.5"L x 12.5"W x 17.5"H
110102 | 1 Weight 58 Ibs

110142 1 0 0

600677 | 8 Lubrication: Requires 44 oz. of Udor Lube 40W Premium Pump Oil.

Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

060816
5 g o04es 160138 =~ A 603313
Ny 10348 oL = s oon2 "
L) 020820 > 603129 e 140349 ——= A f==X 020565
160137 ‘
QO wuea | o miony 160474 (@ > O 106
AW600677 é AQ03007 ——~ " = ©— 10198
00, A 090361 « L ‘ 180571
X ‘ e 090302- Buna-N /“ ; »LJ;
{ 160474 J 020614 N 0 140307
o 9 0209A9 Gl 120328
| &7 Lroomea 16033 -8 021404 il Ly | 150616 110129
teosi & 600677 A 030128 1 B > - 021809
ote LS "0 120508 000108 ‘ o o
160542 ) 150905 % 030259 Y 4
10151 601561 < 150201 060549 —© U/ 120297
g 160387 50602 95 ® & 1804A2
A0k 1035 021607 160367 A\
TGS 10542 030259
160336 & 140348 0501L3 000108
=t 180479 140349 ( gggfé"g Outle! Inlef
140348 180499 - | /2%
g 02104 060432 — (& 060450 £
10158 o202t —| % 020272
000749
Revised 1-4-2024 150616 atonz——0 Aoz —0
000108 RETAINER RING 1 1202.97 RAIL 2
0002.46 CRANKSHAFT 1 1203.28 OIL RESERVIOR 1
000315 ACCUMULATOR BASE 1 1205.08 ALUMINIUN PISTON D75 4
0007.49 OIL SEAL D35 1 1403.07 WASHER M6 2
010201 DIAPHRAGM BOLT ® A 4 140348 WASHER M8 30
020218 HOSE BARB D25 1 1403.49 WASHER M10 18
0202.72 HOSE BARB D40 1 1502.01 PIN D18X64 4
020614 SLEEVE D75 4 1506.02 SNAP RING D18 4
0208.20 ACCUMULATOR COVER 1 150616 SNAP RING D55 2
0208.65 OIL RESERVIOR CAP 1 1509.05 PISTON RING D75 4
0209.A9 CRANKCASE 1 1519.35 CONNECTING ROD 4
0214.04 BALL BEARING D35 2 1601.37 SUCTION MANIFOLD G1"/2 M 1
021607 ROLLER BEARING D55 1 160138 INLET-OUTLET MANIFOLD 2
0218.09 CAP D55X10 1 1603.36 PLUG G3/4 2
030107 DIAPHRAGM WASHER ® A 4 1603.64 PLUG G3/8 1
0301.28 ROD DISC D35 2 1603.67 PLUG G1/4 1
0302.59 ROD DISC 2 1603.87 PLUG G3/4 1
0303.47 HEX NUT M8X8 6 1604.74 HEAD 4
0501L3 BEARING FLANGE 1 1605.41 OUTLET MANIFOLD GT"/4 M 1
0604.32 BARB NUT G1"1/4 1 1605.42 INLET-OUTLET MANIFOLD G3/4 F 4
0604.50 BARB NUT G1-1/2" 1 1804.72 HEX BOLT M8X50 8
0605.09 GASKET D17 1 1804.79 HEX BOLT M8X70 16
0605.49 GASKET D13 1 1804.86 HEX BOLT M8X40 6
060816 AIR VALVE ASSEMBLY 1 1804.99 HEX BOLT M10X25 6
0903.02 PISTON DIAPHRAGM - BUNA-N 116MM 4 1804.A2 HEX BOLT M10X75 16
090314 ACCUMULATOR DIAPHRAGM 4 A 1 1805.71 ALLEN BOLT M6X50 2
0903.61 PISTON DIAPHRAGM - GREENTECH 116MM 4 A 4 6006.77 VALVE ASSEMBLY W/O O-RING mA 8
1101.01 O-RING - VALVE®EA 8 6015.61 ROD ASSEMBLY D75 PISTON 4
110102 O-RING - DISCHARGE BARBA 1 603129 PRESSURE ACCUMULATOR ASSEMBLYY 1
1101.04 O-RING - DRAIN PLUG 2 603313 OIL RESERVOIR ASSEMBLY 1
1101.23 O-RING - PRESSURE ACCUMULATOR 1 6062.24 DIAPHRAGM BOLT & WASHER (KIT 523) 1
1101.29 O-RING - OIL RESERVIOR 1 6062.D5 IN/OUTLET VALVE KIT (KIT 638) 1
110142 O-RING - INLET BARBA 1 6062.H3 DIAPHRAGM KIT - GREENTECH (KIT 671) 1
1101.51 O-RING - PLUG 1 8700.09CK COMPLETE REPAIR KIT 1
110158 O-RING - BODY FLANGE 1 o Parts in 6062.24 (Kit 523).
110198 O-RING - OIL RESERVIOR 1 W Parts in 6062.D5 (Kit 638).
1101.B6 O-RING - OIL RESERVIOR 1 @ Parts in 6062.H3 (Kit 671).
101.L6 O-RING - MAINFOLD TUBE 16 A Parts in KIT# 8700.09CK



UDOR

I U S A

606224 6062D5 6062H3 8700.09CK
KIT 523 KIT 638 KIT 671 A
[ [ ] * conE

CODE | aTy CODE | aTy CODE

ary

arv 010201

030107
090314
090361
110101
110102
110142
600677

010201
030107

110101 8
600677 8

090314 1
090361 4
110101 8

4
4

0= =0 N = AN

060816
180486
140348
020820

603129
160137
A OB 001

A W 600677
o5, &

{

Mo1L6

10101 H @ A
160541 —=

- 600677 WA
ToLe LS 16042
160542 —fy 08
| 601561
10751
10367
P ©
160336 B “ E’ggzg %0349
1 e oy s —L p
140348
180472 3
Revised 1-4-2024
Part # Description
000108 RETAINER RING
0002.A9 CRANKSHAFT
000315 ACCUMULATOR BASE
0007.41 OIL SEAL D40
0102.01 DIAPHRAGM BOLT ® A
020218 HOSE BARB D25
0202.72 HOSE BARB D40
020614 SLEEVE D75
0208.20 ACCUMULATOR COVER
0208.65 OIL RESERVIOR CAP
0209.A9 CRANKCASE
0214.04 BALL BEARING D35
0214.22 BALL BEARING D40
0216.07 ROLLER BEARING D55
0218.09 CAP D55X10
0301.07 DIAPHRAGM WASHER @ A
0301.28 ROD DISC D35
030148 ROD DISC
0302.59 ROD DISC
0303.47 HEX NUT M8X8
0501.07 FLANGE - HYD
0501.L3 BEARING FLANGE
0604.32 BARB NUT G1"1/4
0604.50 BARB NUT G1-1/2"
0605.09 GASKET D17
0605.49 GASKET D13
060816 AIR VALVE ASSEMBLY
0903.02 PISTON DIAPHRAGM - BUNA-N 116 MM
090314 ACCUMULATOR DIAPHRAGM 4 A
090361 PISTON DIAPHRAGM - GREENTECH 116MM 4 A
1101.01 O-RING - VALVE®ERA
1101.02 O-RING - DISCHARGE BARBA
1101.04 O-RING - DRAIN PLUG
1101.23 O-RING - PRESSURE ACCUMULATOR
1101.29 O-RING - OIL RESERVIOR
10142 O-RING - INLET BARBA
1101.51 O-RING - PLUG
101.58 O-RING - BODY FLANGE
1101.98 O-RING - OIL RESERVIOR
101.B6 O-RING - OIL RESERVIOR
101.L6 O-RING - MAINFOLD TUBE
1202.97 RAIL

1o1s S

120508

S /ETA 170 MIT

Maximum Flow
Maximum Pressure

45,0 GPM /170 Ipm
300 PSI / 20 bar

Maximum RPM 540
Inlet Port - Hose Barb 1-1/2" HB
Outlet Port - Hose Barb 1" HB

Bypass - Hose Barb -
Dimensions 15.5"L x 12.5"W x 17.5"H
Weight 58 Ibs

Lubrication: Requires 44 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

1804A2 % 603313
> 140349 .
» Tiﬁéw A8 < iviod
140348 160474 NZZ. 110201 @ C—— 1086
160138 A®030107 ———> CO— 110198
A @ 090361 ﬁ/ e 180571
090302-Buna-N—' @~ e
020614 7 " ? \\\ 140307
002;9423 T 150676 Kg 132298
030128 2 @A\ &N o7
000108
150905 ——ZZ 030259 ) 1 / 160474
150201 %% 060549 - 120297
g; ° q 021607 160367 ) {y 180442
@ J 030259
000108
@ L oaozas Outlet Inlet
Q f————— 030us 060432 —(F) 060450
153409
o 0212z 020218 020272
05013 At 0 AN012 —20
000741
150616
Qty Part # Description Qty
1 1203.28 OIL RESERVIOR 1
1 1205.08 ALUMINIUN PISTON D75 4
1 1403.07 WASHER M6 2
1 1403.48 WASHER M8 30
4 1403.49 WASHER M10 18
1 141103 SERATED WASHER M10 3
1 1502.01 PIN D18X64 4
4 1506.02 SNAP RING D18 4
1 150616 SNAP RING D55 2
1 1509.05 PISTON RING D75 4
1 1519.35 CONNECTING ROD 4
1 1534,09 DISC - M 1
1 1601.37 SUCTION MANIFOLD G1"1/2 M 1
1 1601.38 INLET-OUTLET MANIFOLD 2
1 1603.36 PLUG G3/4 2
4 1603.64 PLUG G3/8 1
1 1603.67 PLUG G1/4 1
1 1603.87 PLUG G3/4 1
1 1604.74 HEAD 4
6 1605.41 OUTLET MANIFOLD G1'1/4 M 1
1 1605.42 INLET-OUTLET MANIFOLD G3/4 F 4
1 1804.72 HEX BOLT M8X50 8
1 1804.79 HEX BOLT M8X70 16
1 1804.86 HEX BOLT M8X40 6
1 1804.99 HEX BOLT M10X25 6
1 1804.A2 HEX BOLT M10X75 16
1 1805.01 ALLEN BOLT M10X25 3
4 1805.71 ALLEN BOLT M6X50 2
1 6006.77 VALVE ASSEMBLY W/O O-RING mA 8
4 6015.61 ROD ASSEMBLY D75 PISTON 4
8 6031.29 PRESSURE ACCUMULATOR ASSEMBLYY 1
1 603313 OIL RESERVOIR ASSEMBLY 1
2 6062.24 DIAPHRAGM BOLT & WASHER (KIT 523) 1
1 6062.D5 IN/OUTLET VALVE KIT (KIT 638) 1
1 6062.H3 DIAPHRAGM KIT - GREENTECH (KIT 671) 1
1 8700.09CK COMPLETE REPAIR KIT 1
1 ® Parts in 6062.24 (Kit 523).
1 B Parts in 6062.D5 (Kit 638).
1 @ Parts in 6062.H3 (Kit 671).
116 A Parts in KIT# 8700.09CK
2



UDOR

I U S A

606224 6062D5 6062H3 8700.09CK
KIT 523 KIT 638 KIT 671 A
® [ ] * cooE | aty
copE |aty copE |ary cooe | oty || [ o10201 | 4
010201 | 4 110101 | 8 090314 | 1 030107 | 4
030107 | 4 600677 | 8 090361 | 4 950314 B
110101 8 110101 8
110102 1
110142 1
600677 | 8
éﬁ 060816
ya 160138
> co3ps 1016 —_{S
160137 (]
A ¢ 110101 i
A N600677 5
101L6 5 é s

160336

11?3?52 160542 120508
0502 M01L6 150905 —— 27
601561 < 150201 %%
10151 o

160387
160336 11.03/.8 05013
180479 140349
me 180499 gé
180472 ‘

150602 © %
151935
e
30

Revised 1-4-2024
Part # Description
0001.08 RETAINER RING “ZETA 170/260"
0002.29 SHAFT "BETA/ZETA 170/260" TS 2C
000315 PRESSURE ACCUMULATOR "ZETA"
000749 OIL SEAL D35
0102.01 DIAPHRAGM BOLT “ZETA/KAPPA 121" ®
020218 HOSE BARB D25
0202.72 HOSE BARB D40
0206.14 SLEEVE D75 "ZETA 120/170/260"
0208.20 ACCUMULATOR COVER "ZETA"
0208.65 OIL RESERVIOR COVER - GREEN
0209.A9 CRANKCASE "ZETA 170/200" TS
0214.04 BALL BEARING D35
0216.07 ROLLER BEARING D55
0301.07 DIAPHRAGM WASHER @ A
0301.28 ROD DISC D35
0302.59 ROD DISC
0303.47 HEX NUT M8X8
0501.L.3 BEARING FLANGE
0604.32 BARB NUT G1"1/4
0604.50 BARB NUT G1-1/2"
0605.09 GASKET D17
0605.49 GASKET D13
0608.16 AIR VALVE ASSEMBLY
0903.02 PISTON DIAPHRAGM - BUNA-N 116MM
090314 ACCUMULATOR DIAPHRAGM 4 A
0903.61 PISTON DIAPHRAGM - GREENTECH 116MM 4 A
1101.01 O-RING - VALVE®EA
1101.02 O-RING - DISCHARGE BARBA
1101.04 O-RING - DRAIN PLUG
1101.23 O-RING - PRESSURE ACCUMULATOR
1101.29 O-RING - OIL RESERVIOR
1101.42 O-RING - INLET BARBA
1101.51 O-RING - PLUG
1101.58 O-RING - BODY FLANGE
1101.98 O-RING - OIL RESERVIOR
1101.B6 O-RING - OIL RESERVIOR
1101.L6 O-RING - MAINFOLD TUBE
1202.97 RAIL

2
<

P N N JEYC - ST D G N U N N o S NG (T NG N N N O N PN P

NS

000749
150616

m— /ETA 170 TS2C

Maximum Flow
Maximum Pressure

45,0 GPM /170 Ipm
300 PSI / 20 bar

Maximum RPM 540
Inlet Port - Hose Barb 1-1/2" HB
Outlet Port - Hose Barb 1" HB

Bypass - Hose Barb -
Dimensions 15.5"L x 12.5"W x 17.5"H
Weight 58 Ibs

Lubrication: Requires 44 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

1804A2 %
140349 ——~

603313

&=

Z \‘\\ 160364 \igiginll 020865
80479 160474 &G "4’./ 0605094? CO— 110186
U, @o3pny D £ QO21eA O 10198
160138 A 090361 ﬁ/ , S ‘ 180571
090302- Buna-N ‘{%“1 \‘\\\\ 79" 140307
i »a I wm
e 150616 10129
021404 \ DA, 000749
oooios %28 ‘\ A
030259 ‘ RSN 160474
060549 = % 120297
@L e ’ 1804A2
_ @ 021607 160367 §
030259
000108
000229 Outlet Inlet
060432 ﬂ 060450 @
020218 020272
amioz 9 A2 ——0
Part # Description (0137
1203.28 OIL RESERVIOR 1
120508 ALUMINIUN PISTON D75 4
1403.07 WASHER M6 2
1403.48 WASHER M8 30
1403.49 WASHER M10 18
1502.01 PIN D18X64 4
1506.02 SNAP RING D18 4
150616 SNAP RING D55 2
1509.05 PISTON RING D75 4
1519.35 CONNECTING ROD 4
1601.37 SUCTION MANIFOLD G1"1/2 M 1
1601.38 INLET-OUTLET MANIFOLD 2
1603.36 PLUG G3/4 2
1603.64 PLUG G3/8 1
1603.67 PLUG G1/4 1
1603.87 PLUG G3/4 1
1604.74 HEAD 4
1605.41 OUTLET MANIFOLD G1'1/4 M 1
1605.42 INLET-OUTLET MANIFOLD G3/4 F 4
1804.72 HEX BOLT M8X50 8
1804.79 HEX BOLT M8X70 16
1804.86 HEX BOLT M8X40 6
1804.99 HEX BOLT M10X25 6
1804.A2 HEX BOLT M10X75 16
1805.71 ALLEN BOLT M6X50 2
6006.77 VALVE ASSEMBLY W/O O-RING mA 8
6015.61 ROD ASSEMBLY D75 PISTON 4
6031.29 PRESSURE ACCUMULATOR ASSEMBLYY 1
603313 OIL RESERVOIR ASSEMBLY 1
6062.24 DIAPHRAGM BOLT & WASHER (KIT 523) 1
6062.D5 IN/OUTLET VALVE KIT (KIT 638) 1
6062.H3 DIAPHRAGM KIT - GREENTECH (KIT 671) 1
8700.09CK COMPLETE REPAIR KIT 1

Parts in 6062.24 (Kit 523).
Parts in 6062.D5 (Kit 638).
Parts in 6062.H3 (Kit 671).
Parts in KIT# 8700,09CK

>ome



UDOR o 7ETA 200 MI1

Maximum Flow 53.0 GPM /198 Ipm
Maximum Pressure 300 PSI / 20 bar
Maximum RPM 550
8700.41CK 6062D6 6062D5 6062H3 Inlet Port - Hose Barb 2" HB
A KIT 639 K'T.638 K'T:ﬂ Outlet Port - Hose Barb 1" HB
copE | ary [ ] ~ _
010220 | 4 copE |ty cope | ary CopE | QTY Bypassl Hose Barb ,, ,, m
030169 | 4 oo s oo s poveye Dmensmns 15.5"L x 12.5"W x 17.5"H
peesiull B 030169 | 4 600677 | 8 090361 | 4 Weight 58 Ibs
110101 | 8 . ; .
oo | Lubrication: Requires 44 oz. of Udor Lube 40W Premium Pump Oil.
oo 2 060816 . 1016 Alternate Qil: 30W non-detergent or 15W-40 non-detergent oil.
g g 180486 160138 603313
\ 603129 @f 160364 &
= 160137 180475 060509 e
© 00OA| | om0t 1283345
A W600677
180571
101L6 ‘
‘ : & 160307
W{) 9 0209A9 = 120328
~ 150616
o @ ®i® 10101H @ A 8 8;2}422 \ 000749 o129
160541 ’\60542 < 600677 A 000108 B
101L6 HoLs 030259 ‘ . 160474
10542 601557 3 %% @ 060549 - 120297

A
021607 160367 ﬁ 180442

030259
000108

) 110151
g 160387
&2
o

NS 160562 gy
140348 180499

Bl
079 — taosor
141103
140348 00
180472 =

Outlet Inlet
060432 —@ 060439 @

020218 4% 020279

amony ——09 A3

000741

Revised 1-4-2024 150616

Part # Description Qty Part # Description Qty
0001.08 RETAINER RING 1 1203.28 OIL RESERVIOR 1
0002.G3 CRANKSHAFT 1 1205.56 ALUMINIUN PISTON D80 4
000315 ACCUMULATOR BASE 1 1403.07 WASHER M6 2
0007.41 OIL SEAL D40 1 1403.48 WASHER M8 30
0102.20 DIAPHRAGM BOLT @ A 4 1403.49 WASHER M10 18
020218 HOSE BARB D25 1 1411.03 SERATED WASHER M10 3
0202.79 HOSE BARB D50 1 1502.01 PIN D18X64 4
0206.62 SLEEVE D85 4 1506.02 SNAP RING D18 4
0208.20 ACCUMULATOR COVER 1 1506.16 SNAP RING D55 2
0208.65 OIL RESERVIOR CAP 1 1509.07 PISTON RING D80 4
0209.A9 CRANKCASE 1 1519.32 CONNECTING ROD 4
0214.04 BALL BEARING D35 1 15634.09 DISC - Ml 1
0214.22 BALL BEARING D40 1 1601.37 SUCTION MANIFOLD G1"1/2 M 1
0216.07 ROLLER BEARING D55 1 1601.38 INLET-OUTLET MANIFOLD 2
0218.09 CAP D55X10 1 1603.36 PLUG G3/4 2
0301.69 DIAPHRAGM WASHER ® A 4 1603.64 PLUG G3/8 1
0301.28 ROD DISC D35 1 1603.67 PLUG G1/4 1
0301.48 ROD DISC 1 1603.87 PLUG G3/4 1
0302.59 ROD DISC 1 1604.74 HEAD 4
0303.47 HEX NUT M8X8 6 1605.41 OUTLET MANIFOLD G1/4 M 1
0501.07 FLANGE - Ml 1 1605.42 INLET-OUTLET MANIFOLD G3/4 F 4
0501.L3 BEARING FLANGE 1 1804.72 HEX BOLT M8X50 8
0604.32 BARB NUT G1"1/4 1 1804.79 HEX BOLT M8X70 16
0604.50 BARB NUT G1-1/2" 1 1804.86 HEX BOLT M8X40 6
0605.09 GASKET D17 1 1804.99 HEX BOLT M10X25 6
0605.49 GASKET D13 1 1804.A2 HEX BOLT M10X75 16
060816 AIR VALVE ASSEMBLY 1 1805.01 ALLEN BOLT M10X25 &
0903.02 PISTON DIAPHRAGM - BUNA-N 116 MM 4 1805.71 ALLEN BOLT M6X50 2
090314 ACCUMULATOR DIAPHRAGM ¢ A 1 6006.77 VALVE ASSEMBLY W/O O-RING mA 8
0903.61 PISTON DIAPHRAGM - GREENTECH 116MM 4 A 4 6015.57 ROD ASSEMBLY D80 PISTON 4
1101.01 O-RING - VALVE®EA 8 6031.29 PRESSURE ACCUMULATOR ASSEMBLYY 1
1101.02 O-RING - DISCHARGE BARBA 1 603313 OIL RESERVOIR ASSEMBLY 1
1101.04 O-RING - DRAIN PLUG 2 6062.D5 IN/JOUTLET VALVE KIT (KIT 638) 1
1101.23 O-RING - PRESSURE ACCUMULATOR 1 6062.D6 DIAPHRAGM BOLT & WASHER (KIT 639) 1
1101.29 O-RING - OIL RESERVIOR 1 6062.H3 DIAPHRAGM KIT - GREENTECH (KIT 671) 1
1101.51 O-RING - PLUG 1 8700.41CK COMPLETE REPAIR KIT 1
110158 O-RING - BODY FLANGE 1 B Parts in 6062.D5 (Kit 638).

110193 O-RING - INLET BARBA 2 ® Parts in 6062.D6 (Kit 639).

1101.98 O-RING - OIL RESERVIOR 1 @ Parts in 6062.H3 (Kit 671).

1101.86 O-RING - OIL RESERVIOR 1 A Parts in KIT# 8700.41CK

1101.L6 O-RING - MAINFOLD TUBE 16

1202.97 RAIL 2



voor o 7ETA 200 TS2C

Maximum Flow 53.0 GPM /198 Ipm
606206 606205 6062H3 || |[ 8700.41CK Maximum Pressure 300 PS| /20 bar
KIT 639 KIT 638 KIT 671 A MaleUm RPM ”550
® [ ] S cooE | ot Inlet Port - Hose Barb 1-1/2" HB
CcoDE | @TY CoDE | aTY cooe | ot ||| 10220 | 4 Outlet Port - Hose Barb 1"HB
oz |4 | (Lo | 5 ||| ooase | 5 ||| oo | 3 Bypass - Hose Barb -
noor | s |||] 93951 & Dimensions 156.5"L x 12.5"W x 17.5"H
ool Weight 58 Ibs

o007 1 8 Lubrication: Requires 44 oz. of Udor Lube 40W Premium Pump Oil.

%7 060816 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
180486
140348 so3y 1008 > ; 020865
= Tiﬁ; 0070 XZ 1B04A2 o 1OB6
[ - J0349 O o198
160138 ) Boki-e 180571
B7 060509 -© 603313
160474 N G5 010220 @A o 140307
AN —Z 2 ? 120328
A 090361 T/ 2O
090302- Buna' 5061 6110129
MOIMeA 160336 —2 020662 S
600677 M A 021404 w 000749
0209A9
120556
150907 —— 7% 160474
601557 < 150201 é 120297
50602 55 % 1804A2
151932
000110
000246
140349 J)
180499 gz?zgi Outlet Inlet
Q 10158 060432 —(5 os0i39 £
o —_
Revised 1-4-2024 130616 atonz———& ATO083
0001.08 RETAINER RING 1 1203.28 OIL RESERVIOR 1
0002.A6 CRANKSHAFT TS 2C 1 120556 ALUMINIUN PISTON D80 4
000315 ACCUMULATOR BASE 1 140307 WASHER M6 2
0007.49 OIL SEAL D35 2 1403.48 WASHER M8 30
0102.20 DIAPHRAGM BOLT ® A 4 1403.49 WASHER M10 18
020218 HOSE BARB D25 1 1502.01 PIN D18X64 4
0202.79 HOSE BARB D50 1 1506.02 SNAP RING D18 4
0206.62 SLEEVE D80 4 1506.16 SNAP RING D55 2
0208.20 ACCUMULATOR COVER 1 1509.07 PISTON RING D80 4
0208.65 OIL RESERVIOR CAP 1 1519.35 CONNECTING ROD 4
0209.A9 CRANKCASE 1 1601.37 SUCTION MANIFOLD G1"1/2 M 1
0214.04 BALL BEARING D35 2 1601.38 INLET-OUTLET MANIFOLD 2
030169 DIAPHRAGM WASHER ® A 4 1603.36 PLUG G3/4 2
0301.28 ROD DISC D35 2 1603.64 PLUG G3/8 1
0302.59 ROD DISC 1 1603.67 PLUG G1/4 1
0303.47 HEX NUT M8x8 6 1603.87 PLUG G3/4 1
0501.L3 BEARING FLANGE “ZETA 170..300" 1 1604.74 HEAD 4
0604.32 BARB NUT G1'1/4 1 1605.41 OUTLET MANIFOLD G1'1/4 M 1
0604.50 BARB NUT G1-1/2" 1 1605.42 INLET-OUTLET MANIFOLD G3/4 F 4
0605.09 GASKET D17 1 1804.72 HEX BOLT M8X50 8
0605.49 GASKET D13 1 1804.79 HEX BOLT M8X70 16
060816 AIR VALVE ASSEMBLY 1 1804.86 HEX BOLT M8X40 6
0903.02 PISTON DIAPHRAGM - BUNA-N 116MM 4 1804.99 HEX BOLT M10X25 6
090314 DIAPHRAGM WASHER ® A 1 1804.A2 HEX BOLT M10X75 16
0903.61 PISTON DIAPHRAGM - GREENTECH 116MM ¢ A 4 1805.71 ALLEN BOLT M6X50 2
110101 O-RING - VALVE®EA 8 6006.77 VALVE ASSEMBLY W/O O-RING mA 8
1101.02 O-RING - DISCHARGE BARBA 1 601557 ROD ASSEMBLY D80 PISTON 4
110104 O-RING - DRAIN PLUG 2 6031.29 PRESSURE ACCUMULATOR ASSEMBLYY 1
1101.23 O-RING - PRESSURE ACCUMULATOR 1 603313 OIL RESERVOIR ASSEMBLY 1
1101.29 O-RING - OIL RESERVIOR 1 6062.D5 IN/OUTLET VALVE KIT (KIT 638) 1
110151 O-RING - PLUG 1 6062.D6 DIAPHRAGM BOLT & WASHER (KIT 639) 1
110158 O-RING - BODY FLANGE 1 6062.H3 DIAPHRAGM KIT - GREENTECH (KIT 671) 1
10193 O-RING - INLET BARBA 2 870041CK COMPLETE REPAIR KIT 1
110198 O-RING - OIL RESERVIOR 1 ® Parts in 6062.05 (Kit 638).
110186 O-RING - OIL RESERVIOR 1 ® Parts in 6062.D6 (Kit 639).
101.L6 O-RING - MAINFOLD TUBE 16 @ Parts in 6062.H3 (Kit 671).
1202.97 BASE PLATE 2 A Parts in KIT# 8700.41CK



I U S A

Revised 2-6-2025

Part #

0001.08
0002.G4
000741
0007.49
0102.01
0202.79
0206.36
0208.22
0209.B5
0214.04
0214.22
0216.07
0301.48
0301.07
0302.59
0501.07
0501.H9
0501.L3
0604.39
0604.50
0605.49
0903.02
0903.61
1101.01
1101.04
1101.42
1101.51
1101.56
1101.58
1101.68
1101.85
1101.93
1101.G5
1202.98
1203.49
1205.08
1403.05
140312

8700.44CK 606228 6062D3 6062H4
A KIT 527 KIT 636 KIT 672
cobE | ary ] [ ] (3
010201 | & copE | ary cope |ary copE | ary
030107 | 6 010201 | 6 110101 | 12 090361 | 6
090361 | 6 030107 | 6 600677 | 12 110101 | 12
110101 | 12
110142 | 1
110193 | 2
600677 | 12 10165
160133 \
160134
Aem10101

A W600677
160474

110104

0@ 160387
ad 10151

140349
180499
180501

Description

RETAINER RING

SHAFT MI D1"

OIL SEAL D40

OIL SEAL D35

DIAPHRAGM BOLT e A

INLET HOSE BARB D50

SLEEVE D75

OIL RESERVOIR CAP
CRANKCASE

BALL BEARING D35

BALL BEARING D40

ROLLER BEARING D55

ROD DISC “ZETA 170/260" OMR80
DIAPHRAGM WASHER e A

ROD DISC

FLANGE - MI

OIL CUP SUPPORT FLANGE
BEARING FLANGE

BARB NUT G2"

BARB NUT G1-1/2"

GASKET D13

PISTON DIAPHRAGM - BUNA-N 116MM
PISTON DIAPHRAGM - GREENTECH 116MM & A
O-RING - VALVE omA

O-RING - DRAIN PLUG

O-RING - DISCHARGE BARBA
O-RING - PLUG

O-RING - OIL RESERVIOR
O-RING - BEARING FLANGE
O-RING - OIL RESERVIOR
O-RING - OIL RESERVIOR
O-RING - INLET BARBA

O-RING - MANIFOLD TUBE
BASE PLATE "ZETA 230/260/300"
OIL RESERVOIR

ALUMINIUN PISTON D75
WASHER M8

GASKET D85

160336 ————8

N PN NN BNOEN BN Ry PN BN BN PN BN BN BN NN BN

140348

ﬁom

A /ETA 230 MIT

Maximum Flow
Maximum Pressure

610 GPM / 228 Ipm
300 PSI / 20 bar

Maximum RPM 540
Inlet Port - Hose Barb 2" HB
Outlet Port - Hose Barb 1-1/2" HB

Bypass - Hose Barb -
Dimensions 14.5"L x 15.5"W x 18.5"H
Weight 80 Ibs

Lubrication: Requires 90 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
020822
[ o— 180557

@——— 140305
110185 @

120349

603312

T 180571
1ot —C 3141203

050H9
i

090302- Buna-N

030128 eSP
000108 NG ( 090361 ® A
= @osowouA
e €y

e

140349
1804A2

5
120508

150905
150201

601559 Qullet

060450

140688
A0 ———O

Inlet

020279 %

AN —S

060439

Part # Description (0137
1403.48 WASHER M8 36
1403.49 WASHER M10 26
1406.88 OUTLET HOSE BARB D38 1
1411.03 SERATED WASHER M10 3
1412.03 BONDED WASHER M6 2
1502.01 PIN D18X64 6
1506.02 SNAP RING D18 6
1506.16 SNAP RING D55 2
1509.05 PISTON RING D75 6
1519.33 CONNECTING ROD 6
15634.09 DISC 1
1601.33 SUCTION MANIFOLD G2" 1
1601.34 INLET-OUTLET MANIFOLD 6
1603.36 PLUG G3/4 2
1603.67 PLUG G1/4 1
1603.87 PLUG G3/4 2
1604.74 HEAD 6
1605.37 OUTLET MANIFOLD G1"1/2 M 1
1605.38 INLET-OUTLET MANIFOLD G3/4 F 4
1804.72 HEX BOLT M8X50 12
1804.79 HEX BOLT M8X70 24
1804.83 HEX BOLT M8X12 1
1804.99 HEX BOLT M10X25 6
1804.A2 HEX BOLT M10X75 24
1805.01 ALLEN BOLT M10X25 3)
1805.57 ALLEN BOLT M8X22 3
1805.71 ALLEN BOLT M6X50 2
6006.77 VALVE ASSEMBLY W/O O-RING mA 12
6015.59 ROD ASSEMBLY - D75 PISTON 6
603312 OIL RESERVOIR ASSEMBLY 1
6062.28 DIAPHRAGM BOLT & WASHER (KIT 527) 1
6062.D3 IN/OUTLET VALVE KIT “ZETA 300" (KIT 636) 1
6062.H4 DIAPHTAGM KIT - GREENTECH (KIT 672) 1
8700.44CK  COMPLETE REPAIR KIT 1

Parts in 6062.28 (Kit 527)
Parts in 6062.D3 (Kit 636)
Parts in 6062.H4 (Kit 672)
Parts in Kit 8700.44CK

>ome



voor o 7ETA 230 TS2C

Maximum Flow 61.0 GPM / 238 Ipm
Maximum Pressure 300 PSI / 20 bar
Maximum RPM 540
Inlet Port - Hose Barb 2"HB
Outlet Port - Hose Barb 1-1/2" HB
Bypass - Hose Barb -
8700.44CK 606228 6062D3 6062H4 : : " " "
A T 527 KIT 636 Ter Dmensmns 14.5"L x 15.5"W x 18.5"H
coe | oty ° [] * Weight 80 Ibs
010201 | 6 CODE | aTY || || CODE_|aT¥ |||| cooE |aTy Lubrication: Requires 90 oz. of Udor Lube 40W Premium Pump Oil.
g%g 122 o201 | 6 ||| tioton | a2 || osozer | 6 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil,
110142 1 020822
110193 | 2 110165
140348 180557
600677 12 180479 E o
160133 e o5 —(—
60134 603312 '203‘9% T 180571
Ao m10101 totes — > T 141203
A 600677 050H9
160474 180483 —————— s
U <, S T 106

150616
000749
020636

090302- Buna-N

v/ 160136 ¢
HO0IMOA 110165

600677 MA 160538
10104

160336 ) % |

7
e

140348 — 3 T\
180472

51933 1804A2

120508
150905 601559
Outlet

150201 et

P
150602 060450 060439
140688 020279 Q

Revised 2-6-2025 AU ———S AN —— S
Part # Description Qty Part # Description (0147
0001.08 RETAINER RING 1 1403.48 WASHER M8 36
0002.87 CRANKSHAFT TS 2C 1 1403.49 WASHER M10 26
0007.49 OIL SEAL D35 2 1406.88 OUTLET HOSE BARB D38 1
0102.01 DIAPHRAGM BOLT e A 6 1412.03 BONDED WASHER M6 2
0202.79 INLET HOSE BARB D50 1 1502.01 PIN D18X64 6
0206.36 SLEEVE D75 6 1506.02 SNAP RING D18 6
0208.22 OIL RESERVOIR CAP 1 1506.16 SNAP RING D55 2
0209.B5 CRANKCASE 1 1509.05 PISTON RING D75 6
0214.04 BALL BEARING D35 2 1519.33 CONNECTING ROD 6
0216.07 ROLLER BEARING D55 1 1601.33 SUCTION MANIFOLD G2" M 1
0301.07 DIAPHRAGM WASHER e A 6 1601.34 INLET-OUTLET MANIFOLD 6
0301.28 ROD DISC 2 1603.36 PLUG G3/4 2
0302.59 BEARING DISC 2 1603.67 PLUG G1/4 1
0501.H9 OIL CUP SUPPORT FLANGE 1 1603.87 PLUG G3/4 2
0501.L3 BEARING FLANGE 1 1604.74 HEAD 6
0604.39 BARB NUT G2" 1 1605.37 OUTLET MANIFOLD G1"1/2 M 1
0604.50 BARB NUT G1-1/2" 1 1605.38 INLET-OUTLET MANIFOLD G3/4 F 4
0605.49 GASKET D13 1 1804.72 HEX BOLT M8X50 12
0903.02 PISTON DIAPHRAGM - BUNA-N 116 MM 6 1804.79 HEX BOLT M8X70 24
0903.61 PISTON DIAPHRAGM - GREENTECH 116MM & A 6 1804.83 HEX BOLT M8X12 1
1101.01 O-RING - VALVE emA 12 1804.99 HEX BOLT M10X25 6
1101.04 O-RING - DRAIN PLUG 2 1804.A2 HEX BOLT M10X75 24
1101.42 O-RING - DISCHARGE BARBA 1 1805.57 ALLEN BOLT M8X22 3
110151 O-RING - PLUG 2 1805.71 ALLEN BOLT M6X50 2
1101.56 O-RING - OIL RESERVIOR 1 6006.77 VALVE ASSEMBLY W/O O-RING mA 12
110158 O-RING - BEARING FLANGE 1 6015.59 ROD ASSEMBLY - D75 PISTON 6
1101.68 O-RING - OIL RESERVIOR 1 603312 OIL RESERVOIR ASSEMBLY 1
1101.85 O-RING - OIL RESERVIOR 1 6062.28 DIAPHRAGM BOLT & WASHER (KIT 527) 1
1101.93 O-RING - INLET BARBA 2 6062.D3 IN/JOUTLET VALVE KIT "ZETA 300" (KIT 636) 1
1101.G5 O-RING - MANIFOLD TUBE 24 6062.H4 DIAPHTAGM KIT - GREENTECH (KIT 672) 1
1202.98 BASE PLATE "ZETA 230/260/300" 2 8700.44CK  COMPLETE REPAIR KIT 1
1203.49 OIL RESERVOIR ! ® Parts in 6062.28 (Kit 527)
1205.08 ALUMINIUN PISTON D75 6 B Parts in 6062.D3 (Kit 636)
1403.05 WASHER M8 3 @ Parts in 6062.H4 (Kit 672)
140312 GASKET D8.5 1 A Parts in Kit 8700.44CK



I U S A

Revised 2-6-2025

Part #

0001.08
0002.A9
000741
0007.49
0102.01
0202.79
0206.14
0208.22
0209.B5
0214.04
0214.22
0216.07
0301.48
0301.07
0302.59
0501.07
0501.H9
0501.L3
0604.39
0604.50
0605.49
0903.02
0903.61
1101.01
1101.04
1101.42
1101.51
1101.56
1101.58
1101.68
1101.85
1101.93
1101.G5
1202.98
1203.49
1205.08
1403.05
140312

8700.44CK 606228 6062D3 6062H4
A KIT 527 KIT 636 KIT 672
cobE | ary ] [ ] (3
010201 | & copE | ary cope |ary copE | ary
030107 | 6 010201 | 6 110101 | 12 090361 | 6
090361 | 6 030107 | 6 600677 | 12 110101 | 12
110101 | 12
110142 | 1
110193 | 2
600677 | 12 10165
160133 \
160134
Aem10101

A W600677
160474

110104

0@ 160387
ad 10151

140349
180499
180501

Description

RETAINER RING

SHAFT MI D1"

OIL SEAL D40

OIL SEAL D35

DIAPHRAGM BOLT e A

INLET HOSE BARB D50

SLEEVE D75

OIL RESERVOIR CAP
CRANKCASE

BALL BEARING D35

BALL BEARING D40

ROLLER BEARING D55

ROD DISC “ZETA 170/260" OMR80
DIAPHRAGM WASHER e A

ROD DISC

FLANGE - MI

OIL CUP SUPPORT FLANGE
BEARING FLANGE

BARB NUT G2"

BARB NUT G1-1/2"

GASKET D13

PISTON DIAPHRAGM - BUNA-N 116MM
PISTON DIAPHRAGM - GREENTECH 116MM & A
O-RING - VALVE omA

O-RING - DRAIN PLUG

O-RING - DISCHARGE BARBA
O-RING - PLUG

O-RING - OIL RESERVIOR
O-RING - BEARING FLANGE
O-RING - OIL RESERVIOR
O-RING - OIL RESERVIOR
O-RING - INLET BARBA

O-RING - MANIFOLD TUBE
BASE PLATE "ZETA 230/260/300"
OIL RESERVOIR

ALUMINIUN PISTON D75
WASHER M8

GASKET D85

160336 ————8

N PN NN BNOEN BN Ry PN BN BN PN BN BN BN NN BN

140348

ﬁom

A /ETA 260 MIT

Maximum Flow
Maximum Pressure

68.0 GPM / 256 Ipm
300 PSI / 20 bar

Maximum RPM 540
Inlet Port - Hose Barb 2" HB
Outlet Port - Hose Barb 1-1/2" HB

Bypass - Hose Barb -
Dimensions 14.5"L x 15.5"W x 18.5"H
Weight 80 Ibs

Lubrication: Requires 90 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

020822
[ o— 180557

@——— 140305
110185 @

120349

603312

T 180571
1ot —C 3141203

050H9
i

090302- Buna-N
090361 @A

<
;(/
= | @osowouA
= = DG
S

e

i 140349 ‘?

1804A2

120508
150905

150201

601559 Quilet Inlet

060450 060432 5
020279 ﬂ

140688
AN —S

A0 ———O

Part # Description (0137
1403.48 WASHER M8 36
1403.49 WASHER M10 26
1406.88 OUTLET HOSE BARB D38 1
1411.03 SERATED WASHER M10 3
1412.03 BONDED WASHER M6 2
1502.01 PIN D18X64 6
1506.02 SNAP RING D18 6
1506.16 SNAP RING D55 2
1509.05 PISTON RING D75 6
1519.33 CONNECTING ROD 6
15634.09 DISC 1
1601.33 SUCTION MANIFOLD G2" 1
1601.34 INLET-OUTLET MANIFOLD 6
1603.36 PLUG G3/4 2
1603.67 PLUG G1/4 1
1603.87 PLUG G3/4 2
1604.74 HEAD 6
1605.37 OUTLET MANIFOLD G1"1/2 M 1
1605.38 INLET-OUTLET MANIFOLD G3/4 F 4
1804.72 HEX BOLT M8X50 12
1804.79 HEX BOLT M8X70 24
1804.83 HEX BOLT M8X12 1
1804.99 HEX BOLT M10X25 6
1804.A2 HEX BOLT M10X75 24
1805.01 ALLEN BOLT M10X25 3)
1805.57 ALLEN BOLT M8X22 3
1805.71 ALLEN BOLT M6X50 2
6006.77 VALVE ASSEMBLY W/O O-RING mA 12
6015.59 ROD ASSEMBLY - D75 PISTON 6
603312 OIL RESERVOIR ASSEMBLY 1
6062.28 DIAPHRAGM BOLT & WASHER (KIT 527) 1
6062.D3 IN/OUTLET VALVE KIT “ZETA 300" (KIT 636) 1
6062.H4 DIAPHTAGM KIT - GREENTECH (KIT 672) 1
8700.44CK  COMPLETE REPAIR KIT 1

Parts in 6062.28 (Kit 527)
Parts in 6062.D3 (Kit 636)
Parts in 6062.H4 (Kit 672)
Parts in Kit 8700.44CK

>ome



voor s 7ETA 260 TS2C

10165
160387

160538

10165

160134 —3
140348 —
180472 %

Revised 2-6-2025

Part #

0001.08
0002.29
0007.49
0102.01
0202.79
0206.14
0208.22
0209.B5
0214.04
0216.07
0301.07
0301.28
0302.59
0501.H9
0501.L3
0604.39
0604.50
0605.49
0903.02
0903.61
1101.01
1101.04
1101.42
1101.51
1101.56
1101.58
1101.68
1101.85
1101.93
1101.G5
1202.98
1203.49
1205.08
1403.05
140312

Maximum Flow 68.0 GPM / 256 Ipm
Maximum Pressure 300 PSI / 20 bar
Maximum RPM 540
Inlet Port - Hose Barb 2"HB
Outlet Port - Hose Barb 1-1/2" HB
Bypass - Hose Barb -
8700.44CK 606228 6062D3 6062H4 : . " " "
A KT 527 KT 636 67 Dmensmns 14.5"L x 15.5"W x 18.5"H
cope |atr o [ ] * Weight 80 Ibs
010201 | 6 COoE | ary || || CoDE |OTY ||| CODE |ary Lubrication: Requires 90 oz. of Udor Lube 40W Premium Pump Oil.
??E%?j 122 o020 | 6 ||| otor | 12 ||| ososer | 6 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil
110142 1
020822
600677 | 12 10165 180557
160133 rotes e——— 140305
somr2 20 B 180571
otes —C 3 41203
180483 ————— 0501H9

e 110156

. @Q: 150616
-zl

140312

000749
020614

090302- Buna-N

020985

U 021404
S\ 0301281
g 000108 Q)
1033%6 ——8 030259 @*@3

< 10349 5 ”Ea
151933 1804A2
@ > 120508
f 150905 > 601559
Outlet Inlet
; oot 2 060439
150602 060450 q

140688 020279
AN ——S AN — S

Description Qty Part # Description (013Y
RETAINER RING 1 1403.48 WASHER M8 36
CRANKSHAFT TS 2C 1 1403.49 WASHER M10 26
OIL SEAL D35 2 1406.88 OUTLET HOSE BARB D38 1
DIAPHRAGM BOLT e A 6 1412.03 BONDED WASHER M6 2
INLET HOSE BARB D50 1 1502.01 PIN D18X64 6
SLEEVE D75 6 1506.02 SNAP RING D18 6
OIL RESERVOIR CAP 1 1506.16 SNAP RING D55 2
CRANKCASE 1 1509.05 PISTON RING D75 6
BALL BEARING D35 2 1519.33 CONNECTING ROD 6
ROLLER BEARING D55 1 1601.33 SUCTION MANIFOLD G2" M 1
DIAPHRAGM WASHER e A 6 1601.34 INLET-OUTLET MANIFOLD 6
ROD DISC 2 1603.36 PLUG G3/4 2
BEARING DISC 2 1603.67 PLUG G1/4 1
OIL CUP SUPPORT FLANGE 1 1603.87 PLUG G3/4 2
BEARING FLANGE 1 1604.74 HEAD 6
BARB NUT G2" 1 1605.37 OUTLET MANIFOLD G1"1/2 M 1
BARB NUT G1-1/2" 1 1605.38 INLET-OUTLET MANIFOLD G3/4 F 4
GASKET D13 1 1804.72 HEX BOLT M8X50 12
PISTON DIAPHRAGM - BUNA-N 116 MM 6 1804.79 HEX BOLT M8X70 24
PISTON DIAPHRAGM - GREENTECH 116MM & A 6 1804.83 HEX BOLT M8X12 1
O-RING - VALVE emA 12 1804.99 HEX BOLT M10X25 6
O-RING - DRAIN PLUG 2 1804.A2 HEX BOLT M10X75 24
O-RING - DISCHARGE BARBA 1 1805.57 ALLEN BOLT M8X22 3
O-RING - PLUG 2 1805.71 ALLEN BOLT M6X50 2
O-RING - OIL RESERVIOR 1 6006.77 VALVE ASSEMBLY W/O O-RING mA 12
O-RING - BEARING FLANGE 1 6015.59 ROD ASSEMBLY - D75 PISTON 6
O-RING - OIL RESERVIOR 1 603312 OIL RESERVOIR ASSEMBLY 1
O-RING - OIL RESERVIOR 1 6062.28 DIAPHRAGM BOLT & WASHER (KIT 527) 1
O-RING - INLET BARBA 2 6062.D3 IN/OUTLET VALVE KIT "ZETA 300" (KIT 636) 1
O-RING - MANIFOLD TUBE 24 6062.H4 DIAPHTAGM KIT - GREENTECH (KIT 672) 1
BASE PLATE "ZETA 230/260/300" 2 8700.44CK  COMPLETE REPAIR KIT 1
OIL RESERVOIR 1 ® Parts in 6062.28 (Kit 527)

ALUMINIUN PISTON D75 6 B Parts in 6062.D3 (Kit 636)
WASHER M8 3 @ Parts in 6062.H4 (Kit 672)
GASKET D8.5 1 A Parts in Kit 8700.44CK



UDOR . 7ETA 300 MI

8700.42CK 6062D4 6062D3 6062H4 YR [Fem 780 GPM / 295 lpm
A KIT.637 KIT.636 KIT:72 Maximum Pressure 300 PSI / 20 bar
i A Maximum RPM 550 RPM
010220 6 CODE | QTY CODE | QTY CODE ary Y
030169 | 6 010220 | 6 110101 | 12 090361 | 6 Inlet Port - Hose Barb 2"HB
serl & 030169 | 6 600677 | 12 110101 | 12 Outlet Port - Hose Barb 1-1/2" HB
Hotos | 3 %0133 Ve 1%12; Bypass - Hose Barb n
600677 | 12 b Dmensmns 14.5"L x 15.,5"W x 18.5"H
< Weight 80 Ibs
oo § Lubrication: Requires 90 oz. of Udor Lube 40W Premium Pump Oil.

A S W01 ’ .
A:.éogéyy Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
10165
160387

020822

Y, g 180557
110101H@ A 1101G5 10185 p 140305
600677 WA 160538 =
110104 T 180483 ~o 120349
160336 ——————8 %0312 803312 % f teos1
\ 4, 160387 150616 < | Mo168 —,. T 141203
10151 020985 000749 AN 0501H9
160538 021424 020662 o W
& 090302- Buna-N SN Moo
©© F 10165 090361 @ A
O orse 030169 @ A
< S
160367 60074
160474 )
?5352;2 120298 3 140349 fﬁ;
140349 151934 180442 180442
1801’9? 120556 Outlet Inlet
8050 p
141103 —L ’ 150907 ) 601556 060450 060439
e 10158 Egﬁgl 140688 020279 Q
g ‘\ 0501.3 AN ———S A9 ——S
) 000741
o 150616
Revised 2-6-2025
Part # Description Qty Part # Description (0137
000110 RETAINER RING 2 1403.49 WASHER M10 26
0002.G3 CRANKSHAFT MI D1" 1 1406.88 OUTLET HOSE BARB D38 1
0007.41 OIL SEAL D40 1 1411.03 SERATED WASHER M10 3
000749 OIL SEAL D35 1 1412.03 BONDED WASHER M6 2
0102.20 DIAPHRAGM BOLT e A 6 1502.01 PIN D18X64 6
0202.79 INLET HOSE BARB D50 1 1506.02 SNAP RING D18 6
0206.62 SLEEVE D80 6 150616 SNAP RING D55 2
0208.22 OIL RESERVOIR CAP 1 1509.07 PISTON RING D80 6
0209.B5 CRANKCASE 1 1519.34 CONNECTING ROD 6
0214.22 BALL BEARING D40 1 1534.09 DISC 1
0214.24 BALL BEARING D35 1 1601.33 SUCTION MANIFOLD G2" M 1
0216.09 ROLLER BEARING D55 2 1601.34 INLET-OUTLET MANIFOLD 6
0301.48 ROD DISC 2 1603.36 PLUG G3/4 2
0301.69 DIAPHRAGM WASHERe A 6 1603.67 PLUG G1/4 1
0501.07 FLANGE - HYDRAULIC 1 1603.87 PLUG G3/4 2
0501.H9 OIL CUP SUPPORT FLANGE 1 1604.74 HEAD 6
0501.L3 BEARING FLANGE 1 1605.37 OUTLET MANIFOLD G1"1/2 M 1
0604.39 BARB NUT G2" 1 1605.38 INLET-OUTLET MANIFOLD G3/4 F 4
0604.50 BARB NUT G1-1/2" 1 1804.72 HEX BOLT M8X50 12
0605.49 GASKET D13 1 1804.79 HEX BOLT M8X70 24
0903.02 PISTON DIAPHRAGM - BUNA-N 116 MM 6 1804.83 HEX BOLT M8X12 1
0903.61 PISTON DIAPHRAGM - GREENTECH 116MM & A 6 1804.99 HEX BOLT M10X25 6
1101.01 O-RING - VALVE emA 12 1804.A2 HEX BOLT M10X75 24
1101.04 O-RING - DRAIN PLUG 2 1805.01 ALLEN BOLT M10X25 3
10142 O-RING - DISCHARGE BARBA 1 1805.57 ALLEN BOLT M8X22 3
1101.51 O-RING - PLUG 2 1805.71 ALLEN BOLT M6X50 2
1101.56 O-RING - OIL RESERVIOR 1 6006.77 VALVE ASSEMBLY W/O O-RING mA 12
1101.58 O-RING - BEARING FLANGE 1 6015.56 ROD ASSEMBLY - D80 PISTON 6
1101.68 O-RING - OIL RESERVIOR 1 603312 OIL RESERVOIR ASSEMBLY 1
1101.85 O-RING - OIL RESERVIOR 1 6062.D3 IN/JOUTLET VALVE KIT (KIT 636) 1
1101.93 O-RING - INLET BARBA 2 6062.D4 DIAPH BOLT & WASHER (KIT 637) 1
1101.G5 O-RING - MANIFOLD TUBE 24 6062.H4 DIAPHTAGM KIT - GREENTECH (KIT 672) 1
1202.98 BASE PLATE 2 8700.42CK  COMPLETE REPAIR KIT 1
1203.49 OIL RESERVOIR 1 B Parts in 6062.D3 (Kit 636)
1205.56 ALUMINIUN PISTON D80 6 e Parts in 6062.D4 (Kit 637)
1403.05 WASHER M8 3 @ Parts in 6062.H4 (Kit 672)
140312 GASKET D8.5 1 A Parts in 8700.42CK Repair Kit
1403.48 WASHER M8 36



UDOR . 7ETA 300 MI25

8700.42CK 6062D4 6062D3 6062H4 YR [Fem 780 GPM / 295 lpm
A KIT.637 KIT.636 KIT:72 Maximum Pressure 300 PSI / 20 bar
i A Maximum RPM 550 RPM
010220 6 CODE | QTY CODE | QTY CODE ary Y
030169 | 6 010220 | 6 110101 | 12 090361 | 6 Inlet Port - Hose Barb 2"HB
serl & 030169 | 6 600677 | 12 110101 | 12 Outlet Port - Hose Barb 1-1/2" HB
Hotos | 3 %0133 Ve 1%12; Bypass - Hose Barb n
600677 | 12 b Dmensmns 14.5"L x 15.,5"W x 18.5"H
< Weight 80 Ibs
oo § Lubrication: Requires 90 oz. of Udor Lube 40W Premium Pump Oil.

A S W01 ’ .
A:.éogéyy Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
10165
160387

020822

Y, g 180557
110101H@ A 1101G5 10185 p 140305
600677 WA 160538 =
110104 T 180483 ~o 120349
160336 ——————8 %0312 803312 % f teos1
\ 4, 160387 150616 < | Mo168 —,. T 141203
10151 020985 000749 AN 0501H9
160538 021424 020662 o W
& 090302- Buna-N SN Moo
©© F 10165 090361 @ A
O orse 030169 @ A
< S
160367 60074
160474 )
?5352;2 120298 3 140349 fﬁ;
140349 151934 180442 180442
1801’9? 120556 Outlet Inlet
8050 p
141103 —L ’ 150907 ) 601556 060450 060439
e 10158 Egﬁgl 140688 020279 Q
g ‘\ 0501.3 AN ———S A9 ——S
) 000741
o 150616
Revised 2-6-2025
Part # Description Qty Part # Description (0137
000110 RETAINER RING 2 1403.49 WASHER M10 26
0002.D2 CRANKSHAFT MI D25 1 1406.88 OUTLET HOSE BARB D38 1
0007.41 OIL SEAL D40 1 1411.03 SERATED WASHER M10 3
000749 OIL SEAL D35 1 1412.03 BONDED WASHER M6 2
0102.20 DIAPHRAGM BOLT e A 6 1502.01 PIN D18X64 6
0202.79 INLET HOSE BARB D50 1 1506.02 SNAP RING D18 6
0206.62 SLEEVE D80 6 150616 SNAP RING D55 2
0208.22 OIL RESERVOIR CAP 1 1509.07 PISTON RING D80 6
0209.B5 CRANKCASE 1 1519.34 CONNECTING ROD 6
0214.22 BALL BEARING D40 1 1534.09 DISC 1
0214.24 BALL BEARING D35 1 1601.33 SUCTION MANIFOLD G2" M 1
0216.09 ROLLER BEARING D55 2 1601.34 INLET-OUTLET MANIFOLD 6
0301.48 ROD DISC 2 1603.36 PLUG G3/4 2
0301.69 DIAPHRAGM WASHERe A 6 1603.67 PLUG G1/4 1
0501.07 FLANGE - HYDRAULIC 1 1603.87 PLUG G3/4 2
0501.H9 OIL CUP SUPPORT FLANGE 1 1604.74 HEAD 6
0501.L3 BEARING FLANGE 1 1605.37 OUTLET MANIFOLD G1"1/2 M 1
0604.39 BARB NUT G2" 1 1605.38 INLET-OUTLET MANIFOLD G3/4 F 4
0604.50 BARB NUT G1-1/2" 1 1804.72 HEX BOLT M8X50 12
0605.49 GASKET D13 1 1804.79 HEX BOLT M8X70 24
0903.02 PISTON DIAPHRAGM - BUNA-N 116 MM 6 1804.83 HEX BOLT M8X12 1
0903.61 PISTON DIAPHRAGM - GREENTECH 116MM & A 6 1804.99 HEX BOLT M10X25 6
1101.01 O-RING - VALVE emA 12 1804.A2 HEX BOLT M10X75 24
1101.04 O-RING - DRAIN PLUG 2 1805.01 ALLEN BOLT M10X25 3
10142 O-RING - DISCHARGE BARBA 1 1805.57 ALLEN BOLT M8X22 3
1101.51 O-RING - PLUG 2 1805.71 ALLEN BOLT M6X50 2
1101.56 O-RING - OIL RESERVIOR 1 6006.77 VALVE ASSEMBLY W/O O-RING mA 12
1101.58 O-RING - BEARING FLANGE 1 6015.56 ROD ASSEMBLY - D80 PISTON 6
1101.68 O-RING - OIL RESERVIOR 1 603312 OIL RESERVOIR ASSEMBLY 1
1101.85 O-RING - OIL RESERVIOR 1 6062.D3 IN/JOUTLET VALVE KIT (KIT 636) 1
1101.93 O-RING - INLET BARBA 2 6062.D4 DIAPH BOLT & WASHER (KIT 637) 1
1101.G5 O-RING - MANIFOLD TUBE 24 6062.H4 DIAPHTAGM KIT - GREENTECH (KIT 672) 1
1202.98 BASE PLATE 2 8700.42CK  COMPLETE REPAIR KIT 1
1203.49 OIL RESERVOIR 1 B Parts in 6062.D3 (Kit 636)
1205.56 ALUMINIUN PISTON D80 6 e Parts in 6062.D4 (Kit 637)
1403.05 WASHER M8 3 @ Parts in 6062.H4 (Kit 672)
140312 GASKET D8.5 1 A Parts in 8700.42CK Repair Kit
1403.48 WASHER M8 36



UDOR

I U S A

m— /ETA 300 TS2C

101G5
160387

8700.42CK 6062D4 6062D3 6062H4

A KIT 637 KIT 636 KIT 672
cope | ary [ [ ] *
010220 | 6 cooE |ary cooE | ety cobE | ary
030169 | 6

010220 | 6 110101 | 12 090361 | 6

090361 | 6 030169 | 6 600677 | 12 110101 | 12
110101 | 12
110142 | 1
110193 | 2 160133
600677 | 12

160134
A SN10101
A W600677

\§,
) v
L
600677 HA 160538

Maximum Flow
Maximum Pressure

78,0 GPM / 295 Ipm
300 PSI / 20 bar

Maximum RPM 550 RPM
Inlet Port - Hose Barb 2" HB
Outlet Port - Hose Barb 1-1/2" HB
180479 Bypass - Hose Barb -
1403433; Dimensions 14.5"L x 15.5"W x 18.,5"H
PN Weight 80 Ibs

Lubrication: Requires 90 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

020822
S~ g 180557

|
{ = | R
70151 —————4 = 160836 24 0) ! e ¥ 10305
110101me A 10165 i 10185 —_
| SN
b 160537 110104 180483 !
) AN 120349
10165 6036 ——————8  u0n ‘ ~. 603312 I eos7t

. ®Q:150616 S o — O T H203
% 000749 0501H9
7 !

020985

2 160538 021424 gl 7 020662 R
Q\w 030128 Wi | 090302- Buna-N S g 10156
t. I 10165 000110 L (f 090361 ¢ A
‘ & ) [ 03019 @A
O 160134 Y@
021609 S P %\
2 060549 = LD w0020

160474 )
120298 3 1030 1 B;

1804A2 1804A2

Outlef Inlet

<
151934
@ 0 120556

601556

’7‘
\' Tﬁ 50507 060450 060439 @
ey 150602 140688
:i AN —— S AN — S
150616
Revised 2-6-2025
Part # Description Qty Part # Description (0137
0001.08 RETAINER RING 1 1403.49 WASHER M10 26
0002.A6 CRANKSHAFT TS 2C 1 1406.88 OUTLET HOSE BARB D38 1
0007.49 OIL SEAL D35 2 1412.03 BONDED WASHER M6 2
0102.20 DIAPHRAGM BOLT e A 6 1502.01 PIN D18X64 6
0202.79 INLET HOSE BARB D50 1 1506.02 SNAP RING D18 6
0206.62 SLEEVE D80 6 1506.16 SNAP RING D55 2
0208.22 OIL RESERVOIR CAP 1 1509.07 PISTON RING D80 6
0209.B5 CRANKCASE 1 1519.33 CONNECTING ROD 6
0214.04 BALL BEARING D35 2 1601.33 SUCTION MANIFOLD G2" M 1
0216.09 ROLLER BEARING D55 2 1601.34 INLET-OUTLET MANIFOLD 6
0301.28 ROD DISC 2 1603.36 PLUG G3/4 2
0301.69 DIAPHRAGM WASHERe A 6 1603.67 PLUG G1/4 1
0501.H9 OIL CUP SUPPORT FLANGE 1 1603.87 PLUG G3/4 2
0501.L3 BEARING FLANGE 1 1604.74 HEAD 6
0604.39 BARB NUT G2" 1 1605.37 OUTLET MANIFOLD G1"1/2 M 1
0604.50 BARB NUT G1-1/2" 1 1605.38 INLET-OUTLET MANIFOLD G3/4 F 4
0605.49 GASKET D13 1 1804.72 HEX BOLT M8X50 12
0903.02 PISTON DIAPHRAGM - BUNA-N 116MM 6 1804.79 HEX BOLT M8X70 24
0903.61 PISTON DIAPHRAGM - GREENTECH 116 MM & A 6 1804.83 HEX BOLT M8X12 1
1101.01 O-RING - VALVE emA 12 1804.99 HEX BOLT M10X25 6
1101.04 O-RING - DRAIN PLUG 2 1804.A2 HEX BOLT M10X75 24
1101.42 O-RING - DISCHARGE BARBA 1 1805.57 ALLEN BOLT M8X22 3
1101.51 O-RING - PLUG 2 1805.71 ALLEN BOLT M6X50 2
1101.56 O-RING - OIL RESERVIOR 1 6006.77 VALVE ASSEMBLY W/O O-RING mA 12
1101.58 O-RING - BEARING FLANGE 1 6015.56 ROD ASSEMBLY - D80 PISTON 6
1101.68 O-RING - OIL RESERVIOR 1 603312 OIL RESERVOIR ASSEMBLY 1
1101.85 O-RING - OIL RESERVIOR 1 6062.D3 IN/OUTLET VALVE KIT (KIT 636) 1
1101.93 O-RING - INLET BARBA 2 6062.D4 DIAPH BOLT & WASHER (KIT 637) 1
1101.G5 O-RING - MANIFOLD TUBE 24 6062.H4 DIAPHTAGM KIT - GREENTECH (KIT 672) 1
1202.98 BASE PLATE 2 8700.42CK  COMPLETE REPAIR KIT 1
120349 OIL RESERVOIR 1 B Parts in 6062.D3 (Kit 636)
1205.56 ALUMINIUN PISTON D80 6 e Parts in 6062.D4 (Kit 637)
1403.05 WASHER M8 3 @ Parts in 6062.H4 (Kit 672)
140312 GASKET D8.5 1 A Parts in 8700.42CK Repair Kit
1403.48 WASHER M8 36



UDOR

I U S A

Revised 4-20-2026

Part #

0001.10
0002.G3
0007.41
0007.49
010217
0202.72
0202.79
0202.97
0206.66
0208.22
0209.C9
0214.20
0214.22
0301.02
0301.48
0301.76
0302.89
0501.F7
0501.H9
0501.L5
0604.36
0604.39
0604.50
0604.55
0605.14
0605.49
0605.54
0903.62
1101.04
1101.42
1101.561
1101.56
1101.68
1101.71
1101.85
1101.93
1101.B1
1101.D2
1101.E3
1101.N9

8700.43CK 6062F9 6062G1 6062G2
KIT 660 KIT 661 KIT 662
| | < [ ]

cope | ary cope | ary coDE

m
>

o

3

oD

010217 orv

030176
090362
110142
110193
1101D2
1101E3
6006A5

1101E3 | 12
6006A5 | 12

090362 | 6
1101E3 | 12

010217

6
030176 6

Na—o oo

SR

Inlet Outlet

020297 o
@ 060450
060455 @ UZUZ79 020272

A 10102 4':8 Ammg}

AN ———S
060554
060439 ‘@

020279
A‘MD‘@]@

060439

AN 6006A5
Aom ‘MD‘\E]@}

160475

A W 6006A5
ASE10E3

1OIN9

160140

060514 6012

160142
10104
160336

160140

140309

180442 vl’ ~
T

1804A2

%0309 ‘

10104

%0336 ——— &

Description

RETAINER RING
CRANKSHAFT MI D1"

OIL SEAL D40

OIL SEAL D35

DIAPHRAGM BOLT e A

HOSE BARB D40

HOSE BARB D50

HOSE BARB D60

SLEEVE D85

OIL RESERVOIR CAP
CRANKCASE

BALL BEARING D35

BALL BEARING D40

ROD DISC

ROD DISC

DIAPHRAGM WASHER e A
SPACER

FLANGE - MI

OIL CUP SUPPORT FLANGE
BEARING FLANGE

BARB NUT G1”

BARB NUT G2"

BARB NUT G1-1/2"

BARB NUT G2"1/2

GASKET D40

GASKET D13

GASKET D55

PISTON DIAPHRAGM - GREENTECH 130MVm A
O-RING - PLUG

O-RING - OUTLET HOSE BARBA
O-RING - PLUG

O-RING - OIL RESERVIOR
O-RING - OIL RESERVIOR
O-RING - BEARING FLANGE
O-RING - OIL RESERVOIR
O-RING - INLET HOSE BARBA
O-RING - PLUG

O-RING - INLET HOSE BARBA
O-RING - VALVE emA

O-RING - MANIFOLD TUBE

. o
110151

160544
060436

140309 *&
80403 ————

0501L5

pre=—
EoD)

2
1
1
1
6
1
2
1
6
1
1
1
1
1
1
6
6
1
1
1
1
2
1
1
2
1
1
6
2
1
2
1
1
1
1
4
1
2
12
24

Maximum Flow
Maximum Pressure

Maximum RPM

550 RPM
Inlet Port - Hose Barb 2" & 2-1/2" HB
Outlet Port - Hose Barb (2)1-1/2" HB

Bypass - Hose Barb
Dimensions

Weight

Lubrication: Requires 155 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

(( 2

10171

&\

5

Part #

1202.A5
1203.49
1205.63
1403.05
1403.09
1403.45
1411.03
1412.03
1502.01
1506.02
1506.16
1509.08
1519.25
1534.09
1601.39
1601.40
1601.41
1601.42
1603.36
1603.53
1603.67
1603.87
1603.D4
1603.E7
1603.G3
1604.75
1605.43
1605.44
1804.03
1804.23
1804.A2
1805.01
1805.57
1805.71
1805.72
6006.A5
6015.54
6033.12
6062.F9
6062.G1
6062.G2
8700.43CK

0002G3
030148
‘\53&09

>eoeénm

DZ‘MZZ

020822

1804A2
SR 140309

o 180557
e—— 140305
10185 @

603312 1203498 ?‘\8057‘\

141203

06—
060549
050H® N &1503&7
000749

& QY sosts
“ S 6

020666
090362 ® A
030176 @ A

& 160304

150602
2 150201
151925 601554

‘\20563

O— 150508

Description

BASE PLATE

OIL RESERVOIR

ALUMINIUM PISTON D85
WASHER M8

WASHER M10

WASHER M13

SERATED WASHER M10
BONDED WASHER M6

PIN D18X64

SNAP RING D18

SNAP RING D55

PISTON RING D85
CONNECTING ROD

DISC

SUCTION MANIFOLD G2"1/2 M
SUCTION MANIFOLD G2" M
INLET-OUTLET MANIFOLD
INLET-OUTLET MANIFOLD G3/4 F
PLUG G3/4

PLUG G2" F

PLUG G1/4

PLUG G3/4

PLUG G3/8

PLUG

PLUG G2"1/2 F

HEAD

OUTLET MANIFOLD G11/2 M
OUTLET MANIFOLD G1" M
HEX BOLT M10X30

HEX BOLT M10X40

HEX BOLT M10X75

ALLEN BOLT M10X25

ALLEN BOLT M8X20

ALLEN BOLT M6X50

ALLEN BOLT M12X75

VALVE ASSEMBLY W/O O-RING mA
ROD ASSEMBLY - D85 PISTON
OIL RESERVOIR ASSEMBLY
IN/OUTLET VALVE KIT (KIT 660)
DIAPHRAGM KIT - GREENTECH (KIT 661)
DIAPHRAGM BOLT & WASHER (KIT 662)
COMPLETE REPAIR KIT

Parts in 6062.F9 (Kit 660)
Parts in 6062.G1 (Kit 661)
Parts in 6062.G2 (Kit 662)
Parts in 8700.43CK Repair Kit

— /ETA 350 MIT

92,0 GPM / 345 Ipm
300 PSI / 20 bar

20.5"L x 14.5"W x 23"H
155 Ibs

aty

NWWEAZTo o2 EONN=2NOONOONWERwe =N

—
N
DN oo

[N




voor s 7ETA 350 TS2C

1101E3
6006A5

NIy

Maximum Flow 92,0 GPM / 345 Ipm

Maximum Pressure 300 PSI / 20 bar

8700.43CK 6062F9 606261 6062G2 UL ALY 20 AL

2 KT 660 KT 661 KT 662 Inlet Port - Hose Barb 2" & 2-1/2" HB

cooe | ary [] * ° Outlet Port - Hose Barb (2)1-1/2" HB

010217 6 CODE ary CODE oty CODE ary BypaSS _ HOSe Barb _
030176 6 1

osos6z | 6 ||| cooons | 1 ||| rores | 12 || || orre | & Dimensions 20.5"L x 14.5"W x 23"H

Totoz| 2 Weight 155 Ibs

160544
060436

Lubrication: Requires 155 oz. of Udor Lube 40W Premium Pump Oil.

020297

060455 ' 020279
AMmuz—|£Aﬁw3

060554

\(;%%J
%a 5%

Inlet Outlef

: 60—
&7

060450 e ——

020272 &

AN

Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

060439

020822

180557
140305

@

— HOIN9 1otes —C >
160363 oz 060439 160142
g
;j @ 020279 @ 120349
V' anow3 160387 %7 603312 § 160571
110151 — 141203
o166 —C D

160353 4@? A H 6006A5 y
060514 % ASE0E3 ;®® £ OIS

160140 /a ,
"‘3’ oIy -— =

g
S

140309

1804A2 C;
1804A2 j
140309

10104

16033 ———————8

Revised 2-6-2025

Part #

000110
0002.A6
000749
010217
0202.72
0202.79
0202.97
0206.66
0208.22
0209.C9
0214.20
0216.09
0301.02
0301.76
0302.89
0501.H9
0501.M5
0604.36
0604.39
0604.50
0604.55
0605.14
0605.49
0605.54
0903.62
1101.04
1101.42
1101.51
1101.56
1101.68
1101.71
1101.85
1101.93
1101.B1
1101.D2
1101.E3
101.N9

" 060549
0509 <] L} 160367

AN 60065 -

AQI‘MO‘\EE,/
v @ = 000749
é@ 150616

160387 77\""‘\

160475
10151

160142
020666

050362 @ A
030176 @ A
010217 @ A

160142

110104
160139 160336
060514

000110

160353 Y
4 021609 50602
N @ 000110 0201
O BI025 > 601554 L
%0345 JE
@—msaz 180572
CO—— 50908

16011 ! N Description

1202.A5 BASE PLATE 2
1203.49 OIL RESERVOIR 1
1205.63 ALUMINIUM PISTON D85 6
1403.05 WASHER M8 3
1403.09 WASHER M10 42
Description 1403.45 WASHER M13 48
RETAINER RING 2 1412.03 BONDED WASHER M6 2
CRANKSHAFT TS 2C 1 1502.01 PIN D18X64 6
OIL SEAL D35 2 1506.02 SNAP RING D18 6
DIAPHRAGM BOLT @ A 6 1506.16 SNAP RING D55 2
DISCHARGE HOSE BARB D40 1 1509.08 PISTON RING D85 6
INLET HOSE BARB D50 2 1519.25 CONNECTING ROD 6
INLET HOSE BARB D60 1 1601.39 SUCTION MANIFOLD G2"1/2 M 1
SLEEVE D85 6 1601.40 SUCTION MANIFOLD G2" M 2
OIL RESERVOIR CAP 1 1601.41 INLET-OUTLET MANIFOLD 3
CRANKCASE 1 1601.42 INLET-OUTLET MANIFOLD G3/4 F 4
BALL BEARING D35 2 1603.36 PLUG G3/4 2
ROLLER BEARING D55 2 1603.53 PLUG G2" F 2
ROD DISC 2 1603.67 PLUG G1/4 1
DIAPHRAGM WASHERe A 6 1603.87 PLUG G3/4 2
SPACER 6 1603.D4 PLUG G3/8 1
OIL CUP SUPPORT FLANGE 1 1603.E7 PLUG 1
BEARING FLANGE 1 1603.G3 PLUG G2"1/2 F 1
BARB NUT G1” 1 1604.75 HEAD 6
BARB NUT G2 2 1605.43 OUTLET MANIFOLD G1"1/2 M 1
BARB NUT Gi-1/2" 1 1605.44 OUTLET MANIFOLD G1"M 1
BARB NUT G2-1/2" 1 1804.03 HEX BOLT M10X30 10
GASKET D40 2 1804.23 HEX BOLT M10X40 4
GASKET D13 1 1804.A2 HEX BOLT M10X75 36
GASKET D55 1 1805.57 ALLEN BOLT M8X22 3
PISTON DIAPHRAGM - GREENTECH 130MMmA 6 1805.71 ALLEN BOLT M6X50 2
O-RING - PLUG 5 1805.72 ALLEN BOLT M12X75 48
O-RING - OUTLET HOSE BARBA f 6006.A5 VALVE ASSEMBLY W/O O-RING mA 12
0O-RING - PLUG 2 6015.54 ROD ASSEMBLY - D85 PISTON 6
O-RING - OIL RESERVIOR 1 603312 OIL RESERVOIR ASSEMBLY 1
O-RING - OIL RESERVIOR 1 6062.F9 IN/OUTLET VALVE KIT (KIT 660) 1
O-RING - BEARING FLANGE 1 6062.G1 DIAPHRAGM KIT - GREENTECH (KIT 661) 1
0O-RING - OIL RESERVOIR 1 6062.G2 DIAPHRAGM BOLT & WASHER (KIT 662) 1
0O-RING - INLET HOSE BARBA 4 870043CK  COMPLETE REPAIR KIT 1
O-RING - PLUG 1 B Parts in 6062.F9 (Kit 660)
O-RING - INLET HOSE BARBA 2 @ Parts in 6062.G1 (Kit 661)
O-RING - VALVE emA 12 ® Parts in 6062.G2 (Kit 662)
O-RING - MANIFOLD TUBE 24 A Parts in 8700.43CK Repair Kit



UDOR

I U S A

m—7ETA 400 TS2C

106.0 GPM / 400 Ipm
300 PSI / 20 bar

Maximum Flow
Maximum Pressure

8700.43CK 6062F9 606261 6062G2 Maximum RPM 550 RPM
A KIT-660 KIT:61 KIT 662 Inlet Port - Hose Barb 2" & 2-1/2" HB
copE | ary [ ) "
s A Tar | o Tams Outlet Port - Hose Barb (2)1-1/2" HB
el ¢ 110183 | 12 ||| 090362 [ 6 ||| 010217 | 6 Bypass - Hose Barb -
”g:gi ]‘ 6006A5 12 1101E3 12 030176 6 Dimensions 20]5"'_ X 14‘5HW X 23HH
o2 2 Weight 155 Ibs
A 160544 . . . . .
cooons 2 060136 Lubrication: Requires 155 oz. of Udor Lube 40W Premium Pump Oil,
Inlet Outlet 1607 X i
020297 o oo P Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

060455

A0ID2
060554

L

oz 020272

A10193 4
060439 ‘@
020279

A0193 i

020822

1804A2
S e g 180557
140309
v ha 140305
10185 O
160387 &y 03312 ¢ 120349 8 o
s — 141203
ot —C
A 600645 .
ASE10E3 =

160475
AN 600675 '
AOm0ES ':

o®

_ 6@

160139

060514
f 160353
w‘@ )

160387
10151
160142
TON9

160142
110104
160336

4

000110

024

000110

1609

P

0501HO ” l}

10156 ——=

020909
021420
030102
0002F3

150602
150201

000749
@ 150616

020666
090362 @ A
030176 @ A
010217 @ A

030102 B925 > 601554 w03is S
160142 = o305 om @@ 120563 180572 —
& 030289 A 180403 w%;-*: J) CO—— 50908
%0309 —— ‘MO‘!NQ«@ N
180442
oz — % : A
140309 ‘ ' Part # Description Qty
M ——o
103% ————8 1202.A5 BASE PLATE 2
1203.49 OIL RESERVOIR 1
1205.63 ALUMINIUM PISTON D85 6
Revised 4-20-2026 1403.05 WASHER M8 3}
1403.09 WASHER M10 42
Part # Description Qty 1403.45 WASHER M13 48
0002.F3 CRANKSHAFT TS 2C 1 1502.01 PIN D18X64 6
0007.49 OIL SEAL D35 2 1506.02 SNAP RING D18 6
010217 DIAPHRAGM BOLT e A 6 150616 SNAP RING D55 2
0202.72 DISCHARGE HOSE BARB D40 1 1509.08 PISTON RING D85 6
0202.79 INLET HOSE BARB D50 2 1519.25 CONNECTING ROD 6
0202.97 INLET HOSE BARB D60 1 1601.39 SUCTION MANIFOLD G2"1/2 M 1
0206.58 SLEEVE D85 6 1601.40 SUCTION MANIFOLD G2"M 2
0208.22 OIL RESERVOIR CAP 1 1601.41 INLET-OUTLET MANIFOLD 3
0209.C9 CRANKCASE 1 1601.42 INLET-OUTLET MANIFOLD G3/4 F 4
0214.20 BALL BEARING D35 2 1603.36 PLUG G3/4 2
0216.09 ROLLER BEARING D55 2 1603.53 PLUG G2" F 2
0301.02 ROD DISC 2 1603.67 PLUG G1/4 1
0301.76 DIAPHRAGM WASHER® A 6 1603.87 PLUG G3/4 2
0302.89 SPACER 6 1603.D4 PLUG G3/8 1
0501.H9 OIL CUP SUPPORT FLANGE 1 1603.E7 PLUG !
0501.M5 BEARING FLANGE 1 1603.G3 PLUG G2"/2 F 1
0604.36 BARB NUT G1" 1 160475 HEAD 6
0604.39 BARB NUT G2" 2 1605.43 OUTLET MANIFOLD G1"1/2 M 1
0604.50 BARB NUT G1-1/2" 1 1605.44 OUTLET MANIFOLD G1"M 1
0604.55 BARB NUT G2-1/2" 1 1804.03 HEX BOLT M10X30 10
060514 GASKET D40 2 1804.23 HEX BOLT M10X40 4
0605.49 GASKET D13 1 1804.A2 HEX BOLT M10X75 36
0605.54 GASKET D55 1 1805.57 ALLEN BOLT M8X22 3
0903.62 PISTON DIAPHRAGM - GREENTECH 130MMm A 6 1805.71 ALLEN BOLT M6X50 2
1101.04 O-RING - PLUG 2 1805.72 ALLEN BOLT M12X75 48
1101.42 O-RING - OUTLET HOSE BARBA 1 6006.A5 VALVE ASSEMBLY W/O O-RING mA 12
110151 O-RING - PLUG 2 6015.54 ROD ASSEMBLY - D85 PISTON 6
110156 O-RING - OIL RESERVIOR 1 6033.12 OIL RESERVOIR ASSEMBLY 1
1101.68 O-RING - OIL RESERVIOR 1 6062.F9 IN/OUTLET VALVE KIT (KIT 660) 1
101.71 O-RING - BEARING FLANGE 1 6062.G1 DIAPHRAGM KIT - GREENTECH (KIT 661) 1
1101.85 O-RING - OIL RESERVOIR 1 6062.G2 DIAPHRAGM BOLT & WASHER (KIT 662) 1
110193 O-RING - INLET HOSE BARBA 4 870043CK  COMPLETE REPAIR KIT 1
1101.B1 O-RING - PLUG 1 B Parts in 6062.F9 (Kit 660)
1101.D2 O-RING - INLET HOSE BARBA 2 @ Parts in 6062.G1 (Kit 661)
1101.E3 O-RING - VALVE om A 12 ® Parts in 6062.G2 (Kit 662)
1101.N9 O-RING - MANIFOLD TUBE 24 A Parts in 8700.43CK Repair Kit



UDOR . /ETA-P 42 M

Maximum Flow 10.5 GPM / 44 lpm
Maximum Pressure 300 PSI / 20 bar
Maximum RPM 550 RPM
Inlet Port - Hose Barb 1-1/4" HB
Outlet Ports - Hose Barb, Valve (2)1/2" HB
Bypass - Hose Barb 3/4"HB
Dimensions - ZETA 40E "L x 11"W x 12"H
Weight - ZETA 40E 29 lbs

160534 Lubrication: Requires 20 oz. of Udor Lube 40W Premium Pump Oil,

1?5%694 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

590
1 01021 ®
@ 030Uu3e @—020865

oy 10186
CO— 10198
_

G 120328

140307

o 180571
% 10129

604N6 606305m
o

110127 A

140364
031009
160903

wsomE
153003 4@

1604N6 —

160131

KIT 616 KIT 641 KIT 81
606288 606208 664002

A | | [ ]
cobe_Jary[cobe Tarv|cobE [ary

090315 3 | 110127 6 | 010216
10127 6 | 606305 6 | 030143 3

A 090315

020680 603313
= 020993
o— 140348 000602
L 031009 030130
>—— 101F9 030250

160364 000106

030250 )
153409 0002A5 ®®
000611 @
000733
0507K4 1o i 6 )@ 122195157
f \ A

110125

"}%Ti Outlel
% 50003 60577 606305m Bg;gi 110104 @g %
T_ 10127Am 025305

150615

060436

141103
180591

Revised 9-27-2024

Part # Description Qty Part # Description (0147
0001.06 SPACER 2 1205.07 ALUMINUM PISTON 3
0002.A5 CRANKSHAFT - Ml 1 1208.84 MOUNTING RAIL 2
0006.02 BUSHING 1 1403.07 WASHER 2
0006.11 BUSHING 1 1403.48 WASHER 12
0007.33 OIL SEAL 1 1411.03 WASHER 3
010216 DIAPHRAGM BOLD 3 3 1502.03 PIN 3
0202.52 HOSE BARB ELBOW - INLET 1 150615 SNAP RING 3
0206.80 SLEEVE 3 151918 CONNECTING ROD 3
0208.65 CAP - OIL RESERVOIR 1 1530.03 REINFORCING STRAP 4
0209.93 PUMP BODY 1 1534.09 SPACER 1
0253.05 HOSE BARB ELBOW - BYPASS 1 1601.30 MANIFOLD TUBE 2
0301.30 SPACER 1 1601.31 MANIFOLD TUBE 1
030143 DIAPHRAGM WASHER 3 3 1603.64 PLUG - MANIFOLD 3
0302.50 SEAL 2 1603.64 MANIFOLD TUBE 1
0310.09 ACORN NUT 12 1603.67 PLUG 2
0501.K4 BEARING FLANGE - Ml 1 1604.N6 HEAD 3
0604.32 NUT - INLET HOSE BARB 1 1605.35 MANIFOLD TUBEW/DRAIN 2
0604.36 NUT - BYPASS HOSE BARB 1 1609.03 MANIFOLD BRACE 3
0605.49 GASKET 1 1804.04 HEX BOLT 12
090315 DIAPHRAGM 0 GREENTECH 1 3 1805.71 ALLEN BOLT 2
1101.04 O-RING - BYPASS HOSE BARB 1 1805.91 ALLEN BOLT 3
1101.07 O-RING - VALVE 12 6 6015.27 CONNECTING ROD ASSY 3
1101.25 O-RING - MANIFOLD TUBE 12 603313 OIL RESERVOIR ASSEMBLY 1
1101.29 O-RING - OIL RESERVOIR 6063.Q5 VALVE ASSY W/O O-RING 2 6
1101.41 O-RING - INLET HOSE BARB 6062.B8 DIAPHRAGM KIT - GREENTECH (KIT 616) 1
1101.98 O-RING - OIL RESERVOIR, INNER 6062.D8 VALVE KIT IN/OUT (KIT 641) 1
1101.B6 OR06- OLFESHIOR 7R 6640.02 DIAPHRAGM BOLT/WASHER KIT (KIT 81) 1

1101.D1 O-RING

101.F9 O-RING - MANIFOLD PLUG
1101.K9 O-RING

1203.28 OIL RESERVOIR

A Parts in 6062.B8 (Kit 616)
B Parts in 6062.D8 (Kit 641)
® Parts in 6640.02 (Kit 81)

NS [ P G NG N



UDOR

I U S A

s /ETA-P 42 VAGR3/4

10.5 GPM / 42,0 lpm
300 PSI / 20 bar

Maximum Flow
Maximum Pressure

Maximum RPM 550 RPM

;433333 Inlet Port - Hose Barb 1-1/4" HB

E 160903 Outlet Ports - Hose Barb, Valve (2)1/2" HB
180404 Bypass - Hose Barb 3/4"HB
153003 Dimensions M"Lx 11"W x 12"H
160534 Weight 24.3 Ibs

160364
1019
010216 ®

Lubrication: Requires 20 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

) s

@ 03043 e -
=) KIT 616 | KIT 641 KIT 81
A 090315 “" Q 10186 606288 606208 664002
©¥1 10198 coE_Jary (ODE. ary mDE. ary
160130 160535 020680 — 120328 ¢ 603313 090315 | 3 | 10127 | 6 |o10216 | 3
110125 020993 = 140307 10127 | 6 |606305 | 6 |030143 | 3

0501K5
050162

Part #

0001.06
0002.J3
0006.02
000758
0102.16
0202.52
0206.80
0208.65
0209.93
021410
0253.05
0301.30
030143
0302.50
0310.09
0311.03
0501.62
0501.K5
0604.32
0604.36
0605.49
080111
090315
1101.04
1101.07
1101.25
1101.29
1101.41
1101.98
1101.B6
1101.D1
1101.F9

; \”.‘

¥ 0w 000607
: 051009 030130
030250

o——1101F9

160364 000106

@%

Description

SPACER

CRANKSHAFT - ZETA VA
BUSHING

OIL SEAL

DIAPHRAGM BOLD e

HOSE BARB ELBOW - INLET
SLEEVE

CAP - OIL RESERVOIR

PUMP BODY

BEARING

HOSE BARB ELBOW - BYPASS
SPACER

DIAPHRAGM WASHER @
SEAL

ACORN NUT

LOCK NUT

FLANGE - VA

BEARING FLANGE - VA

NUT - INLET HOSE BARB

NUT - BYPASS HOSE BARB

GASKET

KEY

DIAPHRAGM 0 GREENTECH A
O-RING - BYPASS HOSE BARB
O-RING - VALVE A m

O-RING - MANIFOLD TUBE
O-RING - OIL RESERVOIR
O-RING - INLET HOSE BARB
O-RING - OIL RESERVOIR, INNER
O-RING - OIL RESERVOIR, OUTER
O-RING - BEARING FLANGE
O-RING - MANIFOLD PLUG

030250 @@ O
L/‘L
\\E’ﬂ‘ — 151978

120622
140302 MMOB
180499 031103

Qty

2
1
1
1
8
1
8
1
1
1
1
1
8
2
2
3
1
1
1
1
1
1
8
1
6
2
1
1
1
1
1
3

—_

—_

N\
’ § 180404
- 153003 g

180571
10129

'— 606305m 060432

110127 Am 020757

Inlef

%% Quilet
180404

120284 roweo
025305
0604% — P
Revised 3-5-2026
Part # Description Qty
1203.28 OIL RESERVOIR
1205.07 ALUMINUM PISTON
1206.22 STUD
1208.84 MOUNTING RAIL
1403.02 WASHER
1403.07 WASHER
1403.48 WASHER
1411.03 WASHER
1502.03 PIN
1506.15 SNAP RING
151918 CONNECTING ROD
1530.03 REINFORCING STRAP
1601.30 MANIFOLD TUBE
1601.31 MANIFOLD TUBE
1603.64 PLUG - MANIFOLD
1603.64 MANIFOLD TUBE

1603.67 PLUG
1604.N6  HEAD

S L SO, ON T OWNWN 2 W=NAWWWWRN=NDWW =

1605.35  MANIFOLD TUBEW/DRAIN

1609.03 MANIFOLD BRACE

180404  HEXBOLT

1804.99  HEXBOLT

1805.71 ALLEN BOLT

6015.27  CONNECTING ROD ASSY

603313 OIL RESERVOIR ASSEMBLY

6063.Q5 VALVE ASSY W/O O-RING m

6062.88 DIAPHRAGM KIT - GREENTECH (KIT 616)
6062.08 IN/OUTLET VALVE KIT (KIT 641)

6640.02  DIAPHRAGM BOLT/WASHER KIT (KIT 81)

A Parts in 6062.88 (Kit 616)
B Parts in 6062.D8 (Kit 641)
® Parts in 6640.02 (Kit 81)



®
I U S A

140364
031009
160903

WSOAOAE
153003 @

160534
160364
1019

) s

010216 ®

Maximum Flow
Maximum Pressure

Maximum RPM 550 RPM
Inlet Port - Hose Barb 1-1/4" HB
Outlet Ports - Hose Barb, Valve (2)1/2" HB
Bypass - Hose Barb 3/4"HB
Dimensions M"Lx 11"W x 12"H
Weight 24.3 Ibs

Lubrication: Requires 20 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

@ 03043 e -
= KIT 616 | KIT 641 | KIT 8
A 090315 “" ©71 0186 606288 606208 664002
] °
“‘ ©¥1 0198 CODE QTY | CODE QTY | CODE ary
160130 B 160535 020680 — 120328 ¢ 603313 090315 | 3 | 10127 | 6 |ow0216 | 3
110125 \-'-‘ “ M0127 | 6 | 606305 | 6 |030143 | 3
GE o—— 140348 140307
‘ 031009 180571 et
&——— 1101F9 o129
160364 000106 1604N6 @@ 606305m 060432
0002J3 030250 o 110127Am 020752
080111 180404
021410 <D %153003 %g
000758 gaﬂ) 70141
10101 W /
0505 ‘ %?% Oullet
050162 ! 180404 10104 -0
ﬁ 150203 120284 075305
10127Am
0615 060436 ——

120622
140302 MMOB
180499 031103

Part # Description Qty
0001.06 SPACER 2
0002.J3 CRANKSHAFT - ZETA VA 1
0006.02 BUSHING 1
0007.58 OIL SEAL 1
010216 DIAPHRAGM BOLD e 8
020252 HOSE BARB ELBOW - INLET 1
0206.80  SLEEVE 8
020865 CAP - OIL RESERVOIR 1
0209.93 PUMP BODY 1
021410 BEARING 1
0253.05 HOSE BARB ELBOW - BYPASS 1
0301.30 SPACER 1
0301.43 DIAPHRAGM WASHER @ 8
030250 SEAL 2
0310.09 ACORN NUT 12
0311.03 LOCK NUT 3
0501.62 FLANGE - VA 1
0501.K5 BEARING FLANGE - VA 1
0604.32  NUT - INLET HOSE BARB 1
0604.36  NUT - BYPASS HOSE BARB 1
060549  GASKET 1
0801M KEY 1
090315 DIAPHRAGM 0 GREENTECH A 8
1101.04 O-RING - BYPASS HOSE BARB 1
1101.07 O-RING-VALVE A m 6
1101.25 O-RING - MANIFOLD TUBE 12
1101.29 O-RING - OIL RESERVOIR 1
1101.41 O-RING - INLET HOSE BARB 1
1101.98 O-RING - OIL RESERVOIR, INNER 1
1101.B6 O-RING - OIL RESERVOIR, OUTER 1
1101.D1 O-RING - BEARING FLANGE 1
1101.F9 O-RING - MANIFOLD PLUG 3

Part #

1203.28
1205.07
1206.22
1208.84
1403.02
1403.07
1403.48
1411.03
1502.03
1506.15
151918
1530.03
1601.30
1601.31
1603.64
1603.64
1603.67
1604.N6
1605.35
1609.03
1804.04
1804.99
1805.71
6015.27
603313
6063.Q5
6062.B8
6062.D8
6640.02

Revised 9-24-202%
(0147

Description

OIL RESERVOIR
ALUMINUM PISTON
STUD
MOUNTING RAIL
WASHER
WASHER
WASHER
WASHER
PIN
SNAP RING
CONNECTING ROD
REINFORCING STRAP
MANIFOLD TUBE
MANIFOLD TUBE
PLUG - MANIFOLD
MANIFOLD TUBE
PLUG
HEAD
MANIFOLD TUBEW/DRAIN
MANIFOLD BRACE
HEX BOLT
HEX BOLT
ALLEN BOLT
CONNECTING ROD ASSY
OIL RESERVOIR ASSEMBLY
VALVE ASSY W/O O-RING m
DIAPHRAGM KIT - GREENTECH (KIT 616)
IN/OUTLET VALVE KIT (KIT 641)
DIAPHRAGM BOLT/WASHER KIT (KIT 81)
A Parts in 6062.88 (Kit 616)
B Parts in 6062.D8 (Kit 641)
® Parts in 664002 (Kit 81)

S /ETA-P 42 VA

10.5 GPM / 42,0 lpm
300 PSI / 20 bar

S L SO, WN L, WNWN —=W=NAOWWWWRHEN=NWW =



®
I U S A

140364
031009
160903

wsomE
153003 4@

1604N6 —

160534

S /ETA-P 70 MIT

Maximum Flow
Maximum Pressure

19.0 GPM / 71 Ipm
300 PSI / 20 bar

Maximum RPM 550 RPM
Inlet Port - Hose Barb 1-1/4" HB
Outlet Ports - Hose Barb, Valve 3/4" HB

Bypass - Hose Barb -
Dimensions 10.5"L x 10"W x 9"H
Weight 21 lbs

Lubrication: Requires 20 oz. of Udor Lube 40W Premium Pump Oil.

QO 160364 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
160131 T01F9
110125 W { ; 5 010216 @
s @ 030Uu3e @020865
KIT 616 KIT 641 KIT 81
A 090315 - @ 10186 606288 606208 664002
@) A (] °
A‘ 110198 603313 CODE QTY | CODE arTy | CODE QrTy
160130 % 020680 S — 120328 09035 | 3 10127 | 6 010216
n 4 ~O e~ 10127 6 606305 6 030143 3
10125 DA 020993 ) 10307
L 140348 000602 ““""' 180571
i L031009

0501K4
141103
180591

Part #

0001.06
0002.J6
0006.02
000611
0007.33
0102.16
0202.52
0206.80
0208.65
0209.93
0253.05
0301.30
030143
0302.50
0310.09
0501.K4
0604.32
0604.36
0605.49
090315
1101.04
1101.07
1101.25
1101.29
1101.41
1101.98
1101.B6
1101.D1
1101.F9
1101.K9
1203.28

o—— 1101F9
160364 000106

153409

Description

SPACER

CRANKSHAFT - Ml
BUSHING

BUSHING

OIL SEAL

DIAPHRAGM BOLD 3

HOSE BARB ELBOW - INLET
SLEEVE

CAP - OIL RESERVOIR
PUMP BODY

HOSE BARB ELBOW - BYPASS
SPACER

DIAPHRAGM WASHER 3
SEAL

ACORN NUT

BEARING FLANGE - Ml

NUT - INLET HOSE BARB
NUT - BYPASS HOSE BARB
GASKET

DIAPHRAGM 0 GREENTECH 1
O-RING - BYPASS HOSE BARB
O-RING - VALVE 12

O-RING - MANIFOLD TUBE
O-RING - OIL RESERVOIR
O-RING - INLET HOSE BARB
O-RING - OIL RESERVOIR, INNER
OR06-OLFESROR R

O-RING

O-RING - MANIFOLD PLUG
O-RING

OIL RESERVOIR

030130
030250

030250
0002J6 @
0006M @
O?Sgﬁ ‘ 51918
‘ 120507
18 5

150203
150615

Qty

N W — — )= W= — N

—
N

O = W = .

=
N

NS [ P G NG N

606305m
110127 A

10129

604N6 606305m
o

110127 A

"}%Ti Outlel

060436
Revised 9-27-2024
Part # Description (0147
1205.07 ALUMINUM PISTON 3
1208.84 MOUNTING RAIL 2
1403.07 WASHER 2
1403.48 WASHER 12
1411.03 WASHER 3
1502.03 PIN 3
150615 SNAP RING 3
151918 CONNECTING ROD 3
1530.03 REINFORCING STRAP 4
1534.09 SPACER 1
1601.30 MANIFOLD TUBE 2
1601.31 MANIFOLD TUBE 1
1603.64 PLUG - MANIFOLD 3
1603.64 MANIFOLD TUBE 1
1603.67 PLUG 2
1604.N6 HEAD 3
1605.35 MANIFOLD TUBEW/DRAIN 2
1609.03 MANIFOLD BRACE 3
1804.04 HEX BOLT 12
1805.71 ALLEN BOLT 2
1805.91 ALLEN BOLT 3
6015.27 CONNECTING ROD ASSY 3
603313 OIL RESERVOIR ASSEMBLY 1
6063.Q5 VALVE ASSY W/O O-RING 2 6
6062.B8 DIAPHRAGM KIT - GREENTECH (KIT 616) 1
6062.D8 VALVE KIT IN/OUT (KIT 641) 1
6640.02 DIAPHRAGM BOLT/WASHER KIT (KIT 81) 1

A Parts in 6062.B8 (Kit 616)
B Parts in 6062.D8 (Kit 641)
® Parts in 6640.02 (Kit 81)



UDOR

I U S A

s /ETA-P 70 VAGR3/4

19.0 GPM / 71 Ipm
300 PSI / 20 bar

Maximum Flow
Maximum Pressure

Maximum RPM 550 RPM
gga;gg Inlet Port - Hose Barb 1-1/4" HB
Outlet Ports - Hose Barb, Valve 3/4" HB

wsomg
153003 @

160903
Bypass - Hose Barb

Dimensions - Pump Only ML x 11"W x 12"H
160534 Weight 313 Ibs

160364 Lubrication: Requires 20 oz. of Udor Lube 40W Premium Pump Oil,

gﬂ%ﬂ;i o Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

B

030143 @ -
@ KIT 616 | KIT 641 KIT 81
A 090315 \ Z4 Q 10186 606288 606208 664002
©¥1 10198 coE_Jary (ODE. ary mDE. ary
160130 160535 020680 — 120328 ¢ 603313 090315 | 3 | 10127 | 6 |o10216 | 3
110125 020993 = 140307 10127 | 6 |606305 | 6 |030143 | 3

0501K5

| \”.‘

3 140340 000602
: 051005 030130
030250

o——1101F9

160364 000106

@%

030250 @@ O
\\E’ﬂ‘ — 151978

N\
’ § 180404
- 153003 g

180571
10129

'— 606305m 060432

110127 Am 020757

Inlef

%% Quilet
180404

e \ ° ) &150203 120284 Oggé o
i 120622 061> 06043 ——
140302 T; 141103
160493 03103 Revised 3-24-2025
Part # Description Qty Part # Description Qty
000106  SPACER 2 1203.28  OIL RESERVOIR 1
0002.J7 CRANKSHAFT - ZETA VA 1 1205.07 ALUMINUM PISTON 3
0006.02 BUSHING 1 1206.22  STUD 3
0007.58 OIL SEAL 1 1208.84 MOUNTING RAIL 2
010216 DIAPHRAGM BOLD e 3 1403.02  WASHER 1
0202.52 HOSE BARB ELBOW - INLET 1 1403.07 WASHER 2
0206.80  SLEEVE 3 140348  WASHER 12
0208.65 CAP - OIL RESERVOIR 1 1411.03 WASHER 3
0209.93 PUMP BODY 1 1502.03  PIN 3
021410 BEARING 1 1506.15 SNAP RING 3
025305 HOSE BARB ELBOW - BYPASS 1 151918 CONNECTING ROD 3
0301.30 SPACER 1 1530.03 REINFORCING STRAP 4
030143  DIAPHRAGM WASHER @ 3 1601.30 MANIFOLD TUBE 2
0302.50 SEAL 2 1601.31 MANIFOLD TUBE 1
031009  ACORN NUT 12 1603.64  PLUG - MANIFOLD 3
0311.03 LOCK NUT 3 1603.64 MANIFOLD TUBE 1
050162  FLANGE - VA 1 1603.67  PLUG 2
0501.K5 BEARING FLANGE - VA 1 1604.N6  HEAD 3
0604.32  NUT - INLET HOSE BARB 1 1605.35  MANIFOLD TUBEW/DRAIN 2
0604.36  NUT - BYPASS HOSE BARB 1 1609.03 MANIFOLD BRACE 3
060549  GASKET 1 1804.04  HEXBOLT 12
080111 KEY 1 1804.99 HEX BOLT 1
090315  DIAPHRAGM 0 GREENTECH A 3 1805.71 ALLEN BOLT 2
1101.04 O-RING - BYPASS HOSE BARB 1 6015.27 CONNECTING ROD ASSY 3
1101.07 O-RING - VALVE A m 6 603313  OIL RESERVOIR ASSEMBLY 1
1101.25 O-RING - MANIFOLD TUBE 12 6063.Q5 VALVE ASSY W/O O-RING m 6
1101.29 O-RING - OIL RESERVOIR 1 6062.B8 DIAPHRAGM KIT - GREENTECH (KIT 616) 1
1101.41 O-RING - INLET HOSE BARB 1 6062.08 IN/OUTLET VALVE KIT (KIT 641) 1
1101.98 O-RING - OIL RESERVOIR, INNER 1 664002 DIAPHRAGM BOLT/WASHER KIT (KIT 81) 1
1101.B6 O-RING - OIL RESERVOIR, OUTER 1 A Parts in 6062.B8 (Kit 616)
1101.D1 O-RING - BEARING FLANGE 1 B Parts in 6062.D8 (Kit 641)
101.F9 O-RING - MANIFOLD PLUG 3

® Parts in 6640.02 (Kit 81)



®
I U S A

140364
031009
160903

WSOAOAE
153003 @

160534
160364
1019

) s

010216 ®

Maximum Flow
Maximum Pressure

S /ETA-P 70 VA

19.0 GPM / 71 Ipm
300 PSI / 20 bar

Maximum RPM 550 RPM
Inlet Port - Hose Barb 1-1/4" HB
Outlet Ports - Hose Barb, Valve 3/4" HB

Bypass - Hose Barb
Dimensions - Pump Only
Weight

ML x MW x 12"H

Lubrication: Requires 20 oz. of Udor Lube 40W Premium Pump Oil.

Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

@ 03043 e -
= KIT 616 | KIT 641 | KIT 8
A 090315 “" ©71 0186 606288 606208 664002
] °
“‘ ©¥1 0198 CODE QTY | CODE QTY | CODE ary
160130 B 160535 020680 — 120328 ¢ 603313 090315 | 3 | 10127 | 6 |ow0216 | 3
110125 \-'-‘ “ 140307 M0127 | 6 | 606305 | 6 |030143 | 3
¥ 140348
‘ 031009 180571 et
&——— 1101F9 o129
160364 000106 1604N6 @@ 606305m 060432
0002J7 030250 o 110127Am 020752
080111 180404
021410 <D %153003 %g
000758 gaﬂ) 70141
10101 W /
0505 ‘ %?% Oullet
050162 ! 180404 10104 -0
) ﬁ 150203 120284 075305
e 10127Am
{°C 0622 0615 06043 —— P

E

140302 141103
180499 031103
Part # Description Qty
0001.06 SPACER 2
0002.J7 CRANKSHAFT - ZETA VA 1
0006.02 BUSHING 1
0007.58 OIL SEAL 1
010216 DIAPHRAGM BOLD e 8
020252 HOSE BARB ELBOW - INLET 1
0206.80  SLEEVE 8
020865 CAP - OIL RESERVOIR 1
0209.93 PUMP BODY 1
021410 BEARING 1
0253.05 HOSE BARB ELBOW - BYPASS 1
0301.30 SPACER 1
0301.43 DIAPHRAGM WASHER @ 8
030250 SEAL 2
0310.09 ACORN NUT 12
0311.03 LOCK NUT 3
0501.62 FLANGE - VA 1
0501.K5 BEARING FLANGE - VA 1
0604.32  NUT - INLET HOSE BARB 1
0604.36  NUT - BYPASS HOSE BARB 1
060549  GASKET 1
0801M KEY 1
090315 DIAPHRAGM 0 GREENTECH A 8
1101.04 O-RING - BYPASS HOSE BARB 1
1101.07 O-RING-VALVE A m 6
1101.25 O-RING - MANIFOLD TUBE 12
1101.29 O-RING - OIL RESERVOIR 1
1101.41 O-RING - INLET HOSE BARB 1
1101.98 O-RING - OIL RESERVOIR, INNER 1
1101.B6 O-RING - OIL RESERVOIR, OUTER 1
1101.D1 O-RING - BEARING FLANGE 1
1101.F9 O-RING - MANIFOLD PLUG 3

Part #

1203.28
1205.07
1206.22
1208.84
1403.02
1403.07
1403.48
1411.03
1502.03
1506.15
151918
1530.03
1601.30
1601.31
1603.64
1603.64
1603.67
1604.N6
1605.35
1609.03
1804.04
1804.99
1805.71
6015.27
603313
6063.Q5
6062.B8
6062.D8
6640.02

Revised 3-24-2025

Description Qty
OIL RESERVOIR
ALUMINUM PISTON
STUD
MOUNTING RAIL
WASHER
WASHER
WASHER
WASHER
PIN
SNAP RING
CONNECTING ROD
REINFORCING STRAP
MANIFOLD TUBE
MANIFOLD TUBE
PLUG - MANIFOLD
MANIFOLD TUBE
PLUG
HEAD
MANIFOLD TUBEW/DRAIN
MANIFOLD BRACE
HEX BOLT
HEX BOLT
ALLEN BOLT
CONNECTING ROD ASSY
OIL RESERVOIR ASSEMBLY
VALVE ASSY W/O O-RING m
DIAPHRAGM KIT - GREENTECH (KIT 616)
IN/JOUTLET VALVE KIT (KIT 641)
DIAPHRAGM BOLT/WASHER KIT (KIT 81)
A Parts in 6062.B8 (Kit 616)
B Parts in 6062.D8 (Kit 641)
® Parts in 6640.02 (Kit 81)

S L SO, WN L, WNWN —=W=NAOWWWWRHEN=NWW =

313 Ibs



toor: mmmmm /ETA-PP 42 GR3/4

Maximum Flow 10.5 GPM / 42.0 Ipm
Maximum Pressure 300 PSI / 20 bar
Maximum RPM 550 RPM
5 180810 Inlet Port - Hose Barb 1-1/4" HB
GV )
I Outlet Ports - Hose Barb, Valve (2)1/2" HB
19 7L 160904 Bypass - Hose Barb 3/4"HB
160903 Dimensions ML x 1N"W x 12"H
Weight 24.3 Ibs
031009 " ubrication: Requires 20 oz. of Udor Lube 40W Premium Pump Oil.
128;2; Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
160110 160109
110505 010216 ® , ‘ 110129
@ 030187 @ TegrP— 020865 KT 617 | KIT 76 | KIT 81
e 090315 @ 101B6 67T2 59205 55202
ﬁ @ 110198 copE_larv|cooe  Taty|cobE Tary
B 020680 = S conn || [ 2 |ree T fooze |
160109 S 160109 020993 N 120328
et = Ne=,/ — 180571
110505 140348 000602 7 ol Inlet
T o300 030130 T < 140307
P00 SO ST - woips g 636005 060432
opaKe oonnos @ ) ( N\~ R 110513 % m 020252
080102 030250 @@ 060549 > L
8 N 180404
021410 9 160367 ) %g
P 7 020889 10515
000758 ) ,)///'( 120284
o g o
Qf
02013 g 601527 636005m
150203
10513 %m

> 150675
U3 ——e? o

031103 ,
Revised 4-16-2026

Part # Description (014 Part # Description Qty

0001.06 RETAINER RING 1205.07 PISTON

0002.K6 CRANKSHAFT - ZETA-PP GR 1206.22 STUD

0006.02  BUSHING D25 1403.07  WASHER

000758  OIL SEAL D35 1403.48  WASHER

010216 DIAPHRAGM BOLT @ 1403.64  SPACER

0202.52  INLET HOSE BARB ELBOW 1411.03 WASHER

0206.80  SLEEVE - 1502.03  PIN

020865  OIL RESERVOIR COVER 1506.15 SNAP RING

0208.E9 REINFORCING PLATE 151918 CONNECTING ROD

0209.93 CRANKCASE 1601.09 MANIFOLD TUBE

021410  BEARING 160110 MANIFOLD TUBE

0301.87 DIAPHRAGM WASHER e 1603.67 PLUG

030250 ROD SPACER 1604.P4  HEAD

0310.09 NUT 1605.51 MANIFOLD TUBE

031103  NUT 160903  TUBE BRACE

0501.K5  BEARING FLANGE - VA 1609.04  TUBE BRACE

0604.32  NUT - INLET BARB 180404  HEXBOLT

060549  GASKET 1805.71 ALLEN BOLT M6X50

080102  KEY 180810  SCREW

090315 DIAPHRAGM A 4900.22 DL-PP1/20 REGULATOR
1101.29 O-RING, OIL RESERVOIR 6015.27  CONNECTING ROD ASS'Y
1101.98 O-RING, OIL RESERVOIR COVER, INNER 603313 OIL RESERVOIR ASSEMBLY
1101.B6 O-RING, OIL RESERVOIR COVER, OUTER 636005 VALVE ASS'Y W/O O-RING m
1101.D1 O-RING 6640.02 DIAPHRAGM BOLT & WASHER (81)
1105.05 O-RING 6710.02 DIAPHRAGM KIT GREENTECH (KIT 617)
110513 O-RING, VALVE A = 693005 IN/OUTLET VALVE KIT (KIT 76)
110515 O-RING - INLET BARB ® Parts in 664002 (Kit 81)

1202.84  PUMP MOUNTING RAIL B Parts in 671002 (Kit 617)

120328  OIL RESERVOIR A Parts in 693005 (Kit 76)

L L LD, WL, NN, 2, W= 2R OWWWoO N WW



I U S A

490022 DL-PP1/20 ————
180404 E =

0208E9 —

020680
020993
000602

W 151918

Y- 120507

e
150203
150615

160109
110505

140348
ol 031005

153409
0006M
000733

0501K4 ——

141103 5
180591 ;@ b

Part # Description

0001.06 RETAINER RING

0002.A5 CRANKSHAFT - ZETA-PP Ml
0006.02 BUSHING D25

0006.11 BUSHING D40

0007.33 OIL SEAL

010216 DIAPHRAGM BOLT @
0202.52  INLET HOSE BARB ELBOW
0206.80 SLEEVE

0208.65 OIL RESERVOIR COVER
0208.E9 REINFORCING PLATE
0209.93 CRANKCASE

030143 DIAPHRAGM WASHER e
0302.50 ROD SPACER

0310.09 NUT

0501.K4 FLANGE - ZETA-PP Ml
0604.32 NUT - INLET BARB

060549  GASKET

090315 DIAPHRAGM A

1101.29 O-RING, OIL RESERVOIR
1101.98 O-RING, OIL RESERVOIR COVER, INNER
1101.B6 O-RING, OIL RESERVOIR COVER, OUTER
1101.D1 O-RING

1101.K9 O-RING

1105.05 O-RING

1105.13 O-RING, VALVE A m

1105.15 O-RING - INLET BARB
1202.84 PUMP MOUNTING RAIL
1203.28 OIL RESERVOIR

1205.07 PISTON

601527

(? 180810

60904

Qty

Maximum Flow
Maximum Pressure

s /ETA-PP 42 MIT

10.5 GPM / 42,0 lpm
300 PSI / 20 bar

Maximum RPM 550 RPM
Inlet Port - Hose Barb 1-1/4" HB
Outlet Ports - Hose Barb, Valve (1)1/2" HB
Bypass - Hose Barb 3/4"HB
160903 " Dimensions M"Lx 11"W x 12"H
Weight 24.3 Ibs

140364
160903
160109
010216 ®

@ 030143 e
@& 090354

636005m
10513am

Part #

1403.07
1403.48
1403.64
1411.03
1502.03
1506.15
151918
1534.09
1601.09
1601.10
1603.67
1604.P4
1605.51
1609.03
1609.04
1804.04
1805.71
1805.91
180810
4900.22
6015.27
603313
6360.05
6640.02
6710.02
6930.05

P
- 10513Am

Lubrication: Requires 20 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

@7 020865 KIT 617 KIT 76 KIT 81

MOWB(} 671002 693005 664002

CO— 10198 A n °

CODE CODE CODE

090315 110513 6 | 010216
110513 6 | 636005 6 | 030143 3

oty

603313

=/ 180571
b

110129
636005

060432

020252 %
—z

110515

180404
120284

Revised 12-9-2025

Description Qty
WASHER
WASHER
SPACER
WASHER
PIN
SNAP RING
CONNECTING ROD
SPACER
MANIFOLD TUBE
MANIFOLD TUBE
PLUG
HEAD
MANIFOLD TUBE
TUBE BRACE
TUBE BRACE
HEX BOLT
ALLEN BOLT
ALLEN BOLT
SCREW
DL-PP1/20 REGULATOR - 1 BALL VALVE
CONNECTING ROD ASS'Y
OIL RESERVOIR - COMPLETE
VALVE ASS'Y W/O O-RING m
DIAPHRAGM BOLT & WASHER (81)
DIAPHRAGM KIT GREENTECH (KIT 617)
IN/JOUTLET VALVE KIT (KIT 76)
® Parts in 6640.02 (Kit 81)
B Parts in 6710.02 (Kit 617)
A Parts in 6930.05 (Kit 76)

S, L S, W, mC N, W=2 2R WWWWoOON



toor: mmmmm /ETA-PP 42 VAGR3/4

110515

Maximum Flow 10.5 GPM / 42.0 Ipm
Maximum Pressure 300 PSI / 20 bar
,, 180810 Maximum RPM 550 RPM
490022 DLPPU ——— / Inlet Port - Hose Barb 1-1/4" HB
E % &L 160004\ 60903 Outlet Ports - Hose Barb, Valve (2)1/2" HB
180404 . ' Bypass - Hose Barb 3/4"HB
0208E9 % 031009 Dimensions ML x N"W x 12"H
N L0362 Weight 24.3 Ibs
160903 Lubrication: Requires 20 oz. of Udor Lube 40W Premium Pump Oil.
160110 160109 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
110505 W 010216 ®
‘ @ 03013 e
, 020865 KIT 617 | KIT 76 | KIT 81
MOWBG 671002 693005 664002
Co— 10198 A [ ] [
. < 020680 6'\ /‘20328 CODE QrTY | CODE QTY | CODE ary
S — = 090315 3 110513 6 010216 3
160109 R B 020993 — X A - 140307 603313 10513 6 | 636005 | 6 | 030143 3
110505 > 140348 000602 (/ ~Z == %180571
031009 030250 )
000106 N Oiar7 Q 636005m 060432
030250 @\ 060549 ' N 105134m
T@ 160367 ® 4 ok P e
£ " 0002J3 0208E9

0501K5
050162

e sosm | Dol
150615

Revised 4-17-2026
Part # Description Qty Part # Description Qty

0001.06 RETAINER RING 1206.22  STUD

0002.J3  CRANKSHAFT - ZETA-PP VA 1403.02 WASHER

0006.02 BUSHING D25 1403.07 WASHER

0007.58 OIL SEAL D35 1403.48 WASHER

010216 DIAPHRAGM BOLT @ 1403.64  SPACER

020252  INLET HOSE BARB ELBOW 1411.03 WASHER

0206.80  SLEEVE - 1502.03 PIN

020865  OIL RESERVOIR COVER 1506.15 SNAP RING

0208.E9 REINFORCING PLATE 151918 CONNECTING ROD

0209.93 CRANKCASE 1601.09 MANIFOLD TUBE

021410 BEARING 160110 MANIFOLD TUBE

0301.43 DIAPHRAGM WASHER e 1603.67 PLUG

030250 ROD SPACER 1604.P4  HEAD

0310.09 NUT 1605.51 MANIFOLD TUBE

0311.03 NUT 1609.03 TUBE BRACE

0501.62 FLANGE - VA 1609.04  TUBE BRACE

0501.K5  BEARING FLANGE - VA 1804.04 HEX BOLT

0604.32 NUT - INLET BARB 1804.99 HEX BOLT

060549  GASKET 1805.71 ALLEN BOLT M6X50

08011 KEY 1808.10 SCREW

090315 DIAPHRAGM A 4900.22 DL-PP1/20 REGULATOR
1101.29 O-RING, OIL RESERVOIR 6015.27 CONNECTING ROD ASS'Y
1101.98 O-RING, OIL RESERVOIR COVER, INNER 603313 OIL RESERVOIR ASSEMBLY
1101.B6 O-RING, OIL RESERVOIR COVER, OUTER 6360.05 VALVE ASS'Y W/O O-RING m
1101.D1 O-RING 664002 DIAPHRAGM BOLT & WASHER (81)
1105.05 O-RING 6710.02 DIAPHRAGM KIT GREENTECH (KIT 617)
110513 O-RING, VALVE A m 6930.05  IN/OUTLET VALVE KIT (KIT 76)
1105.15 O-RING - INLET BARB ® Parts in 6640.02 (Kit 81)

1202.84  PUMP MOUNTING RAIL B Parts in 6710.02 (Kit 617)

120328  OIL RESERVOIR A Parts in 693005 (Kit 76)

1205.07 PISTON

L L, LD, WL, AN, =, NN, W2 RN WWWWOON =W



toor? s /ETA-PP 42 VA

Maximum Flow 10.5 GPM / 42.0 Ipm
Maximum Pressure 300 PSI / 20 bar
,, 180810 Maximum RPM 550 RPM
490022 DL-PP1/20 B / \ Inlet Port - Hose Barb 1-1/4" HB
E % &L 160004\ 60903 Outlet Ports - Hose Barb, Valve (1)1/2" HB
180404 . ' Bypass - Hose Barb 3/4"HB
0208E9 % 031009 Dimensions ML x 1N"W x 12"H
N L0362 Weight 24.3 Ibs
160903 Lubrication: Requires 20 oz. of Udor Lube 40W Premium Pump Oil.
160110 160109 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
110505 W 010216 ®
‘ @ 03013 e
, 020865 KIT 617 | KIT 76 | KIT 81
MOWBG 671002 693005 664002
C H— 10198 A [ ] [
. < 020680 6'\ 120328 CODE QrTY | CODE QTY | CODE ary
S — = 090315 3 110513 6 010216 3
160109 DN B 020993 — A - 140307 603313 110513 6 | 636005 | 6 | 030143 3
110505 > 140348 000602 (/ ~Z == %4;180571
031009 030250 I )
000106 _AQY B Q 636005m 060432
030250 @\ 060549 ' N 110513Am
T@ 160367 ® 4 S e
£ " 0002J3 0208E9

1105715

0501K5
050162

e sosm | ool
150615

Revised 12-9-2025
Part # Description (014 Part # Description Qty

000106  RETAINER RING 120622  STUD

0002.J3 CRANKSHAFT - ZETA-PP VA 1403.02 WASHER

0006.02 BUSHING D25 1403.07 WASHER

0007.58 OIL SEAL D35 1403.48 WASHER

0102.16 DIAPHRAGM BOLT @ 1403.64 SPACER

020252  INLET HOSE BARB ELBOW 1411.03 WASHER

0206.80  SLEEVE - 1502.03 PIN

020865  OIL RESERVOIR COVER 1506.15 SNAP RING

0208.E9 REINFORCING PLATE 151918 CONNECTING ROD

0209.93 CRANKCASE 1601.09 MANIFOLD TUBE

021410 BEARING 160110 MANIFOLD TUBE

0301.43 DIAPHRAGM WASHER e 1603.67 PLUG

030250 ROD SPACER 1604.P4  HEAD

0310.09 NUT 1605.51 MANIFOLD TUBE

0311.03 NUT 1609.03 TUBE BRACE

0501.62 FLANGE - VA 1609.04  TUBE BRACE

0501.K5  BEARING FLANGE - VA 1804.04 HEX BOLT

0604.32 NUT - INLET BARB 1804.99 HEX BOLT

060549  GASKET 1805.71 ALLEN BOLT M6X50

0801M KEY 1808.10 SCREW

090315 DIAPHRAGM A 4900.22  DL-PP1/20 REGULATOR - 1 BALL VALVE
1101.29 O-RING, OIL RESERVOIR 6015.27 CONNECTING ROD ASS'Y

1101.98 O-RING, OIL RESERVOIR COVER, INNER 603313 OIL RESERVOIR ASSEMBLY
1101.B6 O-RING, OIL RESERVOIR COVER, OUTER 6360.05 VALVE ASS'Y W/O O-RING m
1101.D1 O-RING 664002 DIAPHRAGM BOLT & WASHER (81)
1105.05 O-RING 6710.02 DIAPHRAGM KIT GREENTECH (KIT 617)
110513 O-RING, VALVE A m 6930.05 IN/OUTLET VALVE KIT (KIT 76)
1105.15 O-RING - INLET BARB ® Parts in 6640.02 (Kit 81)

1202.84  PUMP MOUNTING RAIL m Parts in 6710.02 (Kit 617)

120328  OIL RESERVOIR A Parts in 693005 (Kit 76)

1205.07 PISTON

L L, LD, WL, AN, =, NN, W2 RNWWWWOON =W



I U S A

490014 DL-PP2/20 j
WSOAOAE .

0208E9 —

/4 180810
/—:; ) 1

60904

160903

140364
160903
160109
010216 ®

@ 030143 e

020650
020993
000602

160109
110505

140348
ol 031005

000106
030250
0002J6

153409
0006M
000733

s /ETA-PP 70 MIT

Maximum Flow
Maximum Pressure

19.0 GPM / 710 lpm
300 PSI / 20 bar

Maximum RPM 550 RPM
Inlet Port - Hose Barb 1-1/4" HB
Outlet Ports - Hose Barb, Valve (2)1/2" HB
Bypass - Hose Barb 3/4"HB
Dimensions M"Lx 1M"W x 12"H
Weight 24.3 Ibs

Lubrication: Requires 20 oz. of Udor Lube 40W Premium Pump Oil.
Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.

(8 020865

0501K4 ——
141103
180591

Part #

0001.06
0002.J6
0006.02
0006.11
0007.33
010216
020252
0206.50
0208.65
0208.E9
0209.93
0301.43
0302.50
0310.09
0501.K4
0604.32
0605.49
090315
1101.29
1101.98
1101.B6
1101.D1
1101.K9
1105.05
110513
110515
1202.84
1203.28
1205.07

Q;L— -

151918
120507

601527

150203
150615

Description

RETAINER RING
CRANKSHAFT - ZETA-PP MI
BUSHING D25

BUSHING D40

OIL SEAL

DIAPHRAGM BOLT e

INLET HOSE BARB ELBOW
SLEEVE

OIL RESERVOIR COVER
REINFORCING PLATE
CRANKCASE

DIAPHRAGM WASHER e
ROD SPACER

NUT

FLANGE - ZETA-PP MI

NUT - INLET BARB

GASKET

DIAPHRAGM A

O-RING, OIL RESERVOIR
O-RING, OIL RESERVOIR COVER, INNER
O-RING, OIL RESERVOIR COVER, OUTER
O-RING

O-RING

O-RING

O-RING, VALVE A ®

O-RING - INLET BARB
PUMP MOUNTING RAIL

OIL RESERVOIR

PISTON

Qty

—_

&-voy5a 1088 e oo
Q 110198 A [ ] [ ]
= wors [ 5 ross | s Jowzs | 3
4 140307 603313 10513 6 | 636005 | 6 |030143 | 3
e/ [ 180571
~ 10129 ntet
1604P4 ':';. 636005 AS)
H053Am 060432~ 4z
N 180404 020252
208E9 %g %
10515 —&
636005 180404
110513Am 120284
Revised 12-9-2025
Part # Description Qty

1403.07 WASHER 2
1403.48 WASHER 6
1403.64 SPACER 6
1411.03 WASHER 3
1502.03 PIN 3
1506.15 SNAP RING 3
151918 CONNECTING ROD 3
1534.09 SPACER 1
1601.09 MANIFOLD TUBE 4
160110 MANIFOLD TUBE 1
1603.67 PLUG 1
1604.P4 HEAD 3
1605.51 MANIFOLD TUBE 1
1609.03 TUBE BRACE 2
1609.04 TUBE BRACE 1
1804.04 HEX BOLT 12
1805.71 ALLEN BOLT 2
1805.91 ALLEN BOLT 3
1808.10 SCREW 1
490014 DL-PP2/20 REGULATOR 1
6015.27 CONNECTING ROD ASS'Y 3
603313 OIL RESERVOIR - COMPLETE 1
6360.05 VALVE ASS'Y W/O O-RING m 6
6640.02 DIAPHRAGM BOLT & WASHER (81) 1
6710.02 DIAPHRAGM KIT GREENTECH (KIT 617) 1
6930.05 IN/OUTLET VALVE KIT (KIT 76) 1

(_,')_\I\_)_\ojl\)_\_\_\_\_\Q_)_\_\_\S[\)w_\w_\w_\w_\_\_\_\[\)

® Parts in 6640.02 (Kit 81)
B Parts in 671002 (Kit 617)
A Parts in 693005 (Kit 76)



toor: - /ETA-PP 70 VAGR3/4

110515

Maximum Flow 19.0 GPM / 71.0 Ipm
Maximum Pressure 300 PSI / 20 bar
,, 180810 Maximum RPM 550 RPM
490014 DLPP2I20 ——— / Inlet Port - Hose Barb 1-1/4" HB
E % &L 160004\ 60903 Outlet Ports - Hose Barb, Valve (2)1/2" HB
180404 . ' Bypass - Hose Barb 3/4"HB
0208E9 % 031009 Dimensions ML x N"W x 12"H
N L0362 Weight 24.3 Ibs
160903 Lubrication: Requires 20 oz. of Udor Lube 40W Premium Pump Oil.
160110 160109 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
110505 W 010216 ®
‘ @ 03013 e
— 020865 KIT 617 | KIT 76 KIT 81
u MOWBG 671002 693005 664002
110198 A [ ] []
_ hNs——4 \, CODE QrTY | CODE QTY | CODE ary
& g 020650 g e 120328 090315 | 3 10513 | 6 |ow216 | 3
160109 R B 020993 — X A - 140307 603313 10513 6 | 636005 | 6 | 030143 3
110505 > 140348 000602 (/ ~Z == %180571
031009 030250 )
000106 N Oiar7 Q 636005m 060432
030250 @\ 060549 ' N 105134m
@ & TN 180404 020252
160367 5 020089
AP 00027

0501K5
050162

e sosm | Dol
150615

Revised 3-5-2026
Part # Description Qty Part # Description Qty

000106 ~ RETAINER RING 1206.22  STUD

0002.J7 CRANKSHAFT - ZETA-PP VA 1403.02 WASHER

0006.02 BUSHING D25 1403.07 WASHER

0007.58 OIL SEAL D35 1403.48 WASHER

010216 DIAPHRAGM BOLT @ 1403.64  SPACER

020252  INLET HOSE BARB ELBOW 1411.03 WASHER

0206.50  SLEEVE 1502.03 PIN

020865  OIL RESERVOIR COVER 1506.15 SNAP RING

0208.E9 REINFORCING PLATE 151918 CONNECTING ROD

0209.93 CRANKCASE 1601.09 MANIFOLD TUBE

021410 BEARING 160110 MANIFOLD TUBE

0301.43 DIAPHRAGM WASHER e 1603.67 PLUG

030250 ROD SPACER 1604.P4  HEAD

0310.09 NUT 1605.51 MANIFOLD TUBE

0311.03 NUT 1609.03 TUBE BRACE

0501.62 FLANGE - VA 1609.04  TUBE BRACE

0501.K5  BEARING FLANGE - VA 1804.04 HEX BOLT

0604.32 NUT - INLET BARB 1804.99 HEX BOLT

060549  GASKET 1805.71 ALLEN BOLT M6X50

08011 KEY 1808.10 SCREW

090315 DIAPHRAGM A 490014 DL-PP2/20 REGULATOR
1101.29 O-RING, OIL RESERVOIR 6015.27 CONNECTING ROD ASS'Y
1101.98 O-RING, OIL RESERVOIR COVER, INNER 603313 OIL RESERVOIR ASSEMBLY
1101.B6 O-RING, OIL RESERVOIR COVER, OUTER 6360.05 VALVE ASS'Y W/O O-RING m
1101.D1 O-RING 664002 DIAPHRAGM BOLT & WASHER (81)
1105.05 O-RING 6710.02 DIAPHRAGM KIT GREENTECH (KIT 617)
110513 O-RING, VALVE A m 6930.05  IN/OUTLET VALVE KIT (KIT 76)
1105.15 O-RING - INLET BARB ® Parts in 6640.02 (Kit 81)

1202.84  PUMP MOUNTING RAIL B Parts in 6710.02 (Kit 617)

120328  OIL RESERVOIR A Parts in 693005 (Kit 76)

1205.07 PISTON

L L, LD, WL, AN, =, NN, W2 RN WWWWOON =W



toor? s /ETA-PP 70 VA

Maximum Flow 19.0 GPM / 71.0 Ipm
Maximum Pressure 300 PSI / 20 bar
,, 180810 Maximum RPM 550 RPM
490014 DL-PP2/20 — / Inlet Port - Hose Barb 141/4" HB
E % &L 160004\ 60903 Outlet Ports - Hose Barb, Valve (2)1/2" HB
180404 . ' Bypass - Hose Barb 3/4"HB
0208E9 % 031009 Dimensions ML x N"W x 12"H
N L0362 Weight 24.3 Ibs
160903 Lubrication: Requires 20 oz. of Udor Lube 40W Premium Pump Oil.
160110 160109 Alternate Oil: 30W non-detergent or 15W-40 non-detergent oil.
110505 W 010216 ®
\ @ 030143 @
— 020865 KIT 617 | KIT 76 KIT 81
u MOWBG 671002 693005 664002
110198 A [ ] [
@)
. , —_ CODE QrTY | CODE QTY | CODE ary
&z 3 020650 v ’ 120328 090315 | 3 | 10513 6 |ow216 | 3
160109 DN B 020993 — A - 140307 603313 110513 6 | 636005 | 6 | 030143 3
110505 » 140348 000602 (/ ~Z == %180571
ol 031009 g’ggg i 10129 Inlet ,,
000106 _AQY B Q 636005m 060432
030250 @\ 060549 ' N 105134m
@ & TN 180404 020252
160367 5 - 20829 Y
AP 00027

1105715

0501K5
050162

e sosm | ool
150615

Revised 12-9-2025
Part # Description (014 Part # Description Qty

0001.06 RETAINER RING 1206.22  STUD

0002.J7 CRANKSHAFT - ZETA-PP VA 1403.02 WASHER

0006.02 BUSHING D25 1403.07 WASHER

0007.58 OIL SEAL D35 1403.48 WASHER

010216 DIAPHRAGM BOLT @ 1403.64  SPACER

020252  INLET HOSE BARB ELBOW 1411.03 WASHER

0206.50  SLEEVE 1502.03 PIN

020865  OIL RESERVOIR COVER 1506.15 SNAP RING

0208.E9 REINFORCING PLATE 151918 CONNECTING ROD

0209.93 CRANKCASE 1601.09 MANIFOLD TUBE

021410 BEARING 160110 MANIFOLD TUBE

0301.43 DIAPHRAGM WASHER e 1603.67 PLUG

030250 ROD SPACER 1604.P4  HEAD

0310.09 NUT 1605.51 MANIFOLD TUBE

0311.03 NUT 1609.03 TUBE BRACE

0501.62 FLANGE - VA 1609.04  TUBE BRACE

0501.K5  BEARING FLANGE - VA 1804.04 HEX BOLT

0604.32 NUT - INLET BARB 1804.99 HEX BOLT

060549  GASKET 1805.71 ALLEN BOLT M6X50

0801M KEY 1808.10 SCREW

090315 DIAPHRAGM A 490014 DL-PP2/20 REGULATOR
1101.29 O-RING, OIL RESERVOIR 6015.27 CONNECTING ROD ASS'Y
1101.98 O-RING, OIL RESERVOIR COVER, INNER 603313 OIL RESERVOIR ASSEMBLY
1101.B6 O-RING, OIL RESERVOIR COVER, OUTER 6360.05 VALVE ASS'Y W/O O-RING m
1101.D1 O-RING 664002 DIAPHRAGM BOLT & WASHER (81)
1105.05 O-RING 6710.02 DIAPHRAGM KIT GREENTECH (KIT 617)
110513 O-RING, VALVE A m 6930.05 IN/OUTLET VALVE KIT (KIT 76)
1105.15 O-RING - INLET BARB ® Parts in 6640.02 (Kit 81)

1202.84  PUMP MOUNTING RAIL B Parts in 6710.02 (Kit 617)

120328  OIL RESERVOIR A Parts in 693005 (Kit 76)

1205.07 PISTON

L L, LD, WL, AN, =, NN, W2 RNWWWWOON =W



UDOR

I U S A

I H(33.A4

GAS ENGINE GEAR REDUCTION FOR
KAPPA-b5/75, DELTA-75, ZETA-120 DIAPHRAGM PUMPS

on GAS ENGINES with 1" SHAFTS
REQUIRES 17.25 0Z. S0W GEAR LUBE

060205

@)

180501 | Kappa 55/65
180507 | Delta 75/100/125

060236
605826 -
180483 060509
s S 160364
140312 —0-__
> 151208
180536 <
; 000601
180707
;;kfﬁ 141301
140305 ——-9©
IR 141301
000733
000601
180709
021209
110111
110136
0006M
180501
022827
000421
Part # Description Qty Part # Description Qty
0004.21 GEAR SHAFT "M164-1"" 1 1413.01 WASHER D15 2
0006.01 BUSHING D15 2 1505.28 GEAR BODY “M164" 1
0006.11  BUSHING D40 1 1512.08 PLUG D4X16 UNI1707 1
0007.33 OIL SEAL D40 1 1603.64 PLUG G3/8 1
0019.01 GEAR SHAFT “M164" 1 1804.83 HEX BOLT M8X12 1
0212.09 REDUCER COVER “M164" 1 1805.01 ALLEN BOLT M10X25 4
0213.23 RED. GEAR WHEEL Z=60 “M164" 1 1805.01  ALLEN BOLT M10X25 4
0228.27 COUPLER “"M164-VA" 1 1805.07 ALLEN BOLT M10X40 4
0602.05 GASKET 1 1805.12 ALLEN BOLT M10X50 1
0602.36  GASKET “M164" 1 1805.33 ALLEN BOLT M10X35 3
0605.09 GASKET D17 1 1805.36  ALLEN BOLT M8X50 6
1101.11  O-RING - GEAR SHAFT 1 1807.07 HEXBOLT 5/16X1" UNF 4
1101.36  O-RING - BUSHING 1 1807.09 HEX BOLT 5/16X2-1/4" UNF 1
1403.056 WASHER D8.4 4 6058.26  OIL PLUG G3/8 1
1403.12 GASKET D8.5 1



UDOR D 503485

6.25:1 GAS ENGINE GEAR REDUCTION FOR
DELTA 100/125/140 DIAPHRAGM PUMPS

on GAS ENGINES with 1" SHAFTS
REQUIRES 28 0Z. 90W GEAR LUBE

060205

011502 Q
\ \ S

141302
021324

180525 - ez
605826 —[ﬁ P ;
180707 ‘ P Vg
AP,
10305 3 357

000610
ZS D—— 180483
> 140312
T s
021211
000609
000734

s@

101
180711

Revised 3-6-2024

Part # Description Qty Part # Description Qty
0004.26 GEAR SHAFT "M162-1"VA" 140305 WASHER D8.4

0006.09 BUSHING D45 140312 GASKET D8.5

0006.10 BUSHING D30 1413.02 WASHER D30

0007.34 OIL SEAT D45 1505.31 GEAR BODY “M162"
0019.02  GEAR SHAFT "M162" 1603.64 PLUG G3/8

0115.02 BUSHING D80 GLY 1804.83  HEX BOLT M8X12

02121 REDUCER COVER “M162" 1805.05 ALLEN BOLT M10X30
0213.24  RED.GEAR WHEEL Z=45 "M162-VA" 180515 ALLEN BOLT M8X60
0602.05 GASKET 1805.25  ALLEN BOLT M10X45
060219  GASKET "M162" 1807.07 HEX BOLT 5/16X1" UNF
0605.09 GASKET D17 18071 HEX BOLT 7/16"X2" UNF
0605.41 GASKET D10 6058.26  OIL PLUG G3/8

110111 O-RING - GEAR SHAFT

P NGOG N T
= = B WO A= === D



UDOR 7715047 .07

GAS ENGINE GEAR REDUCTION FOR
KAPPA-15 DIAPHRAGM PUMPS

on GAS ENGINES with 3/4” SHAFTS
REQUIRES 2 0Z. 90W GEAR LUBE

180468
140329

030271
021332
110191

030402
160323

000419

180476
180707
140305
Pre-Installed - 021408 ——
Revised 3-3-2026
Part # Description Qty Part # Description (014

000419 GEAR SHAFT "S124-3/4"/5151-3/4"
0007.21 OIL SEAL D17

0213.32 RED.GEAR WHEEL Z=19 “S124"
0214.08 BALL BEARING D15 1603.23  OIL PLUG
022834 COUPLER "S124" B&S 1804.68  HEX BOLT M6X22

1 1101.91 O-RING - BODY
1
1
1
1
0302.71 SPACER "S124" 1 1804.76 HEX BOLT M10X10
4
1
1

1403.05  WASHER M8
1403.29  WASHER M6

0304.02  SELF-LOCKING NUT M6 1805.53  ALLEN BOLT M6X22
0605.41 GASKET D10 1807.07 HEX BOLT 5/16X1" UNF
110116 O-RING - OIL PLUG

ASSEMBLY INSTRUCTIONS

1. Install pump gear (p/n 021332) to pump shaft and secure with bolt (p/n 180468), washer (p/n 140329) and
spacer (p/n 030271). Be sure to properly align key.

B N S NN

2. With the pump shaft in vertical position, place the o-ring (p/n 110191) on the pump flange between the
pump and the gear body (p/n 022834). Attach using the (4) Allen Bolts (p/n 180553) with locking nuts
(p/n 030402).

3. Secure the engine gear (p/n 000419) to the engine shaft with set screw. Be sure to properly align key.

4, Slide assembled gearbox and pump over engine gear. Be sure teeth are properly aligned. Secure the
gearbox engine flange to the engine with (4) bolts (p/n 180707) and washers (p/n 140305), tightening with
a torque of 19 Ib-ft MAX.

5. Insert oil plug (p/n 180476) and gasket (p/n 060541) into bottom of gearbox. Fill the gearbox crankcase
with oil (2 OZ.1SO VG 220 GEAR LUBE). Then close with oil plug (p/n 160323) and the o-ring (p/n 110116).



I U S A

771 5085/

GAS ENGINE GEAR REDUCTION FOR
|OTA 25 & KAPPA 25 DIAPHRAGM PUMPS
on GAS ENGINES with 3/4” SHAFTS

160367 REQUIRES 3 0Z. 90W GEAR LUBE
180463 é 000419
% ©— (060547
140305 —o "
022843 N\ @ 000721 - Pre-Installed
060225 .. 021408 - Pre-Installed

061411
021343

Revised 4-21-2026
Part # Description

0004.19 GEAR SHAFT "S124-3/4"/S151-3/4"

0007.21 OIL SEAL D17

0213.43  RED.GEAR WHEEL Z=40 "S151-GR"

0214.08 BALL BEARING D15
022843 COUPLER "S151"
060205  GASKET

0605.47  GASKET D13

ASSEMBLY INSTRUCTIONS

060547 | O 2 140305
8 160367 180707
160369
aty N Part# Description Qty

06141 SET SCREW M6X6 UNI5927
1403.05  WASHER D84

1603.67 PLUG G1/4

1603.69  OIL PLUG G1/4 + GASKET
1804.07 HEX BOLT M10X25

1807.07 HEX BOLT 5/16X1" UNF

A A =2 DN OO —

1
1
1
1
1
1
2

1. Install pump gear (p/n 021343) to pump shaft and secure with set screw (p/n 061411). Be sure to properly

align key.

2. With the pump shaft in vertical position, place the gasket (p/n 060225) on the pump flange between the
pump and the gear body (p/n 022843). Attach using the (4) bolts (p/n 180463) with washers (p/n 140305).

Tighten with a torque of 19 Ib-ft MAX. (use Blue LOCTITE® or equivalent).
Secure the engine gear (p/n 000419) to the engine shaft with set screw. Be sure to properly align key.

Slide assembled gearbox and pump over engine gear. Be sure teeth are properly aligned. Secure the

gearbox engine flange to the engine with (4) bolts (p/n 180707) and washers (p/n 140305), tightening with

a torque of 19 Ib-ft MAX.
Insert oil plug (p/n 160367) and gasket (p/n 060547) into bottom of gearbox

6. Fill the gearbox crankcase with oil (3 OZ. ISO VG 220 GEAR LUBE) until the level reaches the side hole of
the gearbox. Then close with oil plug/gasket (p/n 160369) and the oil plug (p/n 160367) and gasket (p/n

060547).



UDOR I 5096.B5

GAS ENGINE GEAR REDUCTION FOR
DELTA 170 DIAPHRAGM PUMPS

on GAS ENGINES with 1-1/8" SHAFTS
REQUIRES 28 0Z. 90W GEAR LUBE

060205

011502 Q
\ \ S

141302
021324

605826 44444444444[§§
180707 44]§§;® ‘
o5 3557

900000 141302

000610
ZS D—— 180483
> 140312
T s
021211
000609
000734

s@

101
180711

Revised 1-12-2024

Part # Description Qty Part # Description Qty
0004.43 GEAR SHAFT "M162-1-1/8" VA" 140305 WASHER M8

0006.09 BUSHING D45 140312 GASKET D8.5

0006.10 BUSHING D30 1413.02 WASHER D30

0007.34 OIL SEAT D45 1505.31 GEAR BODY “M162"
0019.02  GEAR SHAFT "M162" 1603.64 PLUG G3/8

0115.02 BUSHING D80 GLY 1804.83  HEX BOLT M8X12

02121 REDUCER COVER “M162" 1805.05 ALLEN BOLT M10X30
0213.24  RED.GEAR WHEEL Z=45 "M162-VA" 180515 ALLEN BOLT M8X60
0602.05 GASKET 1805.25  ALLEN BOLT M10X45
060219  GASKET "M162" 1807.07 HEX BOLT 5/16X1" UNF
0605.09 GASKET D17 18071 HEX BOLT 7/16"X2" UNF
0605.41 GASKET D10 6058.26  OIL PLUG G3/8

110111 O-RING - SHAFT BOLT 900000 GEARBOX SPACER

- N . 4 AN
A A N WO DN A AN - N



I U S A

180711

110111 @
000421
.

Part #
0004.21
0006.01
0006.11
0007.33
0019.01
0212.02
0213.23
0228.27
0602.05
060214
0605.09
0605.41
11011
1101.36
1101.K5

180707 g 5

140305

9
\

Use Blue Loctite® or equivalent - 180533

180483 .
N

140312 ———o0-

180472 I
:

h100.04

GAS ENGINE GEAR REDUCTION FOR
KAPPA-55/75, DELTA-75/100, ZETA-120 DIAPHRAGM PUMPS

on GAS ENGINES with 1" x 3-31/64"SHAFTS
REQUIRES 17.25 0Z. S0W GEAR LUBE

060205

150504

060541
Use Blue Loctite® or equivalent - 180507 ©

060214

1101K5

021323 060509

e 160364

605826 Tﬁ

f 151208 - pre-installed
% 000601 - Pre-installed
001901

141301
000601 - Pre-installed

141301

L 021202

110136
000611
180501

- Pre-assembled

022827

000733

SEE NEXT PAGE FOR ASSEMBLY AND INSTALLATION INSTRUCTIONS

Description
GEAR SHAFT “S164-1""
BUSHING D15
BUSHING D40
OIL SEAL D40
GEAR SHAFT “S164"
REDUCER COVER "S164"

RED. GEAR WHEEL Z=60 “S164"

COUPLER “S164-VA"
GASKET

GASKET "S164"
GASKET D17

GASKET D10

O-RING - GEAR SHAFT
O-RING - BUSHING
O-RING - GEAR CASE

Revised 4-6-2026

Qty Part # Description (014
1 1403.05 WASHER D8.4 4
2 140312 GASKET D8.5 1
1 1413.01 WASHER D15 2
1 1505.04 GEAR BODY “S164" 1
1 1512.08 PLUG D4X16 1
1 1603.64 PLUG G3/8 1
1 1804.72 HEX BOLT M8X50 6
1 1804.83 HEX BOLT M8X12 1
1 1805.01 ALLEN BOLT M10X25 4
1 1805.07 ALLEN BOLT M10X40 4
1 1805.33 ALLEN BOLT M10X35 3
4 1807.07 HEX BOLT 5/16-24X1" UNF 4
1 180711 HEX BOLT 5/16-20X2" UNF 1
1 605826  OIL PLUG G3/8 1
1



UDOR 71 5100.07

180711 \ \;\y :
”01”l @ . 140312
< Q T gsis
000609 - pre-Installed

6.25:1 GAS ENGINE GEAR REDUCTION FOR
DELTA 100/125/140 DIAPHRAGM PUMPS

on GAS ENGINES with 1" x 2-7/8" SHAFTS
REQUIRES 28 0Z. 1S0 VG 220 GEAR LUBE

2
140401 060205

Use Blue Loctite® or equivalent - 180505

Pre-Installed - 000610
141302
Pre-Installed - 000610

- 060509
e 160364

151208 - Pre-Installed
011502 - Pre-Installed

605826
180707
140305
021324

180525 - Use Blue Loctite® or equivalent

180483

021205

000734 - pre-Installed

000426

SEE NEXT PAGE FOR ASSEMBLY AND INSTALLATION INSTRUCTIONS

Revised 4-21-2026

Part #
0004.26
0006.09
000610
0007.34
0019.02
0115.02
0212.05
0213.24
0602.05
060219
0605.09
0605.41
110111
1101.K6

Description Qty Part # Description Qty
GEAR SHAFT “S162-1" 1403.05 WASHER D84
BUSHING D45 140312 GASKET D8.5
BUSHING D30 1404.01 GROWER WASHER D10
OIL SEAT D45 1413.02 WASHER D30

GEAR SHAFT “S162"

BUSHING D80 GLY

REDUCER COVER “S162"
RED.GEAR WHEEL Z=45 "S162-VA"

1505.09  GEAR BODY “S162"
1512.08 PIN - D4X16
1603.64  PLUG G3/8
1804.83 HEX BOLT M8X12

GASKET 1805.05  ALLEN BOLT M10X30
GASKET “S162" 180515 ALLEN BOLT M8X60
GASKET D17 1805.25  ALLEN BOLT M10X45
GASKET D10 1807.07 HEX BOLT 5/16X1" UNF

O-RING - GEAR SHAFT
O-RING - COVER/BODY

180711 HEX BOLT 7/16"X2" UNF
605826  OIL PLUG G3/8

o N AN
— 2 DWW R = o a N RA N



UDOR 771 5100.08

6.25:1 GAS ENGINE GEAR REDUCTION FOR
DELTA 170 DIAPHRAGM PUMPS

on GAS ENGINES with 1-1/8" SHAFTS
REQUIRES 28 0Z. 1S0 VG 220 GEAR LUBE

060205
140401

Use Blue Loctite® or equivalent - 1 80505 o~
Pre-Installed - 000610
141302

Pre-Installed - 000610

605826 —E
1930008 ‘

140305

- 060509
e 160364
151208 - Pre-Installed

011502 - pre-Installed
021324

180525 - Use Blue Loctite® or equivalent

001902

141302
‘ 180483
W Not used in
180711 i@ 140312 1-1/8" Shaft Engines
110111 180515 Applicatins
021205 180707
000609 - Prednstaled 140305

000734 - pre-Installed
900000
000443

SEE NEXT PAGE FOR ASSEMBLY AND INSTALLATION INSTRUCTIONS

Revised 3-3-2026

Part # Description Qty Part # Description Qty
0004.43 GEAR SHAFT “S162-1-1/8" - VA" 1 140312 GASKET D8.5 1
0006.09 BUSHING D45 1 1404.01 GROWER WASHER D10 4
0006.10 BUSHING D30 2 1413.02 WASHER D30 2
000734  OIL SEAT D45 1 1505.09 GEAR BODY “S162" 1
0019.02 GEAR SHAFT “S162" 1 1512.08 PIN - D4X16 1
0115.02 BUSHING D80 GLY 1 1603.64 PLUG G3/8 1
0212.05 REDUCER COVER “S162" 1 1804.83 HEX BOLT M8X12 1
0213.24 RED.GEAR WHEEL Z=45 "S162-VA" 1 180505  ALLEN BOLT M10X30 4
060205 GASKET 1 180515 ALLEN BOLT M8X60 6
060219 GASKET "S162" 1 1805.25  ALLEN BOLT M10X45 3
060509 GASKET D17 1 1807.07 HEX BOLT 5/16X1" UNF 4
0605.41 GASKET D10 4 180711 HEX BOLT 7/16"X2" UNF 1
110111 O-RING - GEAR SHAFT 1 6058.26  OIL PLUG G3/8 1
1101.K6 O-RING - COVER/BODY 1 9000.00 GEARBOX SPACER 1
140305 WASHER D8.4 4 1930008 HEX BOLT 5/16-24X2" 4
4

1403.05 WASHER D84 (in Spacer Kit)



UDOR D 5102.G2

GAS ENGINE GEAR MULTIPLIER
to Mount 1450 RPM C & CK-Series Pumps
to 540 RPM PTO Drive Applications

Revised 3-10-2022

Part # Description Qty Part # Description Qty

1 OIL BREATHER PLUG 3/8" 1 15 SNAP RING DIA. 50 3
2 JOINT GASKET 2 16 RING GEAR 1
3 SOCKET CAP SCREW M8X70 8 17 MALE PTO SHAFT 1-3/8" 1
4 OIL LEVEL PLUG 3/8" 1 18 BEARING TYPE 6010 2
5 OIL DRAIN PLUG 3/8" 1 19 SEALING RING @ 50X65X8 1
6 PEG 2 20 N/S FEMALE PTO SHAFT 1-3/8” SHORT 1
7 BEARING TYPE 6009 2 21 N/S CAP DIN 470 @ 40 3
38 CAP DIN 470 @ 37 1 22 N/S FEMALE PTO SHAFT 1-3/8" LONG 1
g PINION GEAR 1 23 N/S SPRING 1
10 SEALING RING @ 45X65X8 1 24 N/S RING 1
11 JOINT GASKET 1 25 N/S BALL 3
12 COVER 1 26 N/S FEMALE PTO SHAFT QUICK FITTING 1
13 NUT M8 8 27 HOUSING 1
14 N/S RING 1



UDOR

I U S A

Use Blue Loctite® or equivalent - 180501

060227
021322

Use Blue Loctite® or equivalent - 180504 —
605826

T 502 ].15

GAS ENGINE GEAR REDUCTION FOR
KAPPA-bb, ZETA-40/85/120 DIAPHRAGM PUMPS

on GAS ENGINES with 3/4” SHAFTS
REQUIRES 16 OZ. 90W GEAR LUBE

Q
Q 060205
Q

150529

4 \

©
y '\\‘/ «\Q\\i\@
)P
T@/— 000608 - pre-installed

151208
180472
022823
110193 2 ) 160367
180708 g guB 060547
i\ IR ~ © ﬁ
| - 180707
060509 < T
e 140305
160364
000418
SEE NEXT PAGE FOR ASSEMBLY AND INSTALLATION INSTRUCTIONS
Revised 3-3-2026
Part # Description Qty Part # Description Qty
0004.8 GEAR SHAFT - 3/4" 1 1505.29 GEAR CASE - PUMP 1
0006.08 BEARING 1 1512.08 ALIGNMENT PIN 1
0213.22 PUMP GEAR - VA 1 1603.64 OIL PLUG G3/8 1
0228.23 GEAR CASE - ENGINE 1 1603.67 OIL PLUG G1/4 1
0602.05 GASKET 1 1804.72 HEX BOLT M8X50 6
0602.27 GASKET 1 1805.01 ALLEN BOLT M10X25 4
0605.09 GASKET - ALUMINUM 1 1805.04 ALLEN BOLT M10X20 3
0605.47  GASKET - ALUMINUM 1 1807.07 HEX BOLT 5/16 X 1" 4
1101.93 O-RING 1 1807.08 HEX BOLT 5/16 X 2-1/4" 1
1403.05 WASHER 4 6058.26 VENTED OIL CAP 1



I U S A

KAPPA 32,

71 5(0/1.75

GAS ENGINE GEAR REDUCTION FOR
KAPPA 43, DELTA 40, ZETA-PP DIAPHRAGM PUMPS

on GAS ENGINES with 3/4” SHAFTS
REQUIRES 16 OZ. 90W GEAR LUBE

Use Blue Loctite® or equivalent - 180501

Q
021341 Q
140339 —— {
141103 \ Y % 060205
. SO
Use Blue Loctite® or equivalent - 180407 — ?“‘\\\\)
- 150529
605826
QY 000608 - precnstaie
151208
g 060227
180472 -7 §
022823
110193 160367
180708 060547
> -9 180707
060509 = 140305
160364 &
000418
SEE NEXT PAGE FOR ASSEMBLY AND INSTALLATION INSTRUCTIONS
Revised 4-20-2026
Part # Description Qty Part # Description Qty
000418 GEAR SHAFT - 3/4" 1 1411.03 SERATED WASHER D10 1
0006.08 BEARING 1 1505.29  GEAR CASE - PUMP 1
0213.41 PUMP GEAR - VA 1 1512.08 ALIGNMENT PIN 1
0228.23  GEAR CASE - ENGINE 1 1603.64 OIL PLUG G3/8 1
0602.05 GASKET 1 1603.67  OIL PLUG G1/4 1
0602.27 GASKET 1 1804.07 HEX BOLT M10X25 1
0605.09 GASKET - ALUMINUM 1 1804.72 HEX BOLT M8X50 6
060547  GASKET - ALUMINUM 1 1805.01 ALLEN BOLT M10X25 4
1101.93 O-RING 1 1807.07 HEX BOLT 5/16 X 1" 4
1403.05 WASHER D84 4 1807.08 HEX BOLT 5/16 X 2-1/4" 1
1403.39 WASHER D11 1 6058.26  VENTED OIL CAP 1



UDOR 7] 594,76

GAS ENGINE GEAR REDUCTION FOR
|0TA-20 DIAPHRAGM PUMPS

on GAS ENGINES with 3/4” SHAFTS
REQUIRES 3 0Z. 90W GEAR LUBE

160367
é; 000419

180463
140305

©- 060547

022843 @ 000721 - pre-Installed
060225 021408 - Pre-Installed

021313

160367
160369
Revised 4-21-2026

Part # Description Qty Part # Description Qty
000419  GEAR SHAFT “S124-3/4"/S151-3/4" 1 060547  GASKET D13

0007.21 OIL SEAL D17 1 140305  WASHER M8

021313 RED.GEAR WHEEL Z=40 "S151" 1 1603.67 PLUG G1/4

021408  BALL BEARING D15 1 1603.69  OIL PLUG G1/4 + GASKET
022843 COUPLER "S151" 1 1804.63  HEX BOLT M8X25

0602.25  GASKET “IOTA-20" 1 1807.07 HEX BOLT 5/16X1" UNF

A B =2 DN 0ODN

ASSEMBLY INSTRUCTIONS

1. Remove the nut from the end of the IOTA 20 pump shaft. Install pump gear (p/n 021313) to pump shaft and
replace nut. (use Blue LOCTITE® or equivalent).

2. With the pump shaft in vertical position, place the gasket (p/n 060225) on the pump flange between the
pump and the gear body (p/n 022843). Attach using the (4) bolts (p/n 180463) with washers (p/n 140305).
Tighten with a torque of 19 Ib-ft MAX. (use Blue LOCTITE® or equivalent).

3. Secure the engine gear (p/n 000419) to the engine shaft with set screw. Be sure to properly align key.

4, Slide assembled gearbox and pump over engine gear. Be sure teeth are properly aligned. Secure the
gearbox engine flange to the engine with (4) bolts (p/n 180707) and washers (p/n 140305), tightening with
a torque of 19 Ib-ft MAX.

5. Finish assembly by inserting oil plug (p/n 160367) and gasket (p/n 060547) into bottom of gearbox

6. Fill the gearbox crankcase with oil (3 OZ. ISO VG 220 GEAR LUBE) until the level reaches the side hole of
the gearbox. Then close with oil plug/gasket (p/n 160369) and the oil plug (p/n 160367) and gasket (p/n
060547).



UDOR

I U S A

701.7

Revised 11-17-2021

Part #

0253.05
0604.36
1101.04
167170211
170160310
17016081
170.1609.1
170190216
170190218
170.202.7
170.601.23

Description

BY-PASS ELBOW
NUT

O-RING

PLUG

SEAT @
WASHER
PISTON @
ADJUSTMENT STEM
ALLEN BOLT
POPPET ®

Curp e

410.214.6

173804

©410.602.89

Adjustable Pressure Regulator

Maximum Flow 40.0 GPM /150 Ipm
Maximum Pressure 400 PSI / 27 bar
Inlet Port 3/4" MNPT
Outlet Port -
Bypass - Hose Barb 3/4"HB
©175.602.52
170.1608.1

170.1902.16

410.602.89  O-RING ®

411.208.3

410.1003.22

@ ®170.1603.10

/ 411.208.139
/ 167.1702.1
s

e/

39 INLET BODY

/ % o1
®170.602.72 = @ 0253.05
©170.1609.1 / D
®170.601.23
®1702027 /
26.1902.20 0604.36
(0147 Part # Description (014
170.602.72 O-RING ® 1
17071 BODY 1
175.602.52 O-RING ® 1
26190220  ALLEN BOLT 1
410100322  SPRING 1
4102146 ADJUSTMENT KNOB 1
1
1
1

QNG NG Y S P

9.3017

NUT

® Parts included in Repair Kit #1238.N4/K



I U S A

I 5010.6G2

Remote Mounted Adjustable Pressure Regulator

180132

140309 — 2

%— 090173
@SN

@— 020519

, 090326 @
( T nuze

181003 @

GG350BM N o106 @

K‘ L S momoe

1012 N Q- 10104 @
020269 5 R

020469
060429 Q)

.\O

Revised 1-20-2022

Part # Description

0202.25 BYPASS HOSE BARB - STRAIGHT (OPTIONAL)
0202.69 INLET HOSE BARB - STRAIGHT
0204.69 BODY

0204.70 BODY

020519 CYLINDER

0254.04 BYPASS HOSE BARB - ELBOW
0303.02 NUT

0604.26 BYPASS BARB NUT

0604.29 NUT

0608.45 BALL VALVE - RIGHT

0608.46 BALL VALVE - LEFT

0803.21 LEVER

0901.73 SPRING (LP 300 PSI)

0903.26 DIAPHRAGM @

1101.04 O-RING @

1101.06 O-RING @

10112 O-RING @

6062.A9 REPAIR KIT FOR 6010.9X CONTROL UNIT (KIT 608)
GG350BM  PRESSURE GAUGE - 350 PSI BACK MOUNT

® Parts Included in Repair Kit #6062.A9 (KIT 608)

Maximum Flow 270 GPM /102 Ipm
Maximum Pressure 350 PSI / 24 bar
Inlet Port - Hose Barb 3/4" HB
Outlet Ports - Hose Barb, Valve (3)1/2" HB
Bypass - Hose Barb 3/4"HB
030302
153009
140307
180474 N
“ 6062A9
KIT 608
By-Pass °
CODE ary
%7 025404 110104 1
060426 110106 | 1
110112 1
Outlet 110123 1
) 120431 1
163.604.6 @ 150150 | 1
R\ 181003 | 1
Qty Part # Description Qty
1 1101.23 O-RING @ 1
1 1204.31 POPPET ® 1
1 1403.07 WASHER 6
1 1501.50 SEAT ® 1
1 1512.10 PIN 1
1 1530.09 MOUNTING BRACKET 1
6 1603.44 PLUG 1
1 163.604.6 1/2" HOSE BARB ELBOW W/GASKET 3
1 1801.32 ADJUSTMENT KNOB 1
2 1804.74 BOLT 2
1 1810.03 STAINLESS STEEL BOLT @ 1
1 1
1 1
1
1
1
2

The control unit features a manual dump valve, pressure control knob, glycerine filled pressure gauge, and two ball valve discharge ports.

1.

w

Before operating or re-operating the pump move lever (0803.21) to the dump position (Right) so the pump will start at zero pressure. (Failure

to do so will void the pump warranty.)

necessary in daily operation of pump.

. Start unit and let run until air is evacuated from the system.
. Move lever (0803.21) to the pressure position (Left) open spray gun or spray boom and turn the pressure adjustment knob (1801.32) clock-

wise until desired operating pressure is achieved.

. Turn pressure adjustment knob (1801.32) counter clockwise to relieve spring tension. This step only applies to the initial start up and is not



I U S A

1 () 10.HT

180132

140309 e

080321

% 090173
=1

030302 & fo123 @
%0307 -

060846 | LH
060845 | RH %

GG350BM / SR

10112
160322
060429
180474
140307

Revised 5-12-2025

Part #

0202.25
0204.69
0204.70
020519
0254.04
0303.02
0604.09
0604.26
0604.29
0605.34
0608.45
0608.46
0803.21
0901.73
0903.26
1101.04
1101.06

Description

@— 020519

090326 @

O noe

181003 @

e— 10106 @

Qty

BYPASS HOSE BARB - STRAIGHT (OPTIONAL)

BODY

BODY

CYLINDER

BYPASS HOSE BARB - ELBOW
NUT

BARB NUT

BYPASS BARB NUT
NUT

GASKET

BALL VALVE - RIGHT
BALL VALVE - LEFT
LEVER

SPRING (LP 300 PSI)
DIAPHRAGM @
O-RING @

O-RING @

N P T NN O NN N N

Adjustable Pressure Regulator

Maximum Flow 270 GPM /102 Ipm

Maximum Pressure 350 PSI / 24 bar

Inlet Port - Hose Barb -

Outlet Ports - Hose Barb, Valve (2)1/2" HB

Bypass - Hose Barb 3/4"HB
By-Pass

OoO—— 1012 @

025404 G%ZAQ
060426
KIT 608
Optional Straight Barb °

19500.00 BYPASS HOSE BARB - STRAIGHT, SS (OPTIONAL)
6062.A9 REPAIR KIT FOR 6010.9X CONTROL UNIT (KIT 608)
GG350BM  PRESSURE GAUGE - 350 PSI BACK MOUNT

020225 CODE ary
Poly
19500001 % 090326 | 1
110104 1
(Stainless Steel)
ainless ee ’]']O’]Oé 1
Outlet 110112 1
% 110123 1
120431 1
z 181003 1
Part # Description Qty
110112 O-RING ® 2
1101.23 O-RING ® 1
1204.31 POPPET @ 1
1403.07 WASHER 6
1501.50 SEAT @ 1
1512.10 PIN 1
1603.22 PLUG 1
1603.44 PLUG 1
163.604.6 1/2" HOSE BARB ELBOW W/GASKET 2
1801.32 ADJUSTMENT KNOB 1
1804.74 BOLT 2
1810.03 STAINLESS STEEL BOLT @ 1
1
1
1

® Parts Included in Repair Kit #6062.A9 (KIT 608)

The control unit features a manual dump valve, pressure control knob, glycerine filled pressure gauge, and two ball valve discharge ports.

1. Before operating or re-operating the pump move lever (0803.21) to the dump position (Right) so the pump will start at zero pressure. (Failure
to do so will void the pump warranty.)
2. Turn pressure adjustment knob (1801.32) counter clockwise to relieve spring tension. This step only applies to the initial start up and is not
necessary in daily operation of pump.

w

. Start unit and let run until air is evacuated from the system.

4, Move lever (0803.21) to the pressure position (Left) open spray gun or spray boom and turn the pressure adjustment knob (1801.32) clock-
wise until desired operating pressure is achieved.



UDOR

I U S A

s 4900.09/N

Adjustable Pressure Regulator

473 GPM /179.2 Ipm
1470 PSI /10 bar

Maximum Flow
Maximum Pressure

Inlet Port 3/4" MNPT
Outlet Ports -
Bypass - Hose Barb 1"HB
/\\q
By-Pass GG1500 “ 140107 090105
- 010602 - 180102
060401 -
020204 9. 150707 /77— 010107
110105 - 150707
151814
m 181001 020503
120332 090126
160368 \ 150311
060547~ 7y 020424
050151 =%
110131 m
090325 m 606254
m 110101 KIT 553
120413 m n
. 1501]3 160368 CODE ary
090325 | 1
060547 110101 1
110131 1
030341 120613 | 1
150113 | 1
1951302 w001 | 1
1951201
Revised 1-13-2026
Part # Description (0147 Part # Description Qty
0101.07 LEVER GUIDE 1 1219.54 HANDLE COVER - RUBBER 1
0106.02 PRESSURE BAIL 1 1401.07 RIVET 2
0202.04 1" BRASS ELBOW HOSE BARB 1 1411.02 WASHER 4
0204.24 VALVE BODY 1 150113 SEAT 1
0205.03 VALVE CYLINDER 1 15031 REGULATOR STEM 1
0303.41 NUT 1 1507.07 PIN 2
0501.50 FLANGE 1 151814 BALL 1
0604.01 BARB NUT 1 1603.68 PLUG - 1/4" BRASS 1
0605.47 GASKET D8 1 1801.02 ADJUSTMENT KNOB 1
0901.05 SPRING 1 1805.36 BOLT 4
0901.26 SPRING 1 1810.01 BOLT - STAINLESS STEEL 1
0902.06 HANDLE 1 19512.01 3/4" MNPT X 3/4" FBSP ADAPTER 1
0903.25 DIAPHRAGM 1 19513.02 3/4" BONDED WASHER 1
1101.01 O-RING - BYPASS FLANGE 1 GG1500 HIGH PRESSURE GAUGE (OPTIONAL) 1
1101.05 O-RING - BYPASS HOSE BARB 1 6062.54 REPAIR KIT (KIT 553)
1101.31 O-RING - VALVE BODY 1
1203.32 INLET ELBOW - 3/4" MALE BSP 1 B Parts Included in Repair Kit #6062.54 (KIT 553)
120413 POPPET 1

OPERATING INSTRUCTIONS

1. Before operating or re-operating pump, lift RV. Handle (0902.05) so pump will start at zero pressure.
FAILURE TO DO SO WILL VOID PUMP WARRANTY.

2. Turn Pressure Adjustment Knob (1801.02) counter-clockwise to relieve spring tension. (Step 2 is only necessary
on initial start-up and is not necessary for daily operation.)

3. Start unit and let run until air is evacuated from system, when only liquid is expelled from the bypass line.

4. Return RV. Handle (0902.05) to down position. Open spray gun or spray boom and turn adjustment knob
(1801.02) clockwise until desired operating pressure is achieved.



I USA

Maximum Flow
Maximum Pressure

7 4900.09

Adjustable Pressure Regulator

473 GPM /179.2 Ipm
1470 PSI /10 bar

Inlet Port 3/4" Male BSP
606254 Outlet Ports -
KIT 553 Bypass - Hose Barb 1"HB
]
CODE arr
5 140107 090105
090325 | 1 GG1500 &2 = )
10101 1 v 01 0602 IS 1 801 02
10131 1 B
120413 | 1
013 1 i 150707 ,{/ 010107
181001 | 1 21954 - - 150707
090206 151814
m 181001 020503
120332 ‘ 090126
160368 — @ 5 s, o 27780536 150311
060547 ‘ \ 020424
AN 141102
050151
110131 m By-PaSS
090325 m "
m 110101 060401
m 150113 120413 m
030341 160368 020204
060547 110105
Revised 10-9-2025
Part # Description (0147 Part # Description Qty
0101.07 LEVER GUIDE 1 120413 POPPET 1
0106.02 PRESSURE BAIL 1 1219.54 HANDLE COVER - RUBBER 1
0202.04 1" BRASS ELBOW HOSE BARB 1 1401.07 RIVET 2
0204.24 VALVE BODY 1 1411.02 WASHER 4
0205.03 VALVE CYLINDER 1 150113 SEAT 1
0303.41 NUT 1 150311 REGULATOR STEM 1
0501.50 FLANGE 1 1507.07 PIN 2
0604.01 BARB NUT 1 151814 BALL 1
0605.47 GASKET D8 1 1603.68 PLUG - 1/4" BRASS 1
0901.05 SPRING 1 1801.02 ADJUSTMENT KNOB 1
0901.26 SPRING 1 1805.36 BOLT 4
0902.06 HANDLE 1 1810.01 BOLT - STAINLESS STEEL 1
0903.25 DIAPHRAGM 1 GG1500 HIGH PRESSURE GAUGE (OPTIONAL) 1
1101.01 O-RING - BYPASS FLANGE 1 6062.54 REPAIR KIT (KIT 553)
1101.05 O-RING - BYPASS HOSE BARB 1
1101.31 O-RING - VALVE BODY 1 B Parts Included in Repair Kit #6062.54 (KIT 553)
1203.32 INLET ELBOW - 3/4" MALE BSP 1

OPERATING INSTRUCTIONS

1. Before operating or re-operating pump, lift RV. Handle (0902.05) so pump will start at zero pressure.

FAILURE TO DO SO WILL VOID PUMP WARRANTY.

2. Turn Pressure Adjustment Knob (1801.02) counter-clockwise to relieve spring tension. (Step 2 is only necessary

on initial start-up and is not necessary for daily operation.)

w

. Start unit and let run until air is evacuated from system, when only liquid is expelled from the bypass line.

4. Return RV. Handle (0902.05) to down position. Open spray gun or spray boom and turn adjustment knob

(1801.02) clockwise until desired operating pressure is achieved.



UDOR

I U S A

Revised 1

Part #

0101.07
0106.02
0202.84
0204.24
0205.03
0303.41
050150
0604.01
0605.47
0901.05
0901.26
0902.06
0903.25
1101.01
1101.31
10177
1203.32
120413

7 4900.10/N

Adjustable Pressure Regulator

66.0 GPM / 250 Ipm
1470 PSI /100 bar

Maximum Flow
Maximum Pressure

O-RING - BYPASS HOSE BARB
INLET ELBOW - 3/4" MALE BSP
POPPET

B Parts Included in Repair Kit #6062.54 (KIT 553)

Inlet Port 3/4" MNPT
Outlet Ports -
Bypass - Hose Barb 1-1/2" HB
By-Pass GG1500 C m 140107 090105
=, 010602 .. 180102
060401 ;
020204 ) £ 150707 J7— 010107
110105 T 150707
151814
m 181001 020503
120332 090126
Y
160368 0. afﬂﬁﬁgos% 150311
060547 D 141102 020424
S
050150 &= 110131 m
090325 m 606254
m 110101 120413 m KIT 553
m 150113 T
160368 090325 | 1
060547 001 | 1
03| 1
030341 0413 | 1
BB | 1
1951302 w001 | 1
32026 1951201
Description Qty Part # Description Qty
LEVER GUIDE 1 1219.54 HANDLE COVER - RUBBER 1
PRESSURE BAIL 1 1401.07 RIVET 2
1-1/2" BRASS ELBOW HOSE BARB 1 1411.02 WASHER 4
VALVE BODY 1 150113 SEAT 1
VALVE CYLINDER 1 15031 REGULATOR STEM 1
NUT 1 1507.07 PIN 2
FLANGE 1 151814 BALL 1
BARB NUT 1 1603.68 PLUG - 1/4" BRASS 1
GASKET D8 1 1801.02 ADJUSTMENT KNOB 1
SPRING 1 1805.36 BOLT 4
SPRING 1 1810.01 BOLT - STAINLESS STEEL 1
HANDLE 1 19512.01 3/4" MNPT X 3/4" FBSP ADAPTER 1
DIAPHRAGM 1 19513.02 3/4" BONDED WASHER 1
O-RING - BYPASS FLANGE 1 GG1500 HIGH PRESSURE GAUGE (OPTIONAL) 1
O-RING - VALVE BODY 1 6062.54 REPAIR KIT (KIT 553)
1
1

OPERATING INSTRUCTIONS

1. Before operating or re-operating pump, lift RV. Handle (0902.05) so pump will start at zero pressure.
FAILURE TO DO SO WILL VOID PUMP WARRANTY.

2. Turn Pressure Adjustment Knob (1801.02) counter-clockwise to relieve spring tension. (Step 2 is only necessary
on initial start-up and is not necessary for daily operation.)

3. Start unit and let run until air is evacuated from system, when only liquid is expelled from the bypass line.

4. Return RV. Handle (0902.05) to down position. Open spray gun or spray boom and turn adjustment knob
(1801.02) clockwise until desired operating pressure is achieved.



UDOR

I U S A

A 4900.10

Adjustable Pressure Regulator

Maximum Flow 66.0 GPM / 250 Ipm
Maximum Pressure 1470 PSI /100 bar
Inlet Port 3/4" Male BSP
6%254 Outlet Ports -
KIT 553 Bypass - Hose Barb 1-1/2" HB
[ |
CODE ary ha W)
GG1500 (&= 140107 090105
090325 | 1 v
10101 1 180102
10131 1
120413 | 1
0113 | 1 77— 010107
181001 | 1 T 150707
151814
m 181001 020503
120332 090126
160368 ——® 5 180536 150311
060547 S\ L 020424
O 141102
050150
4 110131 m By-Pass
090325 m -
m 110101 060401
m 150113 120413 m
030341 160368 020204
060547 110105
Revised 10-9-2025
Part # Description Qty Part # Description (014
0101.07 LEVER GUIDE 1 120413 POPPET 1
0106.02 PRESSURE BAIL 1 1219.54 HANDLE COVER - RUBBER 1
0202.84 1-1/2" BRASS ELBOW HOSE BARB 1 1401.07 RIVET 2
0204.24 VALVE BODY 1 1411.02 WASHER 4
0205.03 VALVE CYLINDER 1 150113 SEAT 1
0303.41 NUT 1 150311 REGULATOR STEM 1
0501.50 FLANGE 1 1507.07 PIN 2
0604.01 BARB NUT 1 151814 BALL 1
0605.47 GASKET D8 1 1603.68 PLUG - 1/4" BRASS 1
0901.05 SPRING 1 1801.02 ADJUSTMENT KNOB 1
0901.26 SPRING 1 1805.36 BOLT 4
0902.06 HANDLE 1 1810.01 BOLT - STAINLESS STEEL 1
0903.25 DIAPHRAGM 1 GG1500 HIGH PRESSURE GAUGE (OPTIONAL) 1
1101.01 O-RING - BYPASS FLANGE 1 6062.54 REPAIR KIT (KIT 553)
1101.31 O-RING - VALVE BODY 1
1101.77 O-RING - BYPASS HOSE BARB 1 B Parts Included in Repair Kit #6062.54 (KIT 553)
1203.32 INLET ELBOW - 3/4" MALE BSP 1

OPERATING INSTRUCTIONS

1. Before operating or re-operating pump, lift RV. Handle (0902.05) so pump will start at zero pressure.
FAILURE TO DO SO WILL VOID PUMP WARRANTY.

2. Turn Pressure Adjustment Knob (1801.02) counter-clockwise to relieve spring tension. (Step 2 is only necessary
on initial start-up and is not necessary for daily operation.)

w

Start unit and let run until air is evacuated from system, when only liquid is expelled from the bypass line.

4. Return RV. Handle (0902.05) to down position. Open spray gun or spray boom and turn adjustment knob
(1801.02) clockwise until desired operating pressure is achieved.



UDOR

I U S A

s—r 49((. 14

Adjustable Pressure Regulator

140309 Maximum Flow 270 GPM /102 Ipm
Maximum Pressure 350 PSI / 24 bar
090173 Inlet Port - Hose Barb -
Outlet Ports - Hose Barb, Valve (2)1/2" HB
=) Bypass - Hose Barb 3/4"HB
080321 — gy yp
030302 jé©7 110123
141101 : Bypass
‘ 020474 - 110571
=75 15120 025404
T o251 060426
060846 | LH & — 090342 Optional Straight Barb
060845 | RH T 120431 020225
\ (Poly) %
\ 181003 1950000
. (Stainless Steel)
090437 y . o— 10509
DR - S— Outlet
110511 O~ 110508 060409 -
1603N9 5 S NI 020433 {
=@ = 0608261 950534
060429 Tﬁ } S 160344
180474
140307
Revised 9-8-2025
Part # Description Qty Part # Description Qty
0202.25 BYPASS HOSE BARB - STRAIGHT (OPTIONAL) 1 1101.23 O-RING 1
0204.33 CONTROL BODY "DL-PP" - GREEN 1 1105.08 O-RING 1
0204.74 BODY 1 1105.09 O-RING D15,08 1
020519 CYLINDER 1 11051 O-RING D1712 1
0254.04 BYPASS HOSE BARB - ELBOW 1 1204.31 POPPET 1
0303.02 NUT 4 1403.07 WASHER 2
0604.09 BARB NUT 2 1403.09 WASHER D10,5 1
0604.26 BYPASS BARB NUT 1 1411.01 SERRATED WASHER D6 4
0604.29 BRASS NUT G3/4 1 1501.B6 SEAT "DL" D14 1
0605.34 GASKET 2 151210 PIN 1
0608.26 1/2" HOSE BARB W/GASKET 2 1603.44 PLUG G3/8 1
0608.45 BALL VALVE RIGHT 1 1603.N9 PLUG 1
0608.46 BALL VALVE LEFT 1 1801.32 ADJUSTABLE KNOB "DL" 1
0803.21 LEVER 1 1804.74 BOLT 2
0901.73 PRESS.SPRING "DL/20" 1 1810.03 STAINLESS STEEL BOLT 1
0903.42 DIAPHRAGM - BUNA 1 19500.00 BYPASS HOSE BARB - STRAIGHT, SS (OPTIONAL) 1
0904.37 PRESSURE GAUGE (20BAR) 1

The control unit features a manual dump valve, pressure control knob, glycerine filled pressure gauge, and two ball valve discharge ports.

1. Before operating or re-operating the pump move lever (0803.21) to the dump position (Right) so the pump will start at zero pressure. (Failure
to do so will void the pump warranty.)
2. Turn pressure adjustment knob (1801.32) counter clockwise to relieve spring tension. This step only applies to the initial start up and is not
necessary in daily operation of pump.

w

. Start unit and let run until air is evacuated from the system.

4, Move lever (0803.21) to the pressure position (Left) open spray gun or spray boom and turn the pressure adjustment knob (1801.32) clock-
wise until desired operating pressure is achieved.



I U S A

140309

%— 090173
=N

020519

Maximum Flow

Maximum Pressure

Inlet Port - Hose Barb

Outlet Ports - Hose Barb, Valve
Bypass - Hose Barb

Adjustable Pressure Regulator

270 GPM /102 Ipm
350 PSI / 24 bar

(1)1/2" HB
3/4"HB

090342
060846 ————
120431
\ 181003
090437 o— 10509
€ 150186
110511
1603N9
060429
180474
140307
Revised 11-3-2025
Part # Description Qty Part #
0202.25 BYPASS HOSE BARB - STRAIGHT (OPTIONAL) 1 1101.23
0204.33 CONTROL BODY "DL-PP" - GREEN 1 1105.08
0204.74 BODY 1 1105.09
020519 CYLINDER 1 110511
0254.04 BYPASS HOSE BARB - ELBOW 1 1204.31
0303.02 NUT 4 1403.07
0604.09 BARB NUT 2 1403.09
0604.26 BYPASS BARB NUT 1 1411.01
0604.29 BRASS NUT G3/4 1 1501.B6
0605.34 GASKET 2 151210
0608.26 1/2" HOSE BARB W/GASKET 2 1603.44
0608.46 BALL VALVE LEFT 1 1603.N9
0803.21 LEVER 1 1801.32
0901.73 PRESS.SPRING "DL/20" 1 1804.74
0903.42 DIAPHRAGM - BUNA 1 1810.03
0904.37 PRESSURE GAUGE (20BAR) 1 19500.00

Bypass
- 1051

025404

060426
Optional Straight Barb
020225

(Poly) j %
1950000

(Stainless Steel)

Outlet
060409 <>

S

060826{060534 r

Description Qty

O-RING 1
O-RING 1
O-RING D15,08 1
O-RING D1712 1
POPPET 1
WASHER 2
WASHER D10,5 1
SERRATED WASHER D6 4
SEAT "DL" D14 1
PIN 1
PLUG G3/8 2
PLUG 1
ADJUSTABLE KNOB "DL" 1
BOLT 2
STAINLESS STEEL BOLT 1
BYPASS HOSE BARB - STRAIGHT, SS (OPTIONAL) 1

The control unit features a manual dump valve, pressure control knob, glycerine filled pressure gauge, and two ball valve discharge ports.

1. Before operating or re-operating the pump move lever (0803.21) to the dump position (Right) so the pump will start at zero pressure. (Failure

to do so will void the pump warranty.)

2. Turn pressure adjustment knob (1801.32) counter clockwise to relieve spring tension. This step only applies to the initial start up and is not

necessary in daily operation of pump.

w

. Start unit and let run until air is evacuated from the system.

4, Move lever (0803.21) to the pressure position (Left) open spray gun or spray boom and turn the pressure adjustment knob (1801.32) clock-

wise until desired operating pressure is achieved.



I U S A

I ((04.05

Adjustable Pressure Regulator

32.0 GPM / 121 Ipm
400 PSI / 41 bar

Maximum Flow
Maximum Pressure

Inlet Port - Hose Barb 3/4"HB
Outlet Ports - Hose Barb, Valve (2)1/2" HB
Bypass - Hose Barb 1"HB
606256 Inlet Outlet
KIT 555 oz —= 060534
- 020269 060826
CODE ary
060429 (T 060409 @
090326 1
110104 1
110141 3
110166 1 150402
110167 1 10141 W
110609 1 020514
120419 1 10141 W
150129 1 50129 W
181001 1
020407 10166 W
011313 181001 W
W 110609 g é%
151816 W 120419 (“ 090124
080313 090144 W 090326
T 153103 025205
0713 - 10167 W 140307 @
180513 -
020839 180553 140306
Revised 11-17-2021 020516 18017
Part # Description Qty Part # Description Qty
0M313 BALL SEAT 2 1101.41 O-RING ® 3
0202.69 3/4" BRASS BARB 1 1101.66 O-RING ® 1
0202.75 BYPASS HOSE BARB 1 1101.67 O-RING ® 1
0204.07 BODY 1 1106.09 O-RING ® 1
020514 CYLINDER 1 120419 STEEL POPPET m 1
020516 SPRING GUIDE 1 1403.06 WASHER 1
0208.38 DISCHARGE PLATE 1 1403.07 WASHER 4
0208.39 SELECTOR BODY 1 1501.29 SEATH 1
0252.05 SPRING BODY 1 1504.02 BYPASS SEAT 1
0604.09 DISCHARGE BARB NUT 2 150713 ROLL PIN 1
0604.29 BARB NUT 1 1518.05 CONTROL UNIT BALL 1
0604.36 NUT 1 153103 CONTROL SELECTOR 1
0605.34 GASKET 2 1603.44 PLUG 2
0608.26 1/2" HOSE BARB W/GASKET 2 180117 ADJUSTMENT KNOB 1
0608.45 BALL VALVE (RIGHT) 3 180513 BOLT 7
080313 LEVER 1 180519 BOLT 4
0901.24 SPRING 1 181001 STAINLESS STEEL BOLT m 1
090144 SPRING 1 6062.56 REPAIR KIT FOR 6004.05 CONTROL UNIT (KIT 555)
0903.26 DIAPHRAGM 1 GG1000 PRESSURE GAUGE - 1000 PSI BOTTOM MOUNT 1
11811024 8:2:“% m 1 B Parts Included in Repair Kit #6062.56 (KIT 555)

The control unit features a manual dump valve, pressure control knob, glycerine filled pressure gauge, and two ball valve discharge ports.

1. Before operating or re-operating the pump move lever (080313) to the dump position (Right) so the pump will start at zero pressure. (Failure
to do so will void the pump warranty.)
2. Turn pressure adjustment knob (180117) counter clockwise to relieve spring tension. This step only applies to the initial start up and is not

necessary in daily operation of pump.
3. Start unit and let run until air is evacuated from the system.

4. Move lever (0803.13) to the pressure position (Left) open spray gun or spray boom and turn the pressure adjustment knob (180117) clockwise

until desired operating pressure is achieved.



I U S A

Revised 6-5-2024

Part #

011313
0202.69
0202.75
0204.07
020514
020516
0208.38
0208.39
0252.05
0604.09
0604.29
0604.36
0605.34
0608.26
0608.45
080313
0901.24
090144
0903.26
1101.04
110112

A 004.006

6@6256 Inlet
KIT 555 oz —=
- 020269
CODE arTty
060429 —<)
090326 | 1 -
110104 1
110141 3
110166 1
110167 1
110609 1
120419 1
150129 1
181001 1
020407
011313
B 110609
080313
150713 :
180513 — 7
Description
BALL SEAT

3/4" BRASS BARB

BYPASS HOSE BARB

BODY
CYLINDER
SPRING GUIDE

DISCHARGE PLATE

SELECTOR BODY
SPRING BODY

DISCHARGE BARB NUT

BARB NUT
NUT
GASKET

1/2" HOSE BARB W/GASKET

BALL VALVE (RIGHT)

LEVER
SPRING
SPRING
DIAPHRAGM
O-RING m
O-RING

Adjustable Pressure Regulator

Maximum Flow 32.0 GPM /120 |/min
Maximum Pressure 580 PSI / 40 bar
Inlet Port - Hose Barb 3/4" HB
Outlet Ports - Hose Barb, Valve (3)1/2" HB
Bypass - Hose Barb 1"HB
Outlet
060826 {060534

060409 @

150402
110141 W
020514
10141 1
150129 m

151816

W 120419
090144 W 090326
153103 025205

< @
jj
020839 180553 140306

10166 W
181001 W

090124

10167 ® 140307

B Parts Included in Repair Kit #6062.56 (KIT 555)

020516 18017
Qty Part # Description (014

2 1101.41 O-RING m 3
1 1101.66 O-RING m 1
1 1101.67 O-RING m 1
1 1106.09 O-RING m 1
1 120419 STEEL POPPET m 1
1 1403.06 WASHER 1
1 1403.07 WASHER 4
1 1501.29 SEAT B 1
1 1504.02 BYPASS SEAT 1
2 150713 ROLL PIN 1
1 1518.05 CONTROL UNIT BALL 1
1 1531.03 CONTROL SELECTOR 1
2 1603.44 PLUG 2
2 180117 ADJUSTMENT KNOB 1
3 180513 BOLT 7
1 1805.19 BOLT 4
1 1810.01 STAINLESS STEEL BOLT m 1
1 6062.56 REPAIR KIT FOR 6004.06 CONTROL UNIT (KIT 555)

1 GG1000 PRESSURE GAUGE - 1000 PSI BOTTOM MOUNT 1
1

1

The control unit features a manual dump valve, pressure control knob, glycerine filled pressure gauge, and two ball valve discharge ports.

1. Before operating or re-operating the pump move lever (080313) to the dump position (Right) so the pump will start at zero pressure. (Failure

to do so will void the pump warranty.)

2. Turn pressure adjustment knob (180117) counter clockwise to relieve spring tension. This step only applies to the initial start up and is not

necessary in daily operation of pump.
3. Start unit and let run until air is evacuated from the system.

4. Move lever (0803.13) to the pressure position (Left) open spray gun or spray boom and turn the pressure adjustment knob (180117) clockwise
until desired operating pressure is achieved.



I U S A

I (004.51

Remote Mounted Adjustable Pressure Regulator

45,0 GPM /170 Ipm
725 PSI / 50 bar

Maximum Flow
Maximum Pressure

Inlet Port - Hose Barb 3/4" MPT
Outlet Ports - Hose Barb, Valve (2) 172" MPT
Bypass - Hose Barb 1"HB
GG1000
606287 110154 020884
e 140903 7 o= 150713 By-Pass
. . % 150320
CODICE QTA CODICE QTA
cooE ary cooe ary 090166 090166 025403
090325 1 | 110619 1 é é S
110104 1 1120428 1 151817 ?) 6 151816 060436 Q/
110123 1 1120429 1 N
10134 1 150412 1 B 10161 —= — 110169 M g )
110161 2 | 18101 1 - W 110104
0169 | 2 150413 S- 150415
W 110619 022904
} 4
Lo
140810 JE-N é@ 0903251
W 110123 4@ 7 120428 1
022904 — DN 10134 m
\ e,
020459 | ( 090169
022903 120113
W 110161
W 150412
| 18101
110102
W 124029
180130
Revised 6-6-2024
Part # Description Qty Part # Description Qty
0204.59 VALVE BODY 1 120113 PLATE "UHP/LA" 1
0204.60 REG. VALVE BODY "UHP" 1 1204.28 POPPET "UHP" ® 1
0208.84 COVER "UHP" 1 1204.29 POPPET "UHP" B 1
0229.03 INLET FITTING - ELBOW G3/4 M - G3/4 M 1 1403.37 WASHER 1
0229.04 DISCHARGE FITTING - ELBOW G1/2 M - G3/4 M 2 140810 BY-PASS ADAPTER 1
0254.03 BY-PASS HOSE BARB 1 1409.03 BACK-UP RING 1
0604.36 NUT - BY-PASS BARB 1 1503.20 STEM 1
0901.62 SPRING 1 150412 VALVE SEAT "UHP" m 1
0901.66 SPRING 2 150413 SEAT 2
0901.69 SPRING 1 150713 ROLL PIN 1
0902.39 HANDLE 1 151814 BALL 1
0903.25 DIAPHRAGM "UHP" D51 m 1 151817 BALL 2
1101.02 O-RING 1 1801.30 KNOB - ADJUSTMENT 1
1101.04 O-RING - BY-PASS BARB 1 1805.57 ALLEN BOLT M8x22 4
1101.23 O-RING - BY-PASS ADAPTER B 1 1805.59 ALLEN BOLT M4X10 4
1101.34 O-RING B 1 18101 BOLT, SS M6X40 B 1
1101.54 O-RING 1 GG1000 PRESSURE GAUGE - 1000 PSI, BTM MOUNT 1
1101.61 O-RING m 3 6062.B7 REPAIR KIT FOR UHP REGULATOR (KIT 615
110619 O-RING B 1

B Parts Included in Repair Kit 6062.56



uoor I 6004.51 Dimensions

Remote Mounted Adjustable Pressure Regulator

Maximum Flow 45,0 GPM /170 Ipm
Maximum Pressure 725 PSI / 50 bar
Inlet Port - Hose Barb 3/4" MPT
Outlet Ports - Hose Barb, Valve (2) 172" MPT
Bypass - Hose Barb 1"HB

g %
G"
L E(?/'f =Rt d < T |
CE@\)_Q% | BY-PASS %{

NP, =
78 78 27

156 150 35 146.5

160.5
342




voor e 5005.05/N

Adjustable Pressure Regulator

Maximum Flow 473 GPM /179.2 Ipm
Maximum Pressure 1200 PSI / 81 bar
Inlet Port 3/4" Male NPT
Outlet Ports -
Bypass - Hose Barb 1"HB
090130 180102
150707
121954 ﬁ 090205
180536 090105
010105
T 150707
m 181001 020501
m 150125 150311
m 110101 ot 020424
|
050151 §
| 090325 m By-Pass
s 128431; 2 B 060401
n 1 . ~
090325 | 1 060547 020204 3
10101 | 1
1m131 | 1 030341 10105
120413 | 1 1951302
B0125 | 1
81001 | 1 1951201

Revised 11-7-2024

Part # Description Qty Part # Description (014

1101.05 O-RING - BYPASS HOSE BARB
101318 O-RING - VALVE BODY

0101.05 LEVER GUIDE 1 1203.32 INLET ELBOW - 3/4" MALE 1
0202.04 1" BRASS ELBOW HOSE BARB 1 120413 POPPET m 1
0204.24 VALVE BODY 1 1219.54 HANDLE COVER - RUBBER 1
0205.01 VALVE CYLINDER 1 1501.25 SEAT m 1
0303.41 NUT 1 150311 REGULATOR STEM 1
0501.51 FLANGE 1 1507.07 PIN 2
0604.01 BARB NUT 1 1603.68 PLUG - 1/4" BRASS 1
0605.47 GASKET D8 1 1801.02 ADJUSTMENT KNOB 1
0901.05 SPRING 1 1805.36 BOLT 4
0901.30 PRESSURE BAIL 1 1810.01 BOLT - STAINLESS STEEL ® 1
0901.26 SPRING 1 19512.01 3/4" MNPT X 3/4" FBSP ADAPTER 1
0902.05 HANDLE 1 19513.02 3/4" BONDED WASHER 1
090325 W DIAPHRAGM 1 GG1500 HIGH PRESSURE GAUGE (OPTIONAL) 1
1101.01 ® O-RING - BYPASS FLANGE 1 6062.54 REPAIR KIT (KIT 553)

1

1

B Parts Included in Repair Kit #6062.54 (KIT 553)
OPERATING INSTRUCTIONS

1. Before operating or re-operating pump, lift RV. Handle (0902.05) so pump will start at zero pressure.
FAILURE TO DO SO WILL VOID PUMP WARRANTY.
2. Turn Pressure Adjustment Knob (1801.02) counter-clockwise to relieve spring tension. (Step 2 is only necessary
on initial start-up and is not necessary for daily operation.)
. Start unit and let run until air is evacuated from system, when only liquid is expelled from the bypass line.
4, Return RV. Handle (0902.05) to down position. Open spray gun or spray boom and turn adjustment knob
(1801.02) clockwise until desired operating pressure is achieved.

w



UDOR

I U S A

T 6005.05

Adjustable Pressure Regulator

473 GPM /179.2 Ipm
1200 PSI / 81 bar

Maximum Flow
Maximum Pressure

Inlet Port 3/4" Male BSP
Outlet Ports -
6&??5;4 Bypass - Hose Barb 1"HB
. 090130
CODE ary 1801 02
150707
090325 | 1
o | 1 || 121954 —F—J 090205
n | 1 090105
120413 | 1 180536
150125 | 1 010105
181001 | 1
> 150707
m 181001 020501
120332 090126
m 150125 150311
m 110101 020424
050151 110131m By-p
, -Fass
090325 m y
120413m 060401
160368 020204 f
060547
030341 110105
Revised 7-15-2024
Part # Description Qty Part # Description Qty
0101.05 LEVER GUIDE 1 1101.31 ® O-RING - VALVE BODY 1
0202.04 1" BRASS ELBOW HOSE BARB 1 1203.32 INLET ELBOW - 3/4" MALE BSP 1
0204.24 VALVE BODY 1 120413 POPPET m 1
0205.01 VALVE CYLINDER 1 1219.54 HANDLE COVER - RUBBER 1
0303.41 NUT 1 1501.25 SEAT m 1
0501.51 FLANGE 1 150311 REGULATOR STEM 1
0604.01 BARB NUT 1 1507.07 PIN 2
0605.47 GASKET D8 1 1603.68 PLUG - 1/4" BRASS 1
0901.05 SPRING 1 1801.02 ADJUSTMENT KNOB 1
0901.30 PRESSURE BAIL 1 1805.36 BOLT 4
0901.26 SPRING 1 1810.01 BOLT - STAINLESS STEEL = 1
0902.05 HANDLE 1 GG1500 HIGH PRESSURE GAUGE (OPTIONAL) 1
0903251 DIAPHRAGM 1 6062.54 REPAIR KIT (KIT 553)
1101.01 = O-RING - BYPASS FLANGE 1
1101.05 O-RING - BYPASS HOSE BARB 1 B Parts Included in Repair Kit #6062.54 (KIT 553)

OPERATING INSTRUCTIONS

1. Before operating or re-operating pump, lift RV. Handle (0902.05) so pump will start at zero pressure.
FAILURE TO DO SO WILL VOID PUMP WARRANTY.

on initial start-up and is not necessary for daily operation.)

w

(1801.02) clockwise until desired operating pressure is achieved.

Turn Pressure Adjustment Knob (1801.02) counter-clockwise to relieve spring tension. (Step 2 is only necessary

Start unit and let run until air is evacuated from system, when only liquid is expelled from the bypass line.
Return RV. Handle (0902.05) to down position. Open spray gun or spray boom and turn adjustment knob



UDOR 7y 6005.08/N

Adjustable Pressure Regulator

Maximum Flow 66.0 GPM / 250 Ipm
Maximum Pressure 1200 PSI / 81 bar
Inlet Port 3/4" MNPT
Outlet Ports -
Bypass - Hose Barb 1-1/2" HB

180102

090130
150707 —

121954 —J 090205
010105

180536 ﬁ
141102ﬁ A = 150707
m 181001 ¢ ,Cf 020501

120332/N 090126
m 150125 150311
m 110101 020424
050150 110131m By-p
' 090325 m yrass
606254
KIT 553 120413m 060461 (=)
160368
090325 | 1 060547 020284 %@
101 | 1
n3 | 1 030341 110177
120483 | 1
181001 | 1 1951201

Revised 11-7-2024

Part # Description (0147 Part # Description Qty

1101.31 W O-RING - VALVE BODY
1101.77 O-RING - BYPASS HOSE BARB

0101.05 LEVER GUIDE 1 1203.32 INLET ELBOW - 3/4" MALE 1
0202.84 1" BRASS ELBOW HOSE BARB 1 120413 POPPET m 1
0204.24 VALVE BODY 1 1219.54 HANDLE COVER - RUBBER 1
0205.01 VALVE CYLINDER 1 1501.25 SEAT m 1
0303.41 NUT 1 150311 REGULATOR STEM 1
050150 FLANGE 1 1507.07 PIN 2
0604.61 BARB NUT 1 1603.68 PLUG - 1/4" BRASS 1
0605.47 GASKET D8 1 1801.02 ADJUSTMENT KNOB 1
0901.05 SPRING 1 1805.36 BOLT 4
0901.30 PRESSURE BAIL 1 1810.01 BOLT - STAINLESS STEEL ® 1
0901.26 SPRING 1 19512.01 3/4" MNPT X 3/4" FBSP ADAPTER 1
0902.05 HANDLE 1 19513.02 3/4" BONDED WASHER 1
0903.25 W DIAPHRAGM 1 GG1500 HIGH PRESSURE GAUGE (OPTIONAL) 1
1101.01 ™ O-RING - BYPASS FLANGE 1 6062.54 REPAIR KIT (KIT 553)

1

1

B Parts Included in Repair Kit #6062.54 (KIT 553)
OPERATING INSTRUCTIONS

1. Before operating or re-operating pump, lift RV. Handle (0902.05) so pump will start at zero pressure.
FAILURE TO DO SO WILL VOID PUMP WARRANTY.
2. Turn Pressure Adjustment Knob (1801.02) counter-clockwise to relieve spring tension. (Step 2 is only necessary
on initial start-up and is not necessary for daily operation.)
. Start unit and let run until air is evacuated from system, when only liquid is expelled from the bypass line.
4. Return RV. Handle (0902.05) to down position. Open spray gun or spray boom and turn adjustment knob
(1801.02) clockwise until desired operating pressure is achieved.

w



UDOR 7 ((05.08

Adjustable Pressure Regulator

Maximum Flow 66.0 GPM / 250 Ipm
Maximum Pressure 1200 PSI / 81 bar
Inlet Port 3/4" Male BSP
606254 Outlet Ports -
KIT 553 Bypass - Hose Barb 1-1/2" HB
_m 090130 180102
090325 | 1
w1 | 1 || 121954 @
1131 | 1
120413 | 1 090105
150125 | 1 010105
181001 | 1
150707
m 181001 020501
120332 090126
m 150125 150311
m 110101 020424
050150 110131m By-Pass
090325 m Y
120413 m 060461
160368
00547 20284 Q

03034 10077 sd

Part # Description Qty Part # Description (014

Revised 7-15-2024

1101.01 W O-RING - BYPASS FLANGE
1101.31 1 O-RING - VALVE BODY

0101.05 LEVER GUIDE 1 1101.77 O-RING - BYPASS HOSE BARB 1
0202.84 1" BRASS ELBOW HOSE BARB 1 1203.32 INLET ELBOW - 3/4" MALE BSP 1
0204.24 VALVE BODY 1 120413 POPPET m 1
0205.01 VALVE CYLINDER 1 1219.54 HANDLE COVER - RUBBER 1
0303.41 NUT 1 1501.25 SEAT B 1
050150 FLANGE 1 150311 REGULATOR STEM 1
0604.61 BARB NUT 1 1507.07 PIN 2
0605.47 GASKET D8 1 1603.68 PLUG - 1/4" BRASS 1
0901.05 SPRING 1 1801.02 ADJUSTMENT KNOB 1
0901.30 PRESSURE BAIL 1 1805.36 BOLT 4
0901.26 SPRING 1 1810.01 BOLT - STAINLESS STEEL ® 1
0902.05 HANDLE 1 GG1500 HIGH PRESSURE GAUGE (OPTIONAL) 1
0903.25 ® DIAPHRAGM 1 6062.54 REPAIR KIT (KIT 553)

1

1

B Parts Included in Repair Kit #6062.54 (KIT 553)
OPERATING INSTRUCTIONS

1. Before operating or re-operating pump, lift RV. Handle (0902.05) so pump will start at zero pressure.
FAILURE TO DO SO WILL VOID PUMP WARRANTY.
2. Turn Pressure Adjustment Knob (1801.02) counter-clockwise to relieve spring tension. (Step 2 is only necessary
on initial start-up and is not necessary for daily operation.)
Start unit and let run until air is evacuated from system, when only liquid is expelled from the bypass line.
4. Return RV. Handle (0902.05) to down position. Open spray gun or spray boom and turn adjustment knob
(1801.02) clockwise until desired operating pressure is achieved.

w



I U S A

606254

KIT 553

I 005.14/N

Adjustable Pressure Regulator

Maximum Flow 66.0 GPM / 250 Ipm
Maximum Pressure 1200 PSI / 81 bar
Inlet Port 3/4" MNPT
Outlet Ports -
Bypass - Hose Barb 1-1/4" HB

180101
090126 @5@

CODE | QTY 150707

090325

0907110 ; @
& 090105

150707

1001 090201

110131

120413
150125
181001

m181001
120335/N

_e LA L

050166
180526

010101

020509
150311
020431
10131m
090325 By-Fass
12043 060413
030341 =

150125m 020222 "3\

Revised 11-17-2021

Part #

0101.01
0202.91
0204.31
0205.09
0303.41
0501.66
060413
0901.05
0901.10
0901.26
0902.01
0903.25
1101.01
1101.02

Description

LEVER GUIDE
1-1/4" BRASS ELBOW HOSE BARB
VALVE BODY
VALVE CYLINDER
NUT

FLANGE

BARB NUT
SPRING
PRESSURE BAIL
SPRING

HANDLE
DIAPHRAGM =
O-RING m
O-RING

110101 = 110102

B Parts Included in Repair Kit #6062.54 (KIT 553)

Qty Part # Description Qty
1 1101.31 O-RING m 1
1 1203.35/N 3/4" MNPT INLET ELBOW 1
1 120413 POPPET B 1
1 1501.25 SEAT B 1
1 150311 REGULATOR STEM 1
1 1507.07 PIN 2
1 1801.01 ADJUSTMENT KNOB 1
1 1805.26 BOLT 3
1 1810.01 STAINLESS STEEL BOLT m 1
1 GG-1500 HIGH PRESSURE GAUGE (OPTIONAL) 1
1 6062.54 REPAIR KIT (KIT 553) 1
1
1
1

OPERATING INSTRUCTIONS

1. Before operating or re-operating pump, lift RV. Handle (0902.01) so pump will start at zero pressure. FAILURE TO DO SO WILL VOID
PUMP WARRANTY.
2. Turn Pressure Adjustment Knob (1801.01) counter-clockwise to relieve spring tension. (Step 2 is only necessary on initial start-up and is not
necessary for daily operation.)

w

. Start unit and let run until air is evacuated from system, when only liquid is expelled from the bypass line.

4. Return RV. Handle (0902.01) to down position. Open spray gun or spray boom and turn adjustment knob (1801.01) clockwise until desired
operating pressure is achieved.



UDOR

I U S A

6005.14

Adjustable Pressure Regulator

Maximum Flow 66.0 GPM / 250 Ipm
Maximum Pressure 1200 PSI / 81 bar
Inlet Port 3/4" Male BSP
Outlet Ports -
By;asts - I—:ose Barb 1-1/4" HB
6%254 180101
KIT 553 090126 » @
= 090110 : @
e Jarv || 150707 21090105
090325 | 1 =— 150707
11 | 1 0902071 010101
]12%13113 ] 181001 020509
5005 | 1 120335 150311
181001 | 1 020431
110131m
050166 (3 090325m By-Pass
80526 > 120413 060413
030341 =

150125m 020222 ‘3\

110101 = 110102

Revised 11-17-2021
Part # Description Qty Part # Description (014

0101.01 LEVER GUIDE 1 1101.31 O-RING m 1
0202.91 1-1/4" BRASS ELBOW HOSE BARB 1 1203.35 INLET ELBOW 3/4" MALE BSP 1
0204.31 VALVE BODY 1 120413 POPPET m 1
0205.09 VALVE CYLINDER 1 1501.25 SEATm 1
0303.41 NUT 1 150311 REGULATOR STEM 1
0501.66 FLANGE 1 1507.07 PIN 2
060413 BARB NUT 1 1801.01 ADJUSTMENT KNOB 1
0901.05 SPRING 1 1805.26 BOLT 3
090110 PRESSURE BAIL 1 1810.01 STAINLESS STEEL BOLT m 1
0901.26 SPRING 1 GG-1500 HIGH PRESSURE GAUGE (OPTIONAL) 1
0902.01 HANDLE 1 6062.54 REPAIR KIT (KIT 553) 1
0903.25 DIAPHRAGM m 1

1101.01 O-RING m 1 B Parts Included in Repair Kit #6062.54 (KIT 553)

1101.02 O-RING 1

OPERATING INSTRUCTIONS

1. Before operating or re-operating pump, lift RV. Handle (0902.01) so pump will start at zero pressure.
FAILURE TO DO SO WILL VOID PUMP WARRANTY.
2. Turn Pressure Adjustment Knob (1801.01) counter-clockwise to relieve spring tension. (Step 2 is only necessary
on initial start-up and is not necessary for daily operation.)
. Start unit and let run until air is evacuated from system, when only liquid is expelled from the bypass line.
4. Return RV. Handle (0902.01) to down position. Open spray gun or spray boom and turn adjustment knob
(1801.01) clockwise until desired operating pressure is achieved.

w



UDOR

I U S A

606254

KIT 553

CODE | arY 150707

090325
110101
110131
120413
150125
181001

090201

m181001
120335/N

_A A D D

050112

S 5(05.15/N

Adjustable Pressure Regulator

Maximum Flow 473 GPM /179.2 Ipm
Maximum Pressure 1200 PSI / 81 bar
Inlet Port 3/4" Male NPT
Outlet Ports -
Bypass - Hose Barb 1"HB

/}: ﬁwom

150707
010101

020509
150311
020431
110131m
090325m By-Pass
120413m 060401 =

030341 =

150125m 020204

Revised 11-17-2021

Part #

0101.01
0202.04
0204.31
0205.09
0303.41
050112
0604.01
0901.05
0901.10
0901.26
0902.01
0903.25 m
1101.01 =
1101.05

Description

LEVER GUIDE

1" BRASS ELBOW HOSE BARB
VALVE BODY
VALVE CYLINDER
NUT

FLANGE

BARB NUT
SPRING
PRESSURE BAIL
SPRING

HANDLE
DIAPHRAGM
O-RING

O-RING

Qty

Part #

101318 O-RING
1203.35/N 3/4" MNPT INLET ELBOW

120413
1501.25
150311
1507.07
1801.01
1805.26
1810.01

GG-1500 HIGH PRESSURE GAUGE (OPTIONAL)

6062.54

110101 = 110105

Description Qty

POPPET m
SEAT B

REGULATOR STEM

PIN

ADJUSTMENT KNOB
BOLT

STAINLESS STEEL BOLT

—_, e W =N =

REPAIR KIT FOR (KIT 553)

B Parts Included in Repair Kit #6062.54 (KIT 553)

OPERATING INSTRUCTIONS

1. Before operating or re-operating pump, lift RV. Handle (0902.01) so pump will start at zero pressure.

FAILURE TO DO SO WILL VOID PUMP WARRANTY.

2. Turn Pressure Adjustment Knob (1801.01) counter-clockwise to relieve spring tension. (Step 2 is only necessary
on initial start-up and is not necessary for daily operation.)

w

. Start unit and let run until air is evacuated from system, when only liquid is expelled from the bypass line.

4. Return RV. Handle (0902.01) to down position. Open spray gun or spray boom and turn adjustment knob
(1801.01) clockwise until desired operating pressure is achieved.



I U S A

6005.15

Adjustable Pressure Regulator

Maximum Flow 473 GPM /179.2 Ipm
Maximum Pressure 1200 PSI / 81 bar
Inlet Port 3/4" Male BSP
Outlet Ports -
Bypass - Hose Barb 1"HB
606254 160101
090126 @
KIT 553

- 090110 : @
cooE | arv 150707 27 090105

090325 | 1 © 150707

o1 | 1 050201 010701

]12%12113 1 m 181001 020509

w005 | 1 120335 150311

181001 | 1 020431

110131m
AN 090325 By-Pass
o> = 120413@ 060401 —
180526
050112 il =
150125m 020204 f
Revised 11-17-2021 110101 . 110105

Part # Description Qty Part # Description Qty
0101.01 LEVER GUIDE 1 1101.31 1 O-RING 1
0202.04 1" BRASS ELBOW HOSE BARB 1 1203.35 INLET ELBOW - 3/4" MALE BSP 1
0204.31 VALVE BODY 1 120413 POPPET B 1
0205.09 VALVE CYLINDER 1 1501.25 SEAT ® 1
0303.41 NUT 1 15031 REGULATOR STEM 1
050112 FLANGE 1 1507.07 PIN 2
0604.01 BARB NUT 1 1801.01 ADJUSTMENT KNOB 1
0901.05 SPRING 1 1805.26 BOLT 3
090110 PRESSURE BAIL 1 1810.01 STAINLESS STEEL BOLT m 1
0901.26 SPRING 1 GG1500 HIGH PRESSURE GAUGE (OPTIONAL) 1
0902.01 HANDLE 1 6062.54 REPAIR KIT (KIT 553)
090325 m DIAPHRAGM 1
1101.01 = O-RING 1 B Parts Included in Repair Kit #6062.54 (KIT 553)
1101.05 O-RING 1

OPERATING INSTRUCTIONS

1. Before operating or re-operating pump, lift RV. Handle (0902.01) so pump will start at zero pressure.
FAILURE TO DO SO WILL VOID PUMP WARRANTY.
2. Turn Pressure Adjustment Knob (1801.01) counter-clockwise to relieve spring tension. (Step 2 is only necessary
on initial start-up and is not necessary for daily operation.)
. Start unit and let run until air is evacuated from system, when only liquid is expelled from the bypass line.
4. Return RV. Handle (0902.01) to down position. Open spray gun or spray boom and turn adjustment knob
(1801.01) clockwise until desired operating pressure is achieved.

w



uoor o 6005.31/IND

Adjustable Pressure Regulator

Maximum Flow 32,0 GPM /121 Ipm
Maximum Pressure 600 PSI / 41 bar
Inlet Port - Hose Barb 3/4" Male BSP
Outlet Port -
Bypass - Hose Barb 3/4" Hose Barb
606293 GG1000 020510 11%03132
KIT 593 020440
A ¥
180474 Q i
CODE ary
090326 | 1 140307 = g 5
wme | 1| | ) 050124
10135 | 1 120347 \ @?j 090225
20419 | 1 A 150137 LR 1 e 0688
50137 | 1 A 110135 Q) 8
181001 | 1 050807 ( ) 020511

@ﬂ = 180810
= 10112 A 090326 A
W 1950000 049 A

060626 | - BIO1A
030341

Revised 11-14-2024

Part # Description Qty Part # Description Qty
0204.40 VALVE BODY 1 120419 STEEL POPPET A 1
020510 VALVE CYLINDER 1 1403.06 WASHER 1
020511 VALVE CYLINDER CAM 2 1403.07 WASHER 2
0303.41 NUT 1 1501.37 SEAT A 1
0508.07 BYPASS FLANGE 1 180117 ADJUSTMENT KNOB 1
0604.26 BYPASS BARB NUT 1 1804.74 BOLT 2
0901.24 SPRING (HIGH PRESSURE) 1 1810.01 STAINLESS STEEL BOLT A 1
0902.25 DUMP VALVE LEVER 1 19500.00 BYPASS HOSE BARB - STRAIGHT, SS 1
0903.26 DIAPHRAGM A 1 6062.88 REGULATOR CAM KIT 2
1101.06 O-RING A 2 6062.93 REPAIR KIT FOR 6005.31 CONTROL UNIT (KIT 593) 1
10112 O-RING A 1 GG1000 PRESSURE GAUGE - 1000 PSI BOTTOM MOUNT 1
1101.41 O-RING A 1

1203.47 ELBOW 1 A Parts included in Repair Kit #6062.93 (KIT 593)

The control unit features a manual dump valve and pressure control knob

1. Before operating or re-operating the pump, push the manual dump valve lever (0902.25) down, so the pump will start at zero pressure.
FAILURE TO DO SO WILL VOID PUMP WARRANTY.
2. Turn pressure adjustment knob (180117) counterclockwise to relieve spring tension. NOTE: Step 2 applies only to initial start-up, and is not
necessary in daily operation of pump.
. Start unit and let run until air is evacuated from system, when only liquid is expelled from the bypass line.
4, Return dump valve lever to the UP position. Open spray gun or spray boom and turn the pressure adjustment knob (180117) clockwise until
desired operating pressure is achieved.

w



®
I U S A

Maximum Flow
Maximum Pressure

Optional Straight Barb
020225 —

By-Pass
A 110112

(Poly) & 060426 -

1950000 —

(Stainless Steel)

025404

140307
606KIT 29§ A 181001
59
2 120347
cope | ary A150137 .
090326| 1 A110135 L
110112] 1 050807 i )
110135 1 O
030341
120419| 1 m
150137, 1 || 1951302 =
181001 1 || 1951201 7
=
Revised 11-7-2024
Part # Description (0147 Part #
0202.25 BYPASS HOSE BARB - STRAIGHT (OPTIONAL) 1 120419
0204.40 VALVE BODY 1 1403.06
020510 VALVE CYLINDER 1 1403.07
02051 VALVE CYLINDER CAM 2 1501.37
025404 BYPASS HOSE BARB 1 180117
0303.41 NUT 1 1804.74
0508.07 BYPASS FLANGE 1 181001
0604.26 BYPASS BARB NUT 1 19500.00
090147 SPRING (LOW PRESSURE) 1 1951201
0902.25 DUMP VALVE LEVER 1 19513.02
0903.26 DIAPHRAGM A 1 6062.88
1101.06 O-RING A 2 6062.93
110112 O-RING A 1
1101.41 O-RING A 1
1203.47 3/4” MALE ELBOW 1

The control unit features a manual dump valve and pressure control knob

020510
020440

—005.31-LP/N

Adjustable Pressure Regulator

32.0 GPM / 121 Ipm
350 PSI / 24 bar

Inlet Port - Hose Barb 3/4" Male NPT
Outlet Port -
Bypass - Hose Barb 3/4"HB

180117
140306

N @090147
@Q 090225

&~
110106 - 606288
020511

180810

— 090326 A
120419 A

Description

STEEL POPPET A

WASHER

WASHER

SEAT A

ADJUSTMENT KNOB

BOLT

STAINLESS STEEL BOLT A

BYPASS HOSE BARB - STRAIGHT, SS (OPTIONAL)
3/4" MNPT X 3/4" FBSP ADAPTER

3/4" BONDED WASHER

REGULATOR CAM KIT

REPAIR KIT FOR 6005.31 CONTROL UNIT (KIT 593)

Qty

AN = m s a N . m N)

A Parts included in Repair Kit #6062.93 (KIT 593)

1. Before operating or re-operating the pump, push the manual dump valve lever (0902.25) down, so the pump will start at zero pressure. FAIL-

URE TO DO SO WILL VOID PUMP WARRANTY.

2. Turn pressure adjustment knob (180117) counterclockwise to relieve spring tension. NOTE: Step 2 applies only to initial start-up, and is not

necessary in daily operation of pump.

3. Start unit and let run until air is evacuated from system, when only liquid is expelled from the bypass line.
4, Return dump valve lever to the UP position. Open spray gun or spray boom and turn the pressure adjustment knob (180117) clockwise until

desired operating pressure is achieved.



I U S A

606293 020510
KIT 593 020440 -
A 180474 @ 5
CODE QTy 140307 @
090326 | 1 A 181001 >
nm | 1 \
120347
MB35 | 1
oo | 1 || AT50137 s |
50137 | 1 A 110135 l
181001 | 1 050807 ®\ —
==

S ()05.31-LP

Adjustable Pressure Regulator

Maximum Flow
Maximum Pressure
Inlet Port - Hose Barb
Outlet Port

Bypass - Hose Barb

32.0 GPM / 121 Ipm
350 PSI / 24 bar
3/4" Male BSP

3/4"HB

180117

030341

| ao?

140306

090147

@f‘j 090225

<&~
110106 606288
020511

180810

Optional Straight Barb

020225 —
(Poly) &

1950000 — !

(Stainless Steel)

Revised 8-29-2024

By-Pass
A 110112

060426

— 090326 A
— 120419 A

Part # Description (0147 Part # Description Qty
0202.25 BYPASS HOSE BARB - STRAIGHT (OPTIONAL) 1 1203.47 ELBOW 1
0204.40 VALVE BODY 1 120419 STEEL POPPET A 1
0205.10 VALVE CYLINDER 1 1403.06 WASHER 1
02051 VALVE CYLINDER CAM 2 1403.07 WASHER 2
0254.04 BYPASS HOSE BARB - ELBOW 1 1501.37 SEAT A 1
0303.41 NUT 1 180117 ADJUSTMENT KNOB 1
0508.07 BYPASS FLANGE 1 1804.74 BOLT 2
0604.26 BYPASS BARB NUT 1 1810.01 STAINLESS STEEL BOLT A 1
0901.47 SPRING (LOW PRESSURE) 1 19500.00 BYPASS HOSE BARB - STRAIGHT, SS (OPTIONAL) 1
0902.25 DUMP VALVE LEVER 1 6062.88 REGULATOR CAM KIT 2
0903.26 DIAPHRAGM A 1 6062.93 REPAIR KIT FOR 6005.31 CONTROL UNIT (KIT 593) 1
1101.06 O-RING A 2

110112 O-RING A 1 A Parts included in Repair Kit #6062.93 (KIT 593)

101.41 O-RING A 1

The control unit features a manual dump valve and pressure control knob

1. Before operating or re-operating the pump, push the manual dump valve lever (0902.25) down, so the pump will start at zero pressure. FAIL-
URE TO DO SO WILL VOID PUMP WARRANTY.
2. Turn pressure adjustment knob (180117) counterclockwise to relieve spring tension. NOTE: Step 2 applies only to initial start-up, and is not
necessary in daily operation of pump.

w

. Start unit and let run until air is evacuated from system, when only liquid is expelled from the bypass line.
. Return dump valve lever to the UP position. Open spray gun or spray boom and turn the pressure adjustment knob (180117) clockwise until
desired operating pressure is achieved.



voor s 6005.31/N-IND

Adjustable Pressure Regulator

Maximum Flow 32,0 GPM /121 Ipm
Maximum Pressure 600 PSI / 41 bar
Inlet Port 3/4" Male NPT
Outlet Port -
Bypass - Hose Barb 3/4"HB

606293 180117

020510
KIT 593
. 020440 140306

cooE_| ary 180474 ¥

000326 1 : 40307 = @

o | amon B
120347 O = 090225

120419 1 A 150137 /2

150137 1 & S

181001 1 AJ10135;5 ] 110106 |- 606288

<0 020511

050807 ®\ 180810

@110112A | ~ 0903264
” 1950000 120419 A
L 0 = 030341

o 1951302
1951201

Revised 11-4-2024
Part # Description (0147 Part # Description Qty

0204.40 VALVE BODY 1 1403.06 WASHER 1
020510 VALVE CYLINDER 1 1403.07 WASHER 2
020511 VALVE CYLINDER CAM 2 1501.37 SEAT A 1
0303.41 NUT 1 180117 ADJUSTMENT KNOB 1
0508.07 BYPASS FLANGE 1 1804.74 BOLT 2
0604.26 BYPASS BARB NUT 1 1810.01 STAINLESS STEEL BOLT A 1
0901.24 SPRING (HIGH PRESSURE) 1 19500.00 BYPASS HOSE BARB - STRAIGHT, SS 1
0902.25 DUMP VALVE LEVER 1 19512.01 3/4" MNPT X 3/4" FBSP ADAPTER 1
0903.26 DIAPHRAGM A 1 19513.02 3/4" BONDED WASHER 1
1101.06 O-RING A 2 6062.88 REGULATOR CAM KIT 2
110112 O-RING A 1 6062.93 REPAIR KIT FOR 6005.31 CONTROL UNIT (KIT 593) 1
101.41 O-RING A 1

1203.47 3/4" MALE ELBOW 1 A Parts included in Repair Kit #6062.93 (KIT 593)

120419 STEEL POPPET A 1

The control unit features a manual dump valve and pressure control knob

1. Before operating or re-operating the pump, push the manual dump valve lever (0902.25) down, so the pump will start at zero pressure. FAIL-
URE TO DO SO WILL VOID PUMP WARRANTY.
2. Turn pressure adjustment knob (180117) counterclockwise to relieve spring tension. NOTE: Step 2 applies only to initial start-up, and is not
necessary in daily operation of pump.
. Start unit and let run until air is evacuated from system, when only liquid is expelled from the bypass line.
4, Return dump valve lever to the UP position. Open spray gun or spray boom and turn the pressure adjustment knob (180117) clockwise until
desired operating pressure is achieved.

w



I U S A

Optional Straight Barb
020225 —

(Poly) %
1950000 —

(Stainless Steel)

S (05.31/N

Adjustable Pressure Regulator

32.0 GPM / 121 Ipm
600 PSI / 41 bar

Maximum Flow
Maximum Pressure

Inlet Port - Hose Barb 3/4" Male NPT
Outlet Port -
Bypass - Hose Barb 3/4"HB

By-Pass
A 110112

060426

=

|’~"
e

180117
140306

? 090124

020510
020440

180474 |,
606293 140307
ng A 181001 &)
593 s\
N 120347 N «¢j 090225
copE | ary A150137 5 S <
‘.\@

090326 1 A110135 Q) - 110106 606288

110135 1 Qs &= 180810

181001 1 | 1951201 7] —— 0503264

—
= 120419 A
Revised 11-7-2024

Part # Description (0147 Part # Description Qty
0202.25 BYPASS HOSE BARB - STRAIGHT (OPTIONAL) 1 120419 STEEL POPPET A 1
0204.40 VALVE BODY 1 1403.06 WASHER 1
020510 VALVE CYLINDER 1 1403.07 WASHER 2
02051 VALVE CYLINDER CAM 2 1501.37 SEAT A 1
0254.04 BYPASS HOSE BARB - ELBOW 1 180117 ADJUSTMENT KNOB 1
0303.41 NUT 1 1804.74 BOLT 2
0508.07 BYPASS FLANGE 1 1810.01 STAINLESS STEEL BOLT A 1
0604.26 BYPASS BARB NUT 1 19500.00 BYPASS HOSE BARB - STRAIGHT, SS (OPTIONAL) 1
0901.24 SPRING (HIGH PRESSURE) 1 19512.01 3/4" MNPT X 3/4" FBSP ADAPTER 1
0902.25 DUMP VALVE LEVER 1 19513.02 3/4" BONDED WASHER 1
0903.26 DIAPHRAGM A 1 6062.88 REGULATOR CAM KIT 2
1101.06 O-RING A 2 6062.93 REPAIR KIT FOR 6005.31 CONTROL UNIT (KIT 593) 1
10112 O-RING A 1
1101.41 O-RING A 1 A Parts included in Repair Kit #6062.93 (KIT 593)
1203.47 3/4" MALE ELBOW 1

The control unit features a manual dump valve and pressure control knob

1. Before operating or re-operating the pump, push the manual dump valve lever (0902.25) down, so the pump will start at zero pressure. FAIL-
URE TO DO SO WILL VOID PUMP WARRANTY.

2. Turn pressure adjustment knob (180117) counterclockwise to relieve spring tension. NOTE: Step 2 applies only to initial start-up, and is not
necessary in daily operation of pump.

w

. Start unit and let run until air is evacuated from system, when only liquid is expelled from the bypass line.

4, Return dump valve lever to the UP position. Open spray gun or spray boom and turn the pressure adjustment knob (180117) clockwise until
desired operating pressure is achieved.



I U S A

I 5(05.31

Adjustable Pressure Regulator

32.0 GPM / 121 Ipm
600 PSI / 41 bar

Maximum Flow
Maximum Pressure

Inlet Port - Hose Barb 3/4" Male BSP
Outlet Port -
Bypass - Hose Barb 3/4"HB
180117
020510
606293 140306
(T 593 020440
A 180474 9
e s 140307 a;ff‘ &
o)
090326 | 1 A 181001 Tl & N 090124
Y| ‘,
oz 11 420347 ® & 090225
1135 | 1 =" )
A 150137 ST o o
120419 | 1 ‘
= 110106 606288
5037 | 1 || A110135 L 1 020511
181001 | 1 ~N
050807 |- 5 - 180810
030341
Optional Straight Barb By-Pass —— 090326 A
020225 — A 110112 —— 120419 A
(Poly) 060426
1950000 — =
(Stainless Steel) 025404 W
Revised 8-29-2024
Part # Description Qty Part # Description (014
0202.25 BYPASS HOSE BARB - STRAIGHT (OPTIONAL) 1 1203.47 ELBOW 1
0204.40 VALVE BODY 1 120419 STEEL POPPET A 1
0205.10 VALVE CYLINDER 1 1403.06 WASHER 1
020511 VALVE CYLINDER CAM 2 1403.07 WASHER 2
0254.04 BYPASS HOSE BARB - ELBOW 1 1501.37 SEAT A 1
0303.41 NUT 1 180117 ADJUSTMENT KNOB 1
0508.07 BYPASS FLANGE 1 1804.74 BOLT 2
0604.26 BYPASS BARB NUT 1 1810.01 STAINLESS STEEL BOLT A 1
0901.24 SPRING (HIGH PRESSURE) 1 19500.00 BYPASS HOSE BARB - STRAIGHT, SS (OPTIONAL) 1
0902.25 DUMP VALVE LEVER 1 6062.88 REGULATOR CAM KIT 2
0903.26 DIAPHRAGM A 1 6062.93 REPAIR KIT FOR 6005.31 CONTROL UNIT (KIT 593) 1
1101.06 O-RING A 2
110112 O-RING A 1 A Parts included in Repair Kit #6062.93 (KIT 593)
1101.41 O-RING A 1

The control unit features a manual dump valve and pressure control knob

1. Before operating or re-operating the pump, push the manual dump valve lever (0902.25) down, so the pump will start at zero pressure. FAIL-
URE TO DO SO WILL VOID PUMP WARRANTY.
2. Turn pressure adjustment knob (180117) counterclockwise to relieve spring tension. NOTE: Step 2 applies only to initial start-up, and is not

necessary in daily operation of pump.

w

desired operating pressure is achieved.

. Start unit and let run until air is evacuated from system, when only liquid is expelled from the bypass line.
. Return dump valve lever to the UP position. Open spray gun or spray boom and turn the pressure adjustment knob (180117) clockwise until



UDOR I (010.23

Adjustable Pressure Regulator

Maximum Flow 5,0 GPM /19 Ipm
Maximum Pressure 275 PSI /19 bar
Inlet Port - Hose Barb -
Outlet Ports - Hose Barb, Valve 3/8" HB
Bypass - Hose Barb -
GG350 (Optional
020441 (Optional) 1503124
4110106 1101114 0606014
160342 1101694 025201

7
@ ¢ N\ @ﬁwom
I
060825 P @07 \ . 090212
Q) % \ 110123
060409 —es m\@@ SN 090137 ““‘E
@] - 180537

7 ®
/ L140304 0203084
180461 1204154

———— 1501334

L8

Revised 11-17-2023
Part # Description Qty Part # Description Qty

0203.08 VALVE COLLAR & 1 1101.69 O-RING & 2
0204.41 VALVE BODY 1 120415 POPPET & 1
0252.01 BYPASS BODY 1 1403.04 WASHER 2
0604.09 DISCHARGE BARB NUT 1 1501.33 SEAT & 1
0606.01 SEAL & 1 150312 STEM & 1
0608.25 DISCHARGE BARB 1 1603.42 CAP 1
0901.06 SPRING 1 180113 ADJUSTMENT KNOB 1
0901.31 SPRING 1 1804.61 BOLT 2
0901.37 SPRING 1 1805.37 BOLT 2
0901.74 SPRING 1 GG350 LOW PRESSURE GAUGE (OPTIONAL) 1
090212 REGULATOR HANDLE 1 8701.01 REPAIR KIT 1
1101.06 O-RING & 1

101m O-RING & 1 € Parts included in repair kit #8701.01

1101.23 O-RING & 1

1. Before operating or re-operating the pump, push the manual dump valve lever (0902.12) counter-

clockwise to the dump position. FAILURE TO DO SO WILL VOID PUMP WARRANTY.

2. Turn the pressure adjustment knob (1801.13) counter-clockwise to relieve spring tension.
NOTE: Step 2 applies only to initial start-up, and is not necessary in daily operation of pump.

3. Start unit and let run until air is evacuated from system, when only liquid is expelled from the
bypass line

4. Turn dump valve lever clockwise to ON position. Open spray gun or sElray boom and turn the
pressure adjustment knob clockwise until desired operating pressure is achieved.



®
I U S A

s 6010.24 & 6010.24/LP

Pump Mounted Adjustable Pressure Regulators

606253 , : 6010.24
KT 552 Optional Straight Barb Maximum Flow 270 GPM /102 Ipm
- 020225 Maximum Pressure 560 PSI / 38 bar
Optional A (Poly) 6010.24/LP
CoDE ary 1950000 Maximum Flow 270 GPM /102 Ipm
090326 | 1 (Stainless Steel) Maximum Pressure 350 PSI / 24 bar
10104 1 Inlet Port - Hose Barb -
Outlet Ports - Hose Barb, Valve (2)1/2" HB
110106 2 Bypass - Hose Barb 3/4"HB
nowa | 1 e i
180474
120419 | 1 060426 > 060826{060534 Y (e
150123 1 025404 @ 140307 © @. 2 180117
181001 1 A R0 & 060409 020510 w@ 140306
606255 020440 (9
KIT 554 GG1000 - 020511 = 606268
/6350 ARONDIL (&) @/ 180810
| (Poppet Only) Q@ W 090225
CoDE ary 120424 @@ 870104 W
O
10190(?1256 1 A B 110104 )}‘@? 120341
110106 2 6 150123AI
060846 = Q
110112 2 .§_;Q 10141A N Steel Poppet
110141 1 IN S i
S 020448 (Optional)
150123 1 \
870104 1 160344 ©— M0112A 0 @120419 A
140307 S 160322 ﬂ
@' 181001 A
180474 W J 060429
Revised 9-24-2024
Part # Description (0147 Part # Description (0147
0202.25 BYPASS HOSE BARB - STRAIGHT (OPTIONAL) 1 120419 STEEL POPPET - OPTIONAL A 1
0204.40 VALVE BODY 1 1204.24 URETHANE POPPET ONLY 1
0204.48 MAIN BODY 1 1403.06 WASHER 1
020510 VALVE CYLINDER 1 1403.07 WASHER 4
02051 VALVE CYLINDER CAM 2 1501.23 SEAT AN 1
0254.04 BYPASS HOSE BARB - ELBOW 1 1603.22 PLUG 1
0604.09 DISCHARGE BARB NUT 2 1603.44 PLUG 2
0604.26 BYPASS BARB NUT 1 180117 ADJUSTMENT KNOB 1
0604.29 BARB NUT 1 1804.74 BOLT 4
0605.34 GASKET 2 180810 BOLT 2
0608.26 1/2" HOSE BARB W/GASKET 2 1810.01 STAINLESS STEEL BOLT - OPTIONAL A 1
0608.46 BALL VALVE; LEFT 2 19500.00 BYPASS HOSE BARB - STRAIGHT, SS (OPTIONAL) 1
0901.24 HIGH PRESSURE SPRING “6010.24" 1 6062.88 REGULATOR CAM KIT 2
090147 LOW PRESSURE SPRING “6010.24/LP" 1 8701.04 URETHANE POPPET ASSEMBLY m 1
0902.25 DUMP VALVE LEVER 1 GG1000 HIGH PRESSURE GAUGE - 1000 PSI “6010.24" 1
0903.26 DIAPHRAGM AN 1 GG350 LOW PRESSURE GAUGE - 350 PSI “6010.24/LP" 1
1101.04 O-RING AN 1 6062.53 REPAIR KIT - STEEL POPPET (KIT 552) OPTIONAL 1
1101.06 O-RING AN 2 6062.55 REPAIR KIT - 6010.24/LP (KIT 554) 1
10112 O-RING AN 2 . e
A Parts Included in Repair Kit 6062.53 (KIT 552)
112%134211 géRDlyG Am 1 B Parts Included in Repair Kit 6062.55 (KIT 554)

1. Before operating or re-operating the pump, push the manual dump valve lever (0902.25) down, so the pump will start at zero pressure.

FAILURE TO DO SO WILL VOID PUMP WARRANTY.

2. Turn pressure adjustment knob (1801.17) counterclockwise to relieve spring tension. NOTE: Step 2 applies only to initial start-up, and is not

necessary in daily operation of pump.

w

. Start unit and let run until air is evacuated from system, when only liquid is expelled from the bypass line.

4, Return dump valve lever to the UP position. Open spray gun or spray boom and turn the pressure adjustment knob (180117) clockwise until

desired operating pressure is achieved.



®
I U S A

s 6010.25 & 6010.25/HP

Adjustable Pressure Regulators

6010.25/HP
606253 . - Maximum Flow 270 GPM /102 Ipm
KIT 552 Optional Straight Barb Maximum Pressure 560 PSI / 38 bar
Ontional A 020225 6010.25
ptiona (Poly) Maximum Flow 270 GPM /102 Ipm
CooE ary 1950000 Maximum Pressure 350 PSI / 24 bar
090326 1 (Stainless Steel) Inlet Port - Hose Barb 3/4" ENPT
110104 1 Outlet Ports - Hose Barb, Valve (2)1/2" HB
10106 2 Bypass - Hose Barb 3/4"HB
nomMz | 2 By-Pass Outlet 180474 gy ,
110141 1 P Y
120419 | 1 060426 060826{060534 140307 7w
150123 1 025404 — @ 020510 140306
060409
181001 | 1| ammome 0 606288 % & 090124/390147
i
020440 i / | 101(())260? 1.1 606288
3
606255 A W090326 < 180810
KIT 554 (Poppet Only) @ @/
0 120624 s % 090225
{’}) @‘ 870104 1
CODE ary '(f'
160371 LAP 120341
090326 | 1 k‘&
110104 1 \ 150123 AN
060846 9.
110106 2 %) MU1AR
110112 2 . Steel I?oppet
150123 1 160344 120419 A
207P-12
870104 1 @ ﬂ
181001 A
Revised 1-24-2025
Part # Description Qty Part # Description Qty
0202.25 BYPASS HOSE BARB - STRAIGHT (OPTIONAL) 1 120419 STEEL POPPET - OPTIONAL A 1
207P-12 3/4" INLET ADAPTER 1 1204.24 URETHANE POPPET ONLY 1
0204.40 VALVE BODY 1 1403.06 WASHER 1
0204.48 MAIN BODY 1 1403.07 WASHER 4
020510 VALVE CYLINDER 1 1501.23 SEAT AN 1
020511 VALVE CYLINDER CAM 2 1603.22 PLUG 1
0254.04 BYPASS HOSE BARB - ELBOW 1 1603.44 PLUG 2
0604.09 DISCHARGE BARB NUT 2 1603.71 BODY PLUG 1
0604.26 BYPASS BARB NUT 1 180117 ADJUSTMENT KNOB 1
0604.29 INLET BARB NUT 1 1804.74 BOLT 4
0605.34 GASKET 2 1808.10 BOLT 2
0608.26 1/2" HOSE BARB W/GASKET 2 1810.01 STAINLESS STEEL BOLT - OPTIONAL A 1
0608.46 BALL VALVE; LEFT 2 19500.00 BYPASS HOSE BARB - STRAIGHT, SS (OPTIONAL) 1
0901.24 HIGH PRESSURE SPRING “6010.25/HP" 1 6062.88 REGULATOR CAM KIT 2
0901.47 LOW PRESSURE SPRING "6010.25" 1 8701.04 URETHANE POPPET ASSEMBLY ® 1
0902.25 DUMP VALVE LEVER 1 GG1000 PRESSURE GAUGE - 1000 PSI “6010.25/HP" 1
0903.26 DIAPHRAGM AR 1 GG350 PRESSURE GAUGE - 350 PSI “6010.25" 1
1101.06 O-RING AN 2 6062.53 REPAIR KIT - STEEL POPPET (KIT 552) OPTIONAL 1
10112 O-RING AR 2 6062.55 REPAIR KIT (KIT 554) 1
112(2)134211 g(‘)RD@G Am 1 A Parts Included in Repair Kit 6062.53 (KIT 552)

B Parts Included in Repair Kit 6062.55 (KIT 554)

1. Before operating or re-operating the pump, push the manual dump valve lever (0902.25) down, so the pump will start at zero pressure.

FAILURE TO DO SO WILL VOID PUMP WARRANTY.
2.
necessary in daily operation of pump.

w

desired operating pressure is achieved.

Turn pressure adjustment knob (180117) counterclockwise to relieve spring tension. NOTE: Step 2 applies only to initial start-up, and is not

. Start unit and let run until air is evacuated from system, when only liquid is expelled from the bypass line.
. Return dump valve lever to the UP position. Open spray gun or spray boom and turn the pressure adjustment knob (180117) clockwise until



UDOR 6010.93

Adjustable Pressure Regulator

Maximum Flow 270 GPM /102 Ipm
Maximum Pressure 560 PSI / 38 bar
180132 Inlet Port - Hose Barb -
Outlet Ports - Hose Barb, Valve (2)1/2" HB
Bypass - Hose Barb 3/4"HB
140309 — 2
gi 090171
080321 —C=
= By-Pass
030302 jé©7 1M0123 @
140307 — o Sm— TV
= 025404
060426 6062A9
@7 020519 Optional Straight Barb KIT.608
060846 | LH 090326 @ 020225 e lorv
Poly
060845 | RH % O nuze 1950000}% 090326 | 1
181003 @ (Stainless Steel) 110104 1
GG1000BM YL o——10106@ 10106 | 1
k Outlet 1012 | 1
110123 1
060409 >
10112 ﬁ; 120431 1
160322 060826{ 7 150150 | 1
060534 181003 | 1
060429
180474
140307

Revised 9-25-2024
Part # Description Qty Part # Description Qty

0202.25 BYPASS HOSE BARB - STRAIGHT (OPTIONAL) 1 1101.06 O-RING ® 1
0204.69 BODY 1 10112 O-RING @ 2
0204.70 BODY 1 1101.23 O-RING ® 1
020519 CYLINDER 1 1204.31 POPPET @ 1
0254.04 BYPASS HOSE BARB - ELBOW 1 1403.07 WASHER 6
0303.02 NUT 4 1501.50 SEAT ® 1
0604.09 BARB NUT 2 151210 PIN 1
0604.26 BYPASS BARB NUT 1 1603.22 PLUG 1
0604.29 NUT 1 1603.44 PLUG 1
0605.34 GASKET 2 1801.32 ADJUSTMENT KNOB 1
0608.26 1/2" HOSE BARB W/GASKET 2 1804.74 BOLT 2
0608.45 BALL VALVE - RIGHT 1 1810.03 STAINLESS STEEL BOLT @ 1
0608.46 BALL VALVE - LEFT 1 19500.00 BYPASS HOSE BARB - STRAIGHT, SS (OPTIONAL) 1
0803.21 LEVER 1 6062.A9 REPAIR KIT FOR 6010.9X CONTROL UNIT (KIT 608) 1
0901.71 SPRING (HP 560 PSI) 1 GG1000BM  PRESSURE GAUGE - 1000 PSI BACK MOUNT 1
0903.26 DIAPHRAGM @ 1

1101.04 O-RING ® 1 ® Parts Included in Repair Kit #6062.A9 (KIT 608)

The control unit features a manual dump valve, pressure control knob, glycerine filled pressure gauge, and two ball valve discharge ports.

1. Before operating or re-operating the pump move lever (0803.21) to the dump position (Right) so the pump will start at zero pressure. (Failure
to do so will void the pump warranty.)
2. Turn pressure adjustment knob (1801.32) counter clockwise to relieve spring tension. This step only applies to the initial start up and is not
necessary in daily operation of pump.
. Start unit and let run until air is evacuated from the system.
4, Move lever (0803.21) to the pressure position (Left) open spray gun or spray boom and turn the pressure adjustment knob (1801.32) clock-
wise until desired operating pressure is achieved.

w



I U S A

140309 — 2

080321

%0307 -

@— 020519

060846

060845

GG350BM @

160322
060429
180474
140307

10112

Revised 9-25-2024

Part #

0202.25
0204.69
0204.70
020519
0254.04
0303.02
0604.09
0604.26
0604.29
0605.34
0608.26
0608.45
0608.46
0803.21
0901.73
0903.26
1101.04

Description

BYPASS HOSE BARB - STRAIGHT (OPTIONAL)
BODY

BODY

CYLINDER

BYPASS HOSE BARB - ELBOW
NUT

BARB NUT

BYPASS BARB NUT

NUT

GASKET

1/2" HOSE BARB W/GASKET
BALL VALVE - RIGHT

BALL VALVE - LEFT

LEVER

SPRING (LP 300 PSI)
DIAPHRAGM @

O-RING @

180132

% 090173
-

030302 jé©7 nz23 @

LH 090326 @
RH % T nuse

181003 @

f N e —— 1016 @
®

Qty

s A NN = 2 NN s

5010.95

Adjustable Pressure Regulator

Maximum Flow 270 GPM /102 Ipm

Maximum Pressure 350 PSI / 24 bar

Inlet Port - Hose Barb -

Outlet Ports - Hose Barb, Valve (2)1/2" HB

Bypass - Hose Barb 3/4"HB
By-Pass

oO—— 1112 @

19500.00 BYPASS HOSE BARB - STRAIGHT, SS (OPTIONAL)

6062.A9

REPAIR KIT FOR 6010.9X CONTROL UNIT (KIT 608)

025404 6%2A9
060426
KIT 608
Optional Straight Barb °
020225 cobE  |oTy
(Poly.
1950000}% 090326 | 1
110104 1
(Stainless Steel)
ainless Steel) 110106 1
Outlet 11012 1
110123 1
060409 - 120431 | 1
Jé 150150 1
060826{
060534 | 181003 | 1
Part # Description Qty
1101.06 O-RING @ 1
10112 O-RING @ 2
1101.23 O-RING @ 1
1204.31 POPPET ® 1
1403.07 WASHER 6
1501.50 SEAT ® 1
151210 PIN 1
1603.22 PLUG 1
1603.44 PLUG 1
1801.32 ADJUSTMENT KNOB 1
1804.74 BOLT 2
1810.03 STAINLESS STEEL BOLT @ 1
1
1
1

GG350BM  PRESSURE GAUGE - 350 PSI BACK MOUNT

® Parts Included in Repair Kit #6062.A9 (KIT 608)

The control unit features a manual dump valve, pressure control knob, glycerine filled pressure gauge, and two ball valve discharge ports.

1. Before operating or re-operating the pump move lever (0803.21) to the dump position (Right) so the pump will start at zero pressure. (Failure
to do so will void the pump warranty.)
2. Turn pressure adjustment knob (1801.32) counter clockwise to relieve spring tension. This step only applies to the initial start up and is not
necessary in daily operation of pump.

w

. Start unit and let run until air is evacuated from the system.

4, Move lever (0803.21) to the pressure position (Left) open spray gun or spray boom and turn the pressure adjustment knob (1801.32) clock-
wise until desired operating pressure is achieved.



I U S A

140309 — 2

080321

%0307 -

@— 020519

060846

060845

160322P
060429
190005
140004

180132

% 090173
-

030302 jé©7 nz23 @

LH 090326 @
RH % T nuse

181003 @

10112

GG350BM L o 10106 @
®

Revised 9-25-2024

Part #

0202.25
0204.69
0204.70
020519

0254.04
0303.02
0604.09
0604.26
0604.29
0605.34
0608.26
0608.45
0608.46
0803.21

0901.73

0903.26
0904.37

Description

BYPASS HOSE BARB - STRAIGHT (OPTIONAL)
BODY

BODY

CYLINDER

BYPASS HOSE BARB - ELBOW

NUT

BARB NUT

BYPASS BARB NUT

NUT

GASKET

1/2" HOSE BARB W/GASKET

BALL VALVE - RIGHT

BALL VALVE - LEFT

LEVER

SPRING (LP 300 PSI)

DIAPHRAGM @

GG350BM - LOW PRESSURE GAUGE

Qty

S s SO N = S NN s

6010.96

Adjustable Pressure Regulator

OoO—— 112 @

PG —ome G629

Maximum Flow 270 GPM /102 Ipm

Maximum Pressure 350 PSI / 24 bar

Inlet Port - Hose Barb -

Outlet Ports - Hose Barb, Valve (2)1/2" HB

Bypass - Hose Barb 3/4"HB
By-Pass

KIT 608

Optional Straight Barb
020225

CODE arty
(Poly)
] % 090326
1950000

1

(Stainless Steel) 110104 1

110106 1

Outlet 110112 1

060409 - 10123 1 1

§ 120431 1

060826{060534 j/ 150150 1

181003 1

Part # Description Qty

1101.04 O-RING ® 1
1101.06 O-RING ® 1
110112 O-RING ® 2
1101.23 O-RING @ 1
1204.31 POPPET @ 1
1400.04 WASHER S.S. 6
1501.50 SEAT @ 1
151210 PIN 1
1603.22P PLUG - POLY 1
1603.44 PLUG 1
1801.32 ADJUSTMENT KNOB 1
1810.03 STAINLESS STEEL BOLT @ 1
1900.05 STAINLESS STEEL BOLT 2
19500.00 BYPASS HOSE BARB - STRAIGHT, SS (OPTIONAL) 1

6062.A9

REPAIR KIT FOR 6010.9X CONTROL UNIT (KIT 608)

® Parts Included in Repair Kit #6062.A9 (KIT 608)

The control unit features a manual dump valve, pressure control knob, glycerine filled pressure gauge, and two ball valve discharge ports.

1. Before operating or re-operating the pump move lever (0803.21) to the dump position (Right) so the pump will start at zero pressure. (Failure
to do so will void the pump warranty.)
2. Turn pressure adjustment knob (1801.32) counter clockwise to relieve spring tension. This step only applies to the initial start up and is not
necessary in daily operation of pump.

w

. Start unit and let run until air is evacuated from the system.

4, Move lever (0803.21) to the pressure position (Left) open spray gun or spray boom and turn the pressure adjustment knob (1801.32) clock-
wise until desired operating pressure is achieved.



voor 3 6047.06/IND

Adjustable Pressure Regulator

Maximum Flow 270 GPM /102 Ipm

Maximum Pressure 560 PSI / 38 bar

180117 Inlet Port -
Nd Outlet Port 3/4" FPT

140306 Bypass - Hose Barb 3/4"HB

090124

180810
020511 606288

180474 J

140307

110104 ® 180468
160367 @ t@ 140307

120340 -

o b 020448 ? ®150123
140307 —— | 810141
= ® 110141
180474 " ||||| 207P-12 050807

- 10112
1950000

060426

=5

Revised 11-14-2024
Part # Description (0147 Part # Description Qty

207P-12 3/4" INLET ADAPTER 1 1403.07 WASHER 6
0204.40 VALVE BODY 1 1501.23 SEAT @ 1
0204.48 MAIN BODY 1 1603.02 PLUG 2
020510 VALVE CYLINDER 1 160314 PLUG 1
020511 VALVE CYLINDER CAM 2 1603.22 PLUG 1
0508.07 BYPASS FLANGE 1 180117 ADJUSTMENT KNOB 1
0604.26 BYPASS BARB NUT 2 1804.68 BOLT 2
0605.05 GASKET 2 1804.74 BOLT 4
0901.24 SPRING (HIGH PRESSURE) 1 180810 BOLT 2
0902.25 DUMP VALVE LEVER 1 1810.01 STAINLESS STEEL BOLT @ 1
0903.26 DIAPHRAGM @ 1 19500.00 BYPASS HOSE BARB - STRAIGHT, SS 1
1101.04 O-RING ® 1 6062.53 REPAIR KIT FOR 604706 CONTROL UNIT 1
1101.06 O-RING 2 6062.88 REGULATOR CAM KIT 2
10112 O-RING 1 GG1000 PRESSURE GAUGE - 1000 PSI BOTTOM MOUNT 1
101.41 O-RING ® 2

1203.40 ADAPTER FLANGE 1 ® Parts included in Repair Kit #6062.53

120419 STEEL POPPET ® 1

1403.06 WASHER 1

The control unit features a manual dump valve, pressure control knob, glycerine filled pressure gauge, and two ball valve discharge ports.

1. Before operating or re-operating pump, push the manual dump valve lever (0902.25) down so the pump will start at zero pressure. FAILURE
TO DO SO WILL VOID PUMP WARRANTY.
2. Turn pressure adjusting knob (1801.17) counter-clockwise to relieve spring tension. NOTE: Step 2 applies only to initial start-up, and is not
necessary in daily operation of pump.
. Start unit and let run until air is evacuated from system, when only liquid is expelled from the by-pass line.
4, Return dump valve lever to the UP position. Open spray gun or spray boom and turn the pressure adjustment knob (180117) clockwise until
desired operating pressure is achieved.

w



UDOR

I U S A

Revised 9-25-2024

Part #

0202.25
0204.40
0204.48
020510
020511
0254.04
0508.07
0604.09
0604.26
0604.29
0605.34
0608.26
0608.45
0608.46
0901.47
0902.25
0903.26
1101.04
1101.06
110112

1 04/.06/LP

180117 .
Adjustable Pressure Regulator
140306
Maximum Flow 270 GPM /102 Ipm
090147 Maximum Pressure 350 PSI / 24 bar
7 Inlet Port - Hose Barb -
Outlet Ports - Hose Barb, Valve (2)1/2" HB
020510 Bypass - Hose Barb 3/4"HB
020440 180810
020511 606288
%ﬁ% ST 110106
180474 7 090326 @
140307 ] 120419 @
2.—181001®
180468 j@% N
=
140307 o \?ﬁ%
Outlet ]
© 110104 120340 ===
060409 % 160367 @ To Pymp///”‘ 150123
060826 060534 (G O route
Q)
050807
RH| 060845 | P 020448
LH| 060846 i i i
160344 i S— 1012 Ogtzlcz)n;;;tralght
10307 —— - E160322 (Poly) j
180474 " (T 1950000
[ 060425 (Stainless Steel)

Description Qty Part # Description Qty
BYPASS HOSE BARB - STRAIGHT (OPTIONAL) 1 1101.41 O-RING @ 2
VALVE BODY 1 1203.40 ADAPTER FLANGE 1
MAIN BODY 1 120419 STEEL POPPET @ 1
VALVE CYLINDER 1 1403.06 WASHER 1
VALVE CYLINDER CAM 2 1403.07 WASHER 6
BYPASS HOSE BARB - ELBOW 1 1501.23 SEAT @ 1
BYPASS FLANGE 1 1603.02 PLUG 2
DISCHARGE BARB NUT 2 160314 PLUG 1
BYPASS BARB NUT 1 1603.22 PLUG 1
BARB NUT 1 180117 ADJUSTMENT KNOB 1
GASKET 2 1804.68 BOLT 2
1/2" HOSE BARB W/GASKET 2 1804.74 BOLT 4
BALL VALVE; RIGHT 1 180810 BOLT 2
BALL VALVE; LEFT 1 1810.01 STAINLESS STEEL BOLT @ 1
SPRING (LOW PRESSURE) 1 19500.00 BYPASS HOSE BARB - STRAIGHT, SS (OPTIONAL) 1
DUMP VALVE LEVER 1 6062.53 REPAIR KIT FOR 604706 CONTROL UNIT 1
DIAPHRAGM @ 1 6062.88 REGULATOR CAM KIT 2
O-RING ® 1 GG350 PRESSURE GAUGE - 350 PSI BOTTOM MOUNT 1
O-RING 2
O-RING 1 @ Parts included in Repair Kit #6062.53

The control unit features a manual dump valve, pressure control knob, glycerine filled pressure gauge, and two ball valve discharge ports.

1. Before operating or re-operating pump, push the manual dump valve lever (0902.25) down so the pump will start at zero pressure. FAILURE

w

TO DO SO WILL VOID PUMP WARRANTY.

necessary in daily operation of pump.

. Start unit and let run until air is evacuated from system, when only liquid is expelled from the by-pass line.
. Return dump valve lever to the UP position. Open spray gun or spray boom and turn the pressure adjustment knob (180117) clockwise until

desired operating pressure is achieved.

. Turn pressure adjusting knob (180117) counter-clockwise to relieve spring tension. NOTE: Step 2 applies only to initial start-up, and is not



UDOR

I U S A

Revised 9-25-2024

Part #

0202.25
0204.40
0204.48
020510
020511
0254.04
0508.07
0604.09
0604.26
0604.29
0605.34
0608.26
0608.45
0608.46
0901.24
0902.25
0903.26
1101.04
1101.06
110112

T3 504/.06

Adjustable Pressure Regulator

180117 Maximum Flow 270 GPM /102 Ipm
Maximum Pressure 560 PSI / 38 bar
140306 Inlet Port - Hose Barb -
090124 AN Outlet Ports - Hose Barb, Valve (2)1/2" HB
% 090225 Bypass - Hose Barb 3/4"HB
020510
020440 5 150810
- 020511 606288
@%}% O 110106
180474 e 090326 @
140307 R 120“9 °
181001 o
180468 ij@%
140307 - "
Outlet ~
® 110104 120340 L~
060409 7@ 160367 —g To Pump .150123
060826 {060534 o F 101410
o 050807
RH| 060845 - 020448
LH| 060846 160344 : 1oM2 Optional Stralght Barb
- 020225
140307 160322 (Poly)
180474 =" (T 1950000
[J
- 060429 (Stainless Steel)

Description Qty Part # Description Qty
BYPASS HOSE BARB - STRAIGHT (OPTIONAL) 1 1101.41 O-RING ® 2
VALVE BODY 1 1203.40 ADAPTER FLANGE 1
MAIN BODY 1 120419 STEEL POPPET @ 1
VALVE CYLINDER 1 1403.06 WASHER 1
VALVE CYLINDER CAM 2 1403.07 WASHER 6
BYPASS HOSE BARB - ELBOW 1 1501.23 SEAT ® 1
BYPASS FLANGE 1 1603.02 PLUG 2
DISCHARGE BARB NUT 2 160314 PLUG 1
BYPASS BARB NUT 1 1603.22 PLUG 1
BARB NUT 1 180117 ADJUSTMENT KNOB 1
GASKET 2 1804.68 BOLT 2
1/2" HOSE BARB W/GASKET 2 1804.74 BOLT 4
BALL VALVE; RIGHT 1 180810 BOLT 2
BALL VALVE; LEFT 1 1810.01 STAINLESS STEEL BOLT @ 1
SPRING (HIGH PRESSURE) 1 19500.00 BYPASS HOSE BARB - STRAIGHT, SS (OPTIONAL) 1
DUMP VALVE LEVER 1 6062.53 REPAIR KIT FOR 604706 CONTROL UNIT 1
DIAPHRAGM @ 1 6062.88 REGULATOR CAM KIT 2
O-RING ® 1 GG1000 PRESSURE GAUGE - 1000 PSI BOTTOM MOUNT 1
O-RING 2
O-RING 1 @ Parts included in Repair Kit #6062.53

The control unit features a manual dump valve, pressure control knob, glycerine filled pressure gauge, and two ball valve discharge ports.

1. Before operating or re-operating pump, push the manual dump valve lever (0902.25) down so the pump will start at zero pressure. FAILURE
TO DO SO WILL VOID PUMP WARRANTY.
2. Turn pressure adjusting knob (1801.17) counter-clockwise to relieve spring tension. NOTE: Step 2 applies only to initial start-up, and is not
necessary in daily operation of pump.

w

desired operating pressure is achieved.

. Start unit and let run until air is evacuated from system, when only liquid is expelled from the by-pass line.
. Return dump valve lever to the UP position. Open spray gun or spray boom and turn the pressure adjustment knob (180117) clockwise until



I U S A

Inlet 606256
KIT 555
10112 —= u
CODE oty
020269
090326 | 1
@ 110104 1
060429 110141 3
110166 1
Outlet 110167 1
110609 1
120419 1
060825 150129 1
ﬁ; 181001 1
% 060449
By-Pass
060436
020275
110104 m
080313
150713 >
180513
Revised 6-6-2024
Part # Description
0023.03 SEAL
0023.04 GUIDE
01313 BALL SEAT
0202.69 HOSE BARB D19
0202.75 BYPASS HOSE BARB
0204.07 RELIEF VALVE BODY
0204.08 VALVE BODY
020514 CYLINDER
020516 SPRING GUIDE
0208.35 END PLATE
0208.39 SELECTOR BODY
0252.05 SPRING BODY
0303.01 NUT
0518.01 FLANGE
0604.29 BARB NUT
0604.36 NUT
0604.49 PLASTIC BARB NUT
0608.25 HOSE BARB D10+GASKET
080313 LEVER
0803.16 LEVER
0901.44 BALL SPRING
0901.47 SPRING
0903.26 DIAPHRAGM m
1001.09 NIPPLE
1101.04 O-RING m
10112 O-RING

I D3

Adjustable Pressure Regulator

32.0 GPM /120 Ipm
290 PSI / 20 bar

Maximum Flow
Maximum Pressure

Inlet Port - Hose Barb 3/4" HB
Outlet Ports - Hose Barb, Valve (3)1/2" HB
Bypass - Hose Barb 1"HB
030301
140305
) 020835
GG350 (O
110141
B 002304
150402 020408
10141m 10141 120627
020514 180506
110141m 051801 L
‘ 1101M6
. 080316
020407
1810018 -,
o313 n0im
110609m
025205
151816 :
> e— 002303
090144 090326 m
7 @ §— 151806
153103 140307 -
&— 002303
110167 m 180553
<— 10104
020839 020516 % 100109
090147
140306
180117
Qty Part # Description (014
6 101.41 O-RING - RELIEF VALVE m 3
3 1101.41 O-RING - BODY 4
2 1101.66 O-RING m 1
1 1101.67 O-RING m 1
1 101.M6 O-RING 1
1 1106.09 O-RING m 3
3 120419 STEEL POPPET m 1
1 1206.27 STUD 2
1 1403.05 WASHER
1 1403.06 WASHER 1
1 1403.07 WASHER 4
1 1501.29 SEAT m 1
2 1504.02 SUCTION SEAT 1
1 150713 ROLL PIN 1
1 1518.06 OUTLET BALL 8
1 151816 CONTROL UNIT BALL
S 1531.03 CONTROL SELECTOR 1
3 1603.44 PLUG 1
1 180117 ADJUSTMENT KNOB 1
3 1805.06 BOLT 3
1 180513 BOLT 4
1 1805.53 BOLT 4
1 1810.01 STAINLESS STEEL BOLT m 1
3 GG350 PRESSURE GAUGE - 350PSI BOTTOM MOUNT 1
4 6062.56 REPAIR KIT FOR SB3 CONTROL UNIT
1

B Parts Included in Repair Kit 6062.56



UDOR D 1740.03

High Pressure, Self-Cleaning Filter

Maximum Flow 10.0 GPM / 37.9 Ipm
Maximum Pressure 1000 PSI / 68 bar
Inlet Ports (2) 3/4" ENPT
144.208.101 Outlet Ports (2) 3/4" FNPT
Flush Valve 1/2" BSP Male Ball Valve

Revised 6-17-2025

167.1702.1 ——)

Part # Description
1101.H6 O-RING
025616 SCREEN - 30 MESH

144.208.88  FILTER BOWL

144.208101  FILTER HEAD

1441501.9 FLUSH VALVE - 1/2" BSP MALE
02%.1 6 16717021 GAUGE PORT PLUG - 1/4" MNPT

2
1
1
1
1
1

1101.H6

144.208.88

144.1501.9




UDOR

I U S A

UD1

For Diaphragm Pumps, Use 16 Mesh Screens Pulypmpylene Inline Strainer
UD1 '16 Maximum Flow 10.0 GPM / 37.9 Ipm
Maximum Pressure 220 PSI /15 bar

For Plunger Pumps, Use 32 Mesh Screens Inlet Port 1" ENPT
UD1-32 Outlet Port 1" ENPT

Revised 3-30-2026

Part # Description

1101.95 O-RING 2
3244.40 101E3  O-RING 1

322420 BOWL 1

322450  NUT 1

324440  STRAINER HEAD, 1" 1

1241.N9 SCREEN, 16-MESH 1
1101.95 1241.P1 SCREEN, 32-MESH 1

1241.N9 (16-Mesh)
1241.P1 (32-Mesh)

1101.95

101.E3

3224.20

3224.50



toor: mmmm|D-1-1/4 / UD-1-1/2

For Diaphragm Pumps, Use 16 Mesh Screens Pulypmpylene Inline Strainer
UD'1 '1/4'16 Maximum Flow 10.0 GPM / 37.9 Ipm
Maximum Pressure 220 PSI / 15 bar
UD-1-1/2-16 Inlet Port 1-1/4" or 1-1/2" NPT
Outlet Port 1-1/4" or 1-1/2" FNPT
For Plunger Pumps, Use 32 Mesh Screens e
UD-1-1/4-32
UD-1-1/2-32
Part # Description
110052 O-RING 2
0204.21 (1-1/4") 110185 O-RING 1
0204.55 (1-1/2") 124138 SCREEN, 16-MESH 1
0256.23 SCREEN, 32-MESH 1
1241.39 BOWL 1
0604.51 NUT 1
0204.21 STRAINER HEAD, 1-1/4" 1
0204.55 STRAINER HEAD, 1-1/2" 1

1100.52

1241.38 (16-Mesh)
0256.23 (32-Mesh)

1100.52

7N
/ T
1101.85

1241.39




UDOR P (005.34K

25mm Solid to 1-3/8" Male PTO Shaft Adapter

000534 %
141103 @

S
180514 @"

Revised 1-5-2026

Part # Description Qty

0005.34 25mm to 1-3/8" Male PTO Shaft Adapter 1
1411.03 Serrated Washer D10 1
180514 Allen Bolt M10x60 1

INSTALLATION INSTRUCTIONS
NOTE: USE BLUE THREADLOCKER OR EQUIVALENT ON ALL BOLTS.
Attach the shaft to the pump crankshaft using the (1) allen bolt (1805.14) and serrated washer (1411.03).

NOTE: Adequate protection must be provided in guarding around ALL moving parts, including belts, shafts, pulleys, and drive couplers.



UDOR A ()005.38K

25mm to 1" Male Solid Shaft Adapter

000538

1804.31 —

1403.11

Revised 1-5-2026

Part # Description Qty

0005.38 25MM FEMALE TO 1" MALE SHAFT ADAPTER 1
140311 FLAT WASHER - M10 1
1804.31 BOLT - HEX - M10x1.5x90 - ZINC 1

INSTALLATION INSTRUCTIONS
NOTE: USE BLUE THREADLOCKER OR EQUIVALENT ON ALL BOLTS.

Attach the shaft to the pump crankshaft using the hex bolt ( Jand washer ( ).
NOTE: Adequate protection must be provided in guarding around ALL moving parts, including belts, shafts, pulleys, and drive couplers.




voor s /751.A9 & 7751.A1

3/4" & 1" Male Solid Shaft Kits

Pump
Mounting
Face

7751A3/775031 —
180504 &
180406
120202

Revised 12-19-2025

Part # Description Qty Part # Description Qty

0501.02 Seal Retainer Flange 1 1804.07 Hex Bolt 2
1202.02 Base Plate 1 1805.04 Allen Bolt 8
1202.47 Base Plate with Notch 1 7750.31 3/4" Solid Shaft 1
1403.09 Washer 2 7751.A3 1" Solid Shaft 1
1804.06 Hex Bolt 4

INSTALLATION INSTRUCTIONS
NOTE: USE BLUE THREADLOCKER OR EQUIVALENT ON ALL BOLTS.

1. Attach the shaft to the pump crankshaft using the (3) allen bolts (1805.04).

2. Bolt the NOTCHED base plate (1202.47) to the non-drive side of the pump with (2) hex bolts (1804.06).

3. Position seal retainer flange (0501.02) onto pump mounting flange and install remaining base plate (1202.02) to pump using (2) hex bolts
(1804.06). Install remaining (2) hex bolts (1804.06) and (2) washers (1403.09) into seal retainer flange.

4. Pump and base assembly must be secured and aligned properly to prevent movement.

5. If 1" solid shaft kit (Part #7751.A1) is to be driven by a telescopic drive shaft, PTO safety shield must be installed to pump.

NOTE: Adequate protection must be provided in guarding around ALL moving parts, including belts, shafts, pulleys, and drive couplers.



UDOR I /752 .A2

Female PTO Coupler

|OTA-17/20% KAPPA-30/40/55

DELTA-75, ZETA-40/85
091001 — ]

Pump

Mounting

090120

010613 023002

180409 -5 J— 060901

140309

180504 010613
090509
180456
141104
606605

Revised 1-14-2026

Part # Description Qty Part # Description Qty

0106.13 TORQUE ARM BRACKET 2 1403.05 WASHER D8 2
0230.02 CHAIN 2 1411.04 LOCK WASHER 1
0501.02 SEAL RETAINER FLANGE 1 1804.09 HEX BOLT 4
0609.01 S-HOOK 1 1804.56 HEX BOLT 1
0901.20 SPRING 1 1805.04 ALLEN BOLT 3
0905.09 FEMALE PTO ADAPTER 1 1805.24 ALLEN BOLT M8X16 2
0910.01 SPRING CLIP 1 6066.05 PTO SAFETY SHIELD 1
0910.02 SPRING CLIP 1

INSTALLATION INSTRUCTIONS
NOTE: USE BLUE THREADLOCKER OR EQUIVALENT ON ALL BOLTS.

1. Attach the female PTO adapter (0905.09) to the pump crankshaft using the (3) Allen Bolts. (1805.04) and washers (1403.09).

2. Position seal retainer flange (0501.02) onto pump mounting face. Install (2) torque arm brackets (0106.13) onto seal retainer flange, as
shown above, using the (4) hex bolts (1804.09) provided.

3. Install PTO safety shield (6066.05) to torque arm brackets with the (2) allen bolts (1805.24) and (2) washers (1403.05) provided.

4,  Before installing pump onto PTO shaft, inspect PTO shaft for wear or damage. NEVER INSTALL THE PUMP ON A WORN OR DAMAGED
PTO SHAFT.

5. Slide pump assembly onto PTO shaft and install hex bolt (Ref #7752) and lock washer (Ref #1887).
NOTE - There is an access hole in the PTO safety shield provided for this purpose.

6. Secure chains to tractor with spring clips (Ref # 7500 & 7501) to prevent rotation during operation.

WARNING: To prevent serious injury, NEVER operate the pump without the spring clips securely fastened to the tractor

NOTE: To prevent serious injury, PTO drive pumps must NEVER be operated without PTO Safety Shield, (Ref # 7651) installed.



UDOR I //53.Ab6

1-3/8" Male PTO Shaft

7753A6

180504 —§ P

Revised 12-29-2025

Part # Description Qty

1805.04 Allen Bolt 3
7753.A6 1-3/8" Male PTO Shaft

-

INSTALLATION INSTRUCTIONS
NOTE: USE BLUE THREADLOCKER OR EQUIVALENT ON ALL BOLTS.
Attach the shaft to the pump crankshaft using the (3) allen bolts (1805.04).

NOTE: Adequate protection must be provided in guarding around ALL moving parts, including belts, shafts, pulleys, and drive couplers.



UDOR D (0905.09K

Female PTO Coupler

|OTA-17/20% KAPPA-30/40/55
DELTA-75, ZETA-40/85

140309

180504

090509

180456

141104

Revised 12-29-25

Part # Description Qty

0905.09 Female PTO Adapter 1
1403.09 Washer 2
1411.04 Lock Washer 1
1804.56 Hex Bolt 1
1805.04 Allen Bolt 3

INSTALLATION INSTRUCTIONS
NOTE: USE BLUE THREADLOCKER OR EQUIVALENT ON ALL BOLTS.

1. Attach the female PTO adapter (0905.09) to the pump crankshaft using the (3) Allen Bolts. (1805.04).

2. Before installing pump onto PTO shaft, inspect PTO shaft for wear or damage. NEVER INSTALL THE PUMP ON A WORN OR DAMAGED
PTO SHAFT.

3. Slide pump assembly onto PTO shaft and install hex bolt (1804.56) and lock washer (1411.04).
NOTE - There is an access hole in the PTO safety shield provided for this purpose.

WARNING: To prevent serious injury, NEVER operate the pump without the spring clips securely fastened to the tractor

NOTE: To prevent serious injury, PTO drive pumps must NEVER be operated without PTO Safety Shield, (Ref # 7651) installed.



UDOR I //02.01

1-3/8" Male PTO Shatt Kits

Pump
Mounting
Face

0102
606605
140309

180406<$@,

180406
120247

7753A6 —

180504 —&”
180406
120202

Revised 1-16-2026
Part # Description Qty Part # Description Qty

0501.02 Seal Retainer Flange 1 1403.09 Washer 2
1202.02 Base Plate 1 1804.06 Hex Bolt 6
1202.47 Base Plate with Notch 1 1805.04 Allen Bolt 8
1219.02 PTO Safety shield 1 7753.A6 1-3/8" Male PTO Shaft 1

INSTALLATION INSTRUCTIONS
NOTE: USE BLUE THREADLOCKER OR EQUIVALENT ON ALL BOLTS.

1. Attach the shaft to the pump crankshaft using the (3) allen bolts (1805.04).

2. Bolt the NOTCHED base plate (1202.47) to the non-drive side of the pump with (2) hex bolts (1804.06).

3. Position seal retainer flange (0501.02) onto pump mounting flange and install remaining base plate (1202.02) to pump using (2) hex bolts
(1804.06). Install PTO safety shield (6066.05) to face of seal retainer flange install remaining (2) hex bolts (1804.06) and (2) washers
(1403.09) into seal retainer flange.

4. Pump and base assembly must be secured and aligned properly to prevent movement.

NOTE: Adequate protection must be provided in guarding around ALL moving parts, including belts, shafts, pulleys, and drive couplers.



voor o 775031 & 7751.A3

3/4" & 1" Male Solid Shaft with Bolts

7751A3/775031 —
180504

Revised 12-19-2025
Part # Description Qty

1805.04 Allen Bolt 3
7750.31 3/4" Solid Shaft 1
7751.A3 1" Solid Shaft 1

INSTALLATION INSTRUCTIONS
NOTE: USE BLUE THREADLOCKER OR EQUIVALENT ON ALL BOLTS.
1. Attach the shaft to the pump crankshaft using the (3) allen bolts (1805.04).

2. If1" solid shaft kit (Part #7751.A1) is to be driven by a telescopic drive shaft, PTO safety shield must be installed to pump.
NOTE: Adequate protection must be provided in guarding around ALL moving parts, including belts, shafts, pulleys, and drive couplers.



oo S 6035.02 BOOM HINGE

WITH MOUNTING BRACKETS

120614

140316a 5

R |
— , 120812
050606 @ 140316
150706 T ‘ 180112

010412 S 141102

@T 180472
-9

O /1 1.

@ 030405
030245 &
SO s |

- 0906719

5

151306

030347 ——©

,,,,,,,,,,,,,,,,,,,,,

| N
090124 %
151311

020507
151803 -0

L
won ]

140305

Revised 3-24-2023

Part # Description (013 Part # Description (014Y
010412 ROD BUSHING 2 120812 PLATE 1
010711 HINGE MOUNT 1 1403.05 WASHER 2
0205.07 SPRING/BALL RETAINER 2 140316 WASHER 2
0302.31 SPACER 2 1411.02 WASHER 2
0302.45 SPACER 1 1507.06 PIN 1
0303.47 NUT 2 1513.06 HINGE BODY 1
0304.05 SELF-LOCKING NUT 1 151311 HINGE BASE 1
0304.06 CASTLE NUT 1 1518.03 1" HINGE BALL 1
0506.05 BOOM ARM 1 180112 HINGE KNOB 1
0506.06 YOKE 1 1804.07 BOLT 4
0901.24 RV. SPRING 1 180410 BOLT 1
090619 BRACKET 1 1804.72 BOLT 2
120614 STUD 1



oo S 6035.18 BOOM HINGE

WITHOUT MOUNTING BRACKETS

050606 - @

150706
010412 S 14102

@ﬁég@¢g180472

YT 14102
Ve 030245

120812

151306

S

010412

090124 %
151311

020507
151803 O

010711
180410 %
110305 180407

Revised 3-24-2023

Part # Description Qty Part # Description Qty
010412 ROD BUSHING 2 120812 PLATE 1
01071 HINGE MOUNT 1 1403.05 WASHER 2
0205.07 SPRING/BALL RETAINER 2 1411.02 WAHSER 2
0302.31 SPACER 2 1507.06 PIN 1
0302.45 SPACER 1 1513.06 HINGE BODY 1
0303.47 NUT 2 151311 HINGE BASE 1
0304.06 CASTLE NUT 1 1518.03 1" HINGE BALL 1
0506.06 YOKE 1 180410 BOLT 1
0901.24 RV. SPRING 1 1804.72 BOLT 2



toor: mmmmm TERMS & CONDITIONS

UDOR USA SALES POLICY
UDOR USA reserves the right to refuse to conduct business with any company that is not
in good credit standing or that is not determined to be a qualified equipment manufacturer,
wholesaler or distributor.

SHIPPING STOCK ORDERS
All orders will be shipped by UPS, FedEx, USPS and International we use DHL. For LTL truck
orders all shipping is Prepaid and Add (PPA). Customer may specify LTL carrier on purchase
order.

ORDER PROCEDURE
To place orders please submit your purchase orders to email (sales@udorusa.com) or fax
(800-732-2670). For call in your orders or questions, please call us from 8 a.m. to 5 p.m. CST
at 651-785-0666.

MINIMUM ORDER
Udor USA has a minimum order required amount of $25.00 USD, which may include Drop
Ship Charge.

DROP SHIPS
Udor USA will drop ship directly to your customer for a $15.00 drop ship service fee per order.

OPEN CREDIT TERMS & CONDITIONS
Our standard term is Net 30 days. Once approved Udor USA will send an approval letter which
specifies account number and credit limit.

FORMS OF PAYMENT
For approved Net 30 terms Udor USA will accept Checks, ACH, Wire, Credit Cards, Virtual CC
payments and Cash. Credit Cards Udor USA accepts are Visa, Master Card, Discover Card
and American Express. Special Processes and fees are required for Discover and American
Express. If paid via Credit Card, there may be an additional 3% charge for processing fees.

PAST DUE INVOICES
Receiving open credit terms form Udor USA is a result of good faith and your ability to meet
payment terms. Our system generates an invoice the day your product is shipped. Invoice(s)
are considered past due 1 day after your specific terms that were agreed upon, unless other-
wise specified by Udor USA. Past due invoices can be subject to late fees and interest.

RETURNED CHECKS
Bank Returned Payments formerly known as NSF. Electronic or Paper
A $36.00 or current NSF charge the bank charges for returned checks (electronic or paper)
will be added to your account. We will notify Accounts Payable Dept. to resolve payment issue.

134



uoor s RETURN POLICY

1) A Return Merchandise Authorization (RMA) number is required for all products being re-
turned for warranty evaluation, repair or credit. To obtain an RMA number, please contact
UDOR USA customer service at 651-785-0666.

2) All products returned for credit are subject to a minimum 10 percent restocking fee based
on product evaluation.

3) Flush pump to remove any and all chemicals. Drain all pump oil and gear lube.
4) The RMA number must appear on the outside of all packages being returned.

5) Al RMA numbers will be valid for 60 days from date issued. If product is not received within
60 days a new RMA number must be issued.

6) Freight for return product is the responsibility of the customer; all products returned must
be freight prepaid. Ship to:

UDOR USA / RETURNS
500 Apollo Drive
Lino Lakes, MN 55014

Any collect shipments or any product returned without an RMA number will be refused and
returned to sender.

7) Any product being returned for warranty evaluation must not be disassembled. Disassem-
bly of the product will void any and all warranties.

8) UDOR USA will repair or replace products qualified as defective upon inspection that are
judged to be defective due to workmanship or material failure under UDOR USA limited
product warranty.

9) Customers requiring immediate product replacement for items submitted for warranty eval-
uation will be invoiced at current price. Limited product warranty will apply to all return
products.

10) Any product that has been left here past 60 days after contact from UDOR USA will become
property of UDOR USA and will be properly disposed.

NOTE:

All pumps and accessories being returned to UDOR USA for repair or warranty evaluation must
be flushed of any and all chemicals. This also pertains to crankcases that have contaminated oil.
Any pump received that has not been properly flushed will be immediately returned to sender
freight collect. This policy has been put into place to protect our personnel from possible expo-
sure to hazardous or unknown substances.

135



toor: mmmmm PRODUCT WARRANTY

In the course of marketing or servicing the customer or potential customer’s needs, UDOR USA will use its best judgment in its product
recommendations. However, the ultimate responsibility for product application decisions shall rest with the customer. The sole and only
warranty made by UDOR USA is the limited warranty described below.

LIMITED PRODUCT WARRANTY
UDOR Diaphragm Pumps and Gamma Series Plunger
Pumps & Accessories

UDOR Diaphragm Pumps and GAMMA Series Plunger Pumps are warranted by the manufacturer to the original purchaser to be free
from defects in materials and workmanship under normal use and service for a period of one (1) year.

UDOR Accessories are warranted to be free from defects in materials and workmanship under normal use and service for a period of
ninety (90) days.

“Normal use and service” is defined as applications not in excess of recommended maximum speeds, pressures, temperatures or
vacuums, only handling fluids which are compatible with pump or accessory materials and maintaining proper oil change intervals.

“Proper oil change intervals” for Plunger Pumps is changing PUMP OIL after the first 50 hour break-in period, and after every 500
hours of use thereafter using UDOR LUBE Premium Pump Oil and UDOR USA original equipment parts.

“Proper oil change intervals” for Diaphragm Pumps is changing pump oil and diaphragms at the end of the spraying season or after
500 hours of use, whichever comes first using UDOR LUBE Premium Pump QOil and UDOR USA original equipment parts.

This Warranty DOES NOT APPLY to freight damage, damage due to freezing, running pump dry (plunger pumps only) or improper
lubrication of crankcase, normal wear of moving parts, damage due to misuse or misapplication, defects caused by the fault or negligence
of the buyer or third party, or damage due to use of parts or accessories not obtained from or approved by UDOR USA.

This Warranty also does not apply to any pump or accessory which has been altered or modified to affect its performance or reliability or
any pump or accessory that has been returned disassembled.

This Warranty excludes "normal wear items” such as elastomers, diaphragms, seals and valves.

All pumps and accessories being returned to UDOR USA for repair or warranty evaluation must be flushed of any and all chemicals.
This also pertains to crankcases that have contaminated oil. Any pump received that has not been properly flushed will be immediately
returned to sender freight collect. This policy has been put into place to protect our personnel from possible exposure to hazardous or
unknown substances.

All warranty evaluation returns must be accompanied by the original purchase invoice and a RMA number. If invoice is not included,
UDOR USA will determine warranty by manufacturer's serial number and date of manufacture on the pump label. Any collect shipments
or any product returned without a RMA number will be refused and returned to sender.

UDOR USA's obligation under this warranty is limited to repair or replacement of product in question, at UDOR's option, upon return of the
product, freight prepaid, to UDOR USA. UDOR USA agrees to be responsible for return shipping costs ONLY on any approved warranty
repair or replacement product via ground transportation ONLY. This warranty is in lieu of all other warranties expressed or implied,
including any warranty of merchantability and any warranty of fitness for a particular purpose.

IN NO EVENT SHALL UDOR USA BE LIABLE FOR ANY INCIDENTAL OR CONSEQUENTIAL DAMAGES OR EXPENSES OF ANY
KIND. This includes lost income, travel time and expenses, lodging expenses, labor expenses, down time, shipping costs and
any other INCIDENTAL or CONSEQUENTIAL damages or expenses.

The only and total liability of UDOR USA under this limited warranty or in any claim regarding or involving UDOR USA is expressly limited
to the repair, replacement or purchase price of the product.

WARNING!: DO NOT PUMP OR FLUSH PUMP WITH ANY FLAMMABLE, EXPLOSIVE, CAUSTIC OR
CORROSIVE FLUIDS.

DO NOT USE ANY OF THESE PRODUCTS IN AN EXPLOSIVE ATMOSPHERE.

FAILURE TO FOLLOW THIS WARNING CAN RESULT IN PERSONAL INJURY OR PROPERTY DAMAGE
AND WILL VOID ANY AND ALL WARRANTIES.

This Warranty supersedes any and all previous Warranties.

136



World Leader in
Diaphragm and Plunger Pumps

~

6180 140th Avenue NW
Ramsey, MN 55303

Ph: 651-785-0666
Fax: 800-732-2670

www.udorusa.com
sales@udorusa.com

Scan this QR Code

to Visit www.udorusa.com

&
=]

E
}

DB226A
Revised 4-24-2026




	Blank Page



